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Festive Show Business Eyes
Grim Upheavals Coming Up

FORMULA FOR STARVING

Rank and File Actor
Makes $840 Per Year

NEW YORK, Dec. 23-—Actors'|

The current report shows the

Equity has just completed a sec-
ond survey of actors' employment
in the theaster. The latest report
covers a {2-month perind ending
May 27, 1450. While the over-
all emoluments of the faithful who
cullivate the vineyards of the
fabulous invalid remain at a shock-
ingly low ebb, the newest figures
show a slight impravement,

Since Jast seasnn showed 3 dras.
lic decline both in Broadway and
road productions, some measure
of encouragement mav be derived
therefrom Actually statistics
show thal an average of 1,168 ac-
tors were employed each week in
the theater, approximately 20 per
cent of the total Equity member-
ship. The first report, Yor the year
ending Aprfl, 1948, put the em
ployment sverage at 19 per cent.

same gencral tharaeteristics of its
vredecessar plovment was on
the bottom in early June, 49 Bur-
geontng summer stock lifted it to
a peak in mid-July. Silo wind.
up and slow-starting Stem season
dropped il to annther Inw in Scp
tember, to be followed by 5 steadv
nise to December. Thercuafter the
employment graph plotted fts pre-
Vious downhill eourse, with a sharp

Truman Talk i
Movie TV Click

NEW YORK, Dec. 23 —The ir
portance of carrying a major spe-

clal event inta motion picture
hnuses via theater TV was deman-
strated agaln last Friday (IS),
When President Tyuman delivered
his address nn the national emer-

Capitol and

Arthur Murray
Dance on Disks

HOLLYWOOD, Dec. 28. — Capi-
tal Records, in a tiesin with the
Arthur Murray dance studios, will
Issue si1x dance albums as part of
its January 15 release. Each (our-
record album will be devoted to a
single dance form, with ihe set
of Bix covering the fox trot, waltz,
tango. mambo, rumba and samha
In that order, these will be re-
corded by Ray Anthony, Franas
Scatl, Les Baxter, Rico, Chuy
Reyes and Enric Madriguera, Not
a regular on Cupitol's talent roster, |
Madriguera was signed only on.a
one-album basis.

Record company-dance  studio
tie-in was concluded last week in
New York by Cepitol's artist-|
repertoire department veepee,
Afon  Livingston.  Arrangement
calls for a large-scale reciprocal
promotional campaign aimed at
both pushing the atbum sales as
well as the Murray studio chain,
Capitol wil release the albums lu |
the three speeds. Thousand di::kj
Jockeys will receive six-record
packages composed of one record
fram ecach atbum. |

Similar displays will be set up
in the over 200 Murray dance
studios thruout the U. S as part
of the tle-in. All Murray dance
album buyers will recelve two
certificales, each entitling the
bearer 10 8 free dance lessun. Al-
bums will be used at all the
Musvay-franchised studias (1 com-
Plete set will be given to each
school),  Monthly Murray mag
will continue to publicize atbum
senes. Also. dance series will
tled in with Murray-sponsored
siyle shows in major depariment

ures, marks the first time
Capitol has noved inlo the dance
elbum field on so large a scale. |

be | States.”

#ency. Four of the United Para-
mount Theaters' (UPT) houses
used the address on thelr screens,
hallyhooing the fact I advance
via promotion and ads  Result
was that business was improved
well over the narm in all four
uses.

ho

Theaters volved were the
Michigan 1 Detrait, the Tivoli i
{Continued on page 2)

The staff of The Billboard exiends
sincere good wishes for 2 happy
halldy . . . and the devout hope
that 1951 will find ihe free world
wtorlous over the aggressors. and
the whoie world 8 peace . . . real
peace.

Comic Cox Pens
“Violets” Legiter

NEW YORK, Decc. 23.—Wally
Cox, who won hisnself two Donald
son Awards last season for his
[ it contributions to Dwight
Decre Wiman's revue, Dauce e a
Song. is a busy lad. Along with
current TV and night club chores,
he has managed to write a play,
omedy called Vinlets Are Blue
and what’s more, he's sald it. The
buyer, of course, is his crstwhile
cemployer. Dwight Deer Wiman
Wiman has marked down Vielets
for carly ‘31 fall production.

Pat O’Brien At
'‘Mike’s” for CBS

HOLLYWOOD, Dec. 23 —Flick-
er thesp Pat O'Brien will tape an
audition for CBS of The Things
You Hear at Mike's. CBS pro-
sraming Veepee Harry Ackerman
=aid the show is first on his new
year's work shuet
written and produced by Arhe
Stander.  Audition platter wil}
make the agency rounds and, if
not sold, will go on sustaining

Exec Call to Arms
May Bring Changes

Record Business May Have To

Reshift to 78; Other Big ??

Hy Joe Ceida

NEW YORK. Dec. 23, — Show
business, along with the rest of
the nation, ceiebrated the holiday
this week. but with an uneasy cye
on the future. Many of the clfects
of the presemt national crisis are
fairly well known {The Ailiboard
December 23 issuc), but some of
the st least temporary changes the

Sheet Sales
In 31 Time

NEW YORK, Dec. 23.—One of

emergency is likely to create on
the highest indusiry levels are Just
now beginning to penetrate
Outstanding example of such
passible chauges centers ahout the
top execulive personnel of the two
major radio-TV networks gnd ree-
ord company combines. On the
Radio Corporagjon of America-
RCA Victor-National Broadeasting
Company side, Brigadier General
David Sarnoff. chairman of the
RCA board. earned his stars in the
last fracas by doing one of the
ration’s oulstanding jobs in com-
(Continued on page 22)

LA Gets 1t

the interesting hizhUghts of the
sheel music business during the
pasl year Is the fact that two
waitzes emerged as the 1op scilers. |
These are Acuff~Rosc’s Tennessee

West Coast

Seg will be

WaltY and Spencer Musie's Good-
night, Irene Walie, according lo
Larry Richmond, chief of Music
Dealers’ Service, looks like it will
hit three-quarters of a milllon in
sales  This would be the greatest
sheet sale since Crutsing Down the
River, Campbell-Connelley's Brit-
ish tune and also a wallz, which
was handled In the United States

11y L ]

1% Salary Tax May Bring
AGVA $1,000,000 Per Year

NEW YORK Dec 23.—The | per
cent levy an salaries that the
American Guild of Variety Artists
(AGVA) will put into effect Feba
Fuary | will bring.the talent union
between
annually. it is estimated,

Defense Dept.
rzles FCC

WASHINGTON, Dec. 23.-The
Federal Communications Commis-
sion (FCC) Is puzzled by a request
rushed tn Cupitol Hill this week
by the Defense Department for
immediate legistation empowering
the Preadent to control radio-TV
stations and sll other “electromag-
netic radiations which might be
used to guide an enemy plane or
missile in an allack on the United
In FCC circles, thé guess
is that the Defense Department has
someth a lot broader in mind
than outfined by President Tru-
man's aational emeérgency procla-

(outinn i ¢

700,000 and $1.000,000 |

FIRST TIME

|
|

| day off. All vital news and

|

The reasons for the bite are|rule out expenses, and

many, but basically it Is because
the services that AGVA gives its
members for $24 a year have risen
30 high that unless additionat reve.
Nue is obtained for operating ex-
punses, AGVA woutd have to cut
to a point where all
would be in danger.
According 10 present AGVA top-
pers, the union was running [n the
red $18,000 per quarier during two
tormer regimes. The Dewey Barlo

SINCE WAR Il

For the first time since the
days of World War IT, The
Billbeard thia week omitted
some advertising from an is-
suc for lack of space. The size
of the publication was alsa
held down in editorisl spuce
thiz week in order to enable |
staff members in the publish- |
ing offices as well as the
meahanical departments in |
Cincinnati to have Christmas |

{

features, however, are carrled l

NBC Plans 2d

the present
regime. headed by Henry Dunn
and Jack frving, removed some
more of the red figures But op-
erating costs Increased so heavily
that 3 new saurce of revenue be.
came an absolute must

members|  There is certain belief that pagt | €259,
|

117

Tandem Ride

NEW YORK, Dec. 23.—With al)
but one of the
Operation  Tandem  sold (Fard,
RCA, Anacln, and Chesterficld's
two spotd), the plan will be ex
panded as soon as advisable in
1951.  Another five sustaining
shows (one for each day of the
week) will be selected, and spots
on the five sold for a tune and
talent tolal of $30.000 per week
per advertiser, \

Charles Denny, NBC executive
veepee, who fathered the Tandesm
idea, spid thss week that the pres-

g ¢ 4 T

[ 7] ¥ 2}

5iX spots on NBC's | bee

Theater TV

HOLLYWOOD, Dec 23. — Los
Angeles will get its first rlimpse
big-screen theater television
when Sherrill Corwin unveils his
14 by 19-foot screen RCA equip-~
mert next week at his Orpheum
Theater. Kick-off is skedded for
Wednesday (27), with TV fare to
be picked from one of the arca’s
]uven lele outlels. At press time
Corwin stfll hadn't
|what TV program or station he
| Will beam. One of the loca! gta-
| tions is expected to prepare a spe-
\unl Prauram salute for the prevue
,cvem..
| Corwin Is still vague a3 to the
type of TV material he intends to
|use on a regular basis. He said
no deal has been made for the
theater TV rights to KTTV's Rose
Bowl telecast
Equipment was
| estimated cost
the first of iis

decided on

installed at an
of $25000, and is
kind west of Chie

Blame TV as Film
lLondmork Folds

BOSTON, Dec. 23.—First down-
lown Hub movie theater to close,
viellm of TV and fessencd spend-
Ing. was the Scallay Square De-
vember 12, The house is one of the
biggest m New England and has

n a landmark since 1916

No official statement was made
about the reason for closing Mar-
{tin Mullins and Samuel Pinanski
operated {1 Jointly as part of their
New Englund-wide M and P chain
up to 1948 when that org split,

Until 1935, the house played a
vaude bill of six acts and a feature
fllm. Fifteen years ago vaude was
taken out. The house seats mote
than 2500, and was originally
known as the Scollay Square
Olympia, opersted by the Jate
Nathan Gordon,
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Billboard Backstage

By Joe Csida

We gol a few Christmas presents this year, like evervone else, but
the best one of all was a confidential report from Bernie Brung, onr
circulstion manager. This was a Report (v the Editers and Manage-
went on Factual Reception of The Billbnard's New Farmat. We'd like
to convert it intn a Report g Our Readers and Friends.  As wo have
already indlested several tiines previously. the initial verbal and write
ten reactivn 1o the new format wag fine: many. many more raves
than raps. But this report loys i1 right an the line. For example,
newsstind sales of the Lirst two issues of the new format increased over
the last 1wo issues of the old format by 30.06 per cent 1n New York,
20.25 per cent in Chicago and 50 per cent In Heollywood. These are
the latest final newsstand figures avallable. A total of 3,361 news
deslers were sent a post card questionnmire 10 determine whether they
wanted o increase ar decrease omders Iar The Billhoard in its new
formal after the [irst Iwo 1$5ues Wwore published and eireulated. The
result: Out of 2,019 seplies. requests for increnses in number of coples
execvded decreases by 237 per cent

Facr Seilut

Two hundred dranches of the

American News Company, our dis-

tributors. checked 4,719 deaters representing 15,418 copies on Lhe first

issue of the new format three days
after en-sale date and found that
thev were 71 per cent sold ol
The Biltboard sells as many copies
the last half of 1the week as the
first hali. and this was an un-
precedented demaut Tt cantinues
to the presenl st Lhe same ratio

A subsription seolietition mail.
ing on The Hdlboerd in its new
farmat pulied 3,891 subscriptions,
and a follow-up mailing pulled an-

other 1.312  As Bruns was writ-
e his reperl. subseription orders
wer i1l exering in at the rate of

moTings was the highest 1n The
Bilthard's history —and they were
ecash nn the lne

Post card urder forms were in-

serled in some sample copic: of
the first thiee | s of (he new
Biltbcard = The issue card
brought in 219 subreriptions. the
second 296 and the thirg 281 Up

and w

th each sutveeding Issue
Hitting 6.0 W ikl
RiVlevied house ads in the No-

vem=r 11 issue alore the secnnd
new format issue (when people
could see whal wns. and judge
nuw Thev like i1 drew 695 sub-
scripuons. higher than any house

ad v amy of the old format issues
ever pulixd

The Rillhoard’s net paxd Audit
Bureouw  of  Circulations-checked
eirculition figws is now hovering

Set Video Series
For Bra Sponsor

NEW VORK. Dec. 23 —William
Weaintraab Agency this week st a
dramutic ccries based n Fafth
Faldwin Darics a: its TV <how for
Miidenferm Rrassieres on ARC-
TV Tuled Theater of Romance,
the show will have Rroadway and
Hollvwond names as guesters.

Swinza teex off January 20 in
the 11 tn 1) 30 am. siol on alter-
fate Saturdays.

Billboard
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Richards Case |
Closed by FCC

DETROIT. Dec. 23 — Federal |

Comniunications Commissio ni

¢FCC) Exanner James D. Cun-|pm_in November, 1950, resultcd | Siragusa. president of the Ad-

ningham Friday (22) abruptiy con.
cluded hearings in the license re-
newal issue concerning G. A. Rich-
ards, Cunningham ruled tha' the
essenlal evidence has been sub-
mitied and tndicated he would is- |
rue his own finai decision five or
slx months hence

Cunningham refuserd to issue an
oral declsion, as sought by Hugh
Fullon. Rwhards's counsel, and
gave brth <ides 90 davs n which
to file findings of fack—tanta-
mount o recommerded riil ngs by
he two groups. Any CXaminet's
rullng is subject 1o review by the
full Coammizsion

Earlier, Joha Patt ncwly named
president of the three Richards
statione, rcvealeri that a plan to
turn 1he broadcasting properties
over 1o truslees has been with-
drawn. This was held in indicate
strong cunfideice hy Richards (n
t ultimate vulvome of the vase

CBS To Kine J. Davis,

Arnaz-Ball Shows |

| HOLLYWOOD. Dec 23.—CBS
will kine Live audilions of twn
shows early next month, one feae
turing Joan Davis and the other
eo-starring Lueille Ball and Desi
Arnaz .

Davis show will be a situation
comedy seg, while the Arnaz-Ball
vehicle will follow the family
comedy lines of Miss Ball's radio
series. My Favorite Husband.

Monarch for Godfrey i

NEW YORK. Dee. 23.—Arthur
Godfrey this weck hooked another
| daytime radlo sponsor when Mon-
arch Foods purchased the 10-10:15!
a. m, crip on CBS. in which it|
will begin alternating with Toni
bezinning Tucsday (26). The al-
1crnating  arrangement gives one
spunsur the benefit of Godlrey's
plugs three times one weck and two
times another.

‘
1

TV Keeps 'Em
Close to Home
In Milwaukee

Telephone Survey
Shows 10% Boost
Since 1942 Polf

MILWAUKEE. Dec 23.--Is lele-
vision actually xeeping more peo-
ple at home than ever before® A
survey, which top WTMJ-TV
executive Walter Damim clnims is
the first of s kind in the indus-
iry. answers thus question with a
pusitive “yes™

Nilwaukee study is based on
ercentage of atiempted phone
ealls against completed phone calls
armved al in staff check made in
pro-TV days, compared with calls
made today, when 19.7 per cent of
familics here are se1 owners.

Calis were made over a 1wo-
week period to 26.396 hwines se~
lected at random fram the 1cke-
phonc directory A five-day week- |
|

in 827 per cent “at home” ealis
Previous check in Mav, 1942, prior
impact of television In Mil-
waukée. found only 713 per cent
“at home" during the saine hours
Percentage-wise. the numbeor of
completed calls were greater ot
night, 1ho the biggest gain in stav-
at-homers was plcked up during
the afternocon hours when video
shows were being aired
Rigeest single cvening caln in
“at home” calls was Monday eve-
nings. A similar study showing
Samne general resulls was made in
Januiry of 1950 and was bused on
33.970 calls. Al that time 234 per
cent of all Milwaukee families
owned television receivers.

Washington Once-Over

8y Ben AMas

WASHINGTON, Der. 23 —Of more than pessing importance to the
amusement industry Is a report soon to be made public one of Unele
Sam's agencies showing that searing personul Income has feached a
record tolal of nver $231.000.000,000. The report will forccast cven

dizaser peaks for 1951, The show world 5 due for a bigger chunk of |

coin not only berause of the seam-bursting growth of cash in the
populace’s purse. butl also b of the d ishing gowis and

di
sérvices for which the money can vtherwise be spent.

Altho admunistration seonomists have been foreteliing the irend
as an gbvioug corollary 1n fast-growing employment j3nd wage rises,
the spectacular specd of the upsutge bas surprised some of the Cxperts
In September tolal persenal income reached 3224 000.000000 which at
the ume was & record peak. $19,000,000.000 above the fizure for the
vear's previous quurter. By Octceber, the total had risen o $299,000,-
000.100. The end of the climb i1s newhere in sight,

Hopalong In(iation

Riding high in the shadow af that growing cach, however, is
inflation, hardly a specter any longer but a realily as unabashed as
Hopalony Cu:sidv. low to eurb inflation”is besetting the experts as
sorely as 1s the related problem of how to check the Communitis The

administration Is readving <l stif_
Adm. Offered S i mec
CBS’s Color,
Says Siragusa

are cventually frozen by govern-
CHICAGO. Dee

mental decree, however, lhe inta}
income is experted to continuc ad-
vancing for awhile along with pro.
duction lines and the number aof
people on pay rolls.  As the picture

Norﬁi\- Bn:g— lni(s
CBS-TV News; Cig
Firm Ogles Moore

NEW YORK. Der. 23.—CBS-TV
this week sold Norwich Pharmacal
a quarter-hour news slot and was
on the verze of selling Cavalier
Cigarettes three segments of the
Garry Moore dayime show. The
drug company will take over spon-
sorship of the Week in Rewew
with Den Hollenbeck, 11-11:18
Sunday morning. beginning Jun-
vary 14. Benton & Bowles ts the
agency

1f the Cavalier purchase bhe.

23.-~Ross D.

miral Corporatinn. stitl insisted to-
dayv despite denials of Frank Stan-
ton that Stanion offered to sell Ad-
mirul the CBS color system “‘lock,
stack and bharrel” for $3.000,000 jn
May. 1948

After reaffirming his statement,
Siragusa  sald. “The matter 1s
elosed ©  The Admissl chief tossed
his bombshell casuatly in a speech
here Wednesday (20) to the In-
vestment Asalyvsts’ Club. Siragusa
then spid. 1 think the most torce-
ful way to summarize my views
about it is to tell you that in 1949
Frank Stamton. gresident of Co-
umbia, offerad to sell Admiral its
color system lock, sioek and barrel

NPA Groups To Recommend
AM-TV Set Material Controls

WASHINGTON. Dec.
group of “‘task forces™
recommcendations on rontiols of
all wvital matenals affecting the
radio-TV sete marnifacuring indus-
try $prang inle operation this weck
in the wake of a series of confer-
ences with the National Preduction
Authority (NPA). Amid reports
circulated herc indicating that the
electronics industry will be getting
nilitary contracty up to $5.000.-
000,000, NPA spokesmen indicated
that the figure will grobably be
closer to $4.000.000.000, and em=
hasized that this goal is nol
Wwely to be realized until late
1951 unless unforvseen methods are
arrived at for stepging up military |
tonversmon.

Meanwhile the NPA said that
more reguinlions for contre! of|
critical materials, such as copper, |
aluminum, stecls and cobalt wili|
bc needed. .la the wake of a|
meeting with the radio, televisien
and household appliance whale-
sale advisory conmumittee. the NP
issued a statement declaring that
“growing defensc needs” for vital

2B—A
to makce

o= TV SPOT NEWSCASTS
P MOVIE B.-O. TAKES |

|

Chicago, the Paramount and the|beating that all film houses dd
| Brouklyn Paraniount in New York. | the nighl of that scrap 1s showbiz
First two houses gaiped about 400 ' history, a< potential pavers de-
adnussions each for the show dur-|wided to stay home and view the
ing which the spcech was flashed | affale via TV. Had the light been
The Manhattan Parsmount, altho available in the theaters, it's hkely
1suing Ao stalement on the take, |thal busiuess not nnly would have
said that Truman's speech “helped | st up, but houses carrying it
considerably © The kine ¢nints would have been Jammed

¥

Sam Attt Gen Mer Waut Cout Divimon [TOM he Manhattan house then
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were  fushed to Bruoklyn and
shown there, with a hike beneficial
result

The greater significance here is
not  how nch  business  was
helped, but rather. how much of a!
slump was foresialied by the thea-
ters’ cuverage. Past events which
were nol covered indicate the im-
purtance W the houses of making
available to the customers events
which they might gtherwise stay
e o ree

Sre ldea Spremling

One such cvent was the recent
Jue Louis-Ezzard Charles fight far

the heavyweght chammpionship. It is nol lkely thal another sueh
UPT was uilerested in flashing the | opporiunity will sip by, Nest =
buttle but cviild aot secure righis event of sufficient interest likely | __-_

l\mhm itg budget. The ternﬂv:"

It's second gucssing, but now'
clear that had UPT or anv other|
tiim chain heen suofficiently alert
to the possidililies, «t would have
ovtilized this fight as an exeuse to
order and install equipment in
aumerous houses wiuch ulitimately
will have to be so outfitted Il‘s'
believed that the difference in
grosses between what they actual-
I» toak in that might and what
they mght have been able to draw
had the bout been availuble fespe-
elally had rotes been upped) in
any considerablc group of houses
would have gone a long way to-
ward paymsg for the expensive
cquipment

comes firm. the company wilt take
over the 2:15-230 pm. segment
on Mondavs, Wednesdays and Fri-
davs. Cavaller has only used
video spots in the past. The show
would also gpre-test daviime TV
for Camels, also msde by R J.
Revnolds.  William Esty is the
matenals will have a dampening agency
cffecs on raio-TV cels oul-put ’

The NPA said that an ofder
affeeting use of copper in the man-
ulacture of racdio-TV sets and other

Cocoanut Grove
ptredt n s s oo g Plans Tele Remote

at thefr meeting with the NPA in- | HOLLYWOOD Dec 23 —Coacoae

formed the agency thal shortages = b -,
have developed serously slreads Ut Grove. oldest of the Coast's

3 : 7 famed swankerics, will become

N sever : .
it T i BT 0| e ortaination point of 3 tele
‘ shuw  Ashion Stanlcy, whe man-

recon;:r:n?ed an “immediate stop
cquipment Guring e emeseonn | Grove, told The Billbnard that ime
to conserve materials. manpower Mediately after the first of the
and skills" but The recommenda- Y&if spol will be the scene of a
tion 1¢ regarded in trade circles FERUIAr weeklv tele remote show.
here as academic innsmuch as the| Stanley said the Grove will hire'
growing scarcity of matenals is additional attractions for the tele
already ducouraging eommercial | show, as well as use somc of the

color T\' development
{originations have been scarce in
willi prineipal ucers of cobnlt, the these parts.  Paramount's KTLA
NPA was advited that few sub-/lried it at Southside L A's Red
stitutes were available for cobalt Feather, but lack of fresh weekly
in development of magnets for entertsinment caused its fade-
radio and TV sets. out. KTLA also s puiling in band
The NPA was told that attempts ;‘“O'“ fcm'"} 5:’;:@ Cwlﬂ;sgé‘:“:
U . onica, Calil.. baliroom an
substitute materials might Park's Aragon Baliroom. KLAC-

age< the Anibassador Helel and ils
talent appearing at the spod. Nitery

to
Iikely result in wnereased demand v
for other strategic materials, Four| TV 18 doing a weekly remote from
task forces were formed by thelthe Hollywood Palladium. Grove
NPA 10 study the requirements show will be the furst Class A
for essential use of cobalt and re- nitery to serve as ongination point
rorl with recommendations. ’fow 2 regular telecast,

Stokey Prex of ATAS

HOLLYWOOD, Dec. 23—Mike
x Stokey, of pantomime quiz famne,
| has been elected prexy of the
Academy of Television Arts and
| Sciences (ATAS). replacing Syd
{Cassyd.  Also voted into office
1| for 1951 were Hall Roach Jr., first
| veepeen; Harlan Thompson, second
_P'RN!: Betly Mears, secreisry,
Fred Henry, trearurers lsabelle
{Pantone, recnrding secretary:
| Harry Koplan, secretary to the
1| treasurer, and Mark Finley, cof-
responding secretary. New offic
cers will be instajted ot the third
annual awards dinner, Tuesday.
Janvary 23. at the Ambassador
;| Hotel.

—" WGAR Distsibs $3

| CLEVELAND. Dee 23 —Em-
- | ployecs of WGAR here received
i' total of approximately $40.000
;| at the ~tation’s annual Thristmes
party. The station alsa pald
2/$58,000 into the emplovees' pene
sion fund for the current year,
according 1o WGAR Prexy J

F. Patt,

_.;'

TV-Radio

will see 3 rush of new Installations. i




PROFITABLE BEST!!!]

WE SALUTE

The many new and old friends we
have been privileged to serve in 1950
and extend Season’'s Greetings To All.
Nerthers Maine Siale Fair, Presque lske, Me.
Bangor State Fair, Bangos, Me.
Fair, Lewiston, Me.

«Jsor Fait, Windsor, Me.
Feaminglon Fair, Farminglon, Me.
Uaion Fair, Union, Me.
Fryeburg Fair, Fryeburg, Me.
Sendy Creek Fair, Sandy Creek, M. V.
Afton Foir, Afton, N, Y,
Boeneville Fair, Boonerille, N. Y.
Elmira Falr, Eimica, K. 1.
Brooklicld Fair, Brooklicld, N. Y.
Nerwich Fair, Norwich, N. ¥,
Barica fair, Barien, Yermont
Lyadenvilie Fair, Lyndenviile, Yerment

Casadiaa Natienal Exhibitien, Teronls, Onfatie
Calgary Stampede & Exhidition, Calgery, Atbesta
Saskatesn Industrial Exhibitien LId., Saskaloon, Sask.
Rorfolk Cownty Agricultural Seciety, Simeoe, Ontarie
Prisce Alberl Agr. Sec, Prince Albest, Sask.
Esleven Fair, Eslevan, Sask.
Yermillion Fokr, Yermillion, Alberta

(Ihose omitied aliributed fo lack of space)

Joseph J. Godin, pus.

Roger J. Godin, viets.
Edmund J. Godin, tes. Mg

in Canada: FOR THE CONVENIENCE OF OUR DOMINION FRIENDS

106 ADELAIDE STREET, WEST

Nesembas 25, 1750

MEET US AT THE
CHICAGO
CONVENTION

® W &
LET US FURNISH YOU
WITH A PROPOSAL TO
FIT YOUR REQUIRE-
MENTS AND BUDGET.
* *
NO SPECTACLE
TOO LARGE,
NO PROPOSITION
TOO SMALL
* * %
FAIR SECRETARIES,
MANAGERS,
COMMITTEES

Advise us when your attractions com-
mittee will meet. We shall be happy
to discuss your requirements in person
at your convenience.

* X X
Direct from foctory to you
. . . thus you get more for
less. We manufacture what
we sell . . . thus you save.

PLAZA 5E21

Here’s why those who know
the best select
INTERSTATE FIREWORKS

every time:
GREATER DOLLAR-FOR-DOLLAR

VALUE
‘As basic supplicrs of firaworhy materisls, we mahg
materieh and manufacturs practically sverything
that gows into our hirawarks right from the ground wp.
Thus the larger scope of our manulacturing organization,

plus our great burimg power, emabler w1 ta etter you
graatar dollar-tor-dellas valus than any sthar company,

SHOWMANSHIP
‘There is 2 great dasl more to putting on B tuccets+
s display thae just touching off 10 many fuses,

Our Ditplay Service cam give your show re3l sthowmanihip
with just the professional touch it moed: to maka it o
1uccess,

EXPERT WORKMEN—AND
WORKMANSHIP

t displays are flred by expert pyretochumists —
men whose sole business is to 300 that yeu gor the best
show possible fer your axpenditure—a service that ceshs
you nothing extya. Every Imterstate Firewerks displey i
designed snd built by e1perts—man whe kmow enasctiy
how to produce the etucts and brilliant spectacles dasired.

gcowu:r: INSURANCE COVERAGE
i

Interstare Firewarks, as the Isrgest concomm of ite
Wind, con and does provida completa imurance pretaction,
an abuolute mecessity tar any avaat, Thus, yeu take me
changes, run me risk of ‘‘cemae-backs” whes you et
taterstate handla your display.

QASSURANCE OF SATISFACTION
- a

v is always an assurames of satisfsction to deal

big company—one you kmow te be thoroughly
teaponsible and in a pesition Po catry eut s ebligatisny
o the tullest gatent,

QUALITY
Highest standards of quality are maintained
thi hout every step of cur manufacture,

Write
Wire
4 Phone

TORONTO, ONTARIO

The Billbesrd Cavilcads of Fain



Lo lonnte

- Association of Exhibitions

CLASS "A" CIRCUIT OF
FAIRS OF WESTERN CANADA

W meery CoONCaILiPNnalted,
alCrackons pecwte %
{ °

L7
£

X % '’ X %

THE PROVINCIAL CALGARY EXHIBITION THE EDHONTON SASKATOON INDUSTRIAL THE REGINA
EXHIBITION OF MANITCBA AND STAMPEDE EXHIBITION EXHIBITION EXHIBITION
BRANDON, MAMITOBA CALGARY, ALBERTA EDMONTON, ALBERTA SASKATOON, SASKATCHEWAN REGINA, SASKATCHEWAN
1951 1951 1951 1954 1951
JUY 2nd 1o 6th JULY 9th To 14th JULY 16th o 2451 JULY 23rd to 281k July 300N fo AUGUST 4th

A ! a X X

Annual Meeting Fort Garry Hotel

Jan. 22-23-24 1951 Winnipeg, Manitoba

Poge 4 The Billboard Cavaicade of Faire *Novembe! 25, 1950
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AM-TV Pacts May
Revive ‘War Clause’

NEW YORK. Decc. 23.—General |
restoration of & "war clausc’ in
time and talent AM-TV contracts |
is expected to mater:alize within
the near future, according to net-
work and agency executives. There
are seversl developments leading
to this step, Onc [s the anticipated
shortage and allocation of ma-
terial; another is reduction of
civilian production, accompanied
by price freezes, and another is
increasing conversion to war pro-
duetlon. Under these circum-
stances, advertizers feel they
should have the right of cancella-
tion provided by war clauses,

Meanwhile. the automobile in-
dustcy reacted sharply to this
week’s governmect order freezing

Pearson Loses

car prices. Chryster this week
canceled one campaign for s
Dodige line and is endeavoring to
cancel commitments made for one-
week saturation drives In connec-
tion with the forthcoming debut
of the 1951 Plymouth and Chrys-
ler lines

CBS did pot allow either Ply-
mouth or Chrysler o how out of
its deals.

The local Chevrolet Dealers’ As-
sociation this week also rencged
on proposed sponsorshlp of the
latter hal? of the Madison Square
Garden telecasts from WPIX here. |
Pontiag, which with Cadillac is|
the only other General Motors car
aftected by the price roll-back, is|
well in the midst of lts ncw car
spot radio campaign, |

Buick has already furmed-up a
six-show, one-week radio deal
with ABC and will_have lo sta; i’;l
with it. The new Buick unvei

|January 20, and by that time the

Adam Hafs Seg;
ABC Offers 166

NEW YORK, Dec. 23 —Drew
Pearson's contract with Adam Hats
will not be renewed or extended
after its expiration February 18,
according to Charles V. Moles-
worth, president of ibe firm. The
reason  kiven was “a  planned
change in advertising media for
1951™ Ward Wheeclock now han-
dles the account.

It is certain {hat the cancellation
was turned in long before Pear-
son's feud with Sen. Joseph Me-
Carthy (R.. Wis.) hit the newspa-
per this week. ABC authorities re-
vealed that the cancellation was
turned in November 15 and that
shortly thereafter the network
made (ts own $16.500 weekly offer
to Pearsan for combined AM-TVY
rights

Adam officials sald they had
been recelving strong encourage-
ment from numerous Lsteners,
who support Pearson's stand
against McCarthy, The senator, In
turn altacked the commentator,
accusing him of having Communist
front ties. McCarthy dcmanded
that people stop buying Adsm hats
as long as that firm has Pearson
under contract.

The row culminated in physical
action Iast week when the two
tangled in a cloakroom brawl at
the swank Sulgrave Club in Wash-
Ington. McCarthy has not re-
sponded to Pearson's challenges to
repcat his charges off the Senate
floor, 30 that the lawmaker can be |
subject to a libel law suit ‘

RCA Has Biggest
Year, 75% Is Tele

NEW YORK. Dec. 23.—This year
was the blggest in the history of
the Radio Corporation of Amerien
{RCA), with TV accounting for
about 75 per cent of the gross in-
come. according to board cbair-
man, Dawid Sarnoff’s, year-cnd
statement this week. He sald prof-
its and dividends to stockholders
were larger lhan ever before and
noted a substantial increase in em-
ployment. Total payments to stock-
holders during 1950 consisted of
53,152,800, preferred, and $20,786.-
000 on common stock.

Sarnoff referred to the Fed-
eral Communications Commission’s
{FCC) decision on color ns “nrbi-
trary and capriclous and unsup-
porled by substantial evidence.”

He st the importance of
lelevlsiun service quallfications to

the nation’s defense mo-
bllization efforts’ eiting TV's of-
fectiveness as a training medium. |

WHO OKAYED
THAT COPY?

NEW YORK, Dec. 23—
Hal Davis, veep of Kenyon &
Eckbacdt, has begun compiling
a ®mlossary of advertising
terms. Three samples:

“Qt course, this idea is oft
the top of my head.” Trans-
lation-—This bum has been
thinking about this problem
for ejght months and this i
the best he can do.

»Sound thinking. Trans-
lation—The elient likes it
“Very sound thinking.” Trans-
lation—The cliemt bought it,

! a voluntary basis,

company hopet that the situation
will become unscrambled. Olds-
mabile, as far as could be learned.
will stay with its new slrip on
CBS-TV ond its recently acquired
Sam Levenson show on the same
web. |

Car produelion s certain to be
severely curimiled because of mu-
terial shortages. The price roll-
back may mean limitations on ad-
vertising budgets, because not only
will less money be available for
lugging, but labor inereases will
ave to be pald out of current|
caf prices. And, most important |
curtailed produ::uon means that|
;ll lhr cars thal can be made will
¢ SO

Hadacol One-Shot
Set on ABC With
Groucho, Judy, Vic

NEW YORK, Dec. 23.-=The
Hadacol show, featuring Groucho
Marx. Judy Garland and Vic Da-
mone, this week set itsel( a one-
shot nn ABC Saturday, January
13, at 8 p. m. The alring follows
broadustl of the show the pree
ceding night over the Liberty net
and MBS. The stanza heralds
the cntrance into the Coast market,
and will feature some palaver
from Louisiana State Sen. Dudley
Leblane, head of the proprietary
mcdicine outfit.

Leblanc says he also may do
some film financing while on the
Coast. whence the show will origi-
pate. Talent was placed
Willlam Morris agency, with busi-
ness set thru the Majestic ad
sgency.

Defense Dept
® Continued from page 1

mation which already gives him
power lo control broadcast stations
whenever he sees (R,

Marx Leva, assistant to Defense
Secretary Georpe C. Marshall,

submitted letters to the Senate
and Mouse Armed Services com-
mittees asking for opportunity to
testify as soon as possible in secret
sessions o? lh]emurzEnty for the
proposed legislation

As dlsclusad in these columns
monthg ago, the White House and
Dcfense Dcpartment have long
becn studying the danger of encmy
planes using powerful broadcast
beams of dotuestic statlons to guide
missiies or planes 1o a target, When
the Broadcast Advisory Council
(BAC) conferred with President
Truman and defcnse officials here
last weck, they sald they were as-
sured that radio-TV's role in the
dctense ¢mergency would be on
ut Is was made
clear that the President would be
ready at any time to cxercise hl!'
power lo take coastal stations off|
|the air in event of an slert of|
encmy planes near our coasts.

NBC 2d Tundem
® Continued from page

ent sdvertiscrs are highly pleased
with resulls, and that they have
found it a solid supplcmentary
Iorm of advertising tor their own
exclusive shows. Chesterfield. for
example, has built its Tandem
spats around gag material featur-
ing Bob Hope and Bing Crosby.
both of whom, of course, are Ches-
terfield full-show properties.

NBC declares that its research
shows that with average ratings of
10 for each of the Tandem shows,
listeners are being delivered at an
average cost of 58 cenls per thou-
sand.

Thanks
0

Everyone
for
Everything

(i -
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DECCA ACQUIRES
DEUTSCHE LINE

Rackmil Pacts Reciprocal Deal;
Will Expand Longhair List

NEW YORK, Dec, 23.—Mliton|ness. The diskery's longhalr line
Rackmlil, president of Decca Ree-ito date has been drawn from do-
ords, this week completed ani mestic recordlngs and from the
agreement with the Deutsche|catalog of the Parlophone waxery |
Grammaphon diskery of Germ&nyin( England. The Deutsche Gram-
which will give Decca the cxclu- | maphon deal will in no way affect
sive rights to the European {ifm's | the Parlophone set-up. |
catalog for the United States and| ‘rhe German line wilt pave the
its possessions and territories. way for Deeea to bulld a stardard

Deal also gives Decca rights to| longhajr catalog. since it 1s one of

RCA-COMO PACT
FIVE-YEAR DEAL

NEW YORK, Dec. 23—
Perry Como was feted at an
RCA Victor parly for eme
gioym and the press al the

ork Club Wednesday night
{20) to cclebrate both his re-
signing with the diskery and
his fourth million-copy record.

Coma's new pact is for tive
yecars with the pavments
spread over 10 years. His
yearly guaranlee is estimated
to be in the vieinity of $78,000
—$375,000 in all, pavable over
10 yecrs.

The warbler received gold
platters of the 4,000,000-copy
disks.

the tine for Cuba, the Philippines, | the lcading and most compl )
Cnnada and its territorics. In ¢x- | the European lists. Deal catls for
ehange, the German firm will re-{ Decea to have access to all matrices
ceive the rights to the American |on hand as well as to all new re-|
Dreea catalog for Germany, Aus-|cordings scheduled ta be made b.v!
tria and Norway. Deutsche Grammaphan,

The dcal will supply Decca with Ineluden “Archhve™ Series
material with which 1o nurturc its|  poa 150 calls for Decca 10 have
recently inaugurated gold 1ab¢l|ipe rights to the Deutsche Gram- |
longhair serjes. It will place Decca mophon archive series, a newly
in a position to build as @ serious|iaunehed series of authentie re-
competitor in the longhnir busi- U of German and other

‘;IE.\lmTean C'ngnpo’s‘cri:r:nr? ‘d‘nudl
A DAY FOR TUNES | the time ol ch. c standar
Grean Sets

| works of the German calalog will
| be released on the regular monthly
| list of the gold label series while
{the archlve sdries will be issued

T‘ f periodically.

Pubs’ S

u S ongs Sabats, Eduard Von Beinum, Her-
bert Von Karajan, Eugen Jochum
NEW YORK. Dec. 23.—Charles | and Car! Schurict; orchestras in-
Grean, manager of RCA Victor's | cluding the Berlin Philharmonic,
popular artists and reperioire de- | the Concertgebouw, the Dresden

partment, is changing his depart- | Philharmonic and the Munich
ment's procedure for dealing with | Philharmonic; planists Monigue

|

The German artists' roster is
comprised of 1 nuinber of top art-
ists. Available to Decca will be
recordings by conductors Victor De

Southard Job
Split Twixt
Wexler, Earl

Diskery Executive
Takes High Post
At Times-Columbia

NEW YORK, Dec. 23—Paul
Wexler, recently appointed Co-
lumtda Records sales manager,

this week was placed “in charge
of all sales,” and Albert Earl was
romoted to adveriising mannger.
‘hese moves by Columbin
Edward Wallerstein followed the
resignation this week of u
Southard, ver, in charge of sales
and merchandising. Southard be-

.« Capitol Brass

ASCAP STILL ON
CONSENT PLAN

Board Searches for Modification;
Talk Is Strong for 30% Basis

NEW YORK, Dec. 23.—While{lve Adams, Edgar Leslie. Paul
this quarter's checks 10 the Amer- | Cunningham, et al., are a trio of
jcan Society of Composers, Authors | Coast writers. Ned Washingion,
and Publishers (ASCAP) are going | Wolfle Gilbert and Bob MacGim-
out on the tame basis as last Quar-| seyv; Jaoques Wolfe, representing
ter's—the 60-20-20 consent decree | the standard cleffers, and Mfilton
pay-off which provoked shatter-|Drake and Mack David for the
ing yawps from most of the recipl- | Eastern pop writers. Each has
ents last October—the ASCAP been given an equal say with the

writer board has been mecting two [board members.

might concejvably come out of the

about $2200,000 ta be split—

Christmas. Spinner Promotions
n?lleed {ull spinner promotion on

and three times a week In scarch The Coast dclegation, it is re-
Silting 10 with the regular board
all their releases. They are Daris

of & workable madilicstlon. {Conttnucd on poge 27)
And in those huddles there is —_—
strong talk for an availability rat-| »
ing for wrilcrs, perhaps on a 30 IS erv acls
60 per cent now allocated on the|
basis of five-year performance|
averages. ‘ u e s
This quarter's melon s 10 per
$1.100,000 for pubbers, sx,loo.noo'For ].op Slars
for writers. Checks are not ofti-
cially due until Januvary 10, but
the practice is to pay the last quar-
|
Thru “A-B-C”
members like George Meycr, Stan- | h B C JOC'(S
| NEW YORK, De¢. 23.=Colum-
bis Records has revamped its dee-
jay promotion schedules so that

per cent basls. The 30 per cent
cent  better  than  last——making |
: Columbia Revamps
ter on an estimated basis before
four of the label's artists are guar-

Pa I! Day, Sammy Kaye, Jo Stalford
and Frank Sina
o m ar n The diskery s three deejay

music publishers. One day (or
more if necessary) will be set
eside, om which publishers will
be invited to submit their tunes
Grean, himseld, Hugo Winterhalter
and Dewey Bergman will lListen
to tunes as a group. Publishers
will be requestcd 10 leave the a.
and r. staft alone on other days
of the week.

This is thc samc procedure
which Jim Conklin, Capitol Rec-
ords a. and r. topper, has followed
for some time with good results.
At Victor, up till now, publishers
were divid up among the vari-
ous a. and r. men on the staf, and
could approaeh their “contaet” any
time.

Brauns File
De Luxe Suit

CINCINNATI, Dec. 23.-—Jules
Braun, Linden, N. J  and hic
brothey, David, Newark, N. J..
minority sharcholders in the De
Luxe Record Company. Lunden,
filed suit in Common Pleas Court
here Saturday (13) against six
defendants, seeking $280.000,

The dcfendants, King Records,
Inc, Royal Plasties Corporation,

=~Sumry Nathan. Howard Kessell
and John™G. Kelley Jr.. alt of Cin-
cinnati, and Jack Pearl, New York,
were chargied in the suit with
having "eprived minority stock-
holders of thely Interest and asscis
and divertdd to themselves the
good will of De Luxe.™

‘The Brauns, thru attorncy Harry
Kastir, allege vhat the defendants
had diyerted assets of De Luxe to
King Records awxd Royal Plastics
which could have b¢en used to

Conthirtied on e 27)

All Disk Prices
Uppedin Canada

TORONTO, Dec. 23.—Rrcnrds in
Canada havc risen in price, similar
to the situation in the United
States. Decca's 73-cent line rose
a dime, while London’s did the
same, Mercury hoisted theirs from
78 cents rectail to the now standard
85 cents. Retail price of MGN Ree-

s were always 83 cents in Can-
ada, so the line held steady. In
the quality record linc, price rise
went into effect December 15.

Albums all down the line went
up according to the amount of
the rise in record prices,

Increase Is due to same reasons

{Comfinued on page 27)

T

| Hans, Wilhelm Kemptf and FElly
Em

comes executlve veepee of Times-
Columbia, Col ia Records dis-

{Ney, and sgingers | d

Bergey, Heinrich Schlusous and
| Hans Hotter.

First release drawn from the
Decutsche Grammaphon eatalog
will be readied for a February 1
shipping date. Disks will be sold|
mainly on long-play platters.

Iwith the former supervising the

trib for the New York area
Southard has long becn a stock-
holder in this organization,
Presumption is that Southard's
duties and responsibilities will be
spliced between Wexler and Earl,

Branch Tour

HOLLYWOQD, Dec 23.—Capi-
tol Records’ top-line brass will
take to the road for a series of six
sales operntions and Earl,|sales and preseniation meetings

Decca To Sign
Tutfi Camarata

NEW YORK, Dec. 23 —Tultl
Camarata has virtually scaled a
| waxing pact with Deccs Records.
The composer-conductor is ex-
| pecled to ink

the finalized pact|
moinentarily, Deal is a straight|
artist’s rccarding contract.

It Is belleved that Camarata
will concentrate primartly an his
original writings for disk material
It is also understood that Camarata,
drawing from his experiences as
artist and repertoire topper for
London Records—a post he fave
up some four menths ago—will be
used by Dccca to record in Enge
land and on the Continent.

advertising and promotion. It is | With braneh and distributor man-
underst that Columbia does not |agers and salesmen. Those mak-
plan n successor for Southard at|ing the junket include Glenn F.

this time | Wallichs, prexy, Floyd Bittaker,
Southard is the third upper|sales and distrib veepee; Alan
{Consinucd on _page §§, Livingston, kidisk and aldum

— ~ | artist-repertoire veepee, and Llovd
merchandising  director,

. . Dunn.

DlSCOl‘lfmueS |'Trip 15 similar to a junkel made
|by the label's toppers the first of
| this fnr. during which Capltol's
new line and merchandising pians
were unveiled before ite branch
and distributor managers and sales
force.

Initial meeting this year will be
in L.os Angeles Yanuary 3, Others
l.will be in Dallas, January 4; Al
lanta, 8; New York, 7: qvc'\und,
12, and Chicago, 13. Among sub-
jects to be discussed at thc meet-
ings will be Cap's joint promotional
campalgn with Arthur Murray on
a series of six dance albums (see
other story this jssue) and disk-
ery's as yvel undiseloscd new mer-
chandising plans.

Decca
S0c "“10000" Series
For Canada Trade

TORONTO, Dec. 23.—Decca is
discontinuing its vetail 30-cent
line, known as fhe 10000 series
nfter the first of the ycar Most o
line {s mnadc up of earlv Bing
Crosby, Guy Lombarde and Ink
Spots recordings.

However, It is considered likely
that some of thc hotter selling
numbers witl be reissued and put
on a8 series to sell for 85 cents
Thus far this discontinuance is
limited to Canada.

Diskeries 1

NEW YORK, Dec. 23.-Federal‘
government’s plans for freezing
prices at the levels of December |
eaused n flurry of spcculation in
thc music business, even as new
diskeries were switching to higher
prices.

Both the recording and publish-
ing facets of the music industry,
howevey, presented identical
points of view, namely: Such price
hikes as were recently instituted
were vitally necessary, and the
music industry “qualifies™ under
the so-valled standards laid down
by the Economic Stabillzation
Administration (ESA),

It was poinied out, however, that
uitho the government's plans, as
loriginally announced, callcd for
voluniary rontrol by industry it-
self, the tendency has been toward
increasingly severe government
supervision, This was indicated
{Inte this week when Washington
sent telegramns to manufacturers
whose volume cxcecded $300,000
-

sealio

To Up Prices or Roll Back?

n Sore Quandary!

Recent Hikes Adjudged ““Vital,”
Yet Sentiment Is:

"Wait and See!”’

during the year, asking that such, lates. Howcver, we cannot assuma
manufacturers notify the ESA of |they will do it. And if mandalory
proposed price hikes at least scven | contrnls become a fact, what prod-
days in advancc. This is applicable |ucts would be included.”" Apropos
in the case of items purchased in|the seven-day rule, Barkmeier in-
large quantity. ESA could then|terpreted this as nol being retro-
analyze the proposed increases and | active, but applylng as of now.
cither okay them or “suggest” they | Ted Wallerstein, Columbia Rec-
be discarded ords chief: “The record price rises
Diskeries, generally taking the|arc justified under the standards
view that thc recent price Hikes|laid down. They are the first tn-
were not only justified but neu's-'creases in over three years. La-
sary, occasionally admit the pos-|bor and production costs are way
s1billty of a return to old prices. [up.”
But diskcries elaim this would be; Milton Rackmll, Decca Records
an unfortunate. even tragic, cir=|chief: “If ever a rise was justi-
eumn{mcc. Here are some COm-{fied, it's here. If no Increase is
ments: altowed, many record companies
Paul Barkmeicr, chie! of the | will go brokc next year. Decea’s
RCA Victor record depariment:|last incrcase was in Junc, 1946,
“It's a possibility (a soll-baek io|The snswers are simple. Wc've
December 1 prices). The govern-{taken a million Increases in labor
ment has laid down standards for |and material"”
a voluntary contrel of Indusiry.| Glenn Wallichs, Capitol Records:
Our raises qualify under those|“The roll-baek order is interpreted
standards. The government may|to affect only the auto industry,
inaugurate mandatory controlq {Continued un pege 27)

.

lists: “A" has 800 jocks, "B" has
500, and “C™ 400. New arrange-
|ment means that all releases on
| the four abave-named performers
go out to all three lists,

A diskery spokesman pointed
’oul, however, that disks by other
| artists have been and will con-
{tnuc to be eligible for the A-B-C
| treatment, and all disks will be
‘ reviewed for that possibility, Un-
til the guaraniced treatment for
the four toppers wa: set up, the
usual practice had been to start
a disk with the A list: if it showed
{signs. to coniinue with B, and
then C.  Certain special promo-
tion disks, however, have been
labbed for the full treatment right
along.

Brackman for

Hollis BMI Job

NEW YORK. Dcc. 23.—Al Brick-
man, until today professional man-
ager of the Pickwick Music Cor-
| poration, Lceds aftillate, and pre-
vio associnted with Milis Mu-
sic and the Big Three. will head all
| Broadcast Music, Ine. (BMI), op-
erations for Hollis Music. Inc., the
lloward S. Richmond catalog which
| publishes The Thing and The Rov-
H&Rind. among others. Brackman
| will also be active in Richmand's
| Spencer Music Corporation {pub-
\isher of Goodnight, Irene) in as-
| sociation with Pete Kameron, who
| continues as peneral professional
lmamaer of Spencer,

Brackmun lakes over his new
post January 3

Increased activities scheduled
fnr Hollls Musie during 1931 con-
<ist ehiefly of & *‘speeial package"

| exploitation plan, The idea iy to
provide disk artists and wax com-
| pantes with unusual tunes, €ach
worked up with its own promotion
plan incorporating the angle of
“proved audience appeal.”

Hollis also plans a standard mu-

sic department.

802 & WINS
Plan Huddle

| NEW YORK. Der. 23 Local
(802 reps will meet with local Sta-
{tian WINS execs during the Arst
| week In January in order to dis-
| cuss the employment of musiclans
on the station, This is the first
such labor-management confab
| since April, when the station dis-
| pensed with live musiclans

The unlon has been picketing
since the first week In Oectober,
when the anti-picketing injunetion
obtained by WINS was lifted by
court order.

< b « ovtegrnhess ool
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MUSIC

—Exciting New

THE MASQUERADE IS OVER

BEST SELLERS conro

LE

Vocal

e

(I'm Afraid)

Group!

/“LITTLE SMALL TOWN GIRL’

(With The BIG TOWN Dreamls)

/"/’-%"ﬂ"

THIS

DECCA

RECORD

Avsdanie en 45 wrw — 78 APw

DECCA 27403 (78:om)

”GW RE‘EAS‘S—IINGLEI

%0 Long COEDOM JENTINS and THE WeavERs | Daddy™s Litle Boy s Use Your ! i CUY LOMBAROD
Lonesome Traveler Decca 27376 and “9-17374 | 1 Biill Love You Oscca 17234 ond *9-2723¢ From This Moment On Docto 17350 and *9-27351
EYELYN KNIGKT aad RED FOLLY | Goodaight deene SORDOK JINKINS aed THE WEAVIRS | Walking With The Bluas ¥IC SCMOEN

My Heart Cries For You
“Taler Ple Oscen 27378 and °9:-27370

Taena Thena Tiena Decea

27077 end *9-37077

The Gaucha Oerce 17352 0ad *9-17351

Music By The Angels
Someona Elze Nol Me

ReD 1OLEY
Decca 44285 and *9-44288

Play A Simple Melody

8am’s Song (The Happy Tune) Betco

GARY (RUISY and FRIEND

17112 ond *9-27 112

Smoke On The Waler No. 2
Hol Hod Race

RID FOLIY
Docco 46286 and *9-44206

The One Flager Melody (Yum Des.Da.Dee-Da)
My Heart Cries For You

Vi
Decra 37333 and °4

THIL MIRMAK and DICE NAYMIS
with GORDON JINKING
Decca 27317 and *0.27217

GUY LOMBARDD
Detea 1735V ana *9-2735)

You're Just In Love
Somelhing To Daace Aboul

Usa Your Imagination
From This Momeni On

Lamoaode
{You Dyed Your Hals) Chartreuss

The Best Thing For You CTHEL MERMAN wNh GORDON JINKINY
Marrying For Love Decca 17316 wnd “9-37214

1 Cussa TU Have Yo Dream The Rest OICK KATMES and
Everything Hoppens Ta Ms TOMMY DORIEY
Oecea 27112 ond *9-27312

Louls JORDAN
Dectw 27324 ond *9.27314

11 Is No Becrel
1 Hear A Cholr

Bill Kenny of IHE INK JPOTY
ond THE SOKG IPINNERS
Docca 37334 ond *9.27324

All My Love
The Swiss Ballringer

GUY LoMbaRDD

Orize 17V 18 ond *9-27113

A Bushel And X Peck

ANOREWS TISTERS with YIC SCHOIN

The Lord's Prayer (Maiotts)
Ave Morig (Schubery

Bt Remey of THE INKSPOTS wnd
THE SONG SPINNERS
Decca 14533 ond - 9.14538

The Litde White Duck

| COUNTRY.
Steal Away

lust R Closer Walk With Thee

Decco

Decem 14508

Gurs Aad Dolls Dytco 2131 oad *9-27151 1

Sleigh Ride ANDREWE SIITERS with Vi€ SCHOIK NE w RE‘ E‘SE —ALBUMS
The Talephone Song Decca 27318 ond *9-27310

The Thing DANMY RAYE

37330 ond *9-27150

GOLD LABEL SERIES .
THE SYMPHONIES OF
WILLIAM BOYCE

THE JIMBLER SINFONIETTA
ALBUM DX-T05 » Twro 12-ach Leng Pley Microgreave Unbrechable
Records » Price $0.70

Texas vs. Kentucl

RED FOLEY ond ERNEST Tus®

{ Am Loved
Nobody's Chaalag Me
U You've Gol The Money,

Tve Cot The Tlme
Tear Drops Frem My Eyas

BEST SELLERS
| ForuLaR

EVELYN KNIGHT
Desco 27281 ond "9-27200

JUKRE HUTTON
whb LEE GORDON TINGEMS
Decem 27329 ond *9-37329

Harbor Lights GUY LOMEARDO
The Petite Walta (La Petite Valse} Deces 17208 and °9-27208
Thirsty For Your Kisses MIUS SROTNERS

Nevartheless (I'm In Love With You)  Decea 27233 ond *9.27153

Thinking Ot You DON CHIRRY
) Beze la My Arms Decsa 17128 ond *9-27118
The Rovine Xind THE WEAVERS
(The Wreck O The) Toha B Decea 17312 and *9-27332
Harboe Lights RING CROISY

Beyond The Reet Decea 17219 snd *9- 1119

A Monhmallow World
Looks Like A Cold, Cald Winter

BING CROSEY with LLE CORDON
SINGERS aad 10NNY BURKE
Daces 17210 ond *9.27130

Undicoter 43 RPM Venlon

45 rpm and 78 rpm pricas do not Include Fed-
wrol, Stote omd Lecel toxes. leng Ploy prices
include Faderol tax, but not State o Local taxes.

=

Houcid

The Lovebug Ich ERWEST TURB-RED FOLEY and MINNIL PEARL
Oetcw 46278 ond *9-44278

R bes Me) I'm The One Who Lover You TRNLST TUSS

1 Need ARention Bod Oecia 45289 ond 948249
Sbhall Wu Gather Al The River ANOREWS SISTERS
Tha Niasty And Nine Decte 14521 wnd *9-14521

1t You've Got The Money I've Got The Time
I Ovaelooked An Orchid

MIRVIN SHINER

Decca 48274 and *9-48174

1 Won't Be Home RED FOLEY
Dear Litle Gicls Decca 44237 and *9-4427)
Iva A Lomely. Lonely Tils PORTER JOHNY
I'm So Blue I Could Cry Detco 46231
I'm Moving On HANK GARLAND
Guitar Shutile Dyceo 46256 ond *9-44156

‘When The Golden Leaves Begin To Fall
Uncle Pen

BILL MOHROE

Dotco 4628) ond *4-44202,

Wha Cares

Dewsm 17303 ono *

| OSEPIA

Bésame Mucho THE RAY-0-vACS
‘You Gotta Love M Baby Too Decto 48162 ond ' 1-401462
Heaven Is Not My Home SISTER ROSETTA THARPL with
Famlly Proyec SAM PRICE TRIO

Deccs 43190 ond *9.43190
Lemonade touis soroan
(You Dyed Your Hair) Chartreuss Decea 27324 927324
1Cry BUDDY JOHNTON
Sailaly My Soul Decca 27330 ond *$-27210
Ob Babel LIONEL NAMPTON

PROKOFIEFF
QUINTET Opus 39
OVERTURE ON
HEBREW THEMES.

Opus 34

HOWARD SWANSON

NIGHT MUSIC

The New York Ensemble of the PRithormenic Schelerihip Winners
DIMITRI MITROPOULOS, Conducter
OL 3511 ¢ 1%.inch Leag Ploy Micsogroove Unbreakoble Record & Price 54.83

RICHARD TAUBER

An Opetatic Recital
D1 8512+ 124ath Loag Ploy Miciogeoews Unbreak obls Recged o Price 54.68

SCHUBERT
SONATA IN A MINOR  Opus 143
IMPROMPTU IN B FLAT-Op. 142. Na. 3
IMPROMPTU IN E FLAT-Op. %0, No. ¥
LiLlI KRAUS, Piano
OL 8306 * 11-inck'Leng Play Mictegieova Unbraakoble Recard = Price 54.05

GIUSEPPE DE LUCA
Boriteas in Itolian
PIETRO CIMARA of the Piono
ITALIAN ART SONGS
DL 7305 » 10-inch Lony Play Mitrogroove Unbrvekable Record » Price 33.05

Alsa ovailably in
DU-Y o Thrwe 12:inch 78 RPM Deccmbite’ Records o Price 3700

*Devcalite —unbreahable undcr mormal vie.

DECCA 9-27403 (45:pm)

=]
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CHI

CHICAGO, Dee. 23.—Execs of
the administrative section of the

COURT DECISH
MAY HIT ILL. OPS

Ruling Opens Gates for State
To Grab Out-of-Work Stipends

cians (AFM) here who were
resented by Dave Katz, the local's

CORRECT PRICE
OF VICTOR LP

NEW YORK, Dec. 23 —~Thru
an inadvertent error, the new
price of HCA Victor’s 12-inch

'21 Y:vVeb Con

RK. Dec. 23 Officials |

AFM Toppers Huddle on

tract Talks

will speak for Hollywood Local 47.

long-playing records was Listed | of the New York and Hollywood | Petrillo will act both as prexy of
as $5.85 in last week's issue of locals of the American Federation | Chicage's Local 10 and AFM
The Billboard Price of the |of Musicians will meet in Chicago | topper.

12-inch disks is now $5.45. next week to confer with Prexy| New York has sprelled out a com-
Ten-inch LPs are $4.45 as |[James C. Petrilio on the union's| prehensive Magna Curta of TV and
stated. sirategy in the forthcoming pego- | AM radio employment, including

llinois unemployment compensa- | legal counsel The 10 men at-
tion section were awaiting word at | tempted to colieet unemployment
ress time¢ of a State Supreme compensation from the Edgewater
ourt appeal before they start a Bcach Hotel iIn 1848 having
State-wide effort to collect unem- | played the hostelry in the two pre-
ployment compensation from mu-|vious years with the bands of
sic buyers thruout the state. A|Henry Brandon, Jack Cavan and
decision by Judge Harry Fisher,|Stephen isley. At a previous
of the Clrcult Court of Cook‘henrln: before a referee, it was
County, Thursday (21} opened the | ruled that the hotel was not the
gates for State collectors to stari| employer.

grabbing out-of-work  stipends Municker Appeal

AFM mem-

thum epsRWholEriey, m The musickers appealed the de-
cigion with the Illinois Statc Board
|of Review, which rendered the
| Arst_decision. Fisher ruled that
the Bartel; decision failed to de-
fine employment other than “serva.
ices rendered by an eémployee to
an employer was employment.”

TS.

Judge Fisher, in his decision,
ruled that Tllinois Altorney Gen-
eral George F. Barrett erred when
he switched rcspﬂnsibmvg from
musie buyers to bandleaders for
payment of State compensation
after the Bartels vs. Bumingham

decision, rendered by the U, S.
Suj r;me Court in 1847, Fisher
rule:

thal the federal decision|
does not hold in the case of Mii-|

Judge Fisher, In his ruling, said:
“The Bartels decision does not
enumerate a new principle at all.
The question as to what Is or who
is not anm ind d contractor

|

nois unemployment ¢ tion
collections because of the three
clauses in the IDlinois unemploy-
ment compensation statute.

The entire legal fracas revolved
around 10 musickers from Local
10, American Fecderation of Musi-

T 1wt (TTLE GENERML

Says:

" THE LITILE
WHITE DUCK

Wit k€ IN SEASON ALL
THE WAY THROUGHM
CASTER™

GENERAL -MUSIC
200 Modnon Ave MY CLPL 147342

GEORGE PAXTON INC

1619 & oed=oy Ne « York W'Y

“THE

WINTER
WALTZ”

racorded by

FRANKE (AMLE
VICTOR 20-3952

incorporated
T BROADWAY, NEW YORK 39, N

bl

Local 10 Walks
0ff With Gains
In Pay Huddle

NEW YORK, Dec. 23.—Local
902 won a complele victory yes-
terday (22) over the hotel. restau-
rant and night club operatorns in
mediation session in the offices
of the Siate Mediation Board
here.

The musicians obitined the 10]-
lowing packagat (1) New scales

tiations with the radio and TVI
networks. I

The four networks have been
notified that the AFM is ready to
open discussions, bul have not been
heard from as yel. Current pact
expires January 31

Sam Suber, prexy-elect; Charles
lucei, secretary-elect, and Joe
Lindwurm, radic and TV super-
visor, will represent New York lo-
cal 802; John tc Groen, prexy-
elect, and Phil Fisher, veepee-elect,

such conditions as a ban of re-
cordings from radic and TV sta-
tons til after midnight, strong
scales, minimums, rehearsal pay
and work conditions, ete. This pro-
gram was drawn up by the work-
ing radio and TV tootlers, subse-
quently getting the okay of the lo-
cal and, later, Petriito.

If the union reps adhere to this
program_ tradesters prediet a very
Stiff resistance from the wcb nego-
tiators.

CHI MUSIC USERS MULL
AFM 5-DAY WEEK EDICT

CHICAGO, Dec. 23—All musie [ops in a concerted program 1o be
ugsers were talking about the im-|determined later. A vote oa the
pending five-day week edict, is- | frst plan indlcated that this plan

{
ranging in the vicinity of 10 pllr!\ll‘d by Loca) 10, American Fed-
cent above the old, retroactive to|erntion of Musicians (AFM) herc |

has been a very t ques-

N ber 27; (2) a welf: fund | (The Billboard, December 23), but

tion and the courts have r y
stated that no single factor 1s de-
terminative or conlrolling. Each
case stands on its own particular
facts and eircumstances.”

“Some courts,” the ruling con-

I

of paying is one of the hcav!;:‘t‘

control as to whether the finighed |
job was delivered or whether the
person engaged had directions or|
contrcl over the performance. |
Certainly a specific agreement be-|
tween parties must be considered,
Three Factors :

Judge Fisher polnted out that|
the three factors which musi
considered in Ilinois were: (1) |
Such individual will be fcee of con- |
trol of the employcr; (2) no such|
services shall be oulside of the
normal course of business of the|
employer; (3) the pcrson must be|
in an independently established |
busincss. Judge Fisher pointed|
out that running the Marine Dining
Room and Beachwalk, location|
spols within the hotel grounds, |
were normal businesses for the|
hotel. '

It was understood that unless|
the Edgewater Beach Hotel filed|
an appcal, the collectors would
start work on getting music users
to fork over the State unemploy-
ment compensation, A rep of the
AFM here said that, with the same
set of faels, the tight to get ark
leaders nalionally out of the Social
Security and withholding tax pay~
ments might be initiated. Tom
Roberts, legal counsel of the Na-

clation, said he did not think that
the Judge Fisher ruling would
have a national impact, but that
he wished to withhold any further
statement unti) he had a chance

be |y

tional Ballroom Operators’ Asso-|;

d by the ploy of | as yet few of them have done any- |
man per week or 1 per|thing about it. Only one op, Otto
cent man per week, which- Eitel, owner of the Bismarck Ho- |
wver Is less, sffective January 18z tel, took positive actlon. The hns-
(3) in spots using production |teiry's only room using music, the
sbows, an increese inm bonus for|Swiss Chalet, wall drop its enter-
shows running over an hour; (4)!tainment policy January 1 to- go
the New Year's Eve bonus was to wired music,

raited from $5 fo S10 per man. |y ynderstood that the Chicago
Hotel Association’s members who
‘use music met last week, but falled
to agree on any unifled action.
resalved to handle each prob-

lem Individually. Merriel Abbott,
Hilton Hotel chain booker who has |
|charge of Stevens and Palmer
House entertainment, said she will
continue to run the hotels’ two|
major rooms seven nights per|
week, using Lou Diamend's ork|
onal gsh relief. P:’yhl'loy,liot (hn'l'lt&el«
|Sherman, said he will operate the

(Continued on page 23) Porterhouse Room of the hotel |
seven nights per week, with a re-
liet ork spclling Frank Yerk's
band. This, coupled ‘with reports
of other major Loop ops tast week,

Decca Buys |

[ o sun seow, ERES per
Canada Compo, ™=
Ioronto Apex { committee Friday (22). This com-

NEW YORK, Dec, 23.—Decca | mittec will discuss a program to
Records has finalized a long pend-| be presented to members. Ap-
ing deal to buy out the Compo|proximately 45 ops. representing
Corporation, Lid.. manufacturers|some 40 spots, ranging in size from
of Decca in Canada. The Ameri-|the Chez Paree Lo lounges, met for
can firm bought out all of the|iwo hours Thursday (21), but no
outstanding common stock  of | action could be agreed upon. Three
Compo, and will run the operation | alternatives were pr d to the
as an affilate business. Compo|meeting: (1) To cut all musie,
is one of the oldest and largest|sven to the point where an op
digk firms in Canada. | might be forced 1o close; (2) 1o

Compo has_been headed by H.|cutthe number of musicians being
S, Berllner. He will remain with | used, and (3) to attempt to enlist

33 per

E—— |
NEW YORK, Dec. 23.—The
Local 802 exec board met Thurs-
day {(21) with some 20 of the prin-
cipal band leaders working New
York locations to discuss strike
strategy against hotels, clubs and
restaurants in the event o sirike is
declared. According to Sam|
Suber, 802 prexy-elect. the baton-
eers lined up solidly behind the
ocal
It was bruited that a provisi

CCOA Acte
Only positive action to come
trom two meetings of the Chicago
Cafe Owners' Association (CCOA)
|thus far was appeintment of a

to study the p

Officials of the compensation
collection scction withheld any
definite comment, stating that they
would base their planning on
whether or not the decision would
be appealed to the State Supreme
Court.

Adams Heads
Philly AFM

PHILADELPHIA, Dec. 23. — In
onc of the most surprising clection
upsets in union eircles here, Jimm,

Adams dcfeated Jimmie Shorler
Sr., as president of Lacal 274 all-
colored local of the American Fed-
eration of Musicians, Adams won
over Shorter by a count of 120 to]
115. Incumbent secretary Henry
Lowe triumphed over lke (James)

" 2¢ a Pound

Local 47 Votes |
Incumbents In |

ords’ prexy, Milton Rackmil who (
HOLLYWOOD. Dec. 23.—With)|

comp! the deal, was clected
chairman of the board of Compo. |
onc exception, the Incumbent John |
te Groen-Phil Fischer Local 47|

R. A. Chislett was elected veepee|
ticket was returned to office. Of

and general manager, and S. D.|

Roberts became veepee and sales|

manager. |
the musicians’ local's 14,500 mem-
bers, 8,400 members woted, For
prexy, te Groen retainead his postl

i
\‘

Deces also acquired the Apex|

Record Corporation of Toronto, s

wholly - owned subsidiary of

Compo. Apex distributes the

Compo merchandise in the prov-

ince of Ontarnio. George Offer,

former manager of ApexX, Was

elected veepee in charge of the

firm.
with 1,027 votes, us opposed by
Clitf Webstcr's 1,349, Mort Faber, |
running on a third ticket, pulled
only 102, Fischer was returned |
as veepee with 1,757 votes, against|

Van Gatewood's 1.354. Recording |

| Secrelary Maury Paul came baek

with a strong 2,138, against Jack

Sewell's 1,225. In the cleventh-

hour prior 10 the clection, Paul
was sued for lLibel by opponent

Yinyl Jumps

NEW YORK. Decc. 23.--Even
while disk manufacturers were in
the process of increasing prices on
records, the cost of vinyl jumped
another 2 cents, The Unlon Car-

Covington, 123-109.

Other top-row officers are Harry
A. Monroe, returning as vice-presi-
dent over candidates LeRoy Mc-
Coy and Ollver Peltiway. Gus
|Johnson wom the assistant seere-
| taryship over John W. Johnson by

bun & Carbide Corporation is now
selling the rceord mix at 38 cents
a pound. The supply of vinyl, ac-
cording to a company €xecc, has not
been reduced, bul demand out-
strips the quantities available to
diskers.

Scwell, who asked $250,000 dam-
ages. Financial Secretary Al
Meyer's 2,995 won over John De
Rubirtis® 98¢,

Trustees picked included John
Clymen, Bob Hennon and Viadimir

IS YOUNG®

AND YOU'RE SO BEAUTIFULL
*

Recorded by

RAY ANTHONY

carroL)

WORDS & MUSIC, Inc

| o vote of 193-29, Herbert T. Berry

returned as treasurer ovey Lin-
wood Johnson and James R. Tyree.
Damon Fisher Jr. won out as ser-
geant at arms.

Shorter took over the presi-
dency of the local in 1847, following
the ﬂrar presidency of George
W. Hyder. The new prexy, who
fronts a band of his own, received
hia (irst big band experience with
King Olive,

18

Tho diskers have been urins
Httlle or no shellac for recor
manufaciure, it 1a one of the prod-l
ucts counted upon 1o fill in if a) and Don Marris. Alkinson was
scarcity of wvinyl should oceur.|sole ber of the i
Shellac industry spokesmen clmim|slate to win, lzrping te Groen-
that they ean continue to maintain| Fischer's Joe Mullendore by 1,705
a supply of material but that theito 1,518 Difficulty in tabulating
difficulty in obtaining industrial|the votes (look from 10 p. m.
aleohol would seriously affect the|Monday until 2:30 p. m. Tuesday)
use of shella¢ for disk manufac-|will bring recommendation for
ture. Industrial aleohol ia the|Local 47 to go to voting machines,

Drucker, Board directors winning
were Warren Baker, Vince Dc
Rosa. Bill Atkinson, Doc Rando
ﬂ)'e

s

only solvent used for shellac. as used by New York's 808,
i e (RN

would not ‘be followed because
many ops have entertainer pacts
which run after the December 24
deadline sct by the AFM. On the
second suggestion, it was revealed

TANESE
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|
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aGE

worcury $534

REY

rwe wir vERSION 0¥
00

cOLUMBIA fas0e?

v GODF
RTRUIL o
"

BOURME, Ine. e

The New
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EZ10O PINZA claims he's an
opera star because he was an
unsuccessful 7-day bicycle
gucer. Hearing him sing after
a eace, a friend suggested
that Pinza study voice.
Atthe Metropolitan Opera
he sang so many villains so
convincingly, critics called
him the “big had wolif of the
Met.” With “South Pagific™
his name became a house.
hold word . . . his voice a
revelation to millions up and
down Main Street, U.S.A.
Weage proud aed happy o
welcome Ezio Pinza back to
the RCA Victor Red Scal
label Soon to be released:
Pinza’s album of hits
{with Fran Warrca)
from his forthcoming
MGM flm. "MR,
IMPERIUM."

THE BILLBOARD




\ z ] THE BiLisoARd Mus ,’é
IR S NO SECRET | Popularity Charts
4§ r Pz ¢

The Nation’s Top Tunes

The raliers 10-tc0 tuses, THE HONOR ROLL OF MITS
rariaus Gegrees 81 €30h sang’s populavity a5 @
gy Max ¢ y G pase

I. L Tennessee Waliz

: By Pee Wee King dad Rrod Stewart—Peslished by Aceit.Gone (BMIE)

RECORDS AVAILABLE: Roy Acut, Call7812085), (3312-150; Cowoop Copas,
King 69: Fonlane Simers, V 20-397% E. Hawkine Ors, Corad £9319; Wayre Kiem,

S ¥ 20438, Pee Wor King, ¥ 20-2080; ABits O'Cay, London B47; P, Page, Moy

3334; Jimmy are Leom Short, Dec 48122; Jo Stafters P, westan Ock, Cot 3906%;
€ Levbards, D 27336 Lea Paul, Cap 1336, J. Jowenti-G. Bagy, OQana 219
1. Tuchor Odk, WGM 10304: Cowdry Cosat Mudy Wright, Kimg 1% Wil Larkin,
Regal 3303; §. Kme, Col 39113,

TLECTRICAL TRANSCRIPTION LISRARIES: Lowryecs Duchow soc ed Rives
Ock-L. Rohan, Theauna: Ssase Cecley, Standard; Leon Payrm, Lang-Werth: Alan
Holmes, Assaciated

BI llv ECKS1I “ E 'l 2. 2 T.hPIyTIl]jlll!gm-—ﬂuhw y Hellly (BML)

RECORDS AVAILABLE: Ames Drothers-N. Ay Oef, Cora' 603)3; & Ged'rey

E MY LOVE | A Biepec Ok, Col 3%088; L. Grewnr-H. Jerome Orh, Londan 873 Phil Marrs,
V 20-3968; Two Ven Baker-D. Le Wintar Ork, Mes 5548, Sirw Giowon's Ree Caps,

V. 20:3968 Oanmy Xaye, Doc 27330 S Joworshi, Dand 717: $. Mechized, Eanner

ONLY A MOMENT AGO . i 85, Y. Tucher Ork, MCM 10884, June Carter, ¥ 23-0431,

AR~ iARE (N0 inkarmatan en slectrkal (ramcrpts |ibrares avildle a1 The Ritibosrg
» 45 RPM —
78 RPM—MGM 10799 » 45

900 10 pressy

=P

ltgrbor Lights
o o o BY Jimmy Kewwdy 370 Huph Willisms—Pubiiied by Chagpell (ASCAP}
RECORDS AVAILABLE: K. Anthony Ork, Cao 1190 L Byré-). Murad, Mer 2481t
R Fanagen Ok, ¥ 20-9011; K. Griffin, Col dBame; S. Kape, Col Hatpy,
\ 14324:284, (311784, B. Crovopd, Mervay Ork. Ot 27219; G. Lomberdo, Dec
\ 27200, L. Ralne-C Parvan Ori, London T81; . Waskingten-s, Carrcli Orh, Wes
SABS; T. Paga Orh, Tomer 3435: Snep Fiekss Ors, MGM 12873, &y Clay:S. Figher,
| WiTore 215! S. Jpwtessi:G. Bajeb, Daea 710,
,k \ ELECTRICAL TRANSCAIPTION LISRARIES: Tedsy Praell, bag worth: Frank
| Mastess. Assoclated Goorge Wright, Thesauruy: The Bachelors, Standard.

Rudolph, The Red-Vosed Reindeer

- - By Jeheap Maki—Publsded by St. Micholas (ASCAPI
' RECORDS AVAILABLE: H. Barait, Coral 40271; C. Astry, CoHM610, (ANI-ITS;

BILL FARRELL

MY HEART CRIES FOR YOU
YOU LOVE ME

78 RPM—MGM 10868 * 45 RPM —MGM K10868

@
i
b

S. Burnetie-E. Scous Orx, C20 30133; B. Crasty, Dec 83050, R. Folgy, Osc Q27

A, Geatry-Happy Yoous, Hi-Tene 311 K, Geiftin, €0/ 30981; E. Hoasd, Ser $300;

E. Nbaarg Ok, Mer WMP.6T; Sahe Jngs, ¥ 30-3934; Monans Shim, ¥ 21-0397:

“Segmw Cmile Ratimon Cap CAS.3083; P. Scals, Losdem 240; Tee Oiack Dk

K FI“A Dans 2001; L. Coex, ADbey 13026 Kom Kobblers, MGM ©0003F P, Scaa-Keymtes,
Loadon 740

CLECTRICAL TRANSCRIPFION LIBRARTES: Jatmes Guarmari, Thosawes: Jas

Garbev, Cacitol Hervy Jerome, Lawp-Worth: Thock Faster, La%a Wersh  Four

SONG OF THE BAYOU . EERRRR e
BALTIMORE RAG ~ £ 3. Nevertheless

J

3 —MGM K10869 1 ot Auby 830 Bert Katmer—Pyblissed by Chappell (ASCAP)
78 RPM—MGM 10869 « 45 RPM—M Fron 1 UGN i, e Lite Wk
- RECORDS AVAILABLE: R Actheny, Cip 1190 R Flenagan Ok, VOTBIZ0.304,

(45)87-3904, F. Larw, Mer 5385, M. Lewis-H. Moonry Ork, MGM 10772; Milty
| Frothers, Dec 2725): P, Wrsion Ok, Lol 3483 F. Sinatea, Cal J9044; Tre
l Embasey Trle, Mastertens 75-100.0; Amita Ellis, MGM 30240,

4
E ELECTRICAL TRANSCRIPYION LIBRARIES: Clauce Govosn Crk, Capitol; Teddy
f Powtll, Laag-Werth, Phil 8ritn, AuoCiated; Jenany Ommend flugs Wekerhalter
MEL TORM . e e
My Heart Cries for You

By Carl Sisman and Percy Famh—Pubiished by Masey Mosk (ASCAP)

' UNTIL THE REAL THING COMES ALONG §% === ) 7 K 0§

b,

AY \ RECORDS AVAILABLE: G. Mitchell-M. Miter, Col 39087 Al Morgae, Lendon
A FOGGY \ 0r7: 0. Shore-H. Rene Ord, ¥ 20-3978; J. Wakely, Cap 1328: V. Young vé, Dec

\ 273331 8. Parmyll, MGV 30868 V. Oarrorw, Mer 5383 E. Knighi-Red Fotey, e
MGM Non-Breakable 10874 X 1378, 4 Stattord, G, Autry, €31 3908

|' ELECTRICAL TRASSCAIPTION LIBRARIES: Lenny Herman, LangWorth,

A Bushel and a Peck

g L o o - By Frask Laesser—Publisved by Seise (ASCAP)
e From the awiical “Ceys and Dolts”
RECORDS AVATLABLE: P, Como B. HuttonM. Apres Ork, ¥V 20-3030; O, Day,
™~ 3 Col 39008, J. Deimond-T. Mollols Ork, MGM LOSGO; C. Haiaes, Coral 6C30%;
’ E BLUES Kitty Kahea-R Hapes, Mer 5301; M. Whitim-). Wakely, Cor 1204} Andrewn
MOAN‘N TH Shler V. Schoem Ork, Ot 37232 J. & M. Weigel, Dane 716,
ELECTRICAL TRANSCRIPTION LIBRARIES: Lawrsecr Wilk, Stindard; Jobewry

3 OME FOR 'ME Devrmet Poge Winternatter Ock, Thasaras, Henry Jerore, Lang-Worth
] 7’;‘9?299&13 |0L892N.E435 RPM —MGM K10832 ¥ 9. 8 Fl'llsty, lhp Sn““man

<+« By Steve Nelon and Jack Reitim—Pydlished by Mill & Rame (BMI)

RECORDS AVAILABLE G Autry, Co) 38907; M. BaMbitt, Coral 60271; *Two-
Uah? Barer-). Murad's Harmonicals, Mo MNP .76 N. “Kieg” Coie, Can 1301
4. Owaste, MGM 30237; R. Foley, Osc 4624T; G. lovbardo Ork, Dec 27287;
J Morioee & Froaty-8. Way Ork, Cap CAS-379: C. Massey-T. Vale Ork, London
272 V. Wonroe Ok, V 20.9918; R Ragen, ¥ 21-0224,

ELECTRICAL TRANSCRIPTION LIBRARIES: Bob Ebwrle, World; Cawde Gorden Ork,
Capitol; Satisfiers, Associated; Lawrence Welk, SUAGKE George Wright, Thessurus,

All My Love

| « » 8y Paul Ourand, Mitchel] Parrhh and Hear] Contes—Published by Mills

N
-
-]

./ BOB WILLS

= 'TATER PIE
/ | DIDN'T REALIZE

=~
=

TASCAP)
RECORDS AVAILABLE: H. Bubbitt Coral 602967 0. Cresdy-) Atemsnder Choruse
V. Yaurg Ork, Dec'3T177; X, Cupat 04, Col 389297 0. Dar-C. Dest Orv, V(78320

2 MGM Non-Breakable 10836 3870, (#3187-3820; P. Fuith, Co) 38910, E. Grart, Cas 1183 . Lambardc Det
f { 27138; P. Page-H. Geiler Ork, Mer 3455; R Cate Ort, MGM 10792; J. Smitn,
f Col 3900u, J. Francols, Poipdw Ve 560-095
} ELECTRICAL TRANSCRIPTION LIBRARIES: Allan Holmes- Jomany Corvo, Asee
Fated; Batte Chappell, Thesswrs; Jog Feichman, Standard, Guy Lemiarss, 2or
/ Ralgh Norman, Mutak; Merwy Jeroms, Lasg-Worth.
Thinl: Y
8. 10. Thinking of Yon
THE GREATEST NAME IN ENTERTAINIMENT B Mgty it o gl Ralme s Rimes by Reni i ASCAT)
* RECORDS AVAILABLL: Bob0y Byrae Oek, Cocal 60208; D. Cheery, Dec 27126;
¥ FOU AIVANIM AVE. NEW YOIE 18 N T A Morton-?, Westan Ork, Cazitol 1200: 1. TiRam Carait78)66279, (4319-60279;
S. Vawghon, Col 389285, B Fisher, V 20-3901.
ELECTRICAL TRANSCRIPTION LIBRARIES: The Satisflers, Associated; Richard
1 Lirbert, Thesaures, tob Crester Ork, Starcard.
/ i ’IMN'\'IS(:- The titie “HONOR ROLL OF RITS" h & reghimad \rade-mark and the lstng of
® M.GM RmRDS ARE BmER THAN EVER ",l the hith has bees coppiighted by The Billosard Uie of either M3y sol be made without
{ The Billboard's consent. Smply write er wie Publisher, The Biliboard, 1564 Breaagway, New Yort,
M permisikn will ke Inmed.ately graned.

BOEERY Ve » rraeltRtl ey, [ARERNRY XL ANN IR &

Yer e




_ DECEMBER 30, 1950 "THE BILLBOARD I MUSIC n
DEALERS!
OPERATORS J
DISC JOCKEYS!‘ y
TIPS ON Week ending Hot Sellers based on
T0PS FOR 0PS DEC. 30, 1950 Actual Sales Reports

Bill Levenhagen, owner of
L. A. Operators’ One Stop Service,
quotes mojor operotor in Long Beach, Calif.,
“Topping them all in play.”
THE SIDE? CAPITOL NO. 1326
BENNY STRONG'S
"THREE HANDED WOMAN"

18 45 He gave you the hit, “I'll Always Love You"
MY HEART CRIES FOR Y0U.” iy o o « » Now hear his latest
“MUSIC BY THE ANGELS” Jimmy Wakely. .—1328__F1328 “ "
“1ITILE ROCK GETAWAY,” “TEMNESSEE WALTI”
T3 1] [ m—————— __1316__F316 |
"THE SHOT GUN BOOGIE” backad by

"I AIN'T GONNA LET IT HAPPEN NO MORE” 66
Tennessee Ernie . ........ —1295__F1295 l LOVE THE
"AIN'T NOBODY'S BUSiIESS BUT MY OWN, 1
"FLU NEVER BE REE" 9
Kay Slarr-Tennessee Ernie . ........... _1124__H124 WAY YOU SAY GOODNIGH[
A BUSHEL AND A PECK,” "BEYOND THE REEF”

M. Whiting-). Wakety ... .........__1234_F2}4 CAPITOL RECORD NO. 1342 on 78 rpm @ F1342 on 45 rpm
“HARBOR LIGHTS,” “NEVERTHELESS”
Ray Anthony ... .....ocoiiiennennn —_1190__F1190
"DIANGE COLORED SKY”
Nat “King"” Cole-Stan Kenfon ......... —_184__F1134
~ON, BABE,” "EVERYBODY'S SOMEBODY'S FOOL™
. KapiSTaTT, apoptumn e ronrosd & g St —I2713_H11R
"I'LL ALWAYS LOVE YOU" Dean Marfin ... .. __1028__F1028 - (. ——
"1 BRUNG YOU A PRESENT,” “BUTTER FINGIRS" .
Bucky Tibbs-Deuce Spriggens . ........—1288__F1288 HARGARET WHITING OVER awno OVER ano OVER 1343 nsaa
“GESHRAY OF DE VILDE KOTCHKE,” : rasienstoimay | THE MOON WAS YELLOW v
“BAGLE CALL RAG” Mickey Kakz _...... __1284__F1284 (ARSITHEINIONTARABIVOUNG]
“HUMPTY DUMPTY HEART" Jan Garber ......_1292__F1292 DELY HERTIY IF —- | LOVE THE WAY 1341 ver
“AY AY CHUG A CHUG,” *'WHERE ARE YOU!” e YOU SAY GOODNIGHT " .
[T 7 () v i—" __1298__F1198 Mheridabinatich)
STV AEXTOF SANTA LUCIA 3. 180 s
! w E STE R“ & FOLK VIDO MUSSO, Tons fasspmone PﬁGlli(ﬂ
4 BEYYY STROVE DEAR DEAR DEAR Vasir s
HANK THOMPSON L oS AS TIME GOES BY -
A Broken Heart and a Glass of Beer”. ... 1327__F132] ey
RAMBLN JINME DOLAN .
Hol Rod Race” . ....................—1322__F3n JIRRY GBENS SONG OF THE SUNSET e -
LEON PAYNE ol er - -
“Betause You Love Me” .............. 1313 DENENDNE LRV S
RAMBLIN' JIMMIE DOLAN =T
“Vll Sail My Ship Alone”. ... ...... 952 __M51 o i
N s 7 iy PONT MR ANV L MARY o,
S CHEATERS NEVER PROSPER
GEVE 00LTY BUTANE BLUES WD e
[y S— l G‘T '“! 'luis a3 +5
R E'C O ®mR O S J”l[f}ﬂl/ﬂlr’z)ﬂﬂ HOMIHY GIITS 1347 e
HOLLYWOOD ::I:::-in.sl»-mm IT,S M' lAl' DAY FY R
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an armful of hits
by JO STAFFORD

with Paul Weston
and his Orchestra

“IF YOU’VE GOT THE MONEY, I'VE GOT THE TIME"”
“THE HANDSOME STRANGER" 730130 334 om 339130 45 rom 439130

SUTENNESSEE WALTZ” ¢ “GOOD NIGHT PILLOW” 7 ono020 334 pm 339129 45 rpm 439129
“USE YOUR IMAGINATION"” ¢ “WHERE, OH WHERE" (st irom “0ut 0f Tis world™)

78 rpm 35049 33% rpm 3-35049 45 rpm 4.39049 N

“STARDUST” + “YOU DON'T REMIND ME" (o o o This worig™)

78 rpm 39056 33% rpm 3-39056 45 rpm 4.39056

“TEARDROPS FROM MY EYES” « “MY HEART CRIES FOR YOU” (sotr with cene auty)

78 spm 39086 33% rpm 3-35086 45 rpm 4-33086

Get A Head Start On The New Year

“"""COLUMBIA @) RECORDS

First, Finest, Foremost in Recorded Music




DECEMBER 30, 1950

THE BILLBOARD

MUSIC 13

‘Rﬂmﬂhﬂﬂtﬁhﬂd
by Disk Jockeys

+ + + baved en reperts reeeived Docember 20, 21 and 22

Mechets 15tec hert (A mrical orow ey played ewv the grealest numbiv of record snows.
Lint s ased 0 raplios frem weekly surmry armang ¢k jackrys Uvwevt the cauntzy.  Uehes shewn o this
Churl, ethwr svetlatls records or lwaes UG here will 90 fewd I8 thy Homr Rell of Hita, Wit
Popmtacity Chaet, Part §. 16] Incicatss tarm i trom o Moy (M) indicotes tvm i Jeom 0 Jesit mutical

PosITION
Ween | Lmvt | This
e date|Week| Wesk

6 1 I, THING THE ........cevvnen P Harris ...
ver NTEI20.3968; usm )‘l—.‘l
6 2 2. TENNESSEE WALTI ..........P Page . M o
tehell M. Mill
4 8 3. MY HEART CRIES FOR YOU....G. M.I d:lmmcb“mn-ﬂ
15 4 4. HARSOR LIGHTS ...........5. Kee . . o T b
ColTOINNSS;  (IN1.TO4
456784 ASCAP
PAIWETION it i
13 6 5. NEVERTHAES ............. Weston wmzn i
tton-P. Lomo . .........
11 3 6 BUSHEL AND A PECK ...... B. Hu o ;wmo e s
19 7 % AL MYLOVE ....ocomrme. R :2:7 D LTy
13 22 8 HARBORLIGHTS ............ R Fhu:mm sansiestae
4 11 9. MY HEART CRIESFOR YOU ... .D. Shmam i i s
H. Winterhatter . ...
11 13 10. THINKING OF YOU ...... E fl!f:;nm ”on Rltel wamee
T P ——
9 @ 11, ONE FINGER MELODY ....... E. Sin r"mnwm S i
LR OFlanagan e,
f0 12 12. NEVERTHELESS ......... R r?m:lm-w; o, -
2 13 13. RUDOLPH. THE RED NOSED
R ——- Luciormsio: i srs_Ascar
2 — 14, IF YOUVE GOT THE MONEY .
I'YE 601 THE TIME voaennd Shtford P ———
T CollPIIR06S; [45H-916:
O 916 N1
.M M. Miller ... ....
3 5 15 ROVINGKIND .............0 "mewm);;’r- e
h -
9 15 6. NEVERTHELESS ............ R. Anf n:.'.mmno s
S 9 1T TENNESSEE WALTZ .......... 1 Stafford P. Weston
(78139065, 133N A%
195%-9)16—8¥|
14 1T 18. HARBOR LIGHTS ...........R Mmo&m»uw s
LM
2 20 ‘9 Bimlws o ‘3(17!)10 15&[ mmusa—asur
1 — 20. MY HEART CRIES FOR YOU....V Eggne T TIarY o
7 — 21, THINKING OF YOU .......... h .
7 21, THINKING OF YOU . S. Y‘wrjgmmzsx e LY
(I~
f4 17 22. ORANGE COLORED SKY ...... King (ole(;l’:}?‘h n(r: sna’;m e
2 — 22. NEVERTHELESS B SIOME .. oesineinenenens
CONTRINNOM; (39%-308,
4316-BO8—ASCAP
1 — 22, MUSIC BY THE ANGALS ...... V. Dlmoneu o m.’;m: .'m; e
— 25. THIND, THE ... ceacoecacas- A o .
CalITEI060, (43919
u)nnw—ill
1 — 25 WHITE CHRISTMAS ......... 8. &c:.b!m,.”n&. FRLTTETLY TN
9 24 27. THINKING OF YOU ..........D. m:.vmz}iu;‘insmm_uw
3 30 28 LITTIE ROCX GETAWAY ...... k Paula’(m“u e s
.F. Lai
T — 19 MEVERTHRESS ............ F.l:anf“mﬂ' e s
1 — 30. RUDOLPH, THE RED NOSED
REINDEER . ..vemmammacmas B. [loihl

Nﬂll'ﬂl”‘ tlSN 27\” ASW

® Songs With Most
TV Performances (RH Tele-Log)

The Richaed Wimber (RH} Thie.Log B Based @R Uw rniterieg of W) nogramm teleciot by the
Amerrcan Brossearting Comoswy. Cowwnls Sromdcaiting System. Dubbent snd Matioms! Breadcmsting
Compamy Retwert SLILIrE I New York ond Chicags. Paumt tatais oy derived 19 the Follow iy manner
Every Uime 3 song & partermed o0 & STtauing inew, imtrumantially, B recoves 8 <rodit of 3 peintst
When performed wachlly 0n § BrstAIRES 1 recaies 10 powts, when dome mstruraeatally o4 B CaTVRArC LAl
hoa N rfcems 3 pouas and, abe dene soxally @h I CAmerCH Shew H et 20 prinu

Week of Drcewoer 14 0 20

1t's a Lewiy Oac Today —Beri
Siwer Belly — Parameunt

U 1 Wee 3 Bell—Horrn
Goodnight, [rese—Spencey .
Confmr—Feist .....c.eue .
Hopa Cansidy Maet—d. 4 Rodows . 2
it Veu've Lot the Mosey I've Cot the

. 1 Lowe the

Lot Do 1t Agsin—Rovalsg. .

BN PPN ENEE LR S canenpun~

VOX JOX

Preems

Jon Asthur. WSAI, Cincin-
nati, is expanding his record
shop via (he uddition o{ a

e sutsoars [ ysic Popularn‘y Charts

® Best Selling Sheet Music

» « basad om reparts receivad Decomber 10, 21 and 22

Torws listad oy Uhe ABtiensl bert theet LTI teilers.  Lisl i BAsAd B0 reperts recened fach wedt
froen all Ue astien’s vwel muca Jobbws.  Somn are (liled aoovding W@ weatest o of sl
(F) Indicatrs tumg i In 3 6in; (M) inducaios tum is I8 leglt mtical; (M) indicales tune b asatlanle

classical record d
Seth Larrebee. WMTW, Port
land, Me., has snagged another
daily hour segment for his disk
show, muking a total of 47%
hours a week of air time. . .
Rex Stein, WLDS, Jacksonville,
1L, bus succeeded Bill Meyer
on "Requut Time.” Meyer 15
spmmng ‘em now over WSMI,
Litchfield, 111, . . . Ron Barkley,
KRES, St Joseph. Mo., has
taped a couple of shows for
Liberty Broadcasting  Com-
pany's network program “Disk
Jockey Roundtable.” Beanny
Heller, WMID, Atlantic City,
has launched a new Monday
thru Friday evening show,

Bob Story, WNOR, Norfolk, Is
switching to WCAV, same city.
10 pilot two daily disk shows.
He nlso tees off his own vldcu
airer on AR-TV.

Roberts, WAAT. Newark, N J.
i5 launching a TV show on
WAAT's video outlet. . . Bob
Long, KRDU, Dinuba, Calif, is
back on the air with his two-
year-old aiver, which originales
from Fresne State ollege,
where Long is a freshman. . . .
Tom Brooks, WPLH, Hunting-
ton, W, Va, reporty back to
army air forces on active re-
serve.

Pele Matthews, self-styled
“Long-Hulr,” is learning to
mnake with the d. §. chatter for
Brooks. . . . Polka King Victor
Zembruski, WATR, Waterbury,
Conn.. and WAVZ, New Haven.
Conn., aired his annual Palish
Christmas show Sunday (24)
for the 17ih year. . Jack
Lazare, ex-WOR, New Yor.k.
has joined WPAT, Patcrson,
N. J. as d. j. on station's dady
“Club 83" . Johnny Pesky,
star third baseman of the Bos-
ton Red Sox, recently took over
an afterncon d. j. seg on WBMS,

ton. Show mixes wax and
sports ehatter. . .. KWBR, Oak-
land, Calif,, has ldded two new
spinmrs—’oo dams, via tape
from Los Angeles, and Pat
Henry, who spins from 110 6
a. m....Frank Harmon. WRFC
Athens, Ga., is emseeing a new
ive-away program “Relay

wiz” which replaces “Jail-

birds.” . . . Jack Farmer, ex-
WATL. Allmla. has joined
WIBB, Macon, Ga. ., . . Bill
Randle. won  the Cleveland
Plain Dealer's annual poll as
Ohio’s most popular disk
jockey. .. . Wes Hobby, WICC,
Bndgeport. Conn..” has been
called to the service and Fred
Allen, ex-WNAR, replaces him
g Hal Douglas, who also
resigned from Bridgeport's
WNAB, has been succeeded by
Peter Sievenson. . Dennis
Murphy, KGGF‘ Cofterville,
n., emseed ﬁi‘ minute re-
mote brondnn of Charlis Spi-
vak’s ork at a Memorial Hall
dance this month and featured
Spivak wax later on his “690
Club"” program.
Cimmix
Joe Girand, WTHT, Hartford,
Conn, who has own kidisk
show, has been playing his own
cutting of “Chug-a-Lug, Drink
Your Milk,” twice daily since
June, and the Connecticul
Milk Producers’ Association re-
cently informed him that milk
consumption in the area has
increased as much as one quart
wr [mujls. . . . Bill Willse,
BEM rovidence, takes »
few minutes out from the Po) s
ch &. m. to spin “The Lo
Pruyer,” He's received n:mly
5000 cards in the last 10
months. And most of them are
from teen-agers. Willse is now
working oul the same idea w:th
Bobby Wayne's London waxmg
of “Vision of Bernadette,” . . .
Paul Dixon. WCPO, Cincinnati,
has authored u booklet “Life at
WCPO With Paul Dixon,™
which was on sale during the

pre-holiday season. Proceeds
went to the Cincinnati Post-
Firemen's "Mile of Dimes”

drive.

A recrendn.
POSITION
Woeka | Lant | Ty
[ Pubitshers
52 1. TENNESSEE WALTZ RY..................... S— Awff-Rese
8 1 2. RUDOLPH. THE RED-NOSED REINOEER ®)............ St Ridwolas
8 3 3 FROSTY, THE SNOWMAN R)................... Hill & Range
13 'S 4 HARBORLIGHTS  RL o crityomtersame ram - e Mt Chappelt
6 S TN R 0 i T i TR g Hellis
6 9 6. AMARSHMAILOW WORLD (®) ... ........... Shapiro Bernstein
8 6 7. ABUSHEH AND APECK MY (R). ..............c...u. .Susan
L) I PO (- {14 - JRER R ————— Chappell
17 8 9. AULMYLOVE(R) . Milts
2 — 10. MY HEART-CRIES FOR YOU (In o Massey
8 11 11, WHITE CHRISTMAS (R).........cooviiieiiniiiinnnn Berlin
Bl B S ) R R p—— Milter
13 — 13, OUR LADY OF FATIMA (R)...... rovpmam—. - |}
22 18 14 LA VIEEN ROSE(R). ............... N p— 1]
8 15 15. WINTER WONOERLAND (R).................Bregman-Yocco-Cann
10 16 16. AN DRANGE COLORED SKY (R) Frank
1 — 16. 10 THINK YOU'YE CHOSEN ME (R) Yalando
2 — 18 SILVER BEUS (A ® Valando
2 — 1B. SILVER BRUS (P} (R .Paramaunt
15 10 19, THINKING OF YOU (A (R).. ... ... Remick
T 13 20. SANTA CLAUS (5 COMING TO TOWN (m

KOTE. Owe to (he apprarance of Chrivlmas standards on (W dheet muslc chat we e Halbm
mare (Aae 1he awad 1S pacwise sang1.

® fngland's Top Twenty

POSITION
Werts | Last | This

@ SateiWres (Wees Eaglan Americes
*» 1 1. RUDOLPH THE RED-NOSED
(L - Oampell Loiiiaanian .Sv. nlmu
4 2 2 1TAUT | TAW A PUODY TAT Hars. Ccm'lll
13 3. COODNIGKT, IRENE el L smee
¢ 7 & BELOVED BE FAITHFUL Pionwick .. Pickwidk
€ @ 5 CHRISTMAS IN KILLARWEY Norant-Comelly Remck
W 6 b SAN'S SOM Steriag
M C
1 - 8
4 2 .
o 8 20
2 13 W
PLINES ¢ U *
S L6 U3 1 OKLY AW WIM ONCE .
S 10 14 DRANGE COLORED SKY
¢ 3 15 AUTUMY RLEAVES ..
2 19 16 AU MY LOVE
19 14 16 [F | WERE A BLACKBIRD
22 13 18 SILVER DOLLAR .
2 19 19 1 LEAVE MY HEART IN AN ENCUISH
CARDEN
1 = 20

Punichee et mauladie 2 The Bilhoard goer to press

® Songs With Greatest
Radio Auvdiences (All)

Tume ITsted have the gresimt dudiences on progeami heprd en mrtwork stitiems in New Yok,
Chicoge sed Lot Agein LI @ based upom Jetw G Peslmi's Audioncn Coverage laden. The inden
o PeRrted upon RT3 legs Made sEilabie 16 PPItMAN't ACI By the Acwats Reosrlwm Servae M
Nrw Yorx, Ragie Checiing Service in Chicage, Rad Chacking Servize in L Aagein, Listes are tw
W 30 (more lw Um e of ties) tunes asiphaberlcally.  This ewiic checxed W preverderanty
ar 43 par comtt alive
1F) Indieates 1o fram & S
W iy variadie 80 recends.
e b bndcoted
The feature i copyrightsd 1987 ty the Ofice of Research, Ine, 3470 Brosewsy, New Yark 31,
M. Y Ae refereece may Be mude Lo any of BAIL matevial rucest I trade sate 20 etheY ui &
permitied, a9 rad) brsadcxi wtllising this infermation miy be wieed.  Infringement wiil be praseculed
Ovcrmber 15, B om., e wdlm Friday, Decsmier 22, B am. )}

(M) indicatrs tune K5 tram & Iegitmate mudieal; (R) indicotes
In eacn mstascs Um liKensing aeercy Conlreliing perfarmarce rqim BA

Beut Thiog b Yoo (W) (R
Buhe! 3ad 1 Pech, A () (R1
Civistams {a Killarmey (R)..
Ovistmzs Srrobany (R, ...

e 0 Lowely Doy Toay (M)
T'ow Wewe Boew i Love Betery (W)
e s-Lien Jisg alies (R).

Sanhealion Word, A (R)
Uy Heant Coes for You
Weverumions (F) (R). .

Nigr 1s Youms wd Ye're

To Thisk Yau'se Choses

Yor'm Juw i Lom (M) (R)...
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" BIG VOICE! BIG SONG! BIG HIT!

OVER 50,000 LAST WEEK .....

Morw Lovzsos

BE MY 10V

(The hit song from MGM'S “TOAST OF NEW ORLEANS")

This week’s

N Teloo

e ON

Retease 0432

Ships Coast to Coast, Waek of December 31

POPULAR

YAUGHN MONROE and his Orchestra
The Night Is Young and Ynua're
So Resutiful
From This Momenm On
204007 —(474007)*
RALPH RANAGAN and his Orchesira
1 Remembee the Cornficldn
Heautiful 20-4008—(17-="R)*
THE FONTANE SISTERS with HUGOD WINTERHALTER
and his Orchesira
Bouney Bouney Bally
What Did | De?
20-009—(47-4009) °
THE THREE SUNS and Chorus
Renuemilner Me in Yowr Dreams
After You've Gone
20-4010—(47-4010)*
SSIXE JONES and his City Slickers
Tonnesser Waltz
1 Tlavens Been Hnme

for Three
Whole Nighre
20-4031—(47-4031)*

[ SQUARE DANCE-Breakdowns |

GUY WHLIS and his Ohlahoma Wranglers
Down Yondrr—Breakdown
Back Up ovid IPurh—UGreahdown
21-0420—(48-0420) *
Soldier's Joy—URireakdown
Flop-Esreid  Mule—Breskdvwn

21.0421—(48-0421)°
[ SACRED

THE HARMONEERS QUARTET

Singing Throngh Life
James 4:2 2).0422—(48-0422)"

RHYTHM-BLUES

816 JONN GREERR and The Rhythm Rockars
I Want Ya\ | Need Ya'
Onee There lived a Fool
22.0108—(50-0108)*

POP-SPECIALTY

SIK FAT DUTCHMEN
Munt_and Jeff—Schori-h
The Tap Ronm Polkn
25.1184—(51-1184)°

S rpm Nea.

The stars who make the hits
are on

RCA VICTOR DIVISION

RCA Victor |

Q000000000000

o

indicates yecords whwh
sccording to aclual sales, sre
recogniced Mla_. The irade is
urged to keep ample atock o] there recorda
on hond, or (o veorder prompily when
curvent stocks begin 1o wmpproach the
*0ld out” stage.

The Thing

¥bil Hacris and His Orchestrs .......c.0..00

Be My Love

.20-3963—(47-3968)°

Hn’r!o l‘nu. ............................... 10-1561—(49-1353)*
Nobody’s Chasing Me
Dinoh Shore .. .oovvenvnrrereraoceenana. 203078 —(47.3978)°
A Bushel and a Peck
3 P-:rry Camo and Retty Ilmtton .« ...ooovevavinns 20-3930—(47-3930)°
Thinking ol Yoo
Eddie Fishee with Hugo Winterbalter's Ork ... .. .20-3901—(47-3901)"

I'm Moving On

H.aal Snow and l‘lls lhlnln:- Ranch Boys . .. 0.«
There's Been a Change in Me

y Eddy Ar‘nnld:A ........................... . 21-0012—(48-0412°)

Christmas in Killaroey

D!lll!in!)ay’ . R —
Hommy, Won't Yoo Bay a Raby Brother?

Spike Jones und llls Citv Sliekers. ... c.vovnnn. 20-3934—(47-3934)

The Golden Rocke

*lank Snow and His Rainhow Roneh Boys

Patriria

Y Como - o.ciiiiii it it 20-3905—(47-3903) *

Pe
You're Just in Love

.2)-0328-(48.0328)"

20-3970—(47-3970)°

...... 21-0400—(48-0100) *

N — 20.3945—(47-3948)*
Tennessee Waltz

The Fontane Sb.trn R ete #'s derafe s iT 20-3979—(47-3979)
Our Lady of Fatima

Phil Spitalny., Hour of Charm AlLClel Ork ...... 20-3920—(47-3920)"

- {ndicates records which
have enfoyed beiter (han aver-
age {mitial comsumer acceplance

ond stand an caccllent ehance of enter-
fng the top selling Wit category. The
trade {s acdvised 1o watek Shese recorda
carefully in order 1o maintain stock con
sistent with demand

Nevertheless
Ralph Flanagnn 20-3004  (47-3904)°

Recards most pleyed by Disk Jockien.
Wo. 12, Bulbeatd. Decemtrr 30

Al My Laove
Dennls Day

Best Belling Fop SiBries. No. 30, Bl
bosrd, December 33

20-3870- (47-3870) *

It Is No Secret
The Thres Suns 20-3976—(47-3970)"

Disk  Jockeys Pick, Ne, 6.
Decembe? 23.

2ing Zing—Zoom Zoom

Perry Como-Elgmund Romberg  20.
INHT—(47-3907)*
The

Bilinoard.
BUlboasd Picks, Detember 10

BEA
Vaughn Monroe and His Orchestira

THE NIGHT IS YOUNG AND YOU'RE SO
UTIFUL

11:4°] FROW THIS MIOMENT ON

......... 20-4007—(474007)*
#rom Cole Porter's new muskel. “Out of This World™

RADIO CORPORATION OF AMERICA, CAMDEN, NEW JERSEY

e

4.

e e

P

RrELd 2

78 RPM—10-1561
45 RPM—A49-1561

RCA VICTOR Records & -
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® Best Selling Pop Singles

« « « based aa reports recoived December 20, 21 and 22

Tucerty liied ave Ihone celling beol le L mation's tog wilume retdil record stoves  List i based
Wpen The Billbosrda weekly SwVEY amoaq the 1,400 Largest Seslens, reoreventing every Wmperiam
ket oea Serviy rTUaa e wrghed Tarding (3 stre of MArvet Atk Reards (ibted memericall)
acxarding ts grestest wien  The "B side of each rocond i 10 Inted.

Weets [ Last | This

W AW I W ror
T 2 1. TENNESSEE WALTZ ..........P.Page ..............c.....
Boovie Woctle Sants Clas u-uqomsqu tasiss3ax 65— am1
6 B R’ THING THE ...............P. Harris . N T
LVMI20.3568; (QSHT-3968BM]
5 4 3 RUDOtPH THE RED-NOSED
REINDEER . Autry
12 Iy Doy Snow o Dnn oo CoTENEBLD; (ID-3T5—ASCAP
4 5 4 MY HEART CRIES FOR YOU .. .G. Mitchell M. Miller . .
Roviey it ... COTENIN06T (31 918 ASCAP
17 3 5. HARBORLIGHTS ............5 Kave #
Semr Sweet CoTBINBIET; (INIL-TER;
(526 TIA—ASCAS
12 8 6. HARBOR LIGHTS ...........G. Lombardo ...
Pocile Wit Ow (78127204 (451927200 —ASCAP
9 7 7. BUSHH AND APECK ........B. HultsnP Como ... ...
Swa a Lady V(T78120.3930; lls)ﬂﬂ” ASCA’
15 5§ 8. THINKING OF YOU .. ...
Hore In My demt
8 12 9. NEVERTHEIESS .............
Thinty for Yow Kisws
3 13 10, BEMYLOVE.. ... ........
't Mewer Lowr ¥ vmuo 1561; (‘Sl‘? US)
2 22 11. RUDOIPA. THE RED NOSED
REINDEER NP 3. Jores . .
Mommy Won't Yeu Bur o Bar ... L WT8120-3934;  (ASMT- A
Brotbe: (o Shiov) fter Me
12 17 12, THINKING OF YOU ..E. Fisher-H Winferhalter
I Yeu Sheuld Leaw My VO7BIZ0.3901; (43)47.1901 —ASCAP
3 1T 13. ROVING KIND —e Mil(hellM, Miller
My Heart Cries for You CoN7BIIN0LT; u)u vls_am f
3 26 14, RUDOIPH THE RED NOSED
REINDEER Seterersevvoer BACTOSHY gyt
Totdy Bear's Pimc OxITBITIZN, 451927150 ASCAP
4 1S 15 FROSIY, THE SHOW MAN ... .. G. Avtry ———
Whes Semts Claws Grls Yowr Letler Co(THIIANT; {331).742~BM!
| — )6 (TENNESSEE WaAUTZ ........ . AL Paud .. ... ...
Litile Rack Get Away mlllw usm)u—wr
1 — 16, WHITE CHRISTMAS . e AN CTOSOYL . i e igre o
God Rest Yo Merry Gemtiemen 7"2377.. (4519. 23778
10 9 18 MWEVERTHELESS . ...........P.Weston . . . ..
Belowd Be Faithtul Col78138962: (311813 ~ASCAP
10 16 18 HARBOR LIGHIS ........... R Aathony .. .............
MNevertheleis Cap' YI!LHG (433 1190—ASCAP
1 — 18 CHRISTMAS IN KHLARNEY __ . Dennis Day
I'm Prayieg to Saimy Cheisiopher VUTBI203070: (4SM7-3WT0—ASCAP
18 11 21 AL MY lOVE ........... P. Page
Roves Rew:rd ercory (TH)S4SS; (4515485545 ASCAP
1 — 21. MY HEART CII[S fOI! YOU ....V. Damone
Musie by the Ange Mercory \10 5563; (4315863X48ASCAD
2 22 13. MY HEART CRIES FOR YOU. ., .D. Shore . - ...
Wobody's Chasing Wy " mux:e.;un;
6 10 24. MARBOR LIGHTS ...........B. Crosby
Seyord the Reel OR{TIZING, (4519271219 —ASCAP
1 — 24. YOUREJUSTINLOVE ........P. Como.Foniane Sisters ... ..
105 a Lowely Ony Today VITBI20.3545. {43)47-3945 - ASCAP
2 22 26. (ROSBY CHRISTMAS Cary Philip-DennisLindsay-Bing
Parts 181} . ........ ... Costy
.. DecT8MOIB); (4819.40181 —ASCA?
9 14 27, BUSHEL AND A PECK ........M. Whiting ). Wakely ;
Beand the Reet oo .CapTBHIM; (4SIFITAASCAP
3 21 27. VENNESSEE WALTZ ..........GC. lombardo

Get Out Those O Records

527336 8M1

.. Dec (70127336

® Best Selling Pop Albums

Oecast 3l lasels v nal Mued B0 A0 SARML It 1 OCUIt BB COMNKE & BOD ATRUM furvep thar
R ustutically scewesle. Furtheomoee, separale /mveelory 1ystiems eade it alewst dmaouiste for U
Sutvage large ealer te B put The Bilibowd's pep chart Queiikresre 98 3 comnariun map be
own BANEES 1hew 13 po0 MBu saks asd thew 43 pap slem 10les  Therelors, The Siliosd n
® onper atiematng 18 thoe Comparalive saiet wlume Between 45 d 33 oo Al

i Best Selling 33'3 R.P.M,
2 L MERRY LMRISTMAS

Bing Crosur-Angrews Sisvens, .. .. .Dec{7BIA-550. (33)0L-5019

I 2 SOUTW PACIFIC
WMary Martis-frig Prra . CHITBIMM-850: (33:ML 4180
1 3 THREE LITTLE WORDS
Orwgimal Cast voasar MCMTBISS; (331516
S 4 CALL ME mADAM
€ Verman-O. Havmes £ Wiken G, Jerkins. . -Dec(TRIA-81Y; OI3OL-5300
4 5. TEA FOR TwO
Doris Day cerrareravecariaraereriaro oo GHTAG-21S; (3NCLHL9
& & VOICE OF THE XTABAY
Yma Semac crevereeririvitrreanrins Cap(781C0-244; (I3IN-284
9 7. YOUNG MAN WITM A HORN
Qoris DayeM JMMBY ., . .coicvonensrcacsvorrrsonas Cai(TXC 190, (33)CL-4106
10 B CARNEGIE WALL JAZU CONCERT
Bh/Concman VEL 1 anl Wicscumion se wowssmermsomessom -Col(1315L-160
- ‘ TWAS THE MIGHT !(FM( CHI]S'H!S
Wariea & Hes Penasylvanian cecveesianvio... DeelTOIA-280; (33HOL-S02)
7T W A NlSﬂ'l voL |
sereerivaianan rerurene Oec{78)A-449, (3DOLP-5030
Bert %‘lmg 45 R l' M.
1 1. MERRY CHRISTMAS (Fow Recordt)
Bing Cronbe-Andrewn Siters c . -Decl7BIA-550" (451368
2 2 THREE LITTLE WORDS (Fow Records)
Origiaal Camt. « . -MCMITBISY; (45)NS3
3 3 SOUTH PACIFIC (Seven Records)
¥ Marim-£. Pous £01(78)MM B50; (451850
[] 4. TWAS THE NICNT SEFORE CHRISTMAS ¢Four Reeorm)
F. Wiring and Hn Ponevylnasiam Dec(THIAAB0; (2519 67
. 5. TOAST OF NEw ORLEANS (Two Recortsi
M. Laas )= S o L oo VIASIHOM-1417; (T81DM-1417
6 & MERRY CHRISTMAS MUSIC CFesr Aecords)
P. Coma..., .00 o . serasarares oo VITBIP-161; (ASIWP.161
S 7. AL JOLSON VOL 1 (Fewr Recerds)
A Jetsen - cevvaren Dacl?B14-49, (4S99
= B TEA FOR TWO {Faur Recards)
Desis Dy ol Col(TRIC-215: (450-218
» % VOICE OF THE RTABAY {Faur Retordit
Ve Sama i o~ Can(781C0-244; (451COF 244
— 9. CHRISTMAS NYMNS AND CAROLS (Faur
RCA Vistor Crorsbe- Shaw...... V(7EIDM-1077; ASMWDW.1077
tainebhd.,

DEALER
DOINGS

Price Palaver

"Our two stores in Columbus,
O., the Harmony Shop and the
Melody Shop, are strongly in
favor of the newly estab shed
prices.”—Bob Forgey. . . .
the price of records down tu
79 cents again—please.,” Thisis
from our customers.”—Kjsffer
Radio and Electric Company.
Baraboo. Wis. . . . “Our trade
is resisting the new price rise.
Loudy idea in the middle of the
Chrisimas season. Also tough
taking inventory now and
agnn January 1."— s Rec-

rd Shop. Richmond, 5
"w: advise againat the pru:e
rise on records, sales will stop
completely. Why not give the
customers a liftle fun for their
money in this troubled world?"”
~—Renee Manola. Carlisle Radio
& Record Shop, Carlisle, Pa.

Kidisk Promotion

Wainberg Music Store. Lex-
ington, Va. dlaged a moppel
o;{ by dressing one of the

college lds as “Bozo,”
Capito]l Records’ kidisk star.
Appearance of “Bozo” was pro-
moted via displays and the
Saturday morning kid deejay
show sponsored by the shop.
Kids were given loll:ops and
invited to talk with the clown
Shop reports that business on
all recoids. particularly the
Capitol kidisks, was greatly in-
creased

Merchandising Tips

Various promotion gimmicks
used by Sutton Record Sborr.
Chicago, include souvenir 1
calendars, additional interior
lighting, free photos of favorite
recording artists with each pur-
chase of $5 or more, mailing
Chrlsinras cards to customers,
and a raffie in which winner
will recelve a radio on New
Year's day. . . . Home Sup-
ply Company. Kilgore. Tex.,
cleaned out dead slock by
packaging five records for $2.50
and putting them into a |u£

rab-bag. Gary's M

hop. Richmond, Va., saves the
previous week’s Billboard
“Honor Roll of Hits" and culs
out the titles for usc on gelfs
service racks.

News and Chatter

“If RCA Victor had golten
the records to me in time, “The
Thing' wonuld have been my
best scller, It always happens
this way.”"—Music and Record,
Hanover, N. 1}, . . . The disk
Krice war in_Richmond, Va,
is been settled, according to
dealer reports from the terri.
tory. . . . Record City, Fresno,
Calif.. claims that their “Mayor
af Melody deejay show is pull-
ing as high as 120 requests per
program  wi some coming
(rom such divergent points as
Wake Island and Camp Mcade,
Md, Show fealures blues, spire
Ituals and jazz records, and has
been on the air for a year and
half . Stop Record
Shop. Fort Worth, has naught
but praise for the Billboard’s

spiritual and gospel record
chart.
Trade Talk

“Secmns as tho 45 records are
I}Gﬁslnf the 33 disks in sales.
hey'll cven top 78 sales after
Chiistmas.”—Town and Coun-
iry Music. Westwood, N, J.. ..
“Long-playing records have
taken remarkable Increase in
total sales this past month.
Glad to sec that RCA Victor is
going to issue old jazz on LP
and #iso some of the old opera
stars."—Louise E, Dean Record
Shop. Hyanms, Mass. . . . "We
wish that some more of the
independent classical catalogs
were uvailable on 45—there is
a b:i market for them."—The
Shop. Chicago. . .. “Why
doesn't RCA Victor put those
wonderful Al Goodman op-
eretta 45 albums on LP? We've
had enough requests for them
and I'm sure that Victor would

rofit !rom the move too."—
eorge Company,
+Gentop,, © RS

AL 1R BT A

& Best Selling Children’s Records

based on raparts racaived December 20, 21 ond 23

Recardy listed e thame reoacde selling Best i the AMENE FELRIL recoed ttoret ASealent), dccordimg
W The Bilveard's woeuly ceslir wrvey. Records arw listad Xcordimg v gryatest shles.

POSITION
Weens | Lasa | Thiy
e cate] Wesk| Wesk

L] 1 i IUML"L THE RED-NOSED AEINDEER (One Record)
ciioo COlTBIMNES; (33M4-T24
w oz 2 rmn m[ mm.ln AND WHEN SANTA GLAUS GETS YOUR LETYER
I I T Coli7BIMN-7S; I3IM-TS0
13 3 3. TWEETIE PiE (Oee R.mn
& BaseB. Mey........c00c0mm - Capi78)CAS - 30T4; (4SICASF.3074
% 4 3 CNDERELLA (Twe Recordy)
1. Woods & Others. cerivrraeseranen . VOV USINY- I
18 S 8020 ON THE FARN fTwe Recorsy
P. Coleig 8. May ... .. cevire CAp(THIOBX-3TTH; (4SHCOXF.30TH
e W nuooun THE RED-NOSED REINDEER (O Recard
. Craswy v DR(TRIK-1S; (4531123
2 L] T. NO"LO!G CASSIDY AND THE SINGING IINDN (Tes Frcords)
B. Bopd-A. Ciyde-R. Beooks. . .Capl7BICBX.3058; (45)CBXF-305; (33INX-3059
2 l* 8. RUDOLPH, THE RED-NDSED REINDEER 10ne Recort)
Solbe Jomes coe e VOBI0-3934; (45147-3934
11 & 9. WOPALONG CASSIOY ARD Tllt SQ\MIE Dllt( HOLDUP (Ome Record)
B ey . .Cap(THICHX. 30TS; (43)COXF 0TS
18 ¥ 10. QUGS BUNNY MEETS le'ﬂﬂ (bl- h“v‘l)
R N CapITBICAS-3072; 145)CASF - Y072
& 10 I uuu MIIV SINGS Mwe mn
» . Cop(TRIDBS- 077, (45KBSF-3077
M - 12 urrLE I’WT tOne Recod)
Dor Witon The Surigiers. ... Cop(T810AS-80; (43)CASF-3001; (33)HX-3045
3 13 12 LITTLE ANGEL (Thrve Recerds)
L Yeusg-Kem Darty DecITBIDA.I99; (SDIOL-090Y; (451968
1 - I nu: mcm BEFORE CHRISTMAS (One Record)
- vﬂlivzo USIWY-20
2 - 1 wnuov wmntnsi AND HIS TALEKT SHOW (Tmo Rec

L Ol May. . ... ..., Cap(TEIONX - 3032; (Gs)clll NN {33)MA.3060

® Best Selling Classical Titles

» « » basad on reports received Decomber 20, 21 and 22

Best Selling 33% R.P.M

st T
Weeh  Weex
a o su.m Da Fledermpes; J. Potisk, N border, S Ovrmoa, A, Porll, W, u”
. Preger S waamr, A Jamu, Vienca Sue o,m Charvs, Wiens P hacorenn
M Wraans, conuctor - <Longon{33LLP-. 201!
2 2 Vede Rugoletia 1Gamolete Dwvli J- P«-u. I.nnud errn lalo Tala, trme
Berger, W Mereimaa, R Shaw, Coafucior, Charsle RCA Victor Ork, R Collied,
conducter ... v(nn.uua)
€ 2 SamiSem: Casnl of the Anl-m " :—uv &, Ketviswr Ok, L. W
4 larte, F. Wil .. .. . . fdllll"L-l)SS
4 Ve of the Xumar Yma Sa-... . Cam(3 3244
3 5. Toadensky: Sesn Lake Ballet Mutic, A Kostelenets Ok ... CalOBIML 4300
= 5 Creiumes Mymen and Carsl; R S, conductor, RCA Vicler Chorate.  VIASIWDM.1077
Best Selling 45 R.P.M.
1 1. Vomst of Mew Ortears; M. Lama, RCA Wictsr O, C Caslices, comdector . YIASIWDM 1395 -
2 2 Rumby-Monskew, Schenerazade, Sin Framice Symokwy Ori, Pierre Monteur,
Corductar . VIASYWOR 970
22 Svans Mwoie o Shion SUmm Misessoils Symerony Onk, E.
duclor
- 4 va:rumunusmﬂw-u{ € Car
Philharmenic Ork, G. Saell, comavcwse. ., .
= 5 Stkswii: Heart of the Baliet, L. Stohomil SynM o u Ranewenr, J. Baser,
R Bloom, D. Opoenncim J Corkians, L. Vargs, |. Lawrence VI4SIWDM.T %
- S Verdi Highlighs Frem Wigoleite. Erma Borgar, Leomard Werren, Jas Prerce, Itsle

Tom, Romert Shxs, coaducior, Charmie ACA Victwr Ork............ VIASIWDW.1414

® Advance (lassical Releases

Bertion: Beatrice and Besrdict Owecinst (Parts )
a3 —{1-T') V(45493070

Culea: Lamento DI Federico—[ La Soita Stwrle:
mssi Bjoerting:Wile Goswiltin, Cond. Dmnutettk
Usafwiva} (1-77) vi45H9.3006

Dositrtli:  Unaluries  Lagrime—Joni  Bpeecling:
Mies Grewlins, Cand. (Cibed) (1.7) vus)l

Pagonin: Mot Peroruc—8oton Pess  Ord-A.
Friedier, Cond. {Pagaminii, La Campasella) (1.7}
VI45M49.3077

Pagamicl; La Campanella—Bmism Paos Ok, A,
Fiedler, Cout (Paganini) (1.7%) Vi45)49.3077

Sha mghai ‘Gestare Alows (Chevrines Manes of L

Wester}—Florance fleed. Produced aed Directsd
o Frice Block) (1-107) Dec {39)DL7010

Swortakorich. Waitz, Op 30—F. Luomdutr-G. Nem-
ot {Sirduss: Walts) (1.77) VI45130T9

Sentin’ Throwoh Atdem (Cherihed Momewts of (N

Theater)—Jane Cow  Produced s Direcien oy

Frier Blacki (1-10) Do (39)DL7O11

Strauss Rosencaveier Walires—Pierme Lyt
thutz-Geala Memenoft (1.7°°) Y(4S5)

Sirmers: Dot Roseachblwe Waltrev—Purre Luby-
shutz-Geals  NemenoH  (Shestameni
(435)49.307T9

49:3006

Frimi: Firely Selectns 4ibem—Atien Jones.Elaime
Marie Marthe Wright-ruvrs Cordes-Gulid Charls-
ten-Al Geodman Ort (477 VI45)WDM 1467

Hapgs: Let's Lestea 10 Haydn Altmas—Cormells
Megs-Jore  Tiiman Viewss Statr Opern O
(1:10") Haydr Sechety (33)USCL ;

Haysa: Mani in Time of War &0em-—Vieamt Slate
Opera  Ort-Mams  Guiesberyes,  Comg.-Akgersie
Chorws of Ywcma (1:12) Hards Sockeu (KB
HSLP2021

® ALL the News!
OSEVERY Week!
DIRECT TO YOU!
ON TIME!!
LOWEST COST
®ON SUBSCRIPTION
SP'C"L

INTRODUCTORY OFFER
3% #9 The NEW Bilfbeery ot the westal Intreductery

l|u Pattersen B
C‘n‘h”ﬂ ll Chie

mdlhhoﬂl ¥
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RCA VICTOR

solve your problems in

.«. Recording

... Pressing

... Processing :
... Shipping & Handling

o (ONTAQY
dOL. 24

RE BB RA TG UL T

AY COMPETITIVE PRICES

auontmnng

“.RADIO" CORPORITWN OF AMERICA 3
TSN etk vicTOR BiYISON .

20 East 20 Streat New Vork L , Chcags Belywaad_

tHEe sisoarn Music Popularity Charts

JACKSON Owr Father 85..85--85 - Ns ||
HARMONEERS Fr vied oon, 2ided by B Blam.bamy drummer, |
wal ot 8 pramr @n of el virewgih |

Sho i be & b s,
Morve in the Room With the L:rd 82--82..83-. NS

Bowncies  eflort, Bg3ia  atiluieg I
gimmick, DRKAL t8 a1 averpowtr i rOCL Sk
seintwal couplion |

WATCH FOR
NEXT RELEASE

Prad

RECORDS,

Phones
0Sage 39461
ORchard 7861

4104 LYONS AVE.

INC. HOUSTON 10, TEX.

NEF-O-LAC “FIRSTS”

Nei.O.Lac woe fist 1o intioduce o thorough. quality centrol system
From the analysis of raw ingredients through mechanical end slec
trical screening  agoknst  peasible contomination to ociual  lest
preasing ol a hizcuil {rom every baich coming olf our mills,

NEF-O-LAC ia used for bettar
records the word over. Send
tor sample becwits.

Molding tom-
ounds are 1
waa\m et | W
Hett Labora-
tories Ine

I[ /4" ,":":,5*" mmo,""z"m
BINNEY & SMITH CO.

17 EAST 42nd ST., NEW YORK 17, N.X.
Ficlusive Sales Agants lor U.5., Canoda, Central and, South dmacica,

““‘““““‘ N N AN A N N A N

% DUSTY o0 e e woun- FLETCHER

HAS ANOTHER HIT!!
ON NATIONAL RECORD #9142 f
Listen to His Comical Version of . .. 4

“IF YOUVE GOT THE MONEY £
PV GOT THE TIME”

NOW ON SALE

,

[
[
[
[
4
¢
[
[
[
[
’
¢

.« ORDIR FROM YOUR:NEAREST DISIRIBUTOR OR WRITE ‘1O

NATIONAL

RECORDS

4} BROADWAY NEw YORK 23. N.'Y.

DONT FORGEY

RICKY YALLO 11 ApRIL STEVENS

“IME VALENTING OF SONG*

3INGING
i
WISHING YOU WERE HeRE ToNigir- || T 6l ik fhe Sery Volee
anp singing

"1 L0Ye YOU MUCH 100 MUCH”

A 8IG, 310 PAIR OF BACK 1O
BACK HiTS?

APOLLO 1178

DON'T DO IT

HSOCIETY RECORDINGS SA
Ask Yowr Distributor
o7 write—Incine, Calit.

Religious
ARTIST TUNES a2 = |
LABEL AND NO. COMMENT  I=| |3 '

ruE siieoaro Music
Popularity Charts

® Most Played
Juke Box Records

. bused on reperts received Decamber 20, 21 ond 22

Records ilimd wr thowe recriving The greatest play In the natlow's jubs bewes. List & baed
56 The Bilboard's weeily sy amang 9,558 operators in off wetives of the amniey. Listed wades
the tithe of tah of The MEAL PAYIE rcords arv clrer mvallalie recordingy of th Lamw twne.  Wriew
hown s 1% Sewt ather asallabie recordy of Lunes Jinted ey will Ue feurdd i the Howor boll of Hits
Music Peowtarty Chart, Part 1.

POSTTION
Weeks ) Lont | This
10 Mt ¢{WeekWees
6 1 L. THHGIHE o oiatemrme ...P. Hamig .
©.. VOTBI20. 3068 (45M7.30¢5. AW
6 2 2. TENNESSEE WALTZ ..........P. Pege
mﬁ!‘ﬁl‘ 46)559‘!6»!!1
17 3 3. HARBORLIGHTS ... ... .5 Xave
Cor78)38963; (38)1.784: 43}
§ 78— ASCAP
8 4 4 NEVERTHELESS ............. Mills Brothers |
o Dec(T79)27283, 4519. 172!#‘50'
3 9 5 MY HEART (RIES FOR YOU....G. MitchellM. Miller .
7 rer . CaNTEII008Y; (311918 ASCAP |
127 6. HARBORLIGHTS ............ ©. Lomb~rdo .
+.-Dec(TRII20M;  (4319-27208—ASCAP
2 17 7. RUDO(PH. THE RED NOSED
REINDEER . . ... Autry .. "
©o1(78138610; (33)1.375ASCAP
9 & 8. BUSHEL AND & PECK .M. Whitieg ). Wokely
Casi7BILZIN; (85)F 1234—ASTAP
7 8 9 HARBOR LIGHTS . .B. Crosby
Brc(TRIZTING, (A5R.27218—ASCAD
18 5 10. AWMYILOVE ............. PiBage s o T e
Mercucy(TBISASS; (43)5455X3—ASCAP
10 9 11 THINKING OF YOU .......... I T —
Dex(78127128; (4519.27128—ASCAP
(Badwy Byrmr Ork, Cord! 60298, S Vaughan Col 30W25, D. Cherry,
Dec 27128: M Tiiton, Corali?83027%; (4519 60279; A Morice P,
Weston Ok, Cap 1106)
3 17 11, TENNESSEE WALTZ ........ G. lamberdo o/
= Dec(7BI27136; (45)9 27330 8MI
B 1 13, BUSHEL AND A PECK ....... B. Hutton-P, Come
VI78120-3930; (45)47-3930 -ASCAP
13 15 13, HARBORLIGHTS ............ L e —m—
CaK7BI3BE8Y: 13311710
145)6-710 - ASCAP
9 16 13, NEVERTHELESS ............. R. Flanzgan
V(T5120.1904, (451473904~ ASCAP
8 21 13, TO THINK YOU'VE CHOSEN ME_.E. Howard
Wercery (PBISSYT; WASISSITHAS_ASCAP
5. Kmye Ort, Col 39036 A, Mooeey Ork 8. Masnisg-Shylarks NG
10839; §. Olwer Ork-M. Young. Dec J7202; J. Stafterg-Cormon Macz-
Ric, Cap 1307, Thwee Swm, ¥ 20 3976)
2 74 13, WHIE CHRISTMAS . ......... B. Uroshi ongenrppssamsteiy
Dec(78:23778; 14510-23TT8~ASCAP
(P Brito, MG 10779; € A-nodd, V 21.0390; Ravem, Naliga 9062,
W froony Tria, Mogtra 20-787; A Kostelmenr Ock, (o 76bb-M: A.
Snra Oy, Ove 27245; Eiioptenar AL Hichiee, Mercer M-1953; H.
Winterhatier Ok & Chorws, ¥ 203937
6 13 18 NEVERTHELESS ............. F. taive ...
‘IDN"!)S‘“S “5\95145—5“'
6 27 (9. NEVERTHELESS ....... Deibe. R. Anthony
. CTBIIN; | 451F1190-ASCAP
15 20 20. AL MY LOVE ............. G lombardo
oxm:mm (45)' m)s AS{A'
8 29 20. HARBORLIGHTS ............ R. Amho ny
re L ClIONIR0, USIFLIN0ASCAP
12 12 22, MUMYSIOVE » ppusmamamman a l'.roshy
1 DRCTBI2TIT; 51 TAAT—ASCAD
2 11 22. MY HEART CRIES FOR YOU....D. Shole T
VORI20. 978, 14317 376 ASCAD
b 26 0. OF B it Ko SISt s
Lw(F811778 (481278 ASCAP
{Kay Browm, Mes 5538 R. Flarmoan, ¥ 20-3954; Leroy Helmes, MGM
10858; €. Comtman, Cel 39045 Hemer & Jethes, ¥ 21..040%; L,
Hamgton Ork, Dex 27305; Jach Hardy, Temessee 728 W. Harigd,
Millindec Orh, King ull, L. Primaioely Semth Ock & Chrrwr, Rsbie
Hatd 1017 J. Preston-B. Evam, Derty 748; W. Miltes, So«auy 8
Lowis Tants, Mer 6293, B. mm.m Rainkom 30033)
I == 22."1BEMY LOVE' ou oterctinateloap M. land. . .onnrgrmy. ks
L. W(78)10.1961; (45)49.1353_ ASCAP
¥ Young, Bec 27386, B Echibine- ® Caw Bk, MGM 10799)
10 21 26. NEVERTHELESS ....... B—— P AWVESION o oot ossisTaine st
. .. -Col(TBINEY8Z; (3311.813—ASCAP
19 24 26. FLL NEVER BE FREE ........K. Slarv-Tennessee Emie........
3 Cap(78)1124;, (45)F 1124—ASCAP
(€ Fitrperais-L, Jorsan, Dec 27200 J. Indw ). Pisis Drk, Langon &54;
P. Garten Ork, Resal 3258, D. Wastungton, Wer 8187; 0. Braditr, Caral
60293 L. Mampton Ovk 23911; L. Millinder Ork, ¥ 20-3632
. Art Mooy Ork-Skytarks, WGM 10629)
7 19 28. THINKING OF YOU ... . .H. Winterhaller£. Fisher .. ...
. WUTBI20:3301; (4547 MI—MCA?
2 29 28. HARBORUIGHTS ...... wraRs Flanaql .......... |
V820 ”H (45)47-. xuw»
6 21 30. OH BABE ....... sterouerors). AMES BIOTRLS, . ..coovuio sivioioie oo
- Corni(78360327; (4519 60127 ~ASCAP
t — 30. YOU'RE JUST N LOVE ....... P. Como-Fontane Sisfers _......

VIT9)20.3543, (451479945 ASCAP |

(Cuy MAcheil.N. Clomy-P. Fath Ok, Col 39052, R Cawe Oveel
Carmolt-G, Blaxe, VLM 10645, 8. Crapei-D. LewWiater Ore, Mer 5545
R Stevers-R Meryil, V(45)49-3108; E. Merman0. Hnee -G Jerdim
Orw, De Z7317; M. Tiom-M. Babbitt, Coral 50335 Man Martis
& Soa, Cat MLIS)

|
)

6MARCH o DIMES

JANUARY 15-3)

RHYTHM &
BLUES NOTES

Jolly Joyce Agency, Phuladel-
phla reports booking activity for
rhythm units in Toronfo. Four

Tunes. holding forth at the Bar-
clay Botel, drew a December re-
newal to finish out the year.
Maxine Sullivan takes over with
the new {e Buddy Hawkins
And his Keynotes, linked with

r:crnpﬂ' Records, drew another
ho d-over ot the Parkside Tavern.
Oniginally opened in September,
a fourth huld -over of four weeks
‘will carry the unit 10 January
13. Three Pcpgn. who recently
closed at the Broyn Derby, al-
[rcady set to relumn to Canada
for another four-week run with
oplions comes April 2 next year.

. George Shearing’s Ouintes has
| becn booked for a serics of nitery
|dates. Group goes into Birdland
in New York for two weeks be-
plnning January 25; the 2011 Club
in Washington, February 8 fog 10
davs: and follows that with a
week as headliner on a theater

H (Continved ¢n page 18)

1 Announcing

VEGA 1orq #uy RECORDS

‘ AH COUNTRY and RURAL Appesl
o ‘“ill!AN - CDIN

98c list

Purmbuton and Special Saley Repre-
senlstizes INVITED

CUARANTEED TERRITORITS.
That i what .nu“:r— been loeking

f VEGA RECORDS

46 W 371k Pl Lor Angeies 7. Calt

THEME'S

{ " "
~ "Beer, Beer, Beer
3 it getting
Bigger, Bigger and Bigger

P 114
A Superh Flex ot 25¢ plus tax

SRR R

RECORD CO. OF AMERIC A
2530 Sunder Bivd. Meilrweed 46, Cakiferma

§ MFNRY RUSSFLL noe
1S COLLEGE (HOIR
Towet Record 1450

!
100 t. GHIO §T. « CHICAGO 11, lik
[

' Write for ATES] CATALOG

NEW RECORDS

500 Diffesent "Slandards"
ond Wit Tunes

5109 v 100

385 00 per 1,000

1th order, balance €. 0. D
Alxo italian and Polish

YEDEX (OMPANY

Au mw ‘ovl 19,

Over Y. auo suhﬂod Cuslomer:

HEAR

ABIGALE

ond the Knightshades
Cive 8 NEW Treatment to theve “oldies”

aM303
1t You Don't | Know Whao Will"
“) Can't Give Yem Amything Bus Lova.
sby”
‘ #1305
“That's Whers Year Heartaches
Bcgin
“$rankie and johany™
Winchester Records
2919 5. Winchertor Ave.. Chicaga 20, I

RECORD PRESSING
Originators of the

NON-SLIP FLEX
P \ing>
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7 / % M ///0/7 WAS A ainen:

Now on the WOy to_the seg.:ond’

.'" A : %
.AND STILL GOINGSTRONG “ALL MY LOVE" Mercury 5455 & 5455K45

+ Rex: Allen’

1 SRS t\w$r~ ¥y

‘ "ROVING ;
»’ Km

AND HIS ORGHESTRA

4 Still Feel The Same

ABOWYT YU

ilip wdg
"A Penny ‘A:Kiss 5
A 3
A Penny A Hug MERCURY 5567 5567X45 WM T& 3'"%’5 MERCURY 5573
Wi Eddy Boward & Tro Wik Lew Douglas Orches

mnu MARTERIE

AND WIS OICHESYRA

“so lONG”FF;\;;:?‘QIM%SHP t?lﬁu, VOCAI

{iop Madke

”Here s To Happiness”
with- chorus
MERTURY 5570




14¢ sisoard  Music POpuIanfy Charfs

® Most Played Juke Box

®
Rhythm & Bloes Records Rhytin 8 e

Record Releases

Beg Friemd Oloer— M. Ladis sac Ne X.Rany
(Tenarurel Reqal 3303
Chickre Blows—Omnmors (De) Federat 12001

BEST

+ bosed on reports received Decomber 20, 21 and 22

 SELLERS
(roruiant

Recorts [4ted arw rhythvm nd Diust ricerdt mott plered i [uhe Dt Mccording te The B ilbawd't
| specisl weekly wrvey amomp & telected growp o ke Bos eperators whne lockllem requive rinthen
250 Blver recores.

e navess APIL WEE IRWIN ks Lt | T | Do Somathim o So—Ownicrs (Oukkre) P
- v 75 WHEN THE SAINTS GO -
3088 R R (LEAVE it MARCHING IN 6 1 1. TEARDROPS FROM MY EYES .. .Ruth Ble'n .......... Fst Vo Wame—D Wainegiom (Jeict) Mee
15087 I'VE NEVER BEEN IN LOVE 15076 TIERO0r BLUES . e At 919w | 8207
SHES JUST THE Gl | WOLVERINE BLUES 10 2 2. PLEASE SEND ME SOMEONE | o Yo o M?—8. M. tutin CWanent)
Lo i =
2 R TOIUDYE agrnenbbépbemgr P e 55| M S Bt Wit Wi B
MARGARIT PHELAN L
Ys0m9 marr as mucr ruRtine | % b2 T Fino vous 6 3 -3 OLD TIME SRUFFALE BLUES ... .L Gleﬂn-l Fulsan B | Jice Memt Min of Wioe—D. Wakimim (Fautl
TNINKING OF YOU cuy Swiegtome 231-8M1 | Mec §207
13 4 4. ANYTIME, ANYPLACE ANY- ) l“;‘, :1::1'0 ‘"“:—;n Honter-§ Yoy Orl
seow
FoLk-wesTERN | ] s 1. WL T L e T
Atantic 914 | gigrs Biowers (Whew) Dec 48192
* HAWKSHAW HAWKINS # DILMORE SROTHERS S 8 JS: ..L Darnell Fodeite ¥ Yocw Got e Mow I' Gol the Time—?,
918 1 LOVE YOU A THOUSAND 914 BLUES YOU NEVER LOSE » egal (781 3298—ASCAP Gayten (I'm) Regal 3302
TERAORoes FROM MY/ LVES il GEFOR 7 A Milburn ... ... Vo Jelyetcaber sy, (iinpemkiel
# GRANDPA JONES . Alasdia 3088 L.m. Rockin' Chair—l., Jobrman (Wiwm) Nieg
& MOON MULLICAN 912 STAY IN THE WACONYARC A 1T & (& 17 23
917 THE LEAVES MUSTN'T FALL MELINOA (il Swingtime 226 | Wy Gai Jo— Pime Are (Wrww) VORIZ20108;
I WAS SORTA WORDERIN' | oy oonery 2 10 B TIMEOUTFOR TEARS ........ D. Washington .. | tes)50-0108
830 ILL SAIL MY SHIF ALONE ercaey (FRISS03; (45)5503KA5—ASCAP | Wy Momr Tows Dk..o—t Honlors . Youmy DA
MOOPITIN 910 O Y e DT 1 — 8 LOW SOGETY BLUES ........L At G0 Ry
= MONY () MiPg d . SO0 ceeainnans e | once There Lmnr-—.t. Witheripeon (I'm}
200 NIWMAN - - S Viwern 20793
916 CRY BABY BLUES ¢ 5 10 EVEPY NIGHT ABOUT THIS Put 5t Back—Wymonie Harrie (Teitiin') King 4415
ONE AND ONE 15 TWO, BABY ME . oonmerient oo Fats Doming . c.....o....... iSepsade’ fla Aghvtr=—Eoy Bantlic] 10, ((TiS)
e ] B0 | e M. Lirkla and W XAy (V)
1 — 10. ROCKIN BLUES ... ... ... 1 Otis M. WaHler ,,,,, Regal 3303 =
* YINY BRADSHAW A EDDII “CLIANMEAD" VINSON 1 10. OUR FATHER N Swwcy  Teb—B Teain Tee Bloet Mo 7€ Gaat UIC Awrt) Owe
4417 BREAKING UP THE HOUSE 4414 IF_YOU DON'T_TNINK I'M - 10 ol ive Blind Boys . ............. @91
IF_YOU DON'T LOVE ME, SINKING (LOOK WHAT Peacock 1550  TeIw woman—W. Marrhs (Putd King 4418
TELL I‘ Q A HOLE I'M INF m Olors—J, Willizmn (Mowse) Golham
’(AS AND RICE
* LONNIE JONNSON » L/ WI Im Gone CWIl 11 SUN Be Med—L. Joms-
4411 'M SO CRAZY FOR LOVE * WYNONIT NARRIS and ® Best Sell’ Reta’l | on cCirtie> King 2423
NOTHIN' CLICKIN, LUCKY MILLINDER When he Ocal Gors Down—G. Joes Brows’s Blues
CHICKEN oG [GRIEREE Slowens (1'4) Doc 48192
*EARL BOSTIC a1y %'(l:;‘ungsﬁnom MY EYES Rbytﬁm 8 BI R ord
4420 WAY DOWN PLEASE OPEN YOUR HEART ues (44 S
Sl . bosed ived December 20, 2) and 22 B l
. ba on reporte recsiv. cember 20, an
#* BULL MOOSE u:xmn DELUXE
1
e :YGEEV MAMAs Al! BACK *IROVERRONN Records Ilsted are Phrtivn ang blues recors DL 3ol2 Bt 0 stores accerding 10 The B)llbeard's l “ I ' s
IN STYLE ACAIN 3300 csvuwﬁ'ﬂluts NOBOOY speclal weetlp Boney SmOm 3 IKIES Grovg of feLail lones, U TARILy of WhDE LVILORETS urchast
Ayt and biues escords.
# SONNY THOMPSON 3308 LONC ABOUT Y DOWH SAVOY #766
4399 BLUES FOR THE NIGHT- 3311 SOOBLE CROING | o SR |
oW N Weeus (Uit § Thi er ’ "
HARLEM RUG CUTTERS TEEN AGE JAMDOREE O i) RO(KlN BlUES

{IO 1 1. TEARDROPS FROM MY EYES.. hﬂhBrnwn,

hl Mating the Same Wlstaby

o Atlantic 98N

MY HEART TELLS ME”

AR B,AD,tuD'meK" ........ A Milbun with
‘e GComna Tel) Mama - Alddin 3088
13 4 3 ANVIME ANYPLACE ANY- SLAVALIIR
wg?t‘ e J. Morris:L. Tate .............
el ddy Dacdy v T T b
103 4. PLEASE SEND ME SOMEONE 10 = Y ”769,,
- — ==y UV o P Mafed ... : I WILL WAIT
Seecighy 375—8MI

"'JUST TO SEE YOU
SMILE AGAIN"
by

THE FOUR BUDDIIS

| DON'T PASS 'EM UP

I REGENT #1026

| "LEMON SQUEEZER™

REGENT I
#1028 |

Yoo Ccula Lowe Me, Bady, Tee

"GOI Io Go BOTH SIDES "HEAD 2 I 17 : 10. %ﬁ:ﬁs%ﬁw?""ml Fulm - " aded #713"
BA(I( AGAIN"  mts ~ HUNTER™ Lo s b e TURTLE ROCK

"BLUES AT DAYBREAK™

featuring
PAUL WilLIAmMS

“COOL AND EASY”
O A Ay | RHYTHM & BLUES NOTES

REGENT RECORDS co | iy |

Gmup kicks off tour February 2|
58 MARKET STREET NEWARK, N. |. g|ginning February 23. in Fort Knox, Ky., followed by |
L SENSe CIENED SN GEEE I SIS GENS DU S S J

Thrush Anns Mae Winburn and | dates in the Southern States be-|
her - all-fem “Sweethearts” ork|tween Fort Knox and the Coast. l
The American Red Cross [s Your 24-Hour Friend in
Disaster and Misery

SAVOY #775
"LOVE WILL BREAK
YOUR HEART”
"I DONT CARE”

featuring

| JOHNNY OTIS .with LITTLE 1STNER
und MEL WALKIR

were booked last week by Reg|“Swecthearis” will get guarantee |
against percentage.

Rhythm and blues diskery, S
cialty Records, Holly wood, fi ed
the gospel field with the releasc |
of five sides by the Pligrim Trav.
eltera. Diskery had a huge back.
log of numbers by the gospel
froup and had to issue such a

e quantity 1o comply with the
waxing pacl. Spccxalliowlll plug
the tunes on seven 000-watt
AM outlets thruout the Midwest
and South. Such faves as “I Was
There When the Spml (hme."
“Salisfled With Jesus,” e Got
o Mother Gone Humc 'lll Be
the Onc™ and “Let Him Be Your
Friend,” among others, have been
cut by Specialty. Mercury’s
a. and r. topper for rhylhm and
blues, Austis McCoy, left Holly-
wood Thursday (21) ¥or&n Fran.
eisco to securc additional talent |
\ |for Mcrcury's blues roster. Me-|
Coy last week cut gides with|
Allen Groene, first talent signed |
under the ex-Modern a. and r.|
rep's guldance. Mercury is goin;
all out to dent the r. and b. ficl

for 12 wecks of location
and one-nighter nppmrnnm

SAVOY #776
"MEAN OLD WINE"
"KEEP YOUR HANDS

ON YOUR HEART"

feoturing
BILLY WRIGHT

SAVOY

RECORD CO.

58 MARKET STREET
NEWARK, N. |.

0
MORRIS

and his

Sung by LAURIE TATE Rebrvivriwie-tririd

Orchestra

AT[‘NT'( RE(ORDS 301 wes‘ 54"‘ S"ee' New YOI'k N Y- Iandwi]lsignat-lcas‘halfa.dozenll

virtually unknown artists. 4
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THE BILLBOARD MUSIC Popula"fy Charfs

® (ountry & Western Records
Most Played by Folk Disk Jockeys

« o+ based on reports raceived Decamber 20, 21 and 22

Recerds (hated hurt i mumaricsl order see thote played most by the mutlen's leadirg Comntry and
Western dish ackeyl, Lint s BRsed en replies from weekly seevey dmooy B sebect hist of setr 400
dak poxen weckaliting in Courtry and Western tunes.

"SITION

7 3 1. MOANIN THE BUBES ........H Williams ... ... ..
MOMIT0)L0832; 145)K10852
21 1 2 M MOVIN ON . ..H. Snow e I
i VITBI2I0X2B; (45:48-0528
22 5 3. (REMEMBER ME) I'M THE ONE
WHO LOYES YOU __ ... ... ..5. Hamblen
Cdlnlﬂ’ll, l’)!?-b?!,
4519.602—8MI
6 4 4. GOLDEN ROCKET . Hank Snow . ¢
feeeenee oo WKTBII-0N0; (A5448.0400
§:6 5 IFYOUVE GOT THE MONEY
I'VE GOT THE TIME . _...... .Llefty Frinsell .. .. ... ...
Cait78-20793; 14518.770;
U270 -BMI
8 2 & [LOVEYOU A THOUSAND WAYS.L. Frizzell
.- CalTEI20130 (9912770 (881 7T |
Z 8 7. RUDOLPH,-THE RED NOSED \
REINDEFR ceeeen. G Aut
I8 IBIG; B3N ns—asr.u‘
14 7 B LOVEBUGITCH ... ........ €. Arnokd
V(81210322 (43140.0382 mr
16 8 9. ILL NEVER BE FREE. ........ K. Starr-Tennessee Ernie .. |
CQX78I11124; (451F1124— ASW
1 — 10. HOT ROD RACE f

..A Shibley

-Glh Eoee 8021

® Best Selling Retail Folk |
(Country & Western) Records

- + basad on reports recwived Detamber 20, 21 and 22

Resirts lsted 3 Country and Weitern racordt 1832 oM Be1t in Stores acterding to The Bitheard’y |
Wecial acetly ey sy & selected Jrovo 87 Ll slore, the muelly o whose uflomers puschaee
Counlry end Western recsidy

POSITION
weens | Lt ) Tos
to daLe[Woed!Ween

26 1 1. I'M MOYIN ON LU
With This Ricy | Thee Wed L VTOZ10328; (451480328 a1
10 4 2. IF YOUVE GOT THE MONEY
['VE GOT THE TIME oo 8 [[1727 | M ——— |
| towe You 3 Thavand Waps ummmv ON2-T70;
! 145)0-770—aM!
5 3 3 GOLDEN ROCKET #H. SnOW wi . dembgbn nee
Parmp the Highwdy Wab Fes V(18121-0800; 14518.0400
6 2 4 MOANIN THE BLUES - H. Williams
Naoodr's Lomesome for Me IIG-IYH)IW!Z: usmmm
14 5 5 LOVEBUG ITCH ..E Arnold
Presam Withewt Walls VITBI20.0362; (45)48-0362 B!
3 — 6 FROSTY, THE SNOW MAN .G Autry
Waen Samta Claws Gets Your Letter CoKT8r38902; Q3T 8wl
18 6 7. (REMEMBER ME) I'M THE ONE
WHO LOVES YOU S Hamblen ... ............
Il Find You CalTIZON 3 (312482, |
(45)9.692—8MI
3 7 7. SHOTGUN BOOGIE ...... . Tennessee Ernie
1 Rir't Gonns Lot 1t M AQalr . :.mnm (4!.”2’9
2 — 7. [10VE YOU A THOUSAND WAYS, leﬂy (00T ——
u u-'n Col ihe Mosey l've - .Col(78)20739; (3332 TI0; (45:8-770
2 8 0.

{REMIMBI’P ME) I'M THE ONE
WHO LOVES YOU . .

U Neeg Attrstion Bad

ot B TUbD o e |
Nl’ll! 4625%, (1579-46269—8M1

® Country & Western (Folk)
Record Reviews

+ - basad on reperts raceived Dacember 20, 21 and 22

Each of the records reviawod here expressos the opinion of
the member of The Blllboard music staff who reviewed

the record,
ARTIST TUNES
LABEL AND NO. COMMENT
-
JUNE CARTER

Wiakin' and A-Blinkin’
VICTOR 21-0411—Thruih races 1o & chmic novelly 1 wo-lempe
Lyvics e more UAIN & Mouthful 2r¢ 1he resit) arerry impeestive.

The Thing
Lyvics are -wm te M Carier's wash eeuntrpadl strie. Minly
smusing 0t

55.-57--55--53

64-.66--63--60

COWBOY COPAS (Ruby Wright!

Tennesser Waltx 73..75--70--73
KING 919—-Copds' Ity backwoads Shyle S:mindies th4 duct rendition
of the vnan dlily. I theves w) e for i, dnaing couid Bk
up OMA in the OrtAMdOY Counlry market

I'W Never More Be Shackled im a Fool's Paradise 80.-20..30--30
Patent deliery Cf an tem in the “Stigping Areurd groow, Fine
mag of & 4ty which v attract.  Certalrdy Copay  tallowimy
wil i

SMILEY BURNETTE (Ewing Sistets)

Hominy Crirs
CAP{TOL 1047—8urmtie twers In B neat jcb om & comn-led Welem
syt item with potentisl for bolh pos dnd Wenlerm mmarts whers they
bnoe the movie character,  Pleasam six.og

It's My Lazy Day
Cotctw wosmcer & daftly deiiweres By Suretie a~d ths Ewing eirts,

DAVE LANDERS

Clamp, Click, Click
MM 10872—Landers gets 2 Red Foley Tk sound Tn traleg ot 2 neat
viclg o 8 salcry nwlh nawity.  Perwum.e perfagmance eovid gl

76--78--75--75

76--78--75--75

0)--82--80--90

| makes their 18th year with the
| downtown Seattle.

[
gVOCYB Bristol, Tenn.. 1o tour the

AR S0 TN T I, 6.0 O LR

® Most Played Juke Box Folk
(Country & Western) Records

« + based on reparts recaived Decomber 20, 21 and 22

FOLK TALENT
AND TUNES

Ry Johnny Sippel e
DISK JOCKEY DOINGS |
Famous Lashua, WEBC, Du.|
luth, Minn. has his first re-|
lease on 4 Star label, “Little Miss
Mischief* and “Love Like I‘vv
Never Been Loved Before." . |
Ken Kribbs, WROL. Knoxviile,|  Posimon
says he has obtained terrific carly | s (Last) Tan
response 10 Sue Thompson's Mer . | 12 citsiwekinca
cury disking of “If You Want Some | § { {,

Records ated heee in munerical ovder are thase plared most by the astiows feadiag Country snd
Western gk jackeys.  LEC I Based @R raciien Trom weekly Servty dmony 4 sclect Tt ol oz 408
dish jeckeys peciativieg in Country amd Western Lunes,

IF YOU'VE GOT THE MONEY

Lovin!” and Bob Ealon's Decca 2
eiching of "My Dreamboat Struck VEGOTTHETIME . ... Lefty Frizzett gere ofie
v ol 785202 34; (”v: 0
a Snag " Carl Butler and his band (458-770—8W1
are now working on WROL. But-
ler eut for Columbia recently. 4 2 2 FMMOVIN ON __..........Hank Snow . P
Ira Leslis. ’.‘Bi‘rmlnghanu . VITBIRI-0326; (§5M48-0328— MY
Jiritesithat Roy Dalemsband oSl 16 3. 3. MOANIN' THE BLUES oo W Williams
more. WVOK, Birmingham. ran a MGMITENO08Z, (451K10832
mystery sanger's contest, askingl 12 4 4, VLU NEVER BE FREE ._...... K. Starr-Tennessee Ernie
axstmxﬁ to ggc? ?g‘\'nke{”g Cast7BN124; (451F1128 ASCAP
ex Allen and Carl Story.
Mecreury warblers. Rumors are he| 3 7 5. LOVEBUG ITCH .. ......... 3 (T e ——
:ecei\'ed 16,728 replies but only VOT8121-0387;  (45148.0382— Mt
WoIcorTect NN Ty S 7 6 GOLDEN ROCKET ........... L L e —
BxﬂCCcmz and Marge Tillman. ¥(78)21.0400; (45143-0400
t 1 L riist, A
bothd. ] s at ;?Lémugfon.wfm 2 9 7. SHOTGUN BOOGIE ......... Tennessee Ernie n—
! -meh Tecently TI;:,Nlrcs erlxg( <o Cap1RIZS; (R51F2295
ng & honeymoon ew Yo
nh: 'l;n‘lv_i: Wil mﬁ former wife of 2.5 8 ::JEOLPH THE RED NOSED Autry
o lman. the song spinner .. wsses
And’CnlumblB cutter. Pnlnlo‘:lP-ll -Cott78)38610; (3311-375—ASCAP
| Hunter i doing thelr d. J. segs] { .. 8 TENNESSEE WALTZ .. ... ... P. Page
during "}’;‘ ““"el’"“ b;{"“cj they Memnt PSS (3515534Xa5— BMI
return to Houston. . . . Dick Jones,
KULP. El Campo, Tex.. has added | 1 — 10. BLUE CHRISTMAS ... ...... E. Tubb p—
a one-hour Saturday afternoon “Dec(78186; (4519 0184 —ASCAP
Don Larl WAAT.

Newnrk N. 1. has written two

pov g mat o A | ® Adyance Folk (Country &
B :?“'m:fii: e Western) Record Releases
that the Stewart ‘amily of his

station has switched from 4 Star to
Gilt Edge. Both are operaled by
Bill M¢Cail and Don Pie

Buisee Blas—G 0Quia {T Gat) Can 1346 ‘
Crasters Never Procpee—Tes Williasms (Don't Wabe)

' Deciged —Medd Steanrs (Peeh-n-Bos) King 921
Lasd Bnm e S8 Zack (Heawn's} Dec

Cop 1345 {
Bob Smith. KPMC, Bakessfield. Doas Wate Law 18 Many—T. Wil {Cestens | Wuk by the Amper—f. Foievh. Kerr Simgen
Calif,, has inked ss personal man Cap 1348 tScrveone Eise} Drc 46285

ager "and partner of Bill Woods | Geidea Recket—Cotion Catyos (Waning) Mer 6296
and the Orange Blossom Playboys. | Heawr's Tewrvision Scress —E Zxck (Land Beyond)
. Ollis Clark, WJZM, Clarks. Oec 46284 |
ville. Tenn.. who helped Foy Acuff | iomn Geue—$, Buents Ovs Wi (o 137 ‘
upu":mu:u: D;::}elzr Eaveb};:;l:dft' Hot Rod Race—A. Shidles (I Livingd Golt E0ge
0l a as al saa |
donkey baseball team as a regular
fenture for next summer scason

ARTISTS” ACTIVITIES

Cecil Campbell and His Ten-
nessee  Ramblers. whe have
worked out of Charlotte, N. C.,
for years, have been renewed for
| another year by Victor. This

Peck-d Bob—R Sitwar ['ye Decded) Kang 921
fide, Som. Rice—A. Ropers (Stary of) V(7821
0414, (45)48-0414
Smile om M7 Lips, A—Jeample o Jact and The
Temessee Moustain 8op: (I Gy} V7O
D415, (45148.0415
meke on the Waier—R. Faley (Mot Rod) Oee
T Cow’L Tell My Hoart Thot—Joheoie sad Jock mod | 86786
Their Wenaciser Mowmaia Boys {Smite On) | Semeone Else Not Me—R  Foley-Sumthuv Trio
V701210415, {25}48-0213 | OMuslc by} Dec 26288
1 Get the @wn—G 0'Quin (Butancl Lap 1346 | Story of Bucky &¢ Dam, The—R. Rogers (Ride,
1 Leve Yoo 4 Thownang War— . Bwin (Weil O8) | Sod V(7B121.0414, 14348 004
enmiiee Wels—Cowboy Copst amd R, Weight
01 Never) Ko 919
Waktisg for the Tie 1o Change —Corton Calres
Golden] Mer 529
| weit, O Wetl—K. Warvis 11 Lowr) Mer 6295

Mer 6295

1"t Wewpr Mare Be Shazhied in 2 Fosl't Paratise—
Conber Copas (Temmessre Wat) Kimp '"

Fai Liviog Alone With 8e 018 Line—a.
tHel Rod) G Esgr 5021

firm. . . . Jack Wyse and band are
plnymg at the Wagon Wheel in
The_ nitery
formerly was called the Cabaret.
Cotton Nash (Gilt Edge) has left

GRANDPA

JONES
is riding high 1@_;~

" THEC &

uth, after which he goes to his
| home town, Anderson, 8. C. to
work on WANS. Marty Lan-
dau. of Rwus:de Ranche, Los An-
geles, has booked Tex Williams|
and band to follow Hsnk Penny |
December 2¢. Penny comple(es
a 13-week stav. . . . Johnay Rioa. |
now x‘xjt WIBV, Bellie‘\lr‘llle1 Ill Rhasl
parted com y Wi n, ec.
ords. He Ilp:t'-‘min his o“l; BMI
pubbery, Johnny Rion Publica-
tions. . . . Sandy Stanion formerly
at KRKD, Los Angeles, is now
working fwo .Hnllyuood niteries
on three different weekdays. |

Ray Whitley is doing TV shots|
on the Coast, but will leave Hol- |
lywood soon to do some tourin,
in the Southeast for the T |
Kemp theater circuit. Hank |
Penny ran a Tater Pie Contest|
November 19 at the vaemde‘
Rancho. He gave $50 to the er-
son submitting the best -
test revoived around 1; Iatest
Victor release, “Tater Pie" |
Les Anderson (Dceca) is sumng,
his own_ weekly 'rv show over

KLAC. Hollywood. . . . Hal Blairs
Folk Songs is merely the selling Hawkshaw Hawkins
agent for Maywood-Music, and has|

) 'TEARDROPS mom
s, MY EYES” 0
“{LOVE YOUA THOUSAND WAYS”

not taken over complete contral
of the Tommy Dilbeck firm as wos
previously stated. |
Rex Allen has renewed his con-
tract with Mercury Records for
another year. Allen reports that
{1; slpent about s’even iy:oﬁ]?siol and
e last year touring wit first .
six Republic pix. He starts shoot. | R”by w"9h'
ing hlh seventh vehicle Ja]nuary 6. | 1 4] n
starting out on personals again
in February. . Mel Butler, the | TENNESSEE WALTZ
Clinton. N. C., songwriter, reporh bocked by Cowboy Capas
“0°LL NEVERMORE BE SHACKLED
IN A FODL'S PARADISE”

Cowboy Copus

01 PAONE rOUE DINER

RECORDS
INC.
1540 BREWSTER AVE, (INCINNATL 7, CHIQ

that his son. Jackie. is showing
talent. Moppet walked off with,
first prize in a recent regional |
talént jamboree. |
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Popularity C hqrfs

® Album and
LP Reviews

90-.100 TOPS

80-289 EXCELLENT
70-79 GOOD

40-69 SATISFACTORY
0-3% POOR

Tha larpe beidface sumber (@ ek roviow i o the creall cation, This cating i3 baiew s name wey | [IYSE appearance as a sninglc entity

ouagores, sach of Which b 2t1igRal 3 ADv s sumber of poimty  {The bet peciibie ety B 100.)

et A WPCt 1) Cliswgr depesuton S rewphy

Seiuzbiiny for jabe bm operaters o dub jachery

wparuie headings within sach rewiew

2 vy o 1he rmsit trode waw Sowmy Conduciod.
B baetacs commeet wwder the

The Categoriea;
Production (e Igrompimy of wiection cortirmity), 15 pemis: ‘Neme Vaiw.” 13 CBw @

Bmern, 15; 1

Sfwerilsieg promoiion, flim, leeit W ether pivs),
faiwert’ Prodction Eificeay. S; Packigiog (i

Powtr, 10; E

Als lrecord compasy amd
107 inierprrimias, 1S; Recort Guaiity, ¥
work, viadme. wrigswgl. 10

othe
Mo

POPULAR

CANDID MICROPHOME--VOL 1 Q.12
Alloa Font, Bernard Groen

76

i
i
E]
:
i
i
i

BUTDY WOP POLRAS—Pael Wr 58
0 Wiy Dwten Mop Beys 11-10°)
U BY
Koty Kaly, Polia; The Weod Awction Pola; Pat
Boy Poms, Froiy Pomar Crary Bome Polm, feil-
we P fona.

1w wre (A dbecer

hove Wt by 1 leeprioed, lome-plwvie B

should fimd 3 3000 mardel  Packagi & pewr and

wcwding enly far.

FRANZ LEHAR WEMORIAL—A| Goutmaa
0, Eileen Fumell, Ous Freserids
w1
V 45 w.25

Werry Widow Wally, Yours 15 My Heart Alene;

San Mat Love 19 8 Dream: dew You Goiry To Damce;

Wills Fraquita Serenage; Love 1t & Pilgrim; The

White Dene.

The rver.decersleble Coocmas ham fachlosed gtill

Septher  skittlully  mied pachige  demigned

Rorszrd stk 105 B tisichl » collection of

Letar i het bevn poi tepettwer—gertues At B

wand in apoDRCh a5 others Bt MU B effectiw,

Eibeen Farerll nt 2 at home with Wayner o she

B with Lehae, and Oraries Fraderschy comtribele

Sormr gicwirs WGkl mememts. A worthy asditin 1s

e e far Vigior.

JUKES
o switaie,

xS
Modle - brow  seqy
will find this et
wortnwhile. |

HYMMS BY THE MARINERS Q-10) 7F
ol (3338154 J
Lead Kinfly Lght; Biest Be the Tie That |
B | Am Thiem, O Lurs; Closv 10 Thee; D God
o Lvw; 1o U Gardem, O Masive, Let Me WaM
With Thee: Abde With Me, Morvng Prayer; Now
B Oay 11 Ower.
Stamdard radie-TV performer with the Arthur |
Sodirey trowpe. ioe Markmrs have seveloped an
aporecabie follewing ttier fowr years at U spme |
W, Caternm #4900 (radtlieas byner, mip |
A simele oo batkarousd amd arranging e rar. |
mcmany for the fowr wekam [ 8 warm tul crvereet |
masrsr, N ¢tup N5 tome wp wiih & dak that
wmakes pod il aunerial.  Disk sowkd do ertry
well curieg Quwistnas, Exster amf Lem seasoms.

W
(€

> Mecatio

OXDOX
RECORDS

FULL CANGE BICORDING

R 0 st o
L

6 Al L0

a1 | coeniag 1% “Honeyiuchle Rose

BENNY GOODWAN CARNEGIE WAL JAZZ T4
CONCERT—8ewy  Gomdman ok and
met S i Coumt  Base,
Lisw! Mameton, Jehmey Hodges Warry Carrey,
Cootie Williswn, Lester Yowy, Geos
Hamy lames, Ziggy Eiman, Teody Wilsan, Bobty
”.!!!(’ nr" dee Stay. Marths THuow and shery
Coivmuaia (33) Set SL.160

browting ln br amatewnt, Rl chme acrs 8
3¢ of unolayed acrtates wirich comaiend & nIRAlY
Compiets recorded accevel of e historic jam ew-
neg 2t Carmegie Mail en Jamoary 16, 1930, Mer
anle % thrs yem.

These

lorge partan

'S ertheatrl,

TREE A whelim, TRES 6 Meor amd & batt
o varrcalind wasical emiiement b these grooves

M they offer luing evidencs Uhat the Comtemn
e was Withwt & peer o procision dier.  They |
<oplEry clar it Gaodwan 6t 5 peak peviod of

hart sowp(iags of the work.ws of & fiwres thal
reads amost live & wars who of jaz. Sceme
Fleahevy i e 301 BT Cone Kroph, whon drumenng
was Cmply wagricent on Lnli comimy; Teddy Wil-
W, «howe [acite boybomding offers woerm uh-
mome ad prenfiomag crelive idens

Riowimp his nors with @rive, (00 and tetdamiaim;

ol the hwest recorded Dl in Jaz, A Lester
Young wha tanied 8 teastifully wmeladic sele in

wﬂ ate mestaigue | MaAnUlacturer - distributor iurkty
o Ue powuiacr | CaMpaign, as well as specia

W I mie300 oy vw | dow and store displays and 20 by
Ry we bnom 28 seing ad It leacim presores. | 30 Crosby photo blow-ups for
Be | dealers.

PaY 1 wcostsy role emcr Vv |

" the largest single release of Crusby

20 Years—and
Boom for Bing!

NEW YORK, Dec, 23—Onc of
the most cxtensive promotions in
show business history is being
readied for the month of January
to herald Bing Crosby's 20th anni-
| versary and push Der Bingle's
| new film, Mr Musle.

The anniversary marks Crosby's

in show business, tho his actual
|u-nurc in the fieid dales back even
further to his days as a member
of Paul Whiteman Rhythm Boys.

The promotion is a five-wny
dea) between Decea Records, Para-
mount  Pictures, the Columbir
Broadeasting System, Chesterfield
Cigarettes and Famous-Paramount
Music Publishcrs. It will be built
around B contest which wil pay
oft in a free trip to Hollywoed as
Crosby's guest. Contest calls for
participants to send congratulatory
pasteards to the crooner. The cards
will be collected and one wil) be |
|drawn by Crosby on his January
| 31 radia show to sclect the winner.
Contest will be plugged in theater
labby displays, on Chesterficld
radio shows, in record shops and

" |on nation's cigarette counters

Paramount pix has

red
. |special free trailers for theater|

ops, special mats and 49 by 00|
thenter lobby posters, as well ar a/|
flood of press matertal

B Set Derjay (ampaign
Decca  will include a

strong

win-

Hub of the Decca drive will be

disks—38 new albums—to be mar-
keted at one time. Albums will
cover songs Bing bas done In his
pictures, such as Big Brosdeast,

(Conrinued onr page 27)

Sales Volum

ez 2 63% Over 49

am semien. OF
it 23 wwiections affered I tha wi, most wery
Poued Gosdmas dokings of e period  But (he
Cornegle recondirgs have & solrit and roundeers of
36und whieh the commerclal wazings never achitved,
ThiL secpte the 18ilingt of balamcy On 3 mumwer
# the seivctioon.  Prriags the avimindiog examele
I “Swicmtiow 12 the Rothies,” 8 clastie Gooman
PHeE, which drmer with worsleating trat, prvcision
Bne nall resomsere the 13 of which has rarely
e boen MCherd ow recers  Dtber familia
pieces i Uw set are “Sing. Sog, Sy’ (4
minuie wriias), “Big Jehs Special,” “One ¢'CIxk
Jump.* “Oavy Be That Wiy, "Lilr Gam to &
Party,” “Bel Mir Bll Dy Shorn™ etz Wils
Colermbis aif.out premetioasily os this st and
with the record mps coriam 19 1t comeerarhe
commer 3l newipaper and magariew exitemest
well B rgch 4 Juebey reaction, tha Beeny
Comimun comcert wt shais orow 8 profitanie
coumer item, Byt more irsoriant, LK st coul
provide a wifickesl incesthe 1o both trade and
Publit ta Wpport 1N reincarnation of the Seeing
(L8

With msthwg [ K aailable today, tha |

mic cu'd impr 2 sew tet ta play %,
Iisten (6 K and dare Lo it

JOCKS
Abainte mot bor all
libraries  amé  wil-
Pounded g and juzz
Apmate shows.

JUKES
Mo wiasie.

DANCE DATE—George Siraws Ort 11-)0™) 78
ol 33 146

Horeresque, Got 3 Date WHA An Angle;

Bardecor M, Dearly Betowd: fart 11 omantic;

Lev's Call Tongmt 8 Day; Comuette: Just You, Jeat

L

Witk eveeyone nag Wit ke brother Aryim tv build |
8 %A 200 each WILMANT w ading w wits B |
mo-Miler sirle cove, RS el retreden 1o | fCAN

report that teerv't 5 qup naewd Geweye Sieav

WASHINGTON, Dec. 23.—Sales
volume of disks, sheet music,
phonographs, radic and TV sels
und musical instruments soared|
63 per cent in October over the
figure for the same month in
1949 in the nation's department
stores, the Federnl Reserve Syvs-
tem reported this week. For the
first 10 months this year, the
Zaln was 84 per cent greater than
in the same the ycar
before. |

Value of stocks of disks. sheet
music and musical Instruments in
October this year was reported |
by FRS us 18 per cent higher than!
in_October, 1949,

Sales volume of radio scta, |
phonographs and TV was 78 per
|cent gredter in Octuber this year|
than in October, 1948, and 111 per
cent greater in ihe first 10 months
of this year than in the corre-|
sponding period in 1949. Stocks on
hand in October showed a value
151 per cent higher than jn
October 1949,

AFM Boycotts
Canadian Inns

TORONTO. Dec. 23.—-The Amer.
Federation of Muskianll
{AFM) has blacklisted the “Royal™ |

whe M come « with & band Wb the's di- | group of the Sheraton Hotel chain,

forret, mavhe not completely orgindl, bei dit- |
feremt. mrvevihelms.

Eddwe Sawter pericd—and i3 lightly interraixed

witn some Basie ad the tght ememties of Lot |

BSrowm. What comes owt M & (ssety 1
dirce mwric which B melodic, eer Xt/
18 emicimy.
b ecowmed. N cowkd provide the emira spart
the bewl baninevs 5 lockisy for, Ity commercial
&% it wil Sepend greatly e eapleitation.
There 't 2 vide whick coueni make 3 Ree
sdmle dik bet “Hemeregue” and LAY Canl
Tareght & Cay’ stand ewl.

MKES

et suitante. Swperh  eance  band
it W
wiveed by 2y coe-

enlarge spindle hoiws by wear Rad o
30 That rreeds

HOLE R repar t
minates  making (hems beiier than new. A
tast turnorer Wem.

ort
FERN MANUFACTURNG (0.

RECORD DEPARTMENTS

Tvery owner of an avtometic record changer
-

Automstie record changrrs

are oo janger pl.
new reeords da &

OU DOUBLE YOUR MONEY ON EVIRY SALE
$oid eniv Ilvm‘_"v:m manutacrurer e

e
Tew TeMmprlety infermatian

Dewt. 133, Raute 1, Sex 33
Magle” Plam _Mine.

EXTRA PROFITS FOR l

Swme's eas apprar 1o ve |
fourded in the Goodran Raed chra l%m|

I the King Edward Hotel. The imion

with the result that orchestras lnl
five hotels will not play at Christ-
mas and New Yenr'y, |

Placed on the “unfalr” Jist by
the union arc the Mount Royal in{

,:l Montrea), the King Edward in Tor- |
Tots Sirme pravect is wmethoy to | ONto; the Genera! Brock, Niagarai

| Falls; Royal Connaught, Ramillon, |
and the Prince Edward in Windsor. |
Arthur Dowell. secretary-treas. |
urer of the union in Toronto, de-
clined cominent,
Union's actions stem from a dis-
| pute between the labor body and

insisted the hotel employ 16 mu-
sicians, while the botel offcred to
use 11 men.

Undcrstood Walter Murdoch, Ca.
nadlan hcad of unjon, advised
Montreal officials of chain that un-
less the King Edward came io
terms with the union, the chain
would be placed on blacklist.

Full effect of the ban has not
been felt at the Mount Royal. Ac-
cording to contract arrangements,
unlonized work requires four
week's notice before ending an
eng. t, a Sheraton k
sald.

14E_sitsoaRd Music
Popularity Charts
® The Billboard Picks

I» the opleics of The BHRowy muric 1Eaff, frcor Moted Beiew e mort Tikely 1o achewe
Cteulacity 85 Ortemiand by entry Win Ceit SNIMG, BSE OUytd & moit heard festeree of the Chart

MAY THE GOOD LORD BIFSS AMD KEEP YOU. . . . Bing Crosby Decea 77484
Oer Blemie (urms 2 Araet feit pocfornance of Whis inwtly Mereaith Wiltses theme
or the “Big Shew,” NBCH lavimy Mowrand.s.helf atl-ttar Sonds swer. Coval
Recortis Mt & simiiomg hicing of 1he tore oy Lya Murray's ot aed chorw, whele
Victer %as & €ilte of 1he ditty by Eddy Arneid which frgures 1o coeae W » e
Comnisy smé Western et

(|78 S 0 . ... Jo Stafford Columtin. 39082
The thwsh maber L mast of $hs rich ond reraty BN, Paul Weilos's orsiey
W B drep moar for the SUKKI SLlerd wabie  Flip i & glowing sl g of
e St Mamt e

“igiow sentimemalirer, "1t Is No SecryL

® The Disk Jockeys Pick

m.!s»-h—mhvmmb-m-mv_mm-.mﬂ e e
Bt repested bolew Mn-m”mw-mmmlnmmvhm—Wu

e will e

1.1 AM LGVED cooo Frak Siaen Catomtia IO

2. 50 LONG ....... . -Sorden Jrwtat & The Weaweri.. Oewxs 29

3. YAl WE TowrGMY | .. Tom Wartim. . Vider 20388

4. THE NIGHT 1S YOUNG AND YOU'AE $O . !
BEAUTIFRK. ..., oo Ray Amthosy Ont

. GET DUT THOSE OLD RECOR . Cay Lombarde Ot

6. AY AY CMUG A CHUG -5 Pewy Lev

7. ZING, ZING, ZOOM, ZooM Perry Como

8 IF oo 45 Perry 3

9. MY NEART CRIES FOR YOU .J’lm‘::-u A

18 THE WEARNESS OF YOu... Sarsh Vaograe

® The Retailers Pick

PICKS 1hat hrve s00eartd or three comecutivg weetrs W theee 1imes wihin 3 1i2-aem pevind are

Mt seoraied beim. Bawg w0 8 weekly trwy ameny thm o whIT WAE Dhe record retslhees et
Wmorrow's Mes will ba.

1. MY HEART {RIZS FOR YOU.

NS Were, 5563
2. MY MEART CRIES FOR YOU.,. YCQI;'I’ e
3 TEL VE TONIGHNT " 20987

. Ve
4 MUSIC BY THE AWGELS.. .
S MUSIC BY THE ANGELS
& WOT ROD RACE.....
7.SEA OF THE WDOW, ...
8 LITTLE BITTY BaBY
U MY HEART CRIES FOR YOU
10 YOU LOVE WE. .

" S et

® The Operators Pick

PICKS that o apaesred
et receated bebow.  Based
N tomorrows s will be:

O s 11T Withi 2 Ireamed pevied
them om what the e moy asersben

LY

1 MY MEART CRIES FOR YOU........, Cosrtot 1310
. MY WEART CRIES FOR YOU.. .

3 WMUSIC BY TME ANGELS
4. GET OUT THOSE OLD RECOMDS .
S UY 13 N0 SEGNET. . .o oouth tow
& KOBOOY'S CHASING WE
7 THE NIGHT {S YOUNG AND YOU'RE SO

BEAUTTF UL

+CapMot
.. Cagmal

130
1328

8 wusic By TwE aweens. D00l

® JThe Country and Western
Disk Jockeys Pick

lem-tmp-loru-—mﬂw—-nw|~w(m-mhlaiummu-lﬁ
Be repcated beldw, Based @n & werkly Jurvey amasg Unw of whil the Coumtry & Westers Dl
Jcarys thine lenorews Wu will e

. DECAUSE YOU LOVE ME...........

Capitot 1321

1
2
3
L]
s
L3
7
X

— 1
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- |
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® Advance Record Releases

Teardrops From My Eywrs —F. Woarven:H, Wister-
Raitee Och (Mande) v 20-3995

Tel) Me You Carw—Tecoy Tyle-Jeery Grace (Keep)
Pakron 109

bote

March} Col 39081 |
POPULAR What Are They Deng in Neaves—Meiko-Tones
Asthing  Your Heart Desirm—X. Cugat Ork [ Sen: Nighi—Vic Beblamy <naei) Aw 1011 (Whee) Cot 39051, LI1-90%

(Mamaed Cali78139059; (331918
Ay Thme Gors 87 —Bewy Sirom (Dear} Cap 1344
Babals—Jan Auguil (Tamgel Mee 3556 !
Silbowd Martn, The—i. Brawn (Thisy) Cal
39081 |
St Yoo An My Seervwant—Tessy Tyle-Judth
Gorvit (Plons)
Carvurel Benedtict and Mt
Love) Y(78125-1183: 1457511183
Califoraia—Natare Boy Ork (End) Mer 5454
Castles i Uw Swd—8. ODewer Ok (I'm Uwe)
v

Polkateers |

20-9%2
Cwitmas is Killarmey—Ralph Marterie (Rainbow)
Wer 5543
Coree a Litlie Clotee—Ted Makirmowics Ork (The
Haspy) Dee 45125
Cosmtry Wedaing Doy—Tiey Wil Ork (Meiange)
Me 5557
Danvy Boy—Lmt Buie Ovk (Mear's} (ol 39075
Dear, Dear, Dear—Bensy Strong (As Tieme) Cag

1344

O'nielang—Eddie Miler (T Shatens) Ralnbow
bbb

Dea't Cry Bady—T. Beanett-N. Leyden Ock (One)
Cob 39060

Eng of Omire -Notwe B0y Ovk (Californial Wer
5534

Especially for You -Rokerts Quinlan 1Swiagiag)
o

Every Moment of My Lite—T. Arden:N. Lubof
Cov.P. Weten O ('@ Pragisg) ot
(7389080, (311-937

Ferey Bost Inn—Ma Tresle Orc-Seony Lee and
Rary (1 TauD) Lomion 834

Friend of Jobery's, A—lck Spots (1) Dec 27991

Get Omt These 018 Recorss—C. Ginks (I SUild
Coral 60983

Get Ovt Those OW Recorti—Samom  Kare (Tes-
wrseel Col 39113

Get Out Those 04 Retords—May Martin and
Sou Lary (Yor'm Jum) Co 39113

Mamjcufted 1o Love—Tiag Wil {T Can’t) Mev 5546

Hamds O My Neart—f. WareaH. Wenlevhalter
O (Teardraps) ¥ 20-3995

Hacey Yoteler Pols—Ted Maxsymewics Ock
(Com} Dex 45125

He's & Drmem—tie’s o Orvil—He's & Doll—S8eity
Mutton (Whe) ¥ 20-4000

Muliazaipe—F. Martia On (Poetry) V 20-399%

1 Am Lowd—F, Simtrp-A Stordabl Ovk (You)
Col 19079

L Can't Give Yow Amthing But Love, Baty—Tiey
Mt tHanacafted) Mer 5546

T Bow') Want Yo Love You—D. Heymm. Youny
Ore (Nighl) Dec 77392

| SUN Feed the Same Adait Yos—Diek and Don
{Rroen) Raioaoe 4448

1 SUlt Feel the Same Avan Yeu—G. Cimde (Gr)
Coral 60359

T Tant | Tow o Puddy Tat—Wat Temple Oek.
Beney Lee and Mary (Fery) Londes B34

H—lx Seets Wriens) Drc 28391

1—Jo Stafterd-Past Westen (It s} Col 39082

1) Cosid Stral You From Somwoody Else—Anila
'Day (Yea! Lonson 5PY

Seerng  Yo—Tallviar  Banuresd  (Vam)
Col 39109

Tm @ e Mot (ar Love—0.
Syuuse 15290 »

1'm Movieg Oa—8. Marrow Oek (Litte) V 20-399)

Ve Praym o Serd Oritepker—T,  Argen-N.
Lobaft  Chaie-P. Weilod Ok (Ewry) (o
<18)39080; {33M-937 3

(kemember Me) 1'n U Ome Wha Loves You 3.
Dewey Ok (Castion} ¥ 20-3992

It 15 Mo Serti—Js StaMerd-Paul Wetten ()
Col Y082

Howtios (Sing)

1's So Emy—Vevs Lym (A Relmr} Lowdon 836

Mewp You' Epe on the Stan—Teddy Tyle:derry
Grace (Tell) Polovem 10%

Listhe Grey Mave in e Esst—B. Morrow Ork
'm Movagh ¥ 20-3993

Lonesomm  Traweles —Gordon  Jerdims-Thy Wearer
(Se Lang) Ocs 27376

Lowg Seiwe | Xww You—J. Omis-A. Bleyer Ok
fLown'] Col 39076 §

Love 15 & Wonderiul Thing—J, GilessGhis Oane |
(A Lucky) Movieland 6b.7

Low Watiz—E. Besedict and His Poivateers (Ca-
rousel} V(78)25-1183; (43)51-1189

Lamw - You-Conl /Ity Bhurs, Th—], Dasir-ABloyer
D (tang] Lol 9076

Laving |3 Belevim—Ame Brothers Ohwsic) Caral
03!

Records latsd wv generally sporemivaivh tee wesks (n aharce of mtusl releme
Lut s bmed oa bdermetion wpolied ta sdvence by record companies  Onir
recordy o those manulaciurers wiuaarily nesiring wformaton e Jotad

52

Lucky Day, A—J. Gilei-Chris Dane lLowe) Mavir.
s 567

Mamen Negro—X. Ougat Ork {Amikieg) Col(TB)
39059, (3391915

Melsngr 0 FThry Mill Ot [Covalry) Mer 557

Meneaune Lulloy -Marry Owem {(Ses) Cap 1348

Miggm Waltz, The—Warse King (So Goes) ¥V
20.3%8

Moan Wa Yellew, The—M. Whiling Over) Cap
1343

Mooniiahs and Feves—Hers  Meffries (The Ome)
Mer 3541

Music by the Angels
Cori 60352

Meai's Deai—Comnt Basie Ork (Dazcy) Col 39075

Wbt B Yowny 2 You're 50 Besuditel, The—
Dick Haymes-V. Youns D8 (1 Dart) Dec 27392

Now!, Norl-— Ve Bellamy (S} A2 1031 |

One Lifr Leats 10 Asotwr —T. Besrmtt-N. Liyden
Ot (Dow’t) Col 39060

One Rame, The [That's Left in My Hrset)—Herd
JoMtrios \Waenimght} Mer 5541

Over and Over and Ower—M. Whiting (The Moon!
Cap 1343

Pime Polks -Trdsy Tyie-Jor Broue (But) Paloros
1ne |

Partrgenf . Martis Ok (Hullabakos) V, 20-399

Ranbon Gop—Brita Chapel-Ralph Marterte (Xman)
e 5549

Raiey Omp Reiraim, A—Vers Lynm [(t's So) Lowden
8% |

Ames Brothers {Loviag)

Rise Riu—8. Morrow Ork (Shadow) ¥ 20-3994 |
River of Tears—Disk and Don (I SR} Rainbow

L] |
Sas Case (Teowble, Trowbie, Troudie)—2wgy Tal-
et (What) ¥ 203999 |
Sestiommtsl Mysk—Dick Brows (With} Abikee |
e |
Shasow Waitz—8 Meves Ot (Rio) V ZDSW‘I

R

Tra Thowiand Fose Hundred Tirtp-Two Shwep—
Ooris Qay-F. Cemstorr Orv (Yew) Col(78139058;
3211913

Teneeisee Waltt—Saney Kaye (Get) Col 30113

Thialy lor Yowr Khws—l. Brown (8)l1boded

{Plewe Tell Me) What 13 the Thing—Jiggr Talest
(Sad) v 2039909 ”~

When the Prarty Gates Unfald—Meilo Temrs swWhatd
Col 39051; (3)1.904

While You're Away—) Gliesad Valwaline (Way)
Moveland 58-9

Who Kicked the Light Plog—Belty Multos (He's!
¥ 204000

Sirw, Ym

15290

Skalers’ Walte, The—Eddie ‘Ml (DNuied Raim-
hou 665

Sinmers D, Rawkins (I'm) Sgralee

S0 Gocs My Hean—Waoyme Kivg (The Mnigh)
V 2038

So Long—Garden Jeskiss.The Weavers (Lonesome)
Dee 27376

Somy of 1he Serset—Narry Owem (Menenioe) Cap
148

Sanging Doori—Rokerta GQuintan (Especinlly} Mer

Wy Should 1 Cry Over You, Badsl—J. Giles-)

Valostine (Whilel Mowetsnd 68-9

With Thew Hands—Oith Browa
tiwe 4016

Yea Boo—Anits 0'ay UIf Landon B9

(Seatimentall

5560
Tame of Roses—Jan Avguit (Babaiv) Mev 5356

HE HOTTEST VOCAL
ROUP IN AMERICA!

With GORDON JENKIN

DECCA 27332 (73 rem)
DECCA 927332 (45 ’pPMm)

/LONESOME TRAV

§ and His Chorus and Ord!

You Dow't Rerwisd Me—F. Sinpira-A. Sterdahl Ok
s Oort et RELIGIOUS
Yoo Go b My Meas —TRilslah Bentheas (LI | CoM on Jerer—Pilgrim Trowpiers (I'ee Got) Spee
col M0V cally SP 309
| Yaree Jost W Low—Mary Matin w Ses | OTt Yiesd—8. Woodio'd-Young Gesgel Singers (IN
Walk) Mer 6208

Lasvy (CH) G RIS '
Yo Low Me—Osis Doy (Tem) Col(7839038; | Get Jardase—L. & N. Gaspel Sinpers (Jeun

Federal 12002

LR, lnn Pleading la Clorp—Pilyein Trowelers (Satise
| dect Speciatty S 385
Il Walt Thew the Valiey—B. Burr-Yavey Gonpel
HOT lAzz Senpert (D't Yed) Mer 8208
Jevns Gave Me Water—Pugrim Traveiees (Let #hamd)
o A Sorcially 5P 398
1 ‘s::‘m"ti‘ce Bed Pawecll Trie |Nice) layu"w‘ N Abot W Wy 8 iy E6d

Singers (Get Awayl Federal 12002
Lec Him Be Yow Friead—Pitesim Traveiers (s
| Gave) Speciaity 5P W6
1 Wae Theee Whes the Spirit Came —Pilgnm Trave

Nice Work I You Tam Gel 1t—Bed Poweil Trio
11 Shauid) Royal Root 521
Papiacci—Sua Kenton Orv-Yides Musse (Sama) |

o 13008 | wlers W & Bicssion) Soecialty SP 382
Santa Lacia—Stan Kenton-Vides Musso (Pagliaci) | 1°() Be Uhe One—Pilgrits Travelors {Welcome Home)
Cap 7-1306 Speclalty SP 393

Strike Up the Boad—Staa Geur Quartet (Taotsst) | [‘we Got & Mother Gore Home—Pilgtin Traveleny
Roval Roost 820 tCa) On) Speciity 5P 389

| Tootsie Roll--$1am Geu Quartet (Sirihe) Royal | Satmbes With Jesws—Pibrim Traveler: (Re's Plead:
Reont 520 | iow) Seecialty SP 385

THESE

DECCA

RECORDS

Arosenie on 45 opw —IP wrw . |

V&

DECCA 27376 (78 RPM)

ELEB" DECCA 9.27376(a5 RPM)

hestra
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Music As Written

H. & R, Cops Top Seller

: Poe_t.llarify C hartf_‘

® Record Reviews _

$0-29 EXCELLENT
COOD
40-69 SATISFACTORY

Hill & Range, Hollywood, ac-
quired pubbing rights last week
ta Specialty Records top seller |
“Pleasc Send Me Someone To
Love.” Deal was made with

90-100 TOPS
70-79
0-39 POOR

Records e rated lowr 3
Now Rafings Are Delermined (0000 "t O o0 e

Esch il
o poets mithn

et wiace.

. Felipwing are the masimem ooty tat may be
The (2legaries o ihe noe cotemris commiceres Som cat
Baat 15; Mare watur, 13 recend quatity Gurfoce, o) 5 maic
10, exp@itaion irecat acv't's—prometion A,
dats bution puwer, 10; mantectorrs grodociion efuchency, S,

Each of the records reviewed here expresses the opinion of
the member of The Billboard music staff who reviewed

the record.
ARTIST TUNES
LABEL AND NO. COMMENT
POPULAR

JOHNNY CILES-CHRIS DANE
Love Is 8 Wonderiul Thing
MOVIELAND 4o-7—Urwisidy 1n1i€ on & ballac with » taie meiody B
Siranly plesed by Gllev sring and reee wE. Ceme's Satien-tite vocal
B an 2012 anet

A Lucky Day
Usikely materal comoetemfy nlaped by Giles amd wing By Came.

) ever-all;

is om the bosis of nmine bry cotugerms. B Categony 1S BTN 3 masiewm rumbec
whih ncw relensw ore mied. NS, beohies recsro @t sitadie e &

loglt and other Vo ak), 10; marutactarer's

H. & R. Prexy Julian Aberbacb

121 = o lheie
4y &

Rl TPl gully Three other pubberies were re-

orted after the blues tune.

copies thark and is doing stronger |
biz than label's pust big scller,
" | "Pink Champagne,” according to |

Rupe. Pubbery is lining up wax- |
ings of the ditty with several of
the majors.

Distribbery Folds

E called to active pervice in the|

&2 > | U. S. Army and Zeh Zebl? de-
| cided to po into war work. vterl

and Signature labels formerly

|handled by firm were taken over

| by Cesnat, and Tempo Distribu-
59--Sl~5l--60llors took Lhe modern line. After-
math of the close-up was the set-

|ting up of a new distribbery by
585757 “|Eob and Morty Shad. Sittin' In
=oieniit=a diskery toppers. New firm, Record

JORNRY GILES-[IMMY VALENTINE
Why Should i Cry Over You, Baby?
MOVIELAND &8 9-—Combinsten of imomeeutsts maleril.
Valesiime vacalicleg o0 wncertdia orbing on & rhyth balis.
While You're Away
Veleatine's wotal 2 i3 Echsline © belter (hn on reverse side, bt
r0mg amf 04 are ML

Intiess

| Sates, will handle Sittin' In, Jade,
| Premium, Dot, Gospel and Cole-

50--50--50--50 | man lines.

Muzak for Industry |

55--55--55.-58
| Curt Plonniger, Muzak's \'mﬁec‘
as

PICK ARD BON
iver ol Tean
RAINBOW 4314e-Tin ®aa Alley arhiers Dos Resd wnd Dich Mamning
et an Amec Brothers sed beiv & weeree Ba0La0 of TREW Own
1 Stilfl Foel the Same About You
Woleny' ewn wviion of ther lively Uoliad sheul 9ct & AT af The
Setice i DA tune breshs Ty

in chnerse of national sales,
return; from a cross-country
tour visiting the wired music
firm's 67 t;::;‘\c}nse holders. Basic
urpose of the trip was ta explain
74--75--73--75 | giuzuh‘s latest scientific devglop-
| ments in the field of functional

70--70--68--71

fﬁl;ﬁ “PIANO™ MILLER
"

»

AAINBOW RECORDS Sbtb—Seuth of the Mascn.Olma thig pisnc and
Dy MR could makt dute M marelsae

The Skaters Walte

Ethor side of the line, 3 shmiler revdition of the Waldteutel waitz
N Uap-daace tine K 8 nest mmeeity disning

music for industrial plant use.

pe==7es=722208 Cap Adds Westerners |

Capitol Records last week ex-
panded its Western talent roster
with the signing of Eddie Dean|

79--80--73--8)

BGB DEWEY ORK tTommy Forrado)
Castles m the Sand 15--75--75--75
VICIOR 20- L] ifliard: Mana beila 15 y Wy by

Furis6o te Dewey ks Serwmy Kape-ie backieq.
(R"n'mbov Me} I'm the One Who Loves Tou

and Zeke Manners. Manners,
currentiy on WJIZ-TV, New York.
was formerly on RCA Victor wax. |

93..75..70..73 | Name,” was previously with Mer-

build-up campaign on Dean along
Western ballad ﬁnm.

Pinky to Abbey

Abbey Records last week
named Pinky Herman as ex-
ploltation and prometion dircctor.
Herman has been mssociated with
Irade publieations since 1929.

and Spectalty’s topper, Arl Rupe.|Long active as a songwritcr, Her- | purchased last week. . .
|man is well known as one of the |Howard's future diskings will be

stormy petrels wn affairs of the
Authors and Publishers.

Modern RGB on 45

Modern Records will issuc
becoming the secand Hollywood
diskery n the last few weeks to
onnounce such plans.  Swin,
Time Records announced it wnuls

Major Distributors, indic dixk |1elease 1. und b. fare on 45 carly | heavy
wholesaler in New York, closed |next month. Modern's blues 45 gas wells. . . . Al
up last week when Ed Levy w;;}mlcnm will include all future the

diskings plus 15 of its past top

scllers. Among the pew 45's will
be Jimmy Witherspoon's "Once
There Lived a Fool.”

New York:

_Music publisher winter vaca-
tion scason is unpder way with the
departure of Jack Bregman for
Miami. Warner Bros.' Mack Cold
takes off for the sume locale short-

ly. . . ..Billy Eclkstine’s personal
marager, ton Ebbins, took off
for Hollywood last week to ar-

range [or the warbler's MGM
fiickery debut. . . . MGM Records’
latest soundtrack album will fea-
ture the songs performed in
“Grounds for Divorce,” whieh
stars Kathryn Graysom: songs are
mainly drawn from the standard
cperatic catalog. Package will
be merchandised on all three
speeds. . . . Orkster Gene Williams
will hit the road with his ork for
approxi Iy 3 or h
during January
Shapiro-Bernstein pubbery last
weck reactivated ita Mood Music
uffiliate to push I Hear a Chair,”
which has been waxed two ways

|on Decca, by Red Foley and by

Bill Xenny with Gordon Jankins
ork. Marvin Cane. who manages

an, who penned “'One Has My |singer Vic Damone. will double
ac professional manager of (hrl

| Chicago:

Forrest C. McAllister. ex-field
rep for the American Musie Con-
|ference, the non-profit music
promotion org, - has resigned to
become editor and publisher of
The School Musiclan, which he
Eddy

(made with five fiddles added to

Please” is well over the 200,000 Amencan Society of Composers, his regular ork. Howards last

|two disks were experiments in
(this new sct-up, devised by Art
| Talmadge, of Mercury. Results
have been so good that added

| ehythm and blucs 45 platters soon, insirumentation will be perma-

nent. . Arca, trumpel, and
warbler Scotty Marsh, of the
Orrin Tucker ork, were married
recently. Tucker has become a
wvestor in oil and natural
Morgan set for

Chez Parce, opening four
weeks at 53,060 per  weck,
Junuary 5.

|
| .. The Joel Coopers (he's head of
Tell Music record distribbers) are
parents of a son, borm December
19. . .. The board of directors of
the National Associntion of Music
Merchants will hold a midyear
meet at the Hotel Stauer, Wash-
ington, February 6.7 Larry
‘s ork goes wnto the Rustic
abin, Englewood, N. J, January
5 for five weeks, with four weeks
al the Syracuse Hotel, Syracuse,
1o follow. He returas 1o the Ara-
gon, Chicago. May 5 for five
weeks. . , . Sid Harris of Mutual
Entertainment here, now handling
Bonnie Baker with Billy Rogers.
She was formerly handled by As-
fociated Booking Corporation, . . .
Tiny Hill is now doing a one-hour
daily dJj. show over KLZ. Denver.
He owns a farm at near-by Fort
Lupton, Colo.

Hartford:

| The Uptowners orchestra is now
playing dance music at Ryan’s,
|downtown Hartford night spot

rchestra is composed of Eou
Zabedec. bass; Yom Sarubbi.
drums; Murray Gottfried, saxo-
Iphone and clarinet, and Skeeis
Shonty. lrumpet. Vocalist 1s Jum-

Wtade, ot dad the SITeher combing te mabe W m allraciive bul cury. Cap intends to level alMood firm. Continued on 27
e otp VersiA WF the Slulri Hambien cowstry end Wistern AL
? oty 73..77..13..70 * < 2
T omao, - 5 g g e Festive Show Business Eyes Grim

e 54--84--83..85 ( : <

.‘l::u':hn freloame Suk in the Pappy qamgsing meweity.  Theesly o~ Uphmvals oml ng Up Soon
IUDEY MORROW
I'm Mavin 73.-78--70.-72{ @ fnu m H

On
vieioe 7!-»01—»,«1 2 8 toog ewsog'e imtemental coumry amd
Westers Wil grves Morrow S demen o chance to take off on sio ooty
fre reialt B 3 w000 Gaacy dk. .
Little Ceay Home in the West
Mare terp material in th Werrow vermion of the aufie.

munications. And RCA President
Frank Folsom performed with
equal distinction in navy procure-
ment. On the Columbia Broad-

TV--76--68--70

ROBERTA QUINLAN (Harry Geller Ork|
Especially for You
MEACURY 53¢o—Min Qumiaes shirc lam 3a84ie pied ue on tha slow
wetian o ter TV themy
Swinging Doors
G o vacal group seumd chippew o8 & INthe ballad of the ceuntiy
and Westers 1ol

casting System-Columb:ia Records.
Inc,, side, there have already been
widely credited rumors that Board
Chalrman William S. Paley was
slated to go to work with Stuart
Symington, the head of the Na-
tional Security Resources Board

68--68--68--68

72--72--72--72

CLYDE McCOY ORK
Tear It Down
WERCURY S45%—Onpite thy taking tromost ard band wchl the new
wrscn of the McCoy Wit oF TN 308 araes littie moce than nesialgd.
Stormy Waathar
Imin wensy wisking of e 313a0ave Creater 9n opportomty for McCoP
o devmcntrate hin dathxthe trompet technieue.

1t is known that Frank Stanton,
president of CBS, served as an un-
officlal consultant in world mess
No. 2, to such operations a8 the
©OSS. Mutual President Frank
White is also known to have served

€5--65--65--65

70--70--70--70

RICHARD HAYES (Harry Celier!

Yambourine
UERCURY $558—Hayes tingy thr stevy ulim) with mvech conmictien a1
B lash orb and horwt sepsly & robant backing

Thiy 3nd No Moro

Ghmmy Carroll)
Mayes @ v the semimoteic boilad ¢ sbtucns resding, but ity all
mat a bt 180 Mg

| as eonsultant without W"f:rlji; to

government and milltary oftficials
#0--80--80--80 |/ ncerned with communications

‘nnd propaganda. Numerous othec
68--70.-70-.65 top rudio, television, record, film
|and other indusiry exccutives. of
| course, served in official or unof-
ficial war capacities in the fuss

BON CORNELL

Velvet Lips
VICTOR 20-3991—8-W fath Meoncer 13 sald lightiy by Caenetl,
who turn im ena of Bis st periustiom wamed 1horts

Sue Me
Corrmll treats tois Seief “Gurs an0 Oolis™ nowlty 28 2 suraight balied
St R ocores off rater thiwy cepe & Umly Huge Winterhalier
set1ng

with the Fascists
No Immediate Word
There is no Immediate word {hat
€8-.70--66--68 Any of the aforrmentioned are soon
to be tasged by Uncle for crisis
posts. But as the pressurc in-
creases and the need for experi-

73--78--70--71 ’

PAUL NEIGHBORS ORK

No One But You
CAPITOL 1341—A [vetty malt? By the ewiter of “Tenwisee Walty”
B cone up aextvHy ©f tha sromue Cent ebner.  Vowl ay
weater and trw i we' dom o the Semmy Kayt wein

Hullabatoo
A calchy tarzamstarer rerelaiicent of “Moep Te Doa”
Mrightly by Neowbers (en wadh] wilh eraemble.
theeld elie up ome Jebe nizhen JaMiIwly In AR

W dow up
Rasioy daxing

| enced hands becnmes more urgent,
79--80--78--78 | there is every chance that one or |

| more of the business's best brains |
will be called. That the boards|
of various orgenlzailons recognize
the need for doing everything pos-
sible to sew up thelr toppers for |
the duration and beyond—not that |

78..80-.75..80 |

YONI ARDEM (Paul Werton Orh-Norman Luboté Chelr
lvog‘ Moment of My Life
UMBIA 39030—A now Becay DIms-Ab-vy Sever taliad Is semitively
Seng by ttw wery pramisieg Mas Asden moth & alge smist trim dbe
Weilon ork 2ad the Lubel! group.
t'm Pearing to 5t. Christopher
Aroen o4 Alagl U PGM0 DA wAR warmih and peccrstion &
ark oo v wucely 9 Miing Wackgrevnd  Cowig build with oremetion,

they wouldn't release then on
government call—is demonstrated
by the recent granting to Sarnoff
| and Folsom of options by the RCA
|board to purchase 100.000 and
84--84--84.-84  50.000 shares respectively as “in-
| centive” arrongements. Folsom's
offer is in addition to extension of

80--80--20--80

COUNT BASIE ORK (Bob Bailey)
Deany Bo

COLUMBIA 39075—Bob Baitey's ttnor weal and 1he Count’s goihed
$ig band oreing combune Oa Ehe i Tor an sttative dinhing. Macc
Some reas egd DUt arat peeviously reieased.

Ncal's Der!
A Real Meltl-bucle srwpinat iestrumental
ltenat azz i by te Court's seviet.

b owoed w & 8 highly

his econtract to the end of 1954 at
79--80--79--77 | his $185,600 per annum salary.
Woanld Mean Changes
Taking nothing away from such
74--77-.7%..70 | able second-in-command gentry as
Joe McConnell, Paul Barkmeicr, |

RCA side, nor their counterparls
sueh as Joe Ream, Adrian Murphy
and company on the CBS-Colum-
bia side, there js little doubl that
the removal, for however short
a period, of Paley-Stanion, Sarn-
off-Folsom would result In some

changes in the individual as well}

as the competitive picture in these
two companies. Same rensoning
applies right down the line thru
other companics In other branches
of the indusiry.
Recned Lidiatrs Shilt
Bul completaly aside from the
effects of possible recruiting of top
brampower, the current tight spot
will inevitably result in drastic
inter and intra-industry altera-
tions. The record business is a
good case i point. As is known,
the indusiry, sparked by RCA and
Columbia. was well on the way to
catablishing the 45 and 33 r.p.m.
disks, hustling the old 78°s into
oblivion, Alrcady they hnd sue-
cecded to the extent that an esti-
mated 5,000,000 45 and/or 33 turn-
tobles are in American homes. as
agninst the standsiifl figure of
about 16,000.000 78 machines
Without a crisis. this gap would
have been consistently and speed-
fly cut down until the new speeds
formed the big bulk of the market.
1f the present world mess doesn’t
straighten aut in a hurry—and
most competent observers don’t
see how it can—it is inevitable
that production of new speed
players will come to a virtual
standstill, and the market will be
frozen somewhere in the vicinity
of 6,000,000 te 6,500,000 of
new-speed players as against a 78
market still almost triple that size.
This would naturally result in a
shift in emphasis on the part of

the disk makers back to the old 78. |

TV¥-Radio Questions
More widely recognized is the
eftect (reported in The Billboard
repeatedly over lhe past threc
hs) that the p) jam

the |

has alrcady become a completely
academic proposition—win, lose or
draw in Chi.  The freecze on new
stations must last till the world
cools off. The recciver industry
figures to be at a virtual stand-
still tairly soon if the crisis grows
and continues,

i TV and radio figure to gel some-
thing of a business shot-in-the-
arm thru excess profits reckonings,

{ with the latter medium figured for
a resurgence of listencr-life via
greatly hyped Interest In news-
casts, But even here, under really
rough clrcumstances. stations
might zo off the air, etc,

Picture business looks for a pick-
up via more money more con-
sumers' pockets than ever before
and lcsa stuff to spend K on. Night
spots, cafes and other entertain-
ment centers. indoor and alfresco,
figure to get a box-office lIft (or
the same reasons.,

Sheet Sales
L] Cuu!inu}'q lewl gngrl

by Henry Spitzer. irenc has racked
up S00.M00 in sales.

Richmond. leading music jobber,
savs Waltz sold 11,000 for the week
ending last Friday. This tigure, of
course, applles only to merchan-
dise snles

The Patti Page Mercury disking
of Walitz. incidentally. has passed
ihe million mark. Record eompany
will present the warbler with a
rold badge when she works the
Chicaga Theater, Chicago. for two
weeks, starting January 12. Mer-
icury exces believe the disk will
surpass any previous Mercury ree-
ord in snles.

With Paigc's Al My Love and
Walt: diskings hitilng in succes-
sion, singer has doubled her price
on pa’'s She gets $2,000 per week
| at the Chicago mnd has a commit-
ment at the Paramount, New York.

J
Charlie Denay, et al.,, on the NBC- ‘] will have on television. Cokr TV im the spring at $3,500.




business

ber, donc to phonograph record
accomparument, and the Indian
magician were particulasly ef-
fective. He slopped 1he show cold,
and had to encorc, bringing on his
father and mother bdefore they
waould let him go.

Fddic Fisher followed, and it's
a tribute to the kid's ability that
he filled the tough spot like a
vet. He opened with Sitting on
Top of the World, followed with
Thinking of You and Wanderin’,
Encored with daking Whoopy and
Papers to a great hand. G.I. 1.Al
a Harey Akst tune wrilten in
memory of Jolson, and sung with-
out orchestral background, was
effectively used as a beg-oft.

Sam Levenson, topliner, closed
the show. Some of the anecdotes
were heard here before, but judg-
ing by the yocks they got, they
have lost nonc of thelr laugh get-
ting quality. lle encored with the
marrlage story, and had to beg of?
after a 30-minute slint Levenson
is here for z week, and will be fol-
lowed by Jimmy Durante¢ wha
comes in on December 29 for
four days. Show was produced by
Arden and Tlelcher and cut by
Dave Tvle's ork Art Green,

Per;it;n Room, Hotel
Plaza, New York

IThursday, December 21}
Capacity, 280 Price poliey, 83-8250 cor-
Shows at 936, 12 Owners. Hilton
chain. Booker, Mergiel Abbott. Publicity
P4 Sesy. Esuimsted budgel this show,
2,500

Kyle NMacDonnel), a sweet,
wholesome blonde with a Dutch-
boy halr-do. didn't have to sing a
note to gct them to like her in her
Stem preem as & cafe entertainer.
She sold on Jooks alone. But
addltlon she showed assurance.
slightly tempered by mervousncss
and a voice that was above aver-
age  Where she missed was on
routining. She did standards and
novelties. plus a couple of new
show tunes and at least once sing-
ing off mike. The gal’s voice isn't
strong enough without amplifica-
tion. Tho tunes were okay, she
would have done better with more
melodic numbers. The mood dirge,
Star Faithful (a favoritc of ours
for no other reason than that it

was cleffed by Mike Brown, a
Rillboard alumnus), was a poor
choice. With minor changes Miss

MacDonnell should make it in this
league, as she's already made it in
TV and legit. She’s 5 sure bet for
any class room

Beatrice Kraft, working with
her tweo bhoys, was exeollent as
ever In the East Indian dances.
Her single number was particu-
larly good. An opening fluff threw
the act off, calling for an embar-
rassing talkover with orkster Dick
LaSalle. But the act Anished way
ahead. LaSalle cut the show In
solid style. Mark Monte relieved

Biil Smith

Helsing’s Vodvil
Lounge, Chicago

(Wedneadsy, Detembes 20)

Capacily. 710 Operators, Frank snd DI
Helgng Publiclty. 3am Honigbery, Ewslu-
alve booker. Twcet Hogan. Price pallcy.
Ra cover of minimum. with drinka from 3¢
conta up.  EAlimuiad bodget this show,
$1300. Estimated nudget last ehow, §1.350.

This intimate bistro has a great
show for the holiday season, star-
ring Georgie Gabel. Gobel has a
melange of new gage and routines,
which, when mixed-with his un-
abashed presentation, makes for
coatinuous howls. In addition to

NIGHT
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Iceland, New York '
lfﬂwdlr. December 1) I

Capacity. 950, Price polles. 5280 mini-
mum. Shows &l 7210 sna 13.10 werkdays,

ing,
Bstimated budget this show, $500.

The spot presented a tresh, well
balanced show which kept the
audience’s attention.

Ricei Valle, s pood looking,
clean-cut well-built lad, delivered
his material with plenty of virllity.
He did a dream mediey, i d

| of this 1 per cent will go for in-

ESTIMATE $1 MILLION YIELD
FROM NEW AGVA DUES BITE

Boost Set To Meet Added Costs;

Ops Will Deduct

® Continued from e 1

Levy at Source

surance. welfare or other benefils.
I can be stated flatly that no such
plans are contemplated until the
new bite is in existence for at least
one year, The dough will go
towards raising field represcnta-

Did You Ever See A Dream Walk-
ing, starting it with a suave talk-
ing intro. He also did Sorrento
in Italian and Just Soy I Love Her
with one stanza in Itallan. Both
sold well.

An acro-adagio team, Robby and
Dell, making its first appearance
in New York, showed case and
tricks that drew exclamations

+fz~=x the crowd. The girl is smalt,

well built and dark. The tsd is
fair and on the stoeky side. The
act had some humorous touches
and finished to solid applause.|
Emsee Danny White did his
burlesque rouline to a lot of
laughs. He did what purported|
to be a take-oft on the ballet in
an over-sized cut sway and a
tnﬁ(pcr with red feather. And. in
talking about Mexico, he wore a
beat-up sombrero. His uct wos
spiced with a few bumps, and
constant asldes. |
The Guy Martin Dancers, a line
of five hefty lookers, worked with
Pati Donahue, who tapped and did
tiips with a lot of verve. |
Jack Palmer's five-piece band
cut the show adeguately and
played for dancing. Relief was
done by the Tony Barone Trio.
Gene Plotnik,

STEM COMBOS
'WAY OFF IN
HOLIDAY BIZ

Music Hall Tops
Week's B.-O. Take
With Xmas Show

NEW YORK, Dec. 23.—With the |
possible exception of two or three
houses the chances are that the
rest of the combo spots on the
Stem didn’t take In enough dough
last week to pay for the stageshow:,
not lo mention picture percentages,
promotion, staff. ete

The final take for the week was|
$338,000, a plus against the pre-|
vious weck's $302,000, bul llke the |
previous week it was Radio City |
Music Hall which accounted for
the gawn. {

Music hall (8,200 seats; average
$123,000) did $143,000 for its sec-
ond week of the annual Christmas

tive's salaries, hiring additional|a $300 insurance policy free and
personne! and helping to meet the | certain other services
added costs of running AGVA. The method of collecting the 1

The average AGVA rep gets S50 per cent will be by a direct fevy on
weekly plus about $23 expenses. | the operator of a cafe, booker or
For this he has to collect bonds|theater. Each talent buyer will re-
estimated at thousands of dollars, | ccive a form on which he will in-
straighten beefs between members | clude all the members of his show
and ope and members and agents: | and their gross salaries. He will
to police his area ax o wages and | then deduct | per cent of salaries
conditions and to collect dues. of all AGVA pcople and send the

Mecmber Services Affected | dough to AGVA.

When costs started lo go up,| Plan ks Nationwide
AGVA cut salaries of reps and| The plan will become nalion-
eliminated some ofMices. This re-|wide and will cover all Relds where
sulied in lessened services to mem- | AGVA people may work. The elub,
bers and the dropping of policing | date booker, the cafe op, the vaude
in various areas. This cut-back in manager, fatr and carnival talent
turmn threw an added burden on buyers, will all be notified of the
other reps with the result that the | levy within the next few wecks.
entire structure was threatened. AGVA expects some resistance

When the Pniladelphia plan|trom both members and ops, but
was proposed and accepled at the | peljeves that eventually it will get
recent convention, the money col-|fhem to fall into line There's a
lected was to go inte & welfare | passibillty that some members may
program. Under the plan, ops were | object to ops deducting the 1 per
to pay a minlmum of 85 and a|cent, Under AGVA rules, how=
maximum of $25 weekly to AGVAlever, such a deduction will be
based on talent budgets AGVA'S| within its rights, union toppers
board dr.isc%‘fdedl it :decauxé; no:e said
of the funds collected under the

Union plans to increasc its in-
plan ""l“]d be used for “"d’;‘h'"‘ surance for members to ineclude
but “'lc fare purposes I‘?&?XJ ton | ¢roe accident and health coverage,
the plan would cost $78,000 an-|;0h0") poar cent brings In enough

nually to come {rom operating in-
come, At present its welfare fund
is in good shape. Members receive

weeker with Jimmy Dorsey's ork,
Nat (King) Ceole and Let’s Dance
with $45000. Show started with
| $75,000 and went to $80,000 for the
| second week. New bill, reviewed

|of a surplus to warrant the ex-
pense. Such insurance, however, is
still in the future.

Philly Church

this {ssue, has Jan Murray, Louis|

Local 10 Wins
In Pay Huddle

® Confinued from %gs 3
strike dale was set at the meeting,
reportedly one day late next week,
but Suber denied this
The confab took place the day
before a mediation meecting be-
tween the Local and the Allied
Restaurant  Association and  the
Hotel Association at the New York
State Mediation Board Friday (22).'
Rider Form |
Meanwhile, the Local has pre-
pared a rider form placing the!
following employment conditions
into effect retroactive to Novem-

i ber 27, 1950: An Increase of $10

r weck per man, double for
eader; a contribution of $3 or
3 per cent per week on scale price,
whichever Is less, tor a weltare
fund.

This form, it was said by local
spokesmen, had been submitted to
some restaurants and hotels, and
“some 20 or more. ncluding two
big holels,” had agreed to sign it
Tt was hinted that some of them
were members of the two associa-
tions, with whom the negotiations
had broken down earlier in the
week. Nitery and hotelmen con-
tacted hotly denied that any of
the asecociation members were
breaking ranks, however.

such standard routines as hls orig-

|inal child psychology and vaca-

tion routines. he's bullt a solid 15
minutes on how he bullt his own
TV set. His rendition of aybe,
a 1a Bill Kenny, with gags between
each chorus, is another stand-out.
The crew-cut comic did 50 minutes
1o rapt attentlon and solid mitting.
Only other act is Jayne Walton,
the ex-Welk chirp, who's built a
big following thru many repcats
here. She's shed poundage, and
wore a decollete gown to great
advantage. Gal's singing Is free and
casy, getting a real kick on rhythm
numbers, e's doing her best
warbling in her lengthy e¢arecr
Her Spanish chirping should rate
a listen from a diskery interested
in Castilian lyries.
The d
coupled Billy Chandler's Quartet
with the Gentlemen of Rhythm, a
two-guitar intermission group. The
six Instrumentalists did a good
medley of Christmas tunes {o open
the show. e Gentlemen of
Rhythm's soft plucking is a wel-
come change from the steady
stream  of intermission pianmsts|
used here. Johnny Sippel. l

|

show, plus the Kanazawa Trio,
Martha Stewart and Kim. Open- |
ing week’s take was identical. ‘

Roxy (6.000 seats: average $68,-
000} did a satisfactory $82,000 for
its initial frame with Elsa and |
Waldo, Gautler's Steeplechase and
For Heaven's Sake.

Capitol (4.627 scats; average
$13,000) went way down to $27,000
for the second frame of Warch
ithe Birdle, Madriguera ork,
Charles Frederick and Paul Regan
First week's take was $30.000.

Paramount (3,854 seals; average
$78,000) wound up its three-

Prima's ork and Mr. Music.

Strand (2.700 seats; average
$41,000) drew $24,000 for its sec-
ond week with Highway 301, Dave
Apollon and Peggy Mann against
a first week's $30,000

Palace (1,700 scats; average
$18.000) fell off to $15000 for
cight-act bill headed by Eddic
White plus Last of the Buccaneers.
Previous woek's figure was $18,-
000. New show, reviewed this is-
sue, has Leon Flelds, Paul Garner,
six other acts and Emergency
Wedding.

Contract Halted

By AGVA

in Deal

Of MCA-Doris Day

Improper Terms Cited Reason;
Legal Ethics Also Cause Action

NEW YORK. Dec. 23.—Contract
negotiatlons between Music Cor-
poration of America (MCA) and
Dorls Day wefe stopped last week
when the Amcrican Guild of
Variety Artists (AGVA) charged
MCA with rule violations in at-
tempting the deal and pressuring
Miss Day in agreeing 1o a contract
which was “highly questionable.”

The matter came to light when
Martin Beilenson, Miss Day's
lawyer, forwarded documents and
a letter purported to have come
from Miss Day asking him to han-
dle the proposed pact In whieh she
agreed to sign with MCA for five
years. During that five years MCA
was 1o collect all commissions on
contracts with Michael Curtiz Pro-
ductions, previously assigned to
Warner Bras, and on the Columbiy
Records pact In the same manner
as if MCA had negotisted the con-
tracts.

For signing this, Lawrence
Melcher, who claimed to have had
Miss Day under contract thru Cen-
tury Artists, now in liquidation,
was to get $4B,000 from MCA for
turning over his contracts to the

agency.

AGVA’s objections to the con-
tract was that, first of all, it stipu-
lated that for the firsi three years
Miss Day could not cbtain a re-
lease under any condilions, "even
if the agreement were hurdmsome.

MR BRI W Ry amm—

and harmiul” Under AGVA
rules a member must get 30 days’
work in any %0-day period or a re-
lease hecomes obligatory.

Also the contract is for a five-
year term, to start January 1. Un
der AGV A rules, contracts may not
be more than for three years and
options.

Echles Quescioned

AGVA questioned the ethics of
some of the people invelved in
the negotiations. "Il Century Art-
ists had the girl under exelusive
agency contracts it was a secret to
us. It was never filed in AGVAL
Further, in the document submil-~
ted to AGVA, Beilensen appeared
as Miss Day's attorney, as atiorney
for Century Artists and for MCA.

Both Screen Actors’ Guild
(SAG) and Amcrican Fedceration
of Radio Arusts (AFRA) have
okayed the contract, according to
the Day documents. Bellensen was
attorney for SAG in the past and
also helped AGVA in drawiag up
its original framework. New York
attorney in the matter is Henry
Jaffe, who Is also AFRA’s lawyer.

MCA officials said they saw no
reason for AGVA to stop the deal;
once SAG and AFRA have okayed
It

Bellensen said AGVA was balk-
ing at an insignificant clause that
would be {roned out.

Group To Fight
Sunday Niteries

PHILADELPHIA, Dece. 23, —
Any legislative attempt to open
nlght clubs on Sundays in Pennsyt.
vania will be atlacked by the
lord's Day Alliance, it was an-
nouncéd by Rev. Melvin M. For-
ney, general secretary of the Al-
liance, which is one of the chict
legislative representatives of the
church forces. State Legisiature
relurns to session January 18 snd
already therc is "a definite cam-
paign to legalize horse racing with
pari-mutuel betting. Sunday sale
of liquer and Sunday sports,” said
Rev. Forney.

Forney charged thal measures
are expected ‘to be iIntroduced in
|the coming legislallve session Ve
’gnlillng the Sunday sale of Hquor
and the extension of the Saturday
| nignt curfew on the sale of Hquor
| from midnight 1o 2 a.m. Sunday.
| ‘Any such changes in the present
| liquor control law would mean the
nileries could run Sundays and
stoy open Saturday nights until
2 am, the present weckday eur-
few hour, At present, only pri-
vately chartercd clubs, ostensibly
for tts membership only, cnjoy an
open Sunday.

|Open, Shut Are
Big Pitt ??

|  PITTSBURGH. Dec. 23, — Five
downtown niteries tnade a joint
gtatement Wednesday stating that
New Year's Eve celebralions would
he held Saturday night, and not
Sunday, which is forbldden by
State liquor board regulations.
The Carousel had previously
stated, along with Bill Green that
| 1t would be open Sunday, but this
annowncement drew heavy fire
from church groups and State and
city officlals. The Carousel will
join the Copa, Monte Carlo, Cardie
val and Midway Lounge celebrat-
| ing Saturday, However, the H&H
Club, with the Copa revue, will
have g Sunday celebration on un-
Lcensed premises above the Copa.
| Bilt Green's has still not deeided
what his plan of action witl be,
Highway elubs have rented thewr
premuses to private parties.
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Hocus-

of Magic and Magi

by Bilt

Pocus

Sachs

l'l‘ IS doubtful if Harry Black-
stone will again launch hus full.
evening show after the first of the
year for another crack at the na-
tion’s legit houses, a3 was an-
nounced recently following his
sudden close at the American
Theater, St. Louis, to cli [
brief rocd marred by meager busi-
ness. It is our guess that the Old
Master, sitting on 8 bundle bullt
thru several fat seasons in recent
years, will be conteat to take
things easy with his new bride for
the remainder of the winter,
rather than gamble with the un-
certainties of the road and the
extra-added competition of Kid
TV. If the vetersn rabbit-hider

dates. He lost three more stands to
floods in Kentucky. Hubbard tells
of recently catching the perform-
ance of Louls McBride. and says
that the Negro necromancer of-
fers a show surpassed by few
school workers.

Burle

EORGIA SOTHERN'S moth
is seriously ill i 2 hospital &
Morristown, N. J. . . . Jack Hay:
replaced Sid Nadell as comic i
the Stinky-Shorty unit in Phil
delphta December 28. 1t mar
his first Lour of the Hirst Circui
after 12 years in theaters on

Coast. . . Tand, St i

’]‘llln: AND ADE DUVAL, after
two weeks at the Henry Grady
Hotel, AUanta, hopped out of
town to spend the holidavs with
True's f{olks
at the Brown Hotel, Loutsville,
January 12 for a fortnight’s stand

at the annual Knights of Colum-
bus Christmas party in Phila-

does unlimber his bag of tricks in Marshall

| the near future. it may be in 2 fen-
ture glot in television. where he G

can work as a single or with a
i 3 O & 1. Bl

has bad a number of television of-

‘1mamihcalnadyhlllp|cku{;
|

buill for tele consumption. O
one thing balks the dea}—Harry =
asking for money. Let a sponsor
dangle negotiable lucre as bait,
instead of 3 bag of peanuts, and
watch Harry grab it. . . . Tilden
the Magician and Company, after
a season in theaters and audi-
toriums under sponsorship, spend-
ing the holidays wn Tilden's home
town, Elton, La. Tilden plans
1o spring with a Horror Show aft-
er the first of the year. . .
Aside 1o o and Eddis

GREETINGS . . . . . ..

PETER J. (STEELE) SCALIA

Msatreal-Chicage
#1571 L COLORADO STREET
PASADINA 3, CALIFORNIA

— (LINTON HOTEL —

10tk below Sprece
cutride rooms trom $2. Soeciad
waekly rates. weping apart
5. Newly rgrovsted New tile
baths Beautihd siv condidoned
cockall lounge. Welking datence of
all theatres.

PHILADELPHIA, PA.

A HAPPY,
PROSPEROUS
NEW YEAR TO ALL
MILTON SCMUSTER

17 Narth Dedrmarn 8. Chicass 2. L
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~ JIMMY GARNER

“Artistry on the Trampoline”
*

By GRADY

Monegemen?
10705 W. CORAN 23 15 waeen Aw.

*“Thanks a lot. It works
like a charm.” . . . Mr.'snd Mn.
S\h.ﬂ- LeRoy. magic workers, are

is scason operaling a restaurant
at the All-State Tourist Court in
Sulphur Springs, Fla. . . . Walter
Coleman. president of the Inter-
national Brotherhood of Magi-
cians, at a recent meeting of the
organization's executive commit-
tee 1n_Cincinnat!, announced that
the IBM now boasts of nearly
5000 members in 115 rings in the
United States and 27 other coun-
tries. . . . Paul Hubbard, who bas
been working schools in his es-
tablished Ohio and Keatucky ter-
ntory since early September,
passed thru Cincinnati last week
en roule to Ashland, Ky., where he
is spending the holdays. After
the s:sl of the year he'll work a
40-mule circle out of that city be-
fore moving on to schools in the
West Virginia sector. He reports
that the recent snowstorms in

Ohio knocked him out of eight
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. best methods and epparatus be

WANTED! WANTED!! WANTED

For Nite Clubs and Theaters
STRIPPERS—SINGERS
EXOTIC DANCERS—TAP AND ACRO DANCERS
EMCEES—NOVELTIES—SPECIALTY ACTS

DAVE CORN
165 West 46th Sty " Suite l PL-a32 7-7836
New York 10. M. V. H l PLaza 77539

"

Con Gearanice Sirippers, fxotic

Consacutive Weehs' Work. Top Saleriesr. Sead Photor

ond MNovelty Daacers 10 fs 28

SWIMMLIG POSL
RESTAURANT A
COCKTAR LOUWGE
@ITH Am-(OWDITIONED)

Lawrencs & Kew-
rare Averwes ot
ead.

Minstrels’

Far 4

3 STATE ST.

Costumes & Accessories

CINCULARS FRER

Dance-COST UM ES—ciowns
ther acembons. Got in tewch with
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SCHENECTARY §, W ¥,

P _pm—

professionally under the
col

esorge Morton,
died backstage just as he was
preparing to g0 on. Marshall, who
has been doing & magic turn since
World War 1, also operated a
hoto studio in Philadelphia.

ob Nelson, of Nelson En
prises. Columbus. O., reports that
response has heavy on his
new combination No. 23 catalog
and Buyers Guide, which recently
came off the press. The catalog

packs 144 pages and 300 iMlustra- |

tions. The Buyers' Guide is 3
separate booklet giving supple-
mentary information on the
catalog, as well as advice on the
st
suited to the individual’s require-
ments.  Nelson speaks of th
Buyers' Guide as an innovation
in magical merchandising. The
catalog-guide combination carries
a 50-cent price ticket. . . . Answer
to F. B. J, Fort Wayne, Ind.—
Lesier (Great Marvelol Lakes
home is i New Trenton, Ind. He
is not married. Incidentally, Lake
still works an occasional magic
date in the Cincinnati arca, while
putling in most of his idle time in
perfecting a camera to take third-
dimensianal pictures. . . . Tezry
er is spending the holida;
with his 86-year-old mother {:
St. Louis. Lynn says he has en-
tered semi-retirement to Temain
near his mother in her old age.
He reports that he recently turned
down offers to go to So Amer-
ica and Las Vegas, Nev. . .. Ju.
dith Johntod and Company, men-
talists, are being beld over until
January t st Club 55, San An-
tonio. Harold Lsughon. the
show's pilot, reports they
have just taken delivery on a new
Columbia house trailer. . . . We
have had inquirtes recently on
Mrs. S. S. Henry: the Cochmns,
man and wife magic team who
formerly worked niteries and
vaude; Keith Clark. Ruth Hatha-
way. Frankie Gallagher, John
'vert. Tung Pin Sco and
Mardonis. Can any of our readers
stcer us on to the wherenbouts or
activities of any of these magic
folks?

Hub Clubs Ge
N.Y.Eve Break

BOSTON, Dec. 23 —Laocal night
elubs, hotels and cafes should do
okay this New Year's Eve. Mary
E. Driscoll. chairman of the Boston
Licensing Board (BLB) announced
thal the customary Sunday might
resirictions on cntertainment and
ﬂm\u in the night spols will be

Entertalnment may start at mid-
oight Ncw Year's Eve and con-
tinue untll 4 o'clock in the mom-

. BLB says. Liquor may b
served Sunday night, but ita sale
will have tc be stopped at 1 am.
Service of food, however, will be
allowed untll 4 aum. New Year's
morning. The unusual arrange-
ment is in effect because New
Year's falls on a Monday and New
Year's Eve on Sunday night

Jolly Joyce_ Pk§
Tours New England

PRILADELPHIA, Dec. 23. —
After a successful break-in date at
the Hippodrome Theater, Balti-
more, the Jolly Joyce package,
‘Weslern-styled Round Up Jam-
baree, will go on tour, starting to=
day (23) with 2 two-day stand at
the State Theater, Hartford. Coon.
Other dates in the New England
area are sct,

Unit Iz headed by Sunset Car-
son, Monogram and Astor movie
cowboy, and Texas Jim Roberison
(who replaced Hank Snow), Elton
Britt, the Sleepy Hollow Gang,
Shannon and Mein dance duo with
Barney Grant as emsee:

The Duvals open|énd for the

... While 250 children sang carols|

the |

r Louis,
cently was visited by burglar
who removed the safe containin,
$7,800, represenlng the receip
from three nights over the werk

LaRose-M.k
| Sachs umi
| players
group on the Hirst Wheel melud
Don Lynn, straight, and his wife,

DeCavs, singer-dancer, an

tis out of the line-up at the Em-
pire, Newark, with an atiack of
e grippe . . . Abe Gore and
y Spears, comics; Earl Root,
straight, and Buddy Bryand,
sipger, comprise the stock players
at the Fox, Indianapolis, where
Hughie Mack is manager, an
Mack, chorus producer .
zan, fire dancer,
Wine Bath at Coney Island, N. Y,
last summer has closed a four-
| week engagement at the Mardi
|Gras Club, Key West, Fia, to
|open at the Big Barn, Miam

'I'EIAS LEE. following four
(® years of retirement in
Milwaukee, back doing

.. Chas-
with Tirsa's

is

|

' Vaude Review

| Paloce, New York

t (Thursdey, December 21

Copacily, 1700, Prite range. 30 cenis-

Sets Names

PHILADEL.PHIA, Dec. 23—The

Rendezvous of the downtown Ho-
tel Senator will temper ita old-
time jazz policy to sllow for some
of the major nitery acts suitable
to intimate rooms. Spot has inked
a return date for Ronnie Graham
for two weeks in February, while
the Dixieland band of Muggsy
Spanier will bridge the remaining
Februag weeks.
Leo Caber, op, is also negotiat-
ing to bring in Josh White next
month to make it his first local
nitery appearance. Kicking off the
new year, spot will have Billy Day,
former Buddy Williame’ band ve-
calist,

(OMEDY MATERIAL

$1.30. Pour ihows dally fve.
RKO or. Priendly.

Dave Bines. Hhow played by Don Alvert's
house at

Where last weck's show was [n
n hole this one is on top. It runs
well, has good acts well spotted
and the key performers give the
entire bill & pacing housc hasn't
had in a long time.

Stageshow opens with an excel-
‘lent arrangement of Christmas
Inumbers by Don Albert's band.
First act were Morgan and May,
comedy acro-balanci act. Hus-

far AN
Producer, MUY = .
ouasorns FUN-MASTER
S inol Show Blr Gog File™
u $1 00 EACH
ONLY}
RS FOR 38
LY
i
Lele

‘o2, bock @5 3
r{l AEMO NI

band and wife team dress well,
work smoothly and make a good

eral selling style got them good
hands. Virginia Austin’s standard
| puppet act drew titters. Her rou-
tine with three puppets, one han-
dling the other, registered strongly.

Paul Garner, a short plump lad,
did a standout job as 2 plano-
| comic. Using bits of biz, Garmer
| worked to ever Increasing yocks
| Tho his piano work was good, the
| concertish version can staod trim-
ming {n ftavor of more comedy
Boy’s face and performance is
imade for laughs

Day Dreamers Stand Quot

The Day Dreamers, a four act
(three boys, onc fem), have posti-
bilitles of becoming one of the
top singing groups of all the new
ones that bave recenlly been
caught Beaides looking good (ibe
gal is & sight for sore eyes) they
work well, show listenable ar-
rangements and project compgra-
tively easily. Some of their ma-

long noveity arrangement of Rose
O'Day, was one example; but their
other stuff cam sland as is. The
audlence payed off with hefty
mitts.

Doris Patts and Mrs. Waterfall
(Niga Olivette), got the show back
into the comedy groove with their
standard Nan Rae and Maude
Davls materisl. ‘The old bits of
dragging a customer onstage for
|a chit-chat, registered wilth a
bapg. Ted and Deana Peters, an-
other man-wife team, did a neat
{ ballroom turn with most of the ac+

cepted tricks going off in good ||

| style
| Leon Fields, a standard cafe
comis, drew giggles with his open.
Sng bit and buill to solid yocks as
he went along The boy showed a
world of ease and an audience
jdentification that paid off in
proper fashuon. The Five Harstons
(three boys, two girls) did an ac-
ceptable combo of Risley-balance-
tecterboard and eatapult tricks,
winding up show to all around
satsfaction.
Fic, Emergency Wedding.
Bilt Smith,

appearance. Their tricks and gen- |

terial can stand trimming, 3n over- | ¢

. SELAN'S
o el iy
- ~‘_' 3 # Halr Styled Pleces
AT S past CATALOG
2 <’ Our Hair Gesds
&4 7
;

LX
LisT

eWErartaitye B el
S Teo :Im

s
@ Swhches & Frane-
tormation @ Wied
a Tevpers

88 FUNNY
FOR LERS MONEY1

saws o~y
Beiit inte complote wkits o
PUNCH LINES poatiles §-10
—31 esch.  Comtsime botest

Bativhd
LAUSHS UNLIMITEO

vwn.
irteiy

754 Saventh Ave. Now Yerk, N. ¥,

EASY TO PLAY]--oesnrrmumr)
THE MUSICAL SAW
THE GLASS-O-PHONE
THE MUSICAL FITCMPORN. JAIZ-O-
METTE—EL UTE- A PHONE. you_can
' Roverss
Fox )
MUSSER & WESTPHAL

orf Street. Ff AMINI0A. Wucremsm

WANTED
EXOTIC DANCERS

SOOKING 16 WHERY IN FLORIDA

SAMMY CLARK AGENCY

Wost Avenms

540
Mizml Bosch 39, Fiorkda

GIRL SINGERS, EXOTIC

AND STRIP DANCERS
Wanted tor Plorida, Tenss, Cubs and

DE (ASTRO TMEATRICAL AGEWCY

1370 Waahingtve Ave., Miznl Basch, Fla
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Off-Broadway
Review

A SEASON IN HELL

(Cpened  Wednradap, December 13

Cherry Lane Theoter
A plsy by Kac Dalven  Staged by Joba
Dariey.” Sels by Rkhsrd Clack, Ligh-
Cortumes, Ruth
Stage manuger,
Picas repreventsuve, Max Xisen.
stuted by Gregor kas.
Esnml Dal
Arthur Rimi

Charles Hrelsane
Vitgle Bimbaud
Georges

Gicorgette B Mald
Mathilde VTerlaine ,
»

. Alten Porrest

Veroe Dowbe
- ¥inte Burrows
..Blowrt Logar

All souls are lost in Scason In
Hell, a new play by Rae Dalven,
presented by Gregor Taska al the
Cherry Lane Theater. Even those
few who have some redeeming
qualities can not save themselves

Broadway OpeningJACTORS STILL STARVING,
outor s woro EQUITY SURVEY REVEALS

1950 Report Finds 209% Employed;

(Opeasd Thuesisy, December 1)

Century Theater

A mustosl Hoate and iyrics by Calr
Porter by Detght Taylor and
Reginald Lawrence, Sets snd cortumes
by Lemud Ayees by Macys
Hotm [3 Do ML

=
F]

tAge manscri. Ward Oisbal -
resentatives. Oearge and Dotothy Ross
Presented by Arold Saint Subber sod
Leqiuel Arers.

Mercury Willlam Red?leld
e ¢ Jougeyens
.Prisciiia .Gillsiks
Prank Mitton
Willlara Eythe
Janel Calling

L. e......Peggy Res
.Charlotte Oreensand
ceiee..BaIDSrR Asbiey

SINGING ENSEMALE: Barbara Wearer,
Rola Putrbsnts,
Joba Sctick-
Cureg, Xen
. Qrrm Robeet Balrd, Jor Hil.
lée Kayworlh, Michael Kingiley
KNIEMRLE  Gloelis Seelidk, |
lec. Kleanor Pairehlld, Joso |
Eruger. Jackayrline Buger,
Duvid Nido, Sianley 8im
. Eric Kriawn Barion
ris |

B. J. Keas
ling, Jomn Bc!
yers.

. s Moo 2
nmidl. Michard

DANCING
Virginia  Bos
Ragel. Joss

Numaw, Jan Eoras, Deria A

Average Player’s
& Continued from page 1

nip-up at Easter. From there on
came the annual sharp drop 10
June 1.

At the July 49 peak 1,738 actors
werq treading stages, 30.7 per cont
membership employment as
against '48's 20.7 per cent. This
survey's June low had 122 per
cent working, a point under the
previous year's figure of 138
Howewver, whule some 4.569 Equity
members played at least one pro-
fessional stage engagement during
the ycur ending June 1, 1950, only

o one outl of five worked as much

as six months. and despite the mid-
summer peak sparked by the silo
circuit, the pitiful fact remains that
the vcar shows BO per cent average
uneniployment.
1455 Earn Over $2,000

The actor's (inancial balance
sheet follows much the same pat-
tern s the employment report.

Take Totals $840

equal number racked up earnings

under the §335 mark.
More Actors Fmployed

Oddly enough, while the num-
ber of Stem productions was con-
siderably less in the '49-"50 span, |
more actors were emploved by
them. The previgus year's weekiy |
average had been 422, Duc. how-
ever, to larger casts, this figure
stepped up to 450. These figurcs |
naturally do oot include membders |
of 100 per cent imported com-
panies.

The road piclure, on the other

aB'port To Get
Arena Theater

|
1

]

hand, suffered a setback, Aver-
age wceekly cmployment totaled
369, with production:s averaging 23
against a previous 32. But the 18
Christmas peak was higher than
its predecessor, with 577 actors
working in 38 productions.

The secent growth of sile,
straighl and musical stock has, of
course, become a definite hoon te
lcgit employment. Paradoxically,
however, the 18 summer survey
shows 2.732 Equilyiles working in
barus, nearly 200 less than the
previous year, this despite the fact
that the number of summer tiea-
ters had gone up from 130 to 133,
The report explains this in the
light of recent restrictions on the
admission of summer stock stu-
dents to union membership.

Doleful as the aver-all picture
appears, it must be understood

a ™ Oul of a working membership of that the report concerns only fig-

BORGS: . Max™ “Tse Y
from an all-pervading gloom of M"un““" 35‘:".4':."xm PR 83:14,58.8, 1,455 ecarned over sz,noo& BRIDGEPORT, Confn., Dec. 23.|ures on Equity contracts in the
enaul . during the ycar. This represents | —Connecticut Theater, a new of- | legllimate theater. Chorus Equity

» 2 per cenl increase over the
However, when it

is not included. An aclor's in-

ganization, has been formed to
come from other ficlds such as

Whei
Compare Ta You™ ""What Do Yon TAnk
present theater-In-the-round pro-

About ‘I Sleep Easier MNow | Previous year.
al Ihe Mountaln:* “No Lover

Hell should hove been a very
exciting play, since it is based on

the dramatic life of the famous

Man?:"
op

is conswdered that 897 oul of the

ductions. Plays will be staged by

TV, radio, screcn, vaude or night

: Cherrs Pies Qught To Be You™ | | geg5  gua bracketed  be . B frei club: : be i
French Arth Rimbaud | “Mark. - 4 e bracke tween  Paul Neil DeSole of New Britain, | clubs may enough to insufe an
D BTy B g o | Chark, g R o Wha Nini” “Nebody's| o 000 and $5.000, and that EQUITY | who has directed Ihe Group 20| adequate living, BUL it is amply

episadic, and the dramalic story:
becomes little more than a staged
bogeaphy.

Rimbaud was 2 Hamiel, a tragic
figure tormenled by the cvil sur-
rounding him. His was the fate of

Seldom has a major musical ar-
rived on the Stem in the wake of
such pro and con advance publicity
as Out of This World. Financtally

the news was all pro, sinee its | uUpper brackelc tab 338 actors in| Herbert Carlson, technical diree-

estimates $3.500 as the least annual

¢ | gross income to provide an actor | Mark Twain Masquers of Hart-

a reasonable living. il is obvious

that the rank and tile get ver)'[

little eream on theiwr pocridge. The
the $5,000-$10,000 class, 153 in the

Players, Unlonvilie, Conn.. and the

ford.
William Condon, of East Hart-
{ford, will be managing director;

evident from the current survey
that legit pays off Mr. Average
Actor in very small change. The
only ray of hope is that it’s a frac-
tion better this time ‘Tound.

5 toy; Joseph Neiman, of Hartford,
:;hu: f;ni;mu’::f;:ﬂn:; ::}:dﬁ::::n l;r::k-lln ’:‘:::qu::: 1510.000-820,000 sector, 52 drcw ' in clnrxep:( Derson%el. and James BROADWAY
of hig time, tortured by his doubta, down $20,000-$50,000 and 17 got|P. Dawson, of Hartford. publicity. SHOWLOG

disillusioned by the inck of poetry
and beauty In the world. His life|
was one cohstant struggle pgainst|
poverty.

tune-up in Boslon followed the
rame pattern. However, eve-wit-
ness aceounts were bad enough for
management 1o call in George Ab-
bott to take over siaping chores

$50,000 or better, lowcver, the
average rank-and-filer got 10
weeks' work out of the theater and
his take for the ycar was $840.
And while a quarter of working

Scvera] sides are under consid-
eration for the new operation.
Three productions selected by the
group for presemtation are The!
Suver Cord, Springtime for Henry

!

Perjormances Thru
December 23, 1950
DRAWAS

From alt this, then, Mixs Dalved | pon Aonec Da Mille, and hire membershlp made over $2,850, an and The Voice of the Turtle. ' L S 92R 10
could have shaped a slirring ! p Hugh Herbert to pep up the Mok Romb
drama, had she presented first the |\ 0 Whatever Abboti and Her- | 2 g | Are "':n:' Nan 1019, e
! . ! "
ITI:"‘! a:g;v°"'l{‘ “:fﬁ::u’s'm}}? bert have been able to do for ' ek, Book a~d Candle ... 11-19,°50 a
B -oul B DAL Werld, it unvells on Broadway I an SI es { {2 aremmare!
her matertal would he mueh bet-| 0y % original Philadelphia ro- | Bimt oufen L 9ans0 88
ter presented us a book. Hell shows ports peggcd it—a lush and tune- i BRY Streerd
she is not yet inted  wilh | ¢ ) t | Brief but important egl news Hitda Craae Ay«
dramatic form both as (o plot and i - . | (Coronet)
dialog ’,‘,‘},g{e’“;,,;:ﬁ“{s :m,“:é 438, hook 5 e = | Vhr powrs L2000 204
Dramatie impaer Lom ter with the Amphyirion legend Stem’s Silvers Plans .%T:h\zze:‘w‘m “‘!t'\'-;? e'.',‘..‘?;‘"{‘he Ring A':::'m Weos. . 11:23,°50 %
But whatever dramatic WrHUnE | as the basis for 3 musical comedy | ¢ pluns mature, comic Phil Sil-| cumpany has ‘:n running more Mantia Bects
she dnes inject, occasionally, is 10st | piot. It has furnished the skeleton | - 3 | or nearly two years—one year and| 5t98 1= the Sun 9.28 50 100
In the current production nt the of many a good straieht comed: | Y&rs Will be back on Broadway oo "ol t’o be cxuct.) i pi 4
Cherry Lane. The majority of the |in the past. But It must be told |before spring.  Silvers will ) a e Cockish Purty 121’50 388
cast seem unfamiliar with the with wit and its obvinus outra-|slarred by Michael Sloane and New “Scandals’* Up T e TS (80
{:n{damcnh!s Dll:c!}l‘ud:ghey "‘u; geous scx angle cloaked in bril- | Paula Sione in a new musical, The & S
elr paces wi esitancy, and | liant high comedy. The Lunts once | « - he tem will get another| ne . 23,
read their lines as if whal they | gave it such a delighiful treatment. | Top/Bagana: bur!y Sang Ao a' “Geurge White's Scan%al.s" for the Nmn::l 2aegh B0
have to sax could be of absolutely | But the Dwight Taylor-Reginsid|1oP comic on a bill. The yamd | firgi (ime in nine years. The vel! - Te Lab's bu for
no importance to any Lstener.|Lawrence version is all sex with deals with the headaches of a)showman announeed last week| Sesmim ...........11-6'0 ¥
Even f;l'mll-‘ 'w?:g might :i'wc put |little wit and iess brilliance. The burly comedian breaking into TV. ;h.u h; uAprq (1;5 ?_um ""*1",3 ARl
some flre into the proceedings are resull is that by ihe time lhey| or ne il (his first unvei! .
dampencd by the under-under-| got Jupiter satiglactorlly masque- Jo:m;' Mm"dw::cwb;z]: lun:n back in 1019). The new revue| "';:': s 1-5.% %2
under playing of the rest. To mea- | raded into bed with his mortay 30 YFics, an 15 bY1will have lyrics by Jack Yellen| .
tion some who show frustraled |fem cholee of the moment at the S. Kraft. Kenny Baker is|and Irving Caesar, and a book by | MUSICAL
patentialities, there's Stuart Lo-|ond of their first act, there is mo wanted for the seeond lead slot.|Caesar, Billy K. Wells and Whilc.| s va atl..........1234,% 12
gan, Robert Leland, Maurine Hol- | story lefl over for a second stanza. | The Sloanc - Stonc manngerial | NO lunesmith has as yet been Mol lioger)
bert and John Dariey. |86 In spite of anything that Abbott | 59 Vel iniNew" York s ('ngm-d Call Mr Madan -10-12, '58 Ba
Darkey also puts his hand In as' may have accomplished in the wnylum h ;:n, ck ditc A fo:\d e:xt.i Cerseria ) .
the director, but the potentialities | of pacing, 30 much padding has THORth to pick 2 director and cas Caplogis, Rokee Mhogd: S04, 434
he shows as an actor—which are | been required for the last act that| . E T en 1.2
considerable—he faila to reveal as it rapidly runs down hill Brattle Noars Two Years Dfama"( & Musical |« 2> R 1
a director. His play creeps at inch. Comed> g Kis Mo, Kate..........12.%, '8 &26
worm pace in a key which ecan Nor L:;u;“[:‘::u“ that Her- in the December 23 issue of The/| l | (Shabert)
best be descrived as dull. Ruth |y % WORE 1 SPECIL LET e Billboard, the story on the Brattie| ouies Muckael Toas's Peey Show 6:28,'58 208
Morley manages 10 pull 1ogether 28 | greatly holpod. The comedy tem- | Theater stated that the company ‘ e - T b
assortment of e es o u‘ryine | perature of the show ls at the chill had been providing continuous {Comtury)
to give the production 8| soint. David Burns gives his all Ay You Like It, wilh Katharioe Hepbarn | oo | 2650 92
“costume” flavor. She has donc|y.'g partrait of a fugitive Chicago | (CurrsnniAsaiTexncies] { (St Jomes) ’
quile well on what seems (o be & wopsier who bas taken 2 Grecian | Hanya Holm. Her torrid first act|A%R of e Rre, with Eadic Amwia e
Eﬁgnlgnggrn:ﬁtt;hivs::n:'ys l‘:m bu‘;’hﬂn scanlie;ll of (un-g_\ali- finale in which nymphs and fUNS | Angel 1a the Pewnabop 1HArTY Chicage. From 12-18, g‘&msxz.z) 50
g ma comes his way. Simi-| celebrate the union of Jupiter and | Ballet ds Pars IBilimore) les Angeles A y
prize. However, tho well devised 4 Parden Our Fremch.......M0- 5,50 84
(on ditto budget), their main fault }2&“&“&:&‘%“&{;:",&“{_ hic mortal inamorata has cithcr | Bloucn Tiae Overs Houe) Bosten. | isdeit -—
is lack of movability. The stage 1a | 100 "™ Vi PU00 Sy Diers | been toned down, o else reports Of | (Vocations! Schoal) LaCrowe 26; (Avdi- 2t “.:;um -7.'%0 700
small, and such detalled sets make | joo1ouc)y  pursulng wife. Prac-|its over-sexiness on the road were| forium) Bt Paul, 5%
changes almost as long as the leall i the last minute Mis | ) Carle, D'Oyly, Opers Co [Nigeal Pills- CLOSED
scenes 1hemselves. G::Q:W:Od gets -";Mrre';‘:mb"l:: grossly exaggerated. Janet Collins | “purgn, Let's Make 2 Oprra 12.16, 50 s
According to the program, much | which she ¢an really g0 to town and Ray Harrison both rate bows Comnsl Back Ltus Sheva (Lyceum) Min- (Gaidrn) v
wark has been dune on this »ript ' in her inimitable pin-wheel fasha | fof superlative stepping. a4 GG Ebadunis. | Qpwoed 12-1), "50
sinee the opening %:w dcubt;llu jon—and for a few moments hThc c;s‘t [ﬁ %o&:\lyh \;-:1{ Death of ‘a Halesiien (Cotduial) Baatdiy 1° c«(::ru -: ,‘::.'” 12-17, 50 9
could have been 1o the ¢#ood. Taksa eryt) i 1l right chosen. Prisclila Gillel s .
foa 2 bed Mact In HAI A briet :,vnb ‘l;g'ﬁ'%d's better than all rig) |zight az—and brings a splendid mc..:‘»::uu. wih Mey Weat wlulnont\i Opeved 12:10, /50
visit Lhere is quite enough. Both Over-all. Cole Porter has wi._,voice to—the lady Wwho AMracts|peermess at Noon 7Porrest) Phisdeionia,| Aserl With Reé hab .. 12:13 50 4
Taksa and Miss Dalven should, |y =0 Lom o™ L oril score 'm'd Jupiter's wolf-crics, and WHIiaM | poce Times Tweive Are Tweniy-four (risg- (Blackcise a..mx ’
however, iry again. “ml_d hi ) brand of oy Eythe is completely satisfaclory ag| houset Winingten, Del. 20-39 | Opeocd 10.13, '500
Dennis MeDonald, ;?J’:iwl 1¥ﬂl:‘ "":acn :‘l‘lh °“__9; ‘}Iu-t vlc‘lelﬁ-d husbhnnd. lueorge ué:;-"ry Love, wiih the Lunts (Selwyni h'"::-'rv Beyeng e %
- e — B o | an' to; to| Chikngo. | Trmey ........ 3
T > Club Re.s|ectsliﬂ\pudenl that a 1ol of w;urds Tl e 132;':!“1553"; vt aocents, The Mojace Dumndl audi- s Firran
EEASUTCES, (W | have to be combed out before Mo | Mam Redfield is o good cholce foF | L) e Maven B30~ e L2
The Treasurcrs’ Club of Amer-| Loved, No Lover for Me and Song | & FYaukish Mercury. Darbara Ash- | xie ate waiv isiait Zain) Delas, 33- COMING 1P
ica. h-o. fraternal org. re-elected of (he’ Night are particularly cor- Ieyd:tkewisé .m;u;xtl hehrsel( “?c‘(l: !l:‘“m‘bm.l (Shubert-Lafayettel Detrott. | e e aree ?2:2 R
its official staff at its annual meet-| pg« N & credit as a Greek lass who geis 3 : |20 Cemary e 4, '50
ing at the Hotel Astor, New York, | ang Nonadis Chastng Me e ot | in_the love sweepstakes. [ortanome tsuctornm) Deserr. 31; U Plahane) .
last week. Incumbents are Ar- i There's likely no question that . o Keg Ledr. 12.25,'s0
3 A . rowdy specialties. y | Rose Tutao (K:isnger) Chiewgo. INatiocall
thuz Wright. president, Hugh Me- ; World will sell on Broadway, a3t | (™ urice (Wainat St) Phlle-| Caston Semwaurd's
Gauley, vice - president; Fragk | Ifnndswme Feaminug. Fine Stepping | it has on the road, but any b.=o. | *G03N0 23%007 6 5 S 127,30
Frayet, treasurcr; Murzay Lang,| Olher blessings of World inelude | contributer under the impression | sueet Car Named Desice /Eeiangers mul- c",c“’ e LR 4
financial secretary, and Herman| some of Lemuel Ayer's handsomest | that he's buying another Kiss Me, | falo, W xo 20 iBirang) Himles 30 4 ¢ o ine provie. .12-20, 50
Leins. recordi secretary. 'Il;ha sets and cos:lmu, ;nd hlghgy :::e ludgnmg to rcf}“acrlhnl he's | gcina’ Threshold  (Fiymouths Boston (Broadrany
club was 61 ycars old last Qctober.' imaginative auce esLgns I n had. ob Franeis. | Where's Charley (Shuberl) Bostow
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RSROA' Conclave
Okays Champ Cups

Approves Revised Tests Set Up for
Yaried Classes of Skating Medals

DETROIT, Dec. 23.—Approval
of new ehnmrlunshlp trophies and
revised tests for the various elasses
of skating medals received extena
sive discussion af the semi-annual
meeting of the board of Control of |
the Roller Skating Rink Operators |
Association (RSROA) in the Hotel
Sheraton here December 11-13,
The ncw tests have been in use
for the past three months, with
skaters being given the option of
taking either the old or the new
tests during this transitional
perlad.

However, the new standards for
tests will be made obligatory Jan-
uary 1, About 1,080 skaters already |
have taken the new tesis and it is
expected by Fred J. Bergin, com-
mittee chairman, that the number
will pass 10,000 during 1953.

New medals have been designed
and will be made available after
January 1. Skaters wha won the

|

Skate Cares. a0t ¢

mil\‘! ON RINK SUPP[IE!““E

!

FOR SALE

Hammond Qigan. 6 Hammond Organ
Socakers, 250 Pairs Chicege Clamo
Skates. § P.A. System tee rink_ 1 Electne
Skate Sign, 12-lnch Flcor Sandes. 100
Folding Chars, Comcmelar, National
Cmh Regiter, 2 Dry Cold Betite Coolere

CAPITAL ROLLER RINK

2100 Panton St. Mareisburg, #a.

WE BUY AND SELL

Kew and Used Rink Roller Skates
Advise n.llc.. -o"‘:, wl:::-..nd quan.
JONINNY JONES JR.

Agenis for Chitago Roller Skales

) Chsinam B, PITTSBURGH. PA.

FOR SALE

ROLLER SKATING RINK il

T-o lem Apariments and Lunch Roo:
in & town oou do|n¢ oo
Very 5004 income e,

k- aan, Slvnnr:-, n. .

BLEN WOL
ne 7204 atte

(OMPLETE PORTADLE RINKS
SECTIONAL RINK FLOORS
Digert & of Rink

| ersi

old mexials will have the opportu-
nity of entering lests for the new
ones. A standard type of medal
to be awarded for all State and
regional champlonships Is being
worked out by the board. In the
past, such awards were not uni-
form.

Challenge Trophy

A new challenge trophy for the
American championship in inter-
mediate fours was approved. Tro-
phy was offered by the Blue and
White Roller Skating Club at Wal-
cliffe Rollerdrome, Elmont, N. Y.

Another new topfiight trophy ap-
proved is the James L. Hancy Me-
morial Challenge cup to be given
the rink whose skaters win the

highest number of points In the

annual Ameriean Champlonships.
This will be presented by the Riv-
de Dance and Figure Club of
Riverside Stadium, Washington.

An unusual new system of scor-
ing, compiled by the donor club
will be used, whereby every skater
who competes in the meet will be
able lo win points foward the
trophy. This is in contrast to the
familiar practice ot counting only
the top places.

Regional Cups

Two special regional champion-
ship challenge trophies also were
approved. They are the Chad Die-
trich and Kenneth Chase Memorial
trophics 1o be pgiven tn the North-
castern and the Great Lakes
Regions respectively to the rink in
each rcgion receiving the ‘highest
scores in the American champion-
ships annually

Another special memorial will be
eslablished to perpetuate the
names of deceased RSROA mem-
bers who have given out

\FEEDS NEEDY

OCEANCITY, N, J, Deceme
ber 23.—Kiwanis Clul here
staged its annual Christmas
benefit skating party at Board-
walk Roller Skating Rink,
December 13. Admission to the
party was by the payment of
three cans or packages of
tood.

The food callected went into
the Christmas dinner baskets
distributed by the e¢lub to
needy families in the resort
areas. The club provided the
poullry and other items to bals
ance the Christmas dinner dlet.

RSROA Adds 4

Members: Sets
Contest Sites

DETROIT, Dec. 23.—Four new
member rinks were taken into the
RSROA fold at the Board of Con-
trol meeting here December 11-
13. They were James G. Boyd,
Boyd's Roller Skating Rink, Sajem,
I1L.; R. H. Oldfield, Gateway Rollee
Rink, Houston; C. H. Bockover,

Skateland, Baltimore, and Fred-

erick R. Stinson, Stinson’s Roller-|
way, South Deerficld, Mass.
First definlte awards for the

KIWANIS PARTY |ARENAS AND AUDITORIA:

Hutchinson, Kan., Gets
New 5,000-Seat Bldg.

By Daphne (Dee) Poli
| HUTCHINSON, Kan., De¢. 23.—

Conventlon Hall here is open for |
bookings for alt small shows, one- |

]nighl stand name bands or any

other booklng on a small scale. The |

house seats 2,268. Floor space Is

125 by 57 feet, the stagc measurcs |
32 feet from the footlights to the |

back wall. The procenium arch i3
40 feet wide and 22 feet high.
Yerne Hamilton,
Hamilton Attractions, this city, is
booker of all attractions in the
bullding. Local newspaper attrace

tions are promoled under the name |

of News-Herald Atlractions.

A $1,000,000 building, owned by
the city, is now under ¢onstruction
and will be ready by September 1,

jlssl It Is the Acldhouse at the

unfor college,
Sﬁlms over 5.000 with permanent
scats, the building will be f
equipped with all modern faeill-
ties No ice will be Installed but
the building hopes to attract top
readshows, large conventions, home
shows, elc., with basketball as the

of the Verne|

|for Aprii 2-7, with ihe Skating
Vanities booked for October 2-7.
Reed also pointed out he has
booked two of the largest canven-
tions in the State of Minnesota,
the State Medical Convention and
the State Junior Chamber of Com-
merce Conventian, plus 1l olhers.

Total eapacity of the arcna for
coftventions s 4,200. Permanent
seats being supplemented by 1,200
poriable seats on the main floor,
[ Art Smith Named

SIOUX CITY, Ia.—Art Smith, of
Station WNAX, has been appointed
manager of the activities commit-
tee of the new Memorial Audi-
torium here. Smith will be in
| eharge of all bookings for the com-
| mittee undertakings in the build.
ing, or any other promotions by the
group.

11th and Plum, |

=t Stockton Skate

Club’s "Circus”

In sportlng event Verne Ham-|

lton will also book all attractions
for this building.

Minn., Solid

Rochester,

ROCHESTER, Minn.—The local |

Mayo Civie Auditorium, given to
the city X Dr. Charles Mayo and
the Mayo fation in 1939, isone

State and regional ips
which will lead loward the Amer~
ican championships to be held at
the Rollereade in Cleveland were
made at this gathering.

State meets awarded were:
Washington, Tacoma Roller Bowl;
Oregon, Oaks Park Rink, Portland;
Virginia, Mercury Roller Rink.
Norfolk; Pennsylvania, Lexington
Roller Skating Palace, Piltsburgh,
Delaware, Printz Rollerway,

service to the organization and to
skating. Thomas S. Boydston and
It. D. Ruhiman were named as a
committee to prepare plans for this
memorial.

Specinl plagues also were voted
10 three former board members,
Weston J. Beits, Al W. Kish and
lloyd G. Fox, in recognition of
exceptlonal service. Speclal com-
mendations also were voted Frank
Bartik and Bob Irwin, of Chicago,
for their work as amateur offlcials

in skating.

Gald Milal Texta

mportant change In sched-
uling ol gold medal tests, hitherlo
condueted in connection with the
December mceetings, was  voted.
They will be held only atl the
tlme of the annual championships
in July. Problems of transporta-
ition and personal business have
made It difficult for entrants to
travel to the rink selected for such

BHT RITE FLOORS & RINKS

108 €421 4Th S1, [yler, Tex. Prone 49383

CURVECREST RINK "COTE

THE PLASTIC RINK JURPACK

rite
PIRRY 8. Cll‘l Prov.
Corvecrmt, Inc. Muskegon, Micn. |

Orlging) snd Soie Owtributer

WANTED
ALL AROUND RINK MA

Seber, rolisble prefer ngle men. Rink In
Cear round job.

cu« innett 22, ©,

c/a The alizosrts

long
No.

cte,

Pal. Ne. I lll 400

4427 W. Lake St.

——MAPLE and FIBRE WHEELS——

No. 87 DD Dance—87S Racing—87F Figure
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Racing Concs—Rubbers - Straps,

& == Order Your Rink Repairs NOW!

Hold Fast

CHICAGO ROLLER SKATE (0.

Known for Quality Products

tests in D ber, experience has
shown. The test at Detroit drew
about 12 entrants this time, con-
sidered a salisfactory mumber. bul
reactions indicated thai this was
done only with great diMculty. At-
iendance at the tests here was
good,

Ventnor Roller Rink, Ventnor,

N. J., continues to foster elub par-
U('Ipadon in building )ear-mund
patronage. Last week, the rink
was the scene of the first anni-
versary Eany of the Vucs Roller
Skating Club, a group of teen-oge

girls devoted to the roller skating
sport. |

Rock-Hard Maple

wearing hard fibre.

27N Rink and No. 34N

White Shoa Scap

Chicago 24, L.

Hollyoak: Michi Arenn Gare
dens, Detroit, {owa - Ncbraska,
Lincoln Rink, Lincoln: Wisconsin,
Pallomar Rink. Milwaukee.

Regional meels awarded were:
Southwest-Pacifie Coast, College
View Roller Palace, Marysville,
Calif.; Northwest—Pacific Coast,
Redondo Skating Arena. Redondo,
Wash.; Midwestern, Arena, Tulsa,
Okla.; Greal Lakes, Arena Gar-
dens, Detroit; Northwestern cham.
plonships were deferred in order
1o establish plans for -accommoda-
tions; Southern, Skateland, Jack-
sonville, Fla.; Eastern Rl\'crsldc
Stadium, Washington.

Austin Membership

Drive Successful

SPRINGFIELD, Mass., Dec.
—aAustin_ Roller Dance Club’s
membershlp drive and instruction
program have been proceeding
steadily. Tests on four dances were
held Thursday (21),

Austin’s 12th annual Christmna
Party was held recently, with the
program consisting of games, prizes
and refreshmenls.

A group of Springficld, Mass, |

skaters recently traveled to Hollard
Skatcland, Worcester, Mass , to ob-
serve an ARSA inter-rink dance
competition.

Severns Rites Held
At Stockton, Calif.

STOCKTON, Calif. Dec. 23.—
Funeral services were held here
December § for Merle C. Severns
veteran rink owner-operator, who
died at the home of his mother of
a heart altack December 2. Burial
was in Ookwood Cemetery, Santa
Cruz, Calif.

A rink operator of the old school,
Severens was widely known in the
tield, his last venture belng at the
Capltola at the Beach Rink. He
sold the operation several months
ago and at the time of his death
was touring California in quest of
a new location.

Mineola (N, Y.) Roller Rink
held a silver apple party December
6. $100 in silver being hidden in
apples which were distributed to|
customers. Operator Earl Van!
Uorn has arranged for December
28-31 appcarances at the rink of
Snoockums, “Himalavan wonder

| bear,”

of Lhe biggest little bulldings in the
country. The buliding accommo-
dates 3000 in permanent scals set
in a horseshoe balcony. Around
the rinkside of the foor space of
144 by B8 feet riscrs consisting of
from three to four rows can be
placed temporarily.

Axel H. Reed, building manager,
points out his bllldlng is booked
solid for ‘51, with leading road-
shows, Oklahoma teelng off Jan-
uary 22-23. lce Cycles, only ice
show to play the bullding, iz set

Plan League
For 10 N. Y.
Roller Spots

NEW YORK, Dec. 23 — Anp
RSROA Inter-rink roller racing
series, involving 10 meiropolitan
area elubs, will get under way
here as soon as schedules and final
details can be¢ worked out by the

23.  operators and amateurs involved

General plans were formulated
at recent mectings. They call for
two leagues of five teams each.
with home-and-home competition
within leagues, a small tecam award
at each event and a grand prize for
the winning club in a World
Scries between pennant winners at
|the end of the seasor.,

Separate cvents for ladies and
men are planned. Teams have been
divided into Western and Eastern
loops. The Western consists of Bay
Ridgre, Brooklyn: Gay Blades,
‘Manhaitan; New Dreamland and
Shore, New Jersey, and Staten Is-
land, New Dorp, S. L, The Eastern |
is made up of Eastern Parkway
and Empire, Brooklyn: Hillside,
and Queens, iong Island, and Park
Circle, Brooklyn.

Skate Merchandisers
Get Wollman Contracts

NEW YORK. Dec. 23.--Orders
for clamp-on and shoe roller skates
for the new Wollman Memorial
Outdoor Rink In Central Park have
been placed with firms submitting
the lowest prices for specified Chi-
cago Company merchandise in re-
cent open bidding. Johnny Jones
Jr., represented by Ira J. Hirsch,

| zot the nod for 700 pair of clamp-

ons and 166 women's rental sets
whlile Jack Adams, of the Bronx‘
was awarded the men’s renlal
arder.

The rink, scheduled to open late
this month, will be used for icc
skating most of the year, with

|nllcrs in only during July and |
August

(Gets Big Crowds

STOCKTON. Calif. Dee. 23.—
| Despite one of the worst floods in
this city's history, near-capaetty
crowds turned out for the three
performances of The Circus, pre-
sented by the Stocklon Skating
Club and directed by Paul J. Gil-
bert in the Rolla-Torium herc De-
cember 10-12. Sanctioned by the
U. S. Amateur Roller Skating
Association (USARSA), event pre-
sented 20 acts mnd featured five
chorus numbers.

Fvent gained wide publicity,
with three radio stations carrying
Cireus plugs dafly for a week.
Elsle Flowers. of the Home Forum
Hour, on KGDMI, gave the show a
fecature spot.

Advance publicily also brought
in a number of Gilbert's old
skaters, Including Joe Hottinger

r, former juvenile U, S. figure
and pairs champion. Major acts
on the shew have been invited to
appear at Stockton Clvie Audi-
torium for the March of Dimes
show 1o be held there in Jmum.

'RSROA Detroit
Meet Draws Full

Executive Roster

DETROIT, Dec. 23. — Board
members altending the semi-an-
nual meetlng of the RSROA Board
of Control here December 11-13
were Presldent Fred J. Bergin,
Denver; Secretary Fred A. Martin,
Detroit: Joseph P. Seifert, Brook-

n; H. D. Ruhlman, Pittsburgh;
ack Dalton, Cleveland: Robert
Bellinger, Portland, Ore.; Phil
Hays. Milwaukee; Thomas S.
Boydston, Lincoln, Neb,, and Ben-
Jamin F, Morey, New Haven, Conn.

Other RSROA members attend.
fng included Third Vice-President
Henry W. Mason, Norfolk; Vietor
J. Brown, Newark, former presi-
dent; Vietor Caille, Hollyoak, Del.
and Al W. Kish, former ‘board
{ member, Toledo.
i0| The board heard reports and
commercial presentations by Mr.
Burras, Sills & Company, Chieago;
| Joseph Shevelson. Chicage Roller
Skate Company; Mr. Reidell. Rei-
dell Shoe Company, Red Wing,
Minn.; Mort Netzorg, Universal
Malch Corporation; Barney Bis.
singer, Gilash Shnn. Fitchburg,
Mass.; Jerry Nagler, News Al
liance, New York: Max Hyde,
Hydc Athletic Shoe Company,
Cambridge, Mass ; Victor J. Brown,
Brownee Wheels, Newark, N. J1.;
Caven Hill, Hvdc Athletic Shoe
Distributing Company, Deiroit, and
Harry Porigual, Johnny Jones Jr,,
Pittsburgh. A proposal was read
trom Lohrman Brothers Insurance
Agency of Chicago.

Soclety of Roller Skating Teach-
ers was represented by William
McMillan, of Denver, and Tommy
DiCicco, of Milwaukce. Amateur
ofticials present included Bob Ir-
win, Chleago: Frank Bartik, New-~
ark; John Rodger, Dccawr m and
Ham Schenk, Peorfa, |
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Music as Written
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my Man-inglg‘;‘ s Organ'm Bill | Four Men of Rhythm. holding
z:m‘; ;n rx::n:_t Byino g ;g;n-uonn at Ciro's, cut four sides for
m.. nrrhm:;\ isl:o;;;"kin its| the Top Tunes label,

year at e sier, Hart- -
ford nighl elub. The musical ag- Ho"“”d‘

gregation plays for dancing| Following the holidays Tempo
If’s‘,'f&d“' F"d“" and Suturddy | pecords will begin promoting

two new Tempo names, Rita Mar-
n;lld&‘phil' lowe and Cynthia Les. Former is

Philadelphia Orchestra is as-| an English thrush, recording on
sured of a permanent home via| subsid Oriole label in England,
purchasing a majority of the out- | while latter has been singing in
standing sl of the Academy of  Las Vegas, Nev., and in Wyoming.
Music, 3.000-seat concert hall. . ’ . . . Club, pic and TV chirp Roanis
Lillian Martin. long identifled on| Gibson slated to middic-ailing it
the nilery scene as a dancer, has| with Bernsrd Gorfaine Sui Yy
turned vocalist to handle the lyric | (24). . . . Songwriters’ Co-Opera-
chores for Ross Rahpasl at the 2-4 | tive. Inc. (SWCI), set two sessians
Club. . . . Elliot Wexler, whose | for Sandy Stanton and the Marvin
Raylor Duistributors handles U\e| Wright combo. . . . Orkster Chuck
local distribution for both labels| Cabot back and taking on one-|
as well as the personal manaxe-‘ nighters. . . . David Buitolph will
ment of Dick Thomas. hasfdothe musical score for WB's “The |
switched the Western singer from | Travelers” At the same studio |
the Coral to the London label. . . .| Ray Heindorf skedded to do the
Buddy Greco introducing his new | scoring for "Goodbye, My Fancy "
combo at the Rendexvous. . . .[. . Bob Crosby and ork the latest
Chateau Publications takes on the | addition to RKO's “Two Tickets
“Strictly_From the Hills,” song| to Broadway.” Flicker also fea-

Billboard | Roadsh

ow-Rep

- Backstage

2

SLOUTS. Bill,b Ora and
Verae, are spending the win-
ter in E! Paso, Tex., where they
have set up offices and are direct-
at.50,000 copies, far more than any | ing the promotional activties of
combination of show business trade | their group of Texas end A Tl
newspapers, let alone than any sntique shows.” Following the
other single trade newspaper. Out holidays. the Slouis will slage
of those 60.000 people we've had shows in El Paso, January 11-14;
104 letters and/or post cards from Abilene, January 1922 and Fort
renders saying they don’t like the | Worth. February 3.6, Plans also
new tormat as well as the old. We |are being mapped to present
recelved 1,788 letters and/or post shows 1n Austin, Tex., and Tuc-
cards and wires raving over the son, Ariz, following the Fort
new format. Now our jab is to|Worth date. Off hours. the Slouts
try to “scll” the paper to those [say, arc being spent speculatin
other 10+ And believe us, we're on and mulling plans far the 193
trying. tent scason when they again will
But that report was, to us, a very | Operate the Sloul Players tenter,
wanderful Christmas present. Old
Santa really delivered. |
We hope he did as well by all|
of you. And to all of you from all |
of us here at The Billboard, our |
deepest hopes and pravers thal the |
ne“!?“, m not g,_—,i tao harshly | Pay to the government $1B.000 due
with you, and that our nation will | 10 excise taxes, that the defendants
begin. in 1951, to find Ita way out | also cnticed artists to leave the
of the dark and somber shadows‘é‘:’:r"’zn;’fm‘h:ofnk‘ "‘;':"‘;in!:"c:’;:
:l;l;::u:he light of real victory 'md‘(orced the De Luxe company
J to have its record pressings per-
|formed by the Roval firm in

® Continued from -

Brauns File
® Continued from page &

effort of Ronnfe Bonner and Eddle
Khoury. . . . Mike Pedlein nnd his

|tures Tony Martin, Gloris De
Haven and Ann Miller.

Up Prices or Roll Back?

@ Continied from page 6

snd thus far we have not received
official instructions te the con-
trary.”

Typlcal of the attitude of indie
diskeries are the sentiments of
i{erman Lubinsky, Savoy topper:
“We don't intend to lower our
price, except by federal order. We
have absorbed so many increases
in tabor and material.”

New Priee Tlikes

Meanwhile another flock of la-
hets hiked thelr price levels this
week. Allegro's AL Series 12-inch
disks were hiked from S54.85 to
$5.45. Ten-inch, from $3.85 to
$445. The campany's Galaxy
series af 12-inch LP disks remains
at $5 95 Esoteric became the first
of the $5.95 LP companie¢s t0 raise
prices. The 12-lnch went from
$5.95 to $6.50 and the 10-inch from
$3.85 10 $485. Adam went to 85
cents on pops. Roinbow jumped to
8% cents on pops, no'change on
L¥'s. Remington {nauguraled {its
second price change in two weeks:
the 99-cent line, which last week
went to SLID, is now $1.29, with
the res! of the line remuln[ng as
of last week, $1.09 and $2.19. Con- |
tinental has gone up to 85 cents. |

MCM and Horace Heidt, inci-
dentally, thus far are at the old
levels

Fublishing. Frintmg
Publishing and printing argu- |
ments are much the same as those

Chi Music Users

® Continued from page § |

| son, who was replaced by Wexler,|show tunes and an Irish

that even If ops decide to cut the
size of orks, the union may Bght
the culs by setting up some new
minimum basic sidemen demands.
The third alternative will be eon-
sidered by the commilttee. |

Sqrip Jolumt Ops Nix |

Only group to show a positive
stand against the AFM action was
strip joint ops who seem agreed
that they need music less than
any scg of the music buyers. All
akreed that cuslomers ¢come (o see
the gists, and don't dig the three
piece combos. Recently major
sirip jolnts started using scrims
which blunks out musicians. Rum-
bling among strip ops indicated
that they may, if necessary, use
recorded or speclally taped backe
ing behind the peelers.

Ted Raynor, CCOA legal coun-
wel, told the meeting that he had
attempted to meet with Ed Ben-
kert, exec of Local 10, and the
AFM's board here Thursday (21),
but was told that the unfon would
be glad 10 meet individual ops and |
thetr atterneys, but would not
recognize amy association for such
a meeting. One op said that Jack
Ieving., Midwest director of the
American Gulld of Variety Artists,
had told him that if the five-day
week went into effeet, he would
have to ameliorate his members
who are working on a acven-day
week. Irving denied that he made
such a statement

of diskeries—a matter of labor and
| materials. A number of printers,
| however. have nol vet squeecved
under the line. Their intent was
to announce a hike after January
1. Meanwhile the ESA has an-
naunced its plans, leaving the
printers wondering whether they
were too slow In acting. |

Tune Ups Prices

HOLLYWOOD. Der. 23 —Tops
Music Erterpriscs, whose 39-cent
diskings have beea on sale here
for the past couple of years, will
hike its local price to 48 cents. In-
die’s platters have been selling
clsewhere in the country for the
same price. Frelght costs hawe
kept the price here at 39 cents.
Labet takes current hita and re-
leases them wilh unknown ork~
sters and singers. |

MOLLYWOQOD. Dec. 28.—Swing
Time Records will net hike its disk
prices, as practically al) local Indies
have dane. It was learned from la-
bel's Jaek Lauderdale and Frank-
Itn Kort that the 78 r.p.m. platters
would held the price line for about
80 days at which fime diskery
would again look lnto the disk-hike
picture. |

Southard Job

® Continueg from page §

echelon Columbia staffer to cxitl
in recent wecks, following resig-
natian by Sales Manager Jeff Wita |

and director of advertising and
promotion Ken McAHuster, who
has not been replaced. in addition,
five changes were made at the
district manager level in thc New
York, Mid-Atlantic, New England
and Mid-West areas

Earl has been with the diskery
seven years in sales and promo-
tion capacities, most recently hav-
ing been assistant adverusing and
sales promotion manager.

Pisition Strong

Wallerstein, discussing Colume-
hia's eurretit posilion. poinled out
the diskery wag in itg strongest

sition In some years, The pop
ine, which had suftered during
the diskery’'s LP drive, 15 aow
clicking.

The a. and r. set-up. which
Wallerstein reurganized during the
past ycar wilh the acquisitions of
Nitelh Miller, Percy Faith and Paul
Weston on the Coast, is considered
the strongest Columbia has ever
had. in all categories, Wallerstein
{cels, he now has o strong artists
raster, which he will continue to
build

Younger artists, he says. such
as Rosemary Clooney, Guy Mitche
ell and Toni Arden, will continue
to be a special field of endeavor.
December, stated the prexy, is
shaping up as ronsidcr:bl!y above
last year in sales. Rudolph, the
Red Nosed Reindeer has sold more
than an additional million. Disk-~
ery, in short, is In shape to really
roll in 1951, Wallerstein feels.

Drivin’ Round |
The Drive-Ins

EORGE RAMSDELL. manager

of the Hartford Drive-In
Theater, Newington, Conn., has
resigned, according to an  an-
nouncement by George E. Lan
ders, Hartford division manager
for the E. M. Loew's Theaters.
. - . Ramsdell's suecessor has not
been announced as yet.

Exact cost of building and equip-
ping a drive-In theater is the best
basis for appraisal for tax pur~
poses, indicated Glenn R. Nichoi-
son, of the State Tax Commission,

an address to a special class in
taxation at Unlversily of Michigan.
Since all drive-ins are compara-
tively new. it is ousy to get exact
cost tigures. There has been great
variation in the amount spent to

greater quantity than pecessary
and at an exorbitant fee.
Plaintiffs ask an injunction to
restrain further operation by de-
fendants relalive to the De Luxe
company, $230,000 straight dam-
ages and $50,000 punitive damages.

Case ilistory

NEW YORK. Dec. 23.—The
Brauny’ suit against Syd Nathan,
King Records, et al., clumaxes a
long squabble over the De Luxe
operation that began when the
Nathan interests acquired 31 per
cent of De Luxe from the Brauns
in 1948 for an amount reportedly
In the vicinlty of $30.000.

The Brauns’ action follows a suit

against them instituled by Nathan |

in December, 1949, asking for an
accounting of property—recording
equipment, furniture, securities
and good will lost by the Brauns'
alleged "nppropriation of artists”
for their Regnl label. On last
Monday (1) Judge Stein in the
New
Newark, appointed a referee to

erscy Court of Chanccery,

eslablish drive-ins, ranging trom a!take testimony from the Brauns
few thousand to a quarter of a|on the accounting of damages and
million dollars. he added. Nichol-|determination of property value
san ecautioned assessars 10 apprajse| The Brauns deny lhat they ap-
each item of the drive-in Ihealer‘s‘ propriated any De Luxe artists for
equipment separately, In particu-| Regal. Joek Pearl, Nathan's at-
lar 15 the cons:derable variation ln} torney, in turn, dentes all the
the cost of sereen towers and in| charges in their complaint, ealling

expenditures for grading and sur-
facing,

|lhc suit “ridiculous an the face of
it

20 Years---Boom for Bing!

® Conilnued from page 20

ules From Heaven. East Side of
Heaven, Sing You Siuners, If |
Had My Wey. the Road series and
others, The diskery will also {ssue
12 new r.p.m. albums, 10 of
whith have uappeared on 78 and
LP and two completely new—a
eollection of current %rnadwn_v
songs
album. Diskery will gift Bing
with a platinum record of his
White Christmas, which has sold
over 7000000 copies. Diskery !
and Paramount have prepared a
series of 15-minute, half-hour and
full hour deciay programiag
scripts |
Crosby “Salute” Plaaned |
CBS is preparing 2 Crosby salute
for all of music shows on the web,
plus a special iribule program
which will feature stars who have
been associated with Crosbv via
records, sueh as Louls Armstrong,
Andrews Sistees, Ella Fitrgerald
and others.
Liggett and Myess, Crosby's ra-

!
| Misaissippt, Anyrhing Goes, Pene!The Crosby salute show will be

plugged in the ciggic firm’s news-
paper ads. Plugs will also be
carried on various other Chester-
field radic and TV shows,
Famous-Paramount will “‘drive”
on tunes which have been associ-
ated with Crosby thru the years,
Drive will be geared to reach not
only normal "plugs,” but will also
extend to selilng the songs via
juke boxes and retail stores.

ASCAP Consent

@ Continucd from page 6

ported, tean toward subjective type

modlfications—i.e., a trend toward R

the old system of Intangible values.
Others in the palavering want to
ew to an objective means of
moditicatlon.
Betier Curhlon
One objective Is cushioning the

dio spongor, wlll teatwe him in drop of the medium and medium-
their advertsng for the month. | high bracket cleffers even more

than is provided for under the
Disk Prices U

{the. really professional writers,
{who stand to lose thousands of

| consent decree plan. It is felt that
® Continued from page 6

as in the U. S, high cost of ma-
terials. ete.

Thus far Columbia has held the
tine, but the flrst of lhe new vear
should see a rise 1o keep ln line
with their competition.

The ce rise sees a peculiar
situalion created in that U. S
prices are on 3 par witb those of |
Canada. This is most unusual in/
that prices in the U. S. are usually |
cousiderably lowcr. What the re- |
suft will be is anybody's guess alI
the present moment. but one rec-
ord manufacturer said, “We'll just
sit tight,”

dollars by vearly drops. are the
ones who need the most protec-
tion, since they are career writers
with no other way of making a
living.

It wag also learned that a survey
had been made applying the Meyer
plan to all writers, showing very
little difference from the t

| with opcning scheduled for Illi-
nois. This will be followed by a
1jump into Mussoun and then back

into llinois before heading for

| established territory in Indiana,
Ohio and Michigan.
« o o

ALE WHELAN is showing

16mm. pix 18 the Sedalia,
Mo., area following a good sum-
mer with a muscum store show.
. . Dr. Lemuel Freeman is
booked until spring with his solo
show, He's in Eastern Oregon
but will move south and east,
Vermont Players, three-cast flesh
unit, have been operating around
|Glen Falls, N. Y. They have been
| playing numerous church dates
| vnd have about 50 of them booked
for the coming months. . . . Ardele
Jason Rice is showing churches
and other sponsor dates in North
Carolina. . . . After several months
in the Southwest, Bird's Show is
moving toward Oregon and Wash.
Ington. Show reports good busi-

ress and long jumps, having
started the season Pennsyl-
vania. . . . Lyle Talbot. old-time

rcp performer and advance agent,
has a fealure religious pic that
he has been showing to good
returns in Western New York and
Eastern Pennsyivania.
s o o
IRVING TAYLOR writes from
Meeker, Colo., that he “has had
2 two-cast unit in Colorado since
last September and business has
been good. I can brag on one of
the best litlle tricks and a first-
elags opus. In several places we
|have promoted two or three-day
fairs to good resulis and may add
one or two to our east and pive
| the fair game more attention. I
{regret to see the passing of tent-
rep but several years ago I told
|{friends in the East thal the day
of the tent was getting too expen-
sive to camy on. At Waldon,
Colo., we met Hurley’s spook snd
| hypnotie show and the oulfit was
neat and prosperous lovking and
the show is an exeellent one. In
fact, they have anything beat in
the spook show line that we have
ever seen.” . .. Nick Hyam cards
from Western Kansas that he is
working to good business with a
feature reiigious pie that he has
been showing in churches,
plans o wind up his trek soon
and retusn to the East to take on
some amaleur minstrel promo-
tions which he huas handled for
several years. . . . Andover Play-
ors are a new group which will
operate out of Lawrence, Mass,
It's a dramatlc and musical trio
that will feature church dates of
which they havé many alrcady
booked. . From Green Rlver,
Wyo, Tate’s Show reports that
things are working smoothly in
that sector and that business has
been good.

EORGE LABBRON writes

from Friend. Neb., thal he has
been in small Dakota towns the
jast three months, Prior to that
he was In Northern Minnesota,
He adds that biz has heen good
and that he has gone from plai-
form to halls and has made a
few schools, Labbron recently
met the Frye Show, vaude-pic
outfit . . . gu'ny Anderson nar-
rales from Chisholm, Minn.,
that he had been in Western Can-
ada most of the summer before
going inta Minnesota. He is en
route to Nevada, where he played
last winter and will catch on
with some dance.show dates at
established spots. His outfit hus
four peaple, all doing musie . . .
alph Underwood. performer and
lec';-lrl.‘l’. is on a coast-to-coast
tre
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decree plan. The seniortty factor
{n the Meyer plan, it was judged,
weighs too heavily.

Meanwhile the board is going
to proceed with further test sur-
veys using the 30 per cent avafl-

'abl!ll_v formula and other sug-

gested alternatives

BARGAINS

In brand new t6mm. sound ENTERTAIN.

MENT FEATURES $75 to $125 per

printl Outright sate. Send for tree lat
EDWIN SCIINATZ

Route 4. Xenia. 0.
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The Final Curtain

Aud-Vid Coin
Seen in Latest
Profits Tax Bill |

BINARI - Katber.
64, mother of Julea,
Bihart, joint awners of Modern Reco
December 12 in Los Angeies. Bhae uu
Iraves snother son. uuvr sour danch-

fers. Serene Leaven zine Kess-
Jer, Worette and Rnllhnd snd two
sisiers, Rose Rosenthal and Mys. Ray

Hichmean., Burisi o Hollywood Ceme-
tery Mawoieum

BRIENZA—Angele,

o mld..l elown who —m-lud

ark.

Saul and wahl
rds. | N

sell, Durini In 52 Michasl's Cemetery,
Mratford, Coon.
T

Mrs. 142 Risgling,
lsst sutviving memotr, of Ihe origl-
nai Ringling family, December 31 a2
a Barasols Bospital.  She was

the only sisier of the seven Ringling
brothers ang mother of John and fMenry
mnmn; North, present executiesa of

yfull. Dcemhn 13
v in Parks Do

33, Xnoww orofeasionslly
Nrme Bly, Deermber 13 in Los Aurla |
: sacred In playa here snd
g piayed & command p(l’blmlbctf
fut the late Kalmr Wilhelm,
WWOLL‘—Hkl-:‘I S
€. vet theatzical sgency eaec  and
former Maw Worl newipapeemsn, De- |
etmber 20 in Los Ankries. Ha aerved
an (he drams ataftf af the New York
Journal until 1817, then became casting
Coamopolitan Productions
formed his own theatriesl
casting offiee. Por the past 10 years
be has been aasocifted WILB (ng Preddy
Pralick . Beverly Huls,  Call
Burial in Beseriy Bl

In Lovimy Memory

MARIE MEERS
DAHM

Fassed Away
Dre. 30, 1948

JOY & ROBERT BROWN

FRANKS —Kddia.

December 11 In Cht
singer Dolly Kay.

FANN—Benjamin €
6. who aided 1o developlng West Wild-
wood, N. . as s sesshore resort, sud-

Bullll
Wild-

3 ulcm uem Tor 40 yesrs.

HYDE—

Hog Moreis,
and agen

IWM) Agency Tre-
Bee t. Deeember 18 in Loy
Angeles. Hs Jolned WM In
\hrugel the years has been cos
18 personaliCies.
. Donsid, Jay, Jamen
. Mra. Rosa
| s Porest Lawn Meémorisi
Park, Glendale, Cal (Detalts In (ha
Geberal News Depseiment.)
KATZ—Murray.

©. wakaman and falner of WMGM
Pregram Director Ragmond Kats = De-
cember 18 in New York. Hiz widow
slstars also murvive. |

os men who formetly
broadcast coant to cossi his 7sdlo pro- |

gram. “Horse Bense Philosophy”  in
wtonomics, Decembar 18 th Utica. N ¥
widow, n dsughter and & s0n muf-
vive
KIEFER—Anibany,

38 s founder of the American Feder-
stion of Musicians, December
Pro:

Y

Lh! unKn’s :
30 operated two music staves i3 Peotia.
-tunn.l.—n ge,
38, magkian, profrasonally khown sa
Qeorge Morion, December 17 (n Phils-
delpbin a4 he wag prepariog o go om
stage for his performance wt a Christ-
ulennun Sueviving _are
4 son. Don.

jow, an
Burial in ynuwzlpnm (Purther details
Hocms-Pecws colom
MeCRYITAL—Willlamm Ik,
€. former esude performet,
n mvv City. Calaf.
T. w. manages KMGM. l

l'r!nu”
Xu soo, Wilam

METES gat
father of John 8. Metes, D«wu theater |-
mber 5 in Ponthae, |

ercult opecator, Decem
Mith, Boreived by Bia widow nd tes
other chiidran.
MICKIE—Edgar Oues,
8. fatber of sctor
December 19 in Vam Nuys, Callf, 6ut-
\s widow, Mery. three aiher |
Dale and Carl, and &
Winahip. Iotrra |
{Canf.) Cametary.|
MEARY—Sea. Anna Russell !
&7, former woomllst, xwmx)r n Irmz-
port. Cann  Survived by four 1o
aeil. Eawerd, John Je. and Joa lD‘ .
daughte Katherine Nerger, and
iwo sislers,

Monte Monisna,

Emma apd Josephine Rus- |

cus. A duugnier also susviees.
mclnl- In Geweral Osidesr Depars-
il
0\[“' £ E.
B1. thief engineer At Suanon WCAM,
Camden, N J, Deetmber 14 in Collingse
wood, N. ) e had bee the sla-

tion 22 yemrs apd was s former presi-
ﬂflﬂ of ithe Soulh Jersey Radto Asse-
on His widow survivem.
'Iu( E—Elinabeth  Hawell,
Tounder of the Pasadens, (C#dL) Coe-
mber 20 1o Sante
Suﬂlvtd by four children,
Mns| Basbars Pullcr, Bdward, Samucl
Jr. and Mmn. Cavien ull!‘l. Cre-
matory services at Porest Lawa. Glen-
dele. Cumiit

In Loving Memery

©f My Dear Hashand

BENJAMIN H. PATRICK

Who Parved Away

«  Janvary 1, 1945 |

"1 mise you very moch™

Bessie A. Patrick

RIAL-¥irs, '
73, actress, December 16 in Mew Yark

She appearsd with tbe Lilllan Ruell

4 the to the ited Blates tn 1998 i
Tobiisenet  produced his ~Cavarets at| WASHINGTON, Der. 23 —Radlo

Caroegie Hal. wnd in 1909 produced |and TV broadeast stalions expect
,x:,“";‘.u":m"‘ wiches On'' st the Ma-|¢q reap n bonariza of advertising
tpent some limo om revenue as a resull of congres-
doing blacw-outs, and In 1948, under -
the wame. o Ken nouy be pradu(od s:onel “:‘;:,’:‘ o) e‘:‘cﬁlpz_ﬁi‘:;ﬁ’

‘l‘::ﬂ--yl Adelphl, Aho wriling xma here is that it will not be as great
as that of World War I1.

for some of the songs. His wicow snd

daughter survive.

R 3 The latest congressional ¢lamp-
down on excess profitss isn't as

SBARPITEEN—Verwe,
TN Do o Nk severe as the onc cnacted in the
World War 11 emergency. |

De-
cember 13 sl hls Bome (B Marshall,
Mich. He opersted one of the laat
It is estimated that less than a|

folli-acale medical shows on the rosd
untl] s few yessru sgo. CRITYIDG on sn

operalion established by him father. | fourth of the nation’s $00.000 cor-
Sutvlved by Bis widow and two dxugh- | porations will be directly affected
tay: by the excess profits tax, About
TROMPRON—Ro, the same percentage wlill be af-|

83, orgsniser
Corporation, m
cember 17 in 8

ot ‘h' Thompson "-g: fected by the incrcase mandated
W3 "% aun |In regular corporation rates. Con-
squently, while the new legislation
is expected to provide an inceniive |
uria | for affected corparations ta siphon

off some of thelr revenucs to pro-

motion via radio and TV rather

0 ophieal Businesa, !
daughter and a sister survive.

In Pernclil Cometery, Mew ’r-«

™ iabers. New York|ihan drain off the maney directly
tienttical producer, Deeember 18 In | into taxes, the advertising yietd

Beverly Huls. Calt.

Crematory serv-
ires In Beweely Hills

at Arst glance isn't expected to be

as great as in the last emergency.

81, former advance agent for the wu 1; Lh1s ?!ualllzn mdul-drvﬂmnkf n

" | favor of radic an stations,

i menager of thy Lamuerion Opess| hOwever, if profits soar beyond
Decomber 14 at his home in current expeclations.

R oorned and Joerated|  Also, it Is seen possible that

1o corporations not affected directly

Rad | by the new legisiatlon might turn

gl.',""n'* !" O l;‘;‘ e:‘a'l‘l’;‘::""' %hdl10 the same outlet for spending

theater n...n..—. unth his petirement | @5 lhe result of ctiff taxation in

at the age of 86 Burviving are two|other flelds. The new Congress is

RT—Waller Sraman,

Washingfon
Once-Over

by Ben Atlaa.

® Continued from page 2

shapes up currently, the Treasury
Department wil) shape bigger and
beiter programs to encourage folks
to put their spare cash -Into sav-
ings, preferably government bonds.
But the Treasury lads themselves
will be the last to discourage
spending some of the coin for
amusement now and then as a re-
lease from the mad business of
current living.

Tact and Tactics

Defense Secretary George C.
Marshall got  ncat demonstration
of tactful strategy this wrek from
William McAndrew, manager of

C’s radio-TV outlets here. Stag-
ing 8 conterence with civilian
| broadcast groups Monday (18) on
milltary censorship, General Mar-
shall neglecled to Invite the Radia
Correspondents’ Association to send
a representative. McAndrew, head

the correspondents’ eroup.
penned a letter to Marshall ye-
| minding him amlably that the Gen-
eral gave signal recongition to the
association by addressing its first
annual dinner u dozen years ago.

Controls

‘This week's rollback order by
the White House on aulomobile
prices Isn't expected to spread im-
mediatcly to the amusement field.
But President Truman eventually
is expected to use his siatutory

s

Proposed

daughters. one Brelher and ocae slsie:. com

L!?‘IE‘:\;‘HI In McadowbrooX Lemelery. ::ﬁ:;rl:nscd clels‘- ;m‘ mandafes power to slap down cellings In se-
on i lective fields. Unlil the present
. grlce control statute is broadened
. Yy o new act of Congress, controls
a nd m’g:'-uutmtly 0 such Blrths I COIOl’ Fuzzlel’ won't apply to time charges by
np,M‘u::;r:;h.:ll m“‘ euaﬂmg James ® Continucd from page 3 radio.TV ‘stngor}s or lo general

1R—Martia Port, | 1t o
former dieector of Qenerst mectnen | ANPERSONZ L | because of the serious shortage of new price control legislation is cer-
o eation % D’v':'m;:.rﬁgﬁ u‘; Anderson Decemver 1 in Chieago, Parher | tubes and resisters and other basic tain to develop as a major issue

buresu from lw‘l to 1033, when hc re-
ired. was alsc Mensger of bru
cestii, mupervising the openins and
operation of stations WOY, Schenestady. |

. Y., KOO, Oaklana, Calt., and KoAI

RON

u.

Ma or 29

Aliriction  In circus, Tiaie

dates, December 18 at Bournemouth, |

outs for a series of
Bursi;

ROBITECHEX—Kurl,
Deatrical producer. De-
York. He iba |

1924, the risw
the Namis, lled [ Puzm Vienna, runsl

Marrlages

ANDREWS - TUORN I‘ONV

Tiger  Andrews and  Morma
’I'hn.rnlon ehorine. Dzeemher 18 1 New
‘Yo
BLACK-TEMPT.R—

Charles Black snd 8hirley Temple. flim
aiar, Decemoer 18 i Del Munte, Canf
€Y AN TOWNBEND —
Lloubs B Evans Ji.. and Colleea Town-
sonl, ex.pic Gler snd naw & Lheological
December la Inllb‘wvdl
FUENESS-TRUITT—
im Purness, muitarist and Jemder of
the Pour Keys, \nstrumenisl.vocal unit,
and Qloria Truitt in Philsdeiphis Be-l

mensqee  of Slatom
Los Angelss. mnd Ruth Roman.
mn‘ scires). December i1 in Las Vewes. |
Call

ERAISMAN-LAINE—
Abs Kralsman and Dolly Laine, dencer
curreatly at the Embessy Cluv. Phile- |
delphia, in thet eMr Decemeer 24 |
rl" SCNEINER—
u- rm- press agent. and Harri.
© December 24 In New Yark
lolrnnon ol
Hubvell Rovinion Jr. CBS wrogram |
Vivienne Segal.

singer, De-
in Drdfocd  Village. Conn

085

Altred A ﬂmﬂn comcert athger, smnd

Heleo Clayton December 16 in New Yark
SAVORY-MURPEY—

Gerald ssvory, playwrighi-director, sad
Decemdee 16

SINMONS.-GRANGER-—
Jean Bimmons and Btewart Or
both !llm players, Decwenber 20 1n
500,

m-m lm
Bill Toaman,
Prances Burson December

o]

v !

Vadio TV producer. snd
17 in Iu]

IN MEMORY OF MY
RELOVED WIFE |

DOT AGNES |

WHO WAS TAKEN FROM ME
DECEMBER 24, 1945 |

0. J. (WHITEY) WEISS

| MmoorR—

s researeh manager of thé ABC Cen-| materials.

¢ L The dissenting opinion criticized
| BACKMAN - the PCC for refusing to review the
A soo 10 Mr. snd Mrs. Diek new devel in the RCA

3
Decembet 13 In Pmslmpuq TFather &
Bothwel ad agency radio-TV mecount
axec

system last October 4. Judge La-
Buy, who wrote the dissenl. said:
ki l!'z'he C:rrgm‘::?lon lr’(;mcgnlzedl. z;nd
" rect lore the Commission
Cadta s Malif sect hmm":u'-‘;u.“;u‘:c'r Is replete with evidence that rapid
b 3 b 4 “:' :;': ::::m?r' stn?csl are l';emrtllinade (o:f;lrd the
perfeciion of a full compa e Sy S~
::nc‘:‘:-wlr::nmn" LAIEEeh P etinoe s tem . in vicw of thc admittedly
P — I:lmd ;“'f ualhfwa:';.‘ léls difficult
0 understand w. e Commission
ﬁ,l‘”;.,'.',‘.“é‘:.‘,\.(‘: ".‘i’:!...‘:, ll’m.:m‘ refused to hear additional evidence
Loule.  Father i3 & disk Jockey oo| and chose instend a course of
e s | action, using its own words, based
|'on speculation and hope rather
than on demonstrations.””

Frank Stanton, CBS president,
ldtcl:lfed the decision was n “preat
| vietory,” stating {t uphcid the

& son. Lowrenos arhur, to Mr. end FCC's ruling that CBS has the
fed Doff Decembder 30 in Queen  “besl and most praetical . . . color
of Ancd- Hosputal, Las Angelen. Feiher televigion . . . there is no question
OO0 B Il {but that the Supreme Court wllll
BOMELEON— e hL uphold . the order . . . if RCA
dsughter P, A ol
Fenesan Decamber 15 1n Hiriferd, Con g‘f;su on c]arrymlﬁi‘: “lscltmﬂrf'\ernl
Fainer 11 s Varisty cotrespondent there;| St2nton also sn e felt a
mother M Jape Hail, olary singer. disposition wil! be reaehed shortly
My RCA, on the other hand, reaf-
A dsughier o Mr. saa Mra. £d Leany|fifmed ils plan lo appeal. and re
Deesmmder 3 1n Chiesge. PFaibrz is| pealed that compatibility is vital
WEKB atage manager | In any color system if the public
MacL®\Ne— Is not to “pay a tremendously ex- |
A daughter. June Brace tc Mr. snd Mrs | pengive and unnecessary price” for
D o mclean el o7 oo | color. The conlinuation of the ban
fazmrer vecalit, Jemet Brace: fainar 1| 90 CBS commercial colorcasts,
& drummer with Hal Ly | RCA sald. showed lhe Chicago|
| court’s awareness of the need to
lo Mr. and|PrOtect the publie.
i

CORY—
A daughter, Patticla Dikne.
and Iln Ted Cory recenlly in K-mu
City Pazents were wt
u..wuv $hows last sessan.

DOrr—

A daugliter, Dianne Nosl,

when the new Congress donvenes
next month,

Short Takes

Inereased revenuc for radio-TV
ndvertising appears sure to result
from Congress's excess profils
legislation . . . National Preduc-
tion Auihority has sel up a group
of industry task forces to work out
recommendations for aliocation of
vital materials used in radio-TV-
phono sets. A request for “im-
mediate” lemslatlon cmpowering
the President to control radio-TV
stations In coping with the dinger
of air attack by use of guided mis-
sles was rushed to Congrces this
week by the Defense Department.
Federal Communications Commis-
sion is puzzled by the request,
howevcr, since the President al-
ready has the authority.

Admiral Offered

@ Continued from page 2

for 33.000,000. We turned that of~
fer down flatly because we did not
then think {t was the answer 1o
color for TV, and we have seen
nothing since to change our opin-
J

Siragusa made his socech at 1
pm Two hours earlier CBS re-
|lchsed this statemeni from Stana
fon: “After reading the advance

handout on Slragusa’s talk. I
phoned him lo say that I have

Mis. Ken Moore Decr In Washington. the FCC issued Never made Admiral such an offer.
Loas.  Patber i In the o a stalement describing itself as|1 advised Siragusa that 1 was in
KXOK (nere. "‘hlghly gratificd” by the decision | Furope at the time he raid | made
PINZA— — and declaring that the court has | the 0""1' Mm-eo\t"er. 1 had no
A daughter to Mr, and Mrs. Rsio Flasa | ocleprly” settled the matter of fonversation, mecting. or cor-
3?;',,",\:",," in ,2:,:',‘, :.",:','f"‘,.i',‘,': !whether the Commission acted respondence with Siragusa on ihe
Doris Leak; father i the opern siar. | veapriciously.” The Commission | subject during 1948. And 1 have
P went on to call the ruling “a great never made any offer to Siragusa
..-._m Mr. and Mrs. Bow iewia ve-|Viclory® and expressed itself | ©n color television at any time Ac-
in_Wetnrafield, Conn.  Futher | “confident” that the decision will cordingly, it Siragusa makes a
:n . E“" announeer At . Hatt- |he susiained by the Supremc statement about my offer as in the
A Court. The Commission dectared  publicity handout, it is false.”
STECLL— that all members paruclpaled in After his speech, Siragusa was
3(&"‘"‘"3;";' ""’4':"1* Ales """:tlhc stat t ‘with the P told of § .pc.(; stalement. Sira-
oresiaent of the ad neu:y mrml of Commissioner Hennock who gusa unhesitatingly pave details

bl aame. which Baadlea many muwsic was gbsent from the eity.

bustnesa accounta. [ C :
" BS A t 'R
Divorces o iR

Broadcat Unions and Gulilds
Mrs. cbu'e l;u; Jllrom (Pl'll: LMun meets January 17, and the radia-
o0 o veee. 3
Betermber’ la Bante. Monice, CAM | derecrne neir pomeny (27) to
MONTGOMERY— Altho NBC i3 not plannink to

Mra, Retly Montunmecy, former sctrest }
known u: Dimevech AlKp. from Rover. (01OW the CBS exumple, web

v, fum war, ¢ 1o execs said thal since 1843 all em-
las Vegpan, Callt, ’plﬂymcnl application blanks have
ro asked whether the applicant had

NTY—

Danny Ruth Ponly. attrens known pro- | aver been a Communi:
tersionally as Bhy Waugner. from George © o
Punly December 1) in Los Angelcs.

In ad-
ditlon, various government agen-
cies have wnvestigated key NOBC
e | fiRUTES,

ABC has no poliey akin to the
{CBS oath, and will not comment
p—— " mm(;‘lurc mliophnn of one. Mulu;il,
Hatt! ms, m_ wtac| g employes no cngincers di-

at < fe
cfuun-..".nf':n:f&3?&«.'&:‘&1 rectly, but uses its member sta-
Aogeles. ’uon statfs, docs not feel imperiled

Weltersback Snyder. night
from James Snyder, restaurant
in Bridgeport. Conn., reesntly.

singer,
Qwner,

WILLLA M B

radio and

of the offer. “Shortly before a
~edical ¢olor demonstration in At-
lantic City sponsored by Kline &
Freneh, | received calls from sev-
cral competitors. T decided to ask
CBS to cancel the demonstration,

“I called Mr. Paley, bul he was
out and so I talked to Stanton, In
the course of the conversation
Stanton asked "Why don't you or
you with some other manufac-
turers bail us out of this color de-
velopment?®

“‘How much have you got in-
veated in §t12'" 1 asked “Stanton
sald  $3,000,000. 1 lnughed and
said it wasn't worth $30."

by the possibility of Commnist
action to s schedule, especially
mince many of its key outlets re.
ulre non-Communist statements,
mong these is WOR, New York,
believed to be the first station to

| Invoke this procedure
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Hamid Deals Spurt
Despite War Scare

NEW YORK, Dec. 23.-—Rather
than curtailing the enthusiasm of
talent buyers fn the alfresco field,
the current unsettled world situa-
tion has resulted in the earliest
bookings in & number of years for
his agency, George A Hamid re-
ported here this week, Total busi-
ness on the books lo date is esti-
mated at about 25 per cent ahead
of the last booking season.

Harmud said he was embark-
Ing on a lengthy southern trip
lh‘l would embrace most of the
holiday scason in respense to
numerous requests from fair execs
who are anxious to set their en-
tertainment programs. The feel-
ing Is prevalent that an acceler-
ated mobdization program will
drain much of lhe youthful talent
from the fleld mnd, @8 a result,
buyers are anxious to contract
shows early, Hamid said.

To date there has been no evi-
dence that managers are going
to awalt the turn of events before

buying their shows, Hamid sa
“He likened th

id,

€ rush 10 buy to the

consumer’s desire to stock up on

food slaples when shortages loom.

Meetings Sed

Hamid snld he would head In

to the Carolinas tirst 10 meet with

cxecs of the Winston-Salem, Char-

lotte and Greensboro fairs. He
has other meelings scheduled

Virginia, West Virginia, Maryland

A. Rakins, 64,
“Banana Men,
Dies in England

BOURNEMOUTH, England, Dee.
28,—Adoalph Raobins, 64, veteran
clown In both indoor and outdaar
showbiz who was billed as “A.
Robins, the Banana Man,” died here
Monday (18) after being taken ill
aboard the liner Queen Elizabeth
while pn his way to England. Rob-
}:'syhumt was In White Plains,

rr

Born in Vienna, he came to this
country In 1911 and for 25 rears
way a ttandard act. He was famous
for his abitlty 10 produce a copious
assortment of objects from his coat.

Veratile Antrartion

During his yesrs as a standard
attraction, Robins tonxislenll‘y
commanded $1,200 for a week's
work. He played with eircuses, at
fairs, ms well as in elubs and in
niterics He appcared as a feature
of Spangles, a Ringling circus pre-
sentation staged at Madison Square
Garden, New York. in the early
1940's; with Jumbo at the aold Hip-
podrome Theater,
with Top-Notchers at the 44th
Street Theater, New York.

Rebins iz survived by his widow,
Irene Roth Robins, and a sisicr,
both of New York,

RB CUBAN BIZ
HOLDS MARGIN

HAVANA, Dec. 23.—Busi-
ness for Ringling Bros, and
Barnum & Bailey Cireus unit
here continued ahead of last
vear's, it was reported this
week The show opened a
month's run here December 8.
Bad weather was experienced
duning several early days of
the run.

and Pennsylvanla. His son, George
Jr., and Joe Hughes, are also om
the road representing the firm,|
Park bookings are also being
set “unusually ‘esrly, Harmid saud.
Palisades (N. J.) Amusement Park
has already set its acts. for the
season, Also on the books are
Kennywoad, Pittsburgh: Roseland, |
t,

| Canandaigua, k: &Mrs. Idﬂ NOflh,

. Y., Belmon!
“ ontreal, and Conneaut Llake,
Coaneaul Lake, Pa.
| Major fairs mlready by
Hamid include Rutland and Essex

Ringling Amends
Cut-Back Plans;
May Use 80 Cars

Minimum of 70 Cars Assured;
Movie Deal Limits Changes

SARASOTA, Fla., Dec. 23 —Cul- | Ing made. Some work already has

| back plans for Ringling Bros. and | boen donc on the mavie and an im-

Barnum & Bailey Circus have been | portant phase is to be started at
amended and, as It siood this week, | winter quarters here in January,

Junction, Vt; Malone, N, Y.
Skowhegan, Me.; Ottawa and
| London, Qut,

(GAS ‘N OATS

- Horse-Auto
~ Thrill Show
For Van Cise

| CANFTFLD, O, Dec. 23.—For-|

mation of a comblination horse and
auto thrill show for 'S5L was an-
nounced here by Jimmie Van Cise,
| vateran theill show op, who 15
| recuperating at his Canfield home
from a recent sutomobile accident
in which he suffered a broken
| back and severe brulses.

l Van Cise, last year a partner
wilh Earl Newberry in the Jimmie
| Lyneh Death Dodgers, has taken
over management and booking of
Cal and Ruth Thompsor's White
Horse Rauch revue and will merge
this with his autoemcbile unit, with
plans to play Eastern fairs.

| Org will carry 18 Albino horses
and 10 girl riders. Feature of the
auto portion of the show will be
Bill Horton's 73-foot

Ringling Heir,
Passes in Fla.

the show was likely to use the full
80-car traln and a standard tent
tayout in 1951

that if the show Is cut it will be to
not less than 70 cars. |
Having a major influence in the

l Member of Famed
Succumbs at 76

SARASOTA, Fla., Dec¢. 23.—Mrs.
| Ida Ringling North, 6, who shared
with her son, John Riagling North,
| control of Ringling Bros. and Bar-
num & Bailey Circus as part of
| their joint trusteeship and admin-
istration of the lote John Ringling's
estate, died here Thursdsy (21)

Mrs. North was stricken with a
paralytic attaek Thanksgiving Day
and went to the hospital. She was
the widow of Heary Whitestoue
North, who died in 1921L.

Leonard G. Bisco, former attor-
ney lor the Norihs and now a busi-
ness assoclate of John Ringling
Notth, said Thursday in New York
that Mrs. North’s denth would not
alfect operation of the show and
that John would continue to con-
trol the org.

Born in Praine du Chien, Wis.,
Mrs. Nerth was the only sister of
the scven Ringling brothers ol eir-
cus fame, the lust of whom, Jahn,

Big Show Family [Mi!le, ‘motion

revision of earlier plans was Ring-
ling's contract with Cecil B. De
picture producer,
‘now at work on the Greatest Show
on FEarth. Terms of the contract
have not been divulged in detail,
but it was learned that the deal
includes restrictions on making
major changes while the film is be-

N. Y. To Get
D. C. Sesqui
Cele Refund

Major reason for the original
cut-back plan was the current high
level of railroad rates

i el to be  The original plan was to reduee
mnAd:?g;\ln/cfrec?.si‘:’:p;‘x:ng:d cc‘:mln /the train ta 60 cars and to ellminate

{Continued on page I3}

Cancellafion
0f Chi Fair
Seen Probable

Board Recommends
Renewal of Lease

On Lake Front Site

CHICAGO, Dec. 23.—Cancella-
tion of the 1951 Chicago Fair was
seen probable here this week as

WASHINGTON, Dee. 23.—An the result of a recommendation
estimated $135.000 of an original| made by the ninc-man committee
$150,000 appropriation for New| recently appolinted 1o determine

York State's Sesquicentennial
Commission will be returmed to

tive secretary, sald here this week

Dodds said the money had been
intended for use by New York
in the Frecdom Fair of the Na-

| died in 1938. Included in the estate

tional Capital Sesquicentennial

tamp-to- [ she helped administer were the! Commission's observance of the

ramp jump in an open convertible. | Ringling Art Museum and the|founding of Washington. The

In addition, a double
standing jump over a convertible
will be performed by two of the
| gt horse riders.

ZWi;kIey Org
Adds Dates

MINNEAPOLIS, Dec. 23.—Early
bookings by Auto Racing, Inc., has
resulted in the orgs signing to

| run over 60 days of racing in 1951,
{ Frank Winkley, general manager
| announced.

State of Florida as public museums,
Cireus Combine

John Ringling with his brothers,

Al T. und Charles, conkrolled three

shows until Alf's death in 1919,

when Rmzhn% Bros.® World’s

1 ntinued on (3]

Roman | Ringling mansion, both left to the| proposed fair was canceied, how-

[ ever,

New York cnded its participa-
tion Saturday night (16) when
| Sen. Irving M. Ives was presented
2 seroll in bebalf of Gev. Thomas
E Dewey, wha was unable to
atten

PCSA 30th Annual Gala

Capacity Crowd Attends |

Recent still dates inked, W'Inl-: LOS ANGELES. Dec 23, — A|PCSA president; M. J Doolan.‘

Springtield, Mo., April 29;
{ Kan., M
Spencer, la., May 20.

year for the first time In th

ley says inelude stock car meets| capacity crowd attended the 30th | PCSA president-elect: M. . 1:m-|
at Shreveport, La, April 15; annual Pacific Coast Showmen's | Ton,

PCSA banquel chairman:

the State, Bligh A. Dodds, execu-|due to the Koresn crisis,

the annual's future plans.

Altho the group advised that
next
year's expo should be canceiled,
they also recommended that the
fair exercise the option it haa
to continue its lease on the lake
front site for another year.

The latter move was made to
block other organjzations from
leasing the grounds for exhibitions

| or fairs.

The falr, establshed this year
as an annual cvent, drew a total
of 1,709,004 in s 73-day run but
wound up financially in the red.

Lethbridae, Alta.,
Chalks Up Record
11G 1950 Profit

LETHRRIDGE, Alta, Dec. 23—
Lethbridge District Exhibition and
Rodeo here chalked up a record

rofit of $11.443% in 1950, topping
&st vear's $9.008 and the $9.500
nel the previcus vear.

Past year's repairs and improve-

'opek s, Assaciation (PCSA) banquct and  Hunter Farmer, PCSA vice-presi- | ments cost $8,085 and another $7,-
ay 30 and July 4, and| ball Saturday night (16), held this| dent; Al Weber, PCSA treasurer;|500 has been allowed for this pur-
¢ Elks Jack Hughes, PCSA chaplain; Fred | pose. Since 1947 a total of $35,000

Org rerently added a new lowa| Club. J. W. (Patty) Conklin, vet- | Weidmann, president-elect, Show | has been spent in plant improves

hig car races at Oskaloosa. Other
bookings in that Statc include big
car races at Davcnporl for two

son and Rock Raplds.

Past Pres. Night Adds

3G to PCSA

LOS ANGELES, Dec. 28.—An-

Coffers

| Hunter Farmer, chairman for

nual past presidenls' night staged | the night’s sctivities, read con-

Monday (18) by the Pacific Coast
Showmen’s Association (PCSA),
brought the treasury nearly $3,000,
‘The money, raised during the sum-
mer and on the floor, brings to
$8,000 the amount that will be
paid on the club’s mortgage before
January 1, reducing the build-
ing Indebtedness to approximately
$16,000.

Prior 10 the affair held in the
clubreoms. a brief meeting was
held. Conducted by President Joe
Krug, the sesslon found M. J.
Daolan, resident-elect; Hunter
Farmer, vice-president; Al Weber,
treasurer, and Lou Manly, secre-
‘tary, on rostrum.

Lights were dimmed in memory
of m departed drother, John J. Tay-
lor, who died Friday 18.

Farmer in Chair

At this business session Paul
Huedepohl, Max L. Winkler Jr.
Milo Hartman, Fred Weidmann,
Rubin Castang and Rcoe Phezan
were voted into the membership.

gratulatory messages from Harry
| Seber, William Hobday, “Doc™
Zieger, Dr. Ralph Smith and Harry
| Hargraves, all past presidents.

| Past Presidedt Harry Fink took
|over the activities and asked the
following who had directed the
PCSA in past years to the front of
the room: Orvitle N. Crafts, J. Ed
lnmwn, Joe Glacy, Everett W.
(George) Coe and Mike Krekos.

Krekos Presens Check

1oastmaster.

Al the request of the club's|and Beaches.
days and one day each al Donncll- | members the program was mapped | Ellison, who served as chairman
to allow ample time for dancing.| (Continued

Conklin's address was along gen-
eral lines and was brief. |
| Congratulatory messages were|
read from Showmen's League of
America, Willlam Sherwin, PCSA
attorney: National Showmen's As-
| tlon, Heart of Amcrica Show-
| men's Association, Arizona Show-
| men’s Association; Frank R. Conk-
|lin, Miami: Show Folks of America,
Mike Krekos. president; Edith
Conklin, Brantford, Ont; Dr.!
Ralph Smith, PCSA past president,
and Theo Forstall, also a past
president,

Sitting at the speaker's table
werc Ben Morrison, representing
the Michigan Showmen'a Assocla-
tion, Al Cohn, Showmen's League
of America; Lou Leonard, Tampa
Showmen's Club: Mike Krekos,
Show Folks of Amerlea, San Fran-
cisco chapter; Lillian Schuce, presi-
dent PCSA Auxiliary; Joe Krug,

ciation of Amusement Parks, Pools

on paur 41)

New York, and | fair to its route, signing to present | eran Canadian showman, was the | Polks of America, and Paul Hue- |ments.
guest of honor and served as|depohl, secretary, National Asso-

Association now has $32,842 cash
on hand. Counting bonds and ac-
counts receivable, the anaual
stands $33,958 in the clear. Next
year's dates are June 25-27.

TOO MANY, TOO CLOSE

Canadian Rodeo Ops Cite
Tight Sked, Upped Costs

CALGARY, Atla, Dec. 23 —!ities concerned co-operating 1o
General opinion of delegates to the | stage one good show annually.
Canadian Stampede Manage:rs’ A.l-[ Some managers felt altemate
sociation mnnual meeting here was|dates would not be the answer,
that too many rodeos are belng Rising costs and decreased atten-
staged too close to one another in| dance were making il just tos
Western Canada. Managers from |difficult lo carry on, they cone
points in Alberta and Saskatche- | tended.
wan ;Maﬂei e A Linder ReEtected

ndication was that a number| erman Li .
of amaller rodeas are {OLAIng and | Alta was reisioeted_ prediaent ol

some of the larger shows have|

the association. Viee-presidents

Krekos presented the group with |
a check far $1,145, which had been | Foster Succeeds Bell

raised during a showuwllhln-a-iAs K b A P
errobert’s Prexy

apparently realized that other fea- Ralph Desb 3 .
tures, such &S night shows and ::l. sgz)‘, a,,ré“\;i'cu‘su‘,’?ﬂf%l
midway sttractions, must aiso beSiattler, Aita. Directors are Ire
held in conjunction with cowboy | ving Hansen, Swift Current; Ger-
coatests. . [ald” Myers. ‘Moose Jaw; Harold

Cost of producing rodeos has| Vold, Ponoka, Alla, and Dick

show on his West Coast Shows.|
KERROBERT, Sask., Dec. 23—

Doolan offered a cheek for $1.000, |
which had been raised thru his)
efforts in Chicago. An additional |
$825 W¥as vlsediOn the 050F. Wilt Fuster was elected president

The tolal amount went to the | riculiural Soclety here succecding
building fund. With additlonal{J. 1. Bell. who held the post for
money fram the Ladics’ Auxillary, | 18 years. Vice-presidents are Bob

fore 1951,

| elected secretary.

|of the Kerrobert and District Ag- | this situation could not continue |

increased to such an extent that| Casgrave, Roscbud, Alta.

a large number are operating at a| Irvin W, Parsons, Calgary, was
]ddlcnl and the oplnion was that!named secrelary-treasurer.

A committee will study w plan
[ C. E Parry, manager of the lo crect & rodeo hall of tame to
Lethhridge Exhtbition and Stam.|honor Canadian rodeo riders who
pede, suggested that in arcas where | hove made a name for themselves

approximately $6.000 will be paid | Armstrong. Andy Schan and Wil- | loo many rodeos are being held too{in Canadian snd U. S. competi-
on the building's indebtedness be-| bur Gardiner. F. W. Ball was m—jc!m together, shows be held on

tions. It will probably be located

alternate years, with the commun-| ln 1the new Calgary Arepa.
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ALLAN HERSCHELL

KIDDIE RIDES

SKY FIGHTIR
A enretivmst werl

UTTUL DIPPER
ling taller sompber eor's

-.m ond ‘sduie. ' Foreaala.

XIDDit 8UGAY RIDE
Ferwntche  whoel  wnder

L
beiflioatty ducoroted Tiotd Drive

KIDDIE MERRY .GO-ROQUND KIDDIE 3OAY RIOE
Ahrere @ menay-makar. Byl Ting Sabe,  Weill ivy.
Meracs AN CTéew)’’ Corrvaet. Fluid Diive marha Tonk e
Kot 20 iwmping. oil-glaniovm & uction] end dsan 3re buidt
horves. 2 chwrion., Pl Drive. ol irang, lighrweight alvminem.

WRITE, WIRL OR PMGME FOR ORSCRISTIVE LITERATUSS

AMode ) Mbe mabeve of CARROUSELS, WHIZ GANG,
CATIRPILLAR, MOOM ROCKET, LOO HURRY.
CANL, WATIR SCOOTIR end arbrr femons rading devices

£ ALLAN HERSCHELL COMPANY, Inc
NORYH TONAWANDA, NEW YORK

; Worntd'a &u,almafa{deﬁnm of amasement vides

The MIDGE-O-RACER

The BIC STOQ' in Klllk IH. newy B 'hc :l'h
1y ge
Klﬂlk Avte Im tea

O-Racer—rthe onty :oﬂi

nmng Neddie - Konbrolicd stecring = an exchusive
Eyerdy development—ikat b rapidly winmng Mhe

top spot in Kiddie 3ppeal and wamnings.

Proven 8ST
by
Pertormonce TIST

Phone, wite er wiite tor addis
tional details wbour this san-
sational meney winning ride.

Ongﬁy‘:n ond menvioctucers of the

Oxtepws. Aaiiopione. Flysplems, Reckaplane, Midge-s-Racer and Bulgy

|CLOSE-UP: EDWARD J. HAYDEN

Modern Design Pays Big
. At Rockaways’ Playland

Ry Jim McHugh

{This is onother ol a series of ariicles on littie knowa locts abew:
people promiceni ia ouidoos 1how busiess.)

JT IS INTERESTING to observe” says Edward J. Hayden, art

director of Rockaways' Playland and former designer for the
Ringling circus, “what a close parallel there is between advertising at
pointof-sale and creating show fronts for amusement enterprises.
Whether you are designing a ncw Funhouse or crealing a window
display for Lucky Strike cigarettes, there are five basic clements that
must be incorporated in your design. In sequence, they are: Attention,
interest, desire, assurance and action. If these are properly incorporatcd
in any display that reaches the
public, they arc certain to increasc
business.”

In the outdoor amusement design
and advertising display business
since 1810 when he quit high
schoo! lo join hls father's design

list, Ed has dcslgnl.‘d and paintcd
,mow banners for many Jarge cir-
|cuses and carnivals in the United
States, ineluding the Ringling-
Barnum, Forepaugh - Sells, Sun
Bros., Norrts & Rowe clreuses and
such carnivals as Johany J. Jones
and Con T. Kennedy. For the last
four years he has been art director
of Rockaways' Playland which
each winter strips its entire assort.
ment of rides. atiractions and con-
cessions far refurbishing.
Ups Playisnd Rie

At Playland he Is credited with
a 100 per cent increase in over all
business. His work on some rides
has resulted in gross increases of as
much as 500 per cent, according to EDWARD J. HAYDEN
Richard L. Geist, assistant to the
Playland prexy. Coneurrent with his joining the Playland staff, 5 hefry

advertising-publicity campalgn wast launched and the results have
been territic

Ed, a tall, slim, gray-halred man of 57, has an exlensive scholastie
background in art. He went to night school for 18 years to study art
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at Pratt Institute, the Brooklyn Institute of Art, Cooper Union and
Theater Student’s League. Ed started night classcs when he was 16 and
| continued them until nfter he was marricd. During the day he worked
{ in theaters as a scene painter,
With 40 ycars of experience, Ed
I has evolved a series of theories
= c Onc is that 75 per cent of a show
b ilding budge! should be spent
the front with the balance pay-
l Aberna‘h lng for the intertor. “My primary
|hlnkmg is concerned with the
* he says. *You have to sell
ST. LOUIS, Dec. 28.—OfHcers of pecplc a bill of goads. You can't
the International Alliance of Bill- {3y your cards on the table and tell
posters. Billers and Distributors of | what's insidc. Not that what's in=
the United States and Canada were side isn’t important. You have to
re-elected by acclwmation by tbe have a gimmick to keep them com-
137 members, mcﬁ:ntingl 59 | ing back.
locals. wha atlen e union's |
{{28th biennial convention recently | Ed s president of E. J. Hayden
in the Jefierson Holel here. Minne-
| apolis was chosen as the next con-
| vention city.
The re-elected are: Leo Aber-
nathy, Pittsburgh, president: C. C.
Garnett, Los Angeles, assistant
president; E. I. Conrath, St. Lou:s,
first  vice-president; Loys! Gil-
mour, San Fraacisco, sccond vice-
president; Ned Becker. Yonkers,
N. Y. third vice-president:
chael Noch, Detroit, fourth vice-
president; é.c Garnett, Los An-
ecles, Afth vice-president: John J.
Grady, Ncw York, secretary-

treasurer: Fred Meyer, Brooklyn; ||

Louis Hartell, Chicago, and Frank
Isadore, Seranton, Pa. trustees,
and John Schertel, Union City,
N. J., sergeant-at-arms

Among guests at the conclave
were F. Al (Babc) Boudinet, as-
sirtant pencral agent and traffie
manager, Ringling-Barnum circus:
Jack Reynolds, vice - president,
Criterion Advertising Service; Wil-
liam Nichols. General
Advertising Company; John J.}
Hurley, John 1. Chureh, Arthur!
Hunn and James Runk, St. Louls;
Harry S. Welser, Easl St wuu
1ll.; E. B. A. Freitag, N

Mi- |

Outdoor |

{and Company, Ine., a 56-year-old
fArm tounded by his father. The
’orxamzauon currently creates
pomnt-of-sale and merchandising

{Continned on_pape 42)
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opesation Weite
Cincinnarl l.

WIITE FOR CATALOG, ETC

U. 5. RIDING DEVICES CORP.
HARRY WwWITT
I Junivs 5T, areekiyn. M, Y,

Praminently
% Attractable % Popular
¥ Profitable 9 Enduring
W Practicablc % Moderm

SELINER MFG. (0.

Faribault, Minnesota
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SENSATIONAL WEW
PORIABLE S(OOIEI RIDE

KING AMUSEMENT Co.
MT. CLEMENS. MICH.

Phil Hitchcock, publisher ol The

IIIT THE DECK
Get your share ol the 193]
profils with our amozing sew
Boal Hide. Also masufacturars
of Adult ond Kiddis Chair
planes. Kiddie Alrplane Ridea,
Ocean Waves. zaller mounted
Jeep ond Pire Engime Ride.
Wiite. wire. phone for lllera
fure.

SMI'I'II & SMITH

100 FRANKLIN ST.

SPRINGVILLE. N. Y.

LOOK! PARKER DOES IT AGAIN

Mr. Phit Danislle. ot Syracuse Meow York. writer: “Tha Merry-Ca-Round has given
ut fine service. and &3 B very nue ioaking machine Jnd | do W3 i very much.’
Nete—Me. Danialte's machine n 3 Teen Agee Do Lux, deliversd this wring. We wHl
waintain ise price il possible  Send yeur deperit taday. Prices start frem
15.575.00 tor oen Ager adult maching.

C. W. PARKER AMUSEMENT CO.

Leavenworth. Namens

St. Louts Labor Journal, and|
Charles Bluestane, Gulf, Mobile &
Ohio Railroad.

MELFORT, Sask.. Dec. 23. —
George Willis was re-clected pren—
dent, his fourth term, at the i5th|
annual meeting of Melfort Agri-

cullural Society here Vice-presi- |

dents arc R H. Anderson and R. R.
Dunbar,

SHOW TENTS
CE w b'l'.ﬁw

316-510 SAST 18th 2T,
Kanias City ¢, Misseurt
Phone: NHarzisen 3024

HARRY SOMMERVILLE

DELUXE KIDDIE RIDES
o SPIED BOAT RIDE ¢ POMY SUGGY MIDE # AUTO & PIRE ENGINF REDY
| R CHAIR RIDE ¢ SKT ROCKET RIDE oy SILVER STREAK IRAIN RIDE
BuiGers of Bika 80ety 4nd 13° Oam Avnebouts ber small lshe vee

Wrne, wire. BRONe Visil fgr Bhates. BPICEI aNO turME.

MAR-CRAFT, INC., CLARENCE. NEW YORK

¥2 mites sam or BuMain o0 Reuts 8D

{ Streer Car, Wocket. Airplne,
uuu-, Bank teem,

707 €. CHEENLRIAF STREEY

EWART RIDES ARE TOPS IN PERFORMANCE

“-h llin—l-m 2 and 3-Aveeast Merry-Co-Reund.
Car, Chair-e.Plane, Auts,

H. E. ERART CO.

Phone: NTmark 23444

EWART Kiddia fides—farrin
Tiying Mere Write tor

COMPTON, CALIFORNIA

TENTS

AN Sizes—NEW AND USED—ANR Seyies
| BRICHT FLAME-PROOP 'A'I‘C&—‘ Khaki, Siue. Forost Creen, Oliva Croen,
angering.

§ CAMPRBELL TENT & AWNING CO., INC.

N 100 CENTRAL AVE.

iPhone 38335}

ALTON, ILLINOYY
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LISTED BELOW IN
ALPHABETICAL ORDER IS A
PARTIAL LISTING OF DATES
NOW CORTRACTED.
SEVERAL MORE PENDIKG...

... ond our sincere thanks to
the mony Fair Associotions ond Celebration Commit-
tees for the friendship extended us . . . it will be
our constont endeavor to continue to merit your
confidence . .«

BOONVILLE, IND.

Warrick County Fair

BOONVILLE, IND.

&th of July Celebration

CAYUGA, IND.

Yermiltion County Fair

CENTERVILLE, IND.

w € ty 4H F Fai
Wilt book oftractive Rides that are in A-T WPRANRG S

condition ond not eonflicting, including CLINTON, IND.
Dark Ride and Kiddieland, Clinton Annual 4H Festival

CONVERSE, IND.

Miami County Falr

FAIRVIEW, IND.

MRS. A. ROTH, LOUIS CUTLER, MARIO ZACCIHNI

Fairview Farmers Fair

HARTFORD, KY.

Will book clean lagitimate oftractions that are Ohio County Fair

In keeping with the quality of our organiza- HOOPESTON, ILL.

tion. Fun House, Monkey Circus, Motor Diome,
Side Show, Glass House, Hiusion, Minstrel, The Big Onsl 4th of July

Midget, One Ring Circus. o Mo g HUNTINGBURG,IND.
Dubols County Fair

M

RAY MARSH BRYDON » BOS EDWARDS
JASONVILLE, IND.

Tri-County Falr

MEDARYVILLE, IND. .

Annual Strees Foir

Panks of all kinds. Some exclusives with depasits
including modesn Cookhouse and Bingo, Open-
ing last week in Moy.

All legiKmate coneessions answer . , . Hanky NASHVILLE, IND
. :
2 4 Brown County Fres Fair
ORLEANS, IND.
RALPH LIPSKY « WHITEY WOODS » WM. STACEY ’ gnnuaiisrosiifeis

ANDREW ALLAN
OTTERBEIN, IND.

Annyal Streer Fair

PAOLI, IND.

Orunge County Fair

RENSSELAER, IND.

Jasper County Fair

ROCKPORT, IND.

Spenecar County Falr

ROCKVILLE, IND.

’ e%). g y(ll{y Parke County Falr

General Represeniofive SALEM |ND
’ .
Washington County Falr

MR Vo, T i = 2 3 i SPENCER, IND.

'*' H - .‘ - - 1 Owen County Free Falr
% | ¢ L e THORNTOWN, IND.
+ "_ | L Therntown Fres Falr

42 . = - e WORTHINGTON, IND. .
< %

Gresns County Fair

2 OUTSTANDING LABOR DAYS

TN | ] begeen AND 7 BONA FIDE FALL FAIRS
I R v iy T0 BE ANNOUNCED LATER ...
H- b
vv;(lxl'i X1 3 AH‘ SYRRRL]
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3000 BINGO

cards o
i e e = Tl
Grd. B gards, 19301 30 caras,
;'.::... $4.53, 3 -m.'.’uu ;_:;"‘; | By Jim MrHugh and Charley Byrues
e e 3ty Cac c-m (M | Four Sandys. comcdy trampo-|sdded more properiv to their
Joro Sacky ""&‘,‘“:'“";::" : line—casling group, are among the | Tampa holdings. . . . Welde bears
LS CARDE, Na 1 ITevy. 04 00 are skedded to play ABC's tele-

Ping Pong Ralls 818
n! nty, Numbered Balls, o8 M
:oml-:l Fol'stips (s or Taum

Talent Topics

acts set by Dave Solli, of the

G A. Hamid- office, New

York, to play thester dau;-s in

Baltimore ang Jamaica, L.

Ed Raymond, clown. wnh the
show the past season,

vision show “Super Circus,” in
Chicago December 31, and the
Plutocrats, Dalmatian dog o€
will be on the following Sunday.

Karin Zoska. international
dancer, returned te this country
Tucsday (19) after a seven-maonth
tour of Belgium, Germany and
Holland. The George Hanne-
ford riding family hae signed an
exclusive contract with the Frank

Polack
cards that he has moved to 7806
Brinsmade Avenuc, Cleveland

The Five Eriksons and Conchita
left their Tumpa home recently
10 join Biller Bros.' Circus, to play
New York and Providence, and

1% | following the Jatter date will head | Wisth talent agency for the 1831
_— baak‘rlo lordda to play the Largo | season. I
= an ampa fairs. The act recently Hansa Theater, leading vaude
i house of Germany, includes three|
150 | good circus acts in its current
i (ARN'VA[ ROUTES program—the Seven Hungarias,
28 R.sley and teeterboard; the Two
Send 210 Slivas., hand-to-hand, and the
pploard. %"p‘“!muge ‘m.m“«“ 2160 Patterson St. Five Olanders, Arab (umblers.
Tt .on Cincinnati 22. O.
ru»nmo‘l‘m Thin Bingo Shests. |
very isres numerale
7 calors. mnu not tabbed, ¥ 108 |
wound White e Rowtes ses fer ruereni wesk when no MIS(. ROUIES
S i~ ln’r:rh' dstea kS I < instaneey
5 "ehnee w3 | peseidly  mailiar  me are 4. | Send 1o
Algley. :L’:p"]"."-ui ) nummo Holbrook Am * Grapeland, Tex., 28-Jan 7| 2160 Paiterson St.

Ping Fong Balls, Wi
Send tor Liunzated rinul.
Lra:

J. M. SIMMONS & C€O.

Tew Sachvon Blvd  CMiesa & Ninen

Tutner's. Erergreen,
n

WANTED
PROMOTIONAL MAXAGERS & PHONEMEN

Must N cl»hh of hamdling towns
40 000 Tiacoe Sy Libera)

LT Cincinnati 22, O.

Henie, sams la Rnue (Stadiuic) Chi-
cago

o ﬁpuza M |I§l mmwn Garden)

Boston, Mass, 28-Jan. 4.

lce Mallies of 1#51 1The Arens} Philee
1.

o
D-vnm. ihulr,

it wen. Osborne,

deiph:s, Pa, thru Jen
Tripp and  others,
amuer

Mujers, Invin C. Browa 8Xin llmll

THE NEW SUPER DELUXE

The candy Tloss machine you will evente-
ally buy, so why not mart out with the
BERTT You 1 & mpinnerhesd thel s
different ami worl magic, New
style bowlditferent. end larger brushes.
holders, spindle, wmoolh ruaning. Hester
theowat and FREE pertn  Wonderful
opportumity to atarl your owm business—
bl money. Write for literature TODAY
Old rusiomers — wnd yous machine
now for cheek-up

EELTRIC CANDY FLOSS MACHINE (0.

726 Benton Avenue  Nashvilla 4, Tann.

Consscutive wurk. stiong
aurpices

WEST BRO3. IDOCR C(M(CUS

(Palsee) Memphir, Teon., 38-31: 15k
lock  Club) nanklmnne, Ky Jan, i
{Auditorium) Owens)

|

Genaral Gviwery of cars Wostarm Union, |[ xatiag  Vamities of 1981 - (Auditorium)
Annliston, Deavsr, Ceio, 34-Jan. 1.
v rieins (0 vhe Bilbourd Simce
R0LL o= TICKET TAY § NIGET SERVICL
FD LD ED Sy v

Cw
won:!au o8 king and color.

IOLI.

STOCK

I'ICIm
g
uﬂ m [
DRSEE 81 80 PEN MOLL ..."'-.“1""":..‘-.'0'."..'.".«.".—-' 2 :‘:-. il et

— i itiplex Prncet Co. Serving the Trada 45 Years™ |

. & 3%¢ Profil em a § Cent Sale}
The Multiplex

ROOT BEER BARREL

i Teee sizEs 8 caL 17 caL 45 cm
1t Adwertises low Cold Root Beer to mtract a large
volume of 1sles at an Exceptionally Larp Pro!
Capture  lume business #nd oo with
Multiplax

New Chevrolet

CARS- AND TRUCKS

SPECIAL FINANCE PLAN
FOR SHOWMEN

GET OUR PRICES FIRST
JOHN BUNDY

RIPRISINTATIVE

Hauss-Standard Chevrolet
1325 STATE 57
EA'ST 57. Louis. ILL.

EXC[“S e’ ! Oriwt amy size ek con

without turning
e 0ft—10 to 18 uc minute de-
lacrous salkd Grimk wnh ;llgm munv of {cam when
nandle u turned 10 & creamy deind
A itned To cthar side
Alyo DISPENSERS for COCA-COLA,
ORANGE, OTWIRS.

Menvlactwrers  MULTIPLEX FAUCET CO.

NTURDY
OAX

4315-0 Dumcan Awe.
§¢. Lavia 10, Me.

PEANUTS - POPCORN - SUPPLIES

TOP-POP HYBRID POPCORN CARRIES A MONEY DACK QUARANTIE

Cones —Csndy  Apple Equip-
ment & Supplies—Fresh Roasted
Peunuts—Attractive Clrcus Bagt
SEND

Five Sizes Boxes — Complele
Line of Supplies—Midway Mar-
vel Candy Floss Machine —
Snowflake Snow Cones — All
Makes Ics Shavers — Star Pop-
corn Machines — Cotton Candy

—Candy Filoss Supplies.
FOR FREE CATALOGUE!

BLEACHERS

WANTED

New or used fo sea! approxi-
mately 8.10 thoutand. Give
location and quote price 1o

JOTIN E. COX

5330 Clack Drive, Kansas City.
Kansas, or call JOhoson 7282.

CHUNK-E-NUT PRODUCTS CO.

MATIV. M ee
231 N Serond §t
Philadalphia 6. Pa,

HANK THEGDOR
190814 Smaliman 31
Pittsburgh 1, Pa.

ED BERG
125163 E. Jitih
los Angeles 20 Callf.

SPECIAL

POPCORN

TRAILERS
*

Fully equipped. Priced to
suit your pocketbook.

WRITE FULL INFORMATION

WEST COAST

HEADQUARTERS FOR
CONCESSION SUPPLIES

in addiies 10 ous complete lne of
Popcurn Suppiles and

GOLO MEDAL PROOUCTH €O,
Now ww Bave evarzthing ywu need lor
® SNOW CONES o COTTON CANDY
@ CANDY APPLES @ POPCOAN

wn D I wagt ot he Rechion we
24 Hour Service

A 'UNGER (0., Inc.

103 Golden Gote Ave. Of Jones S
SAN FRANCI¥O, CALIF.

S 5. Wabah Ave
cmcnn . m
» Phons Watestail 3-2212

CAL UMET COACH CO

(oncess:ona:res—l!ead Think Ad

Dus vo Covernment restr!

coma unu—md llnlnh will ln(u-

ars otHl have 4 full
new —‘ 'u" WM ru nu.m. fioea, tnow-

a ble
Informationt l’ CAllV l 'IAI-IOUN.
su P'I.IIS AND QU

POPPERS SUBPLY 0., INC,, of Phila,

1311 N, Ind St CArfied ¢ Phitsdeiphis 23, Pa

baih, oo:

! presented later to accommodate

szoou WILLIAMS & LICK!

| but $380, 000 of this amount out of |

CONCESSION EQUIPMENT
AND SUPPUIES...

CANDY FLOSS MACHINES
POPCORM KETTLES
RORTABLE POPCORM STANDS
WAFHE MOLDS

POPCORN . . . OILS .~ . BOXES
BAGS . . . COLORING . . .
ALL TOP QUALITY MERCHANDSE

AT

CALGARY EX
50 INCOME
DIPS $28,500

Report Indicates
Off-Season Events
Gain in Stature

CALCARY, A]ta Dee. 23 —Cal-
Rary Exhibition and Stampede,
| Ltd., finished the year with a net
| operating surplus of $216,150 de- |
Aapite the fact that bad weather
piagued the 1950 exhibition and
stampede.

Shareholders received the finan-
clal statement recently from J
Charles Yule, managing director;
J. B. Cross, president, and R. W.
Ward, director of finance,

The financial report showed|
that while the annual exhibition|
and stampede is the big feature of
the year so far as the exhibition
board s concerned, other activi-
ties of the board within the
grounds are assuming major pro-
portions. These include the oper-
atlon of the hockey arens, lve-
stock shows and sales, rental of
storage space and the booking of
sporls events during the year.

525G lncome

Total incomc for the year
amounicd to $525.679 compared
wilh $554.172 in 1849, a decrease
of around $28,500. This was due
largely to bad weather.

Rain on nearly every day of the
1950 show: held attendance to
35,000 less than 1949. Only one
cvening grandstand performance
was lost, but a double show was

MONIY SAVING PRICIS

KIDDIE RIDES

Write for cutelog .. current pritan

Cencession Supply Ce.
3916 SECOR RD., TOLEDO 13, OMIG

I

WRITE FOR FRET

CATALOG

GENERAL EQUIPMENT SALES Zwe
024 S, WEST STREET
DIANAPOLIS 2. INDIANA

Themondous Prefili

o WITH Excel's
, #m) CORN POPPER

vlw--\ r:]f\_' Vpnf;
ofnts with
tniy Fovper.

grandstand patrons whe had been
[ rained out.

Total operating expénse lor the
year was $309,228, leaving a net|
surplus on opernlinm of $218,450.|

A total of $62,006 was palid out
of operating surplus for ground
Improvements, including con-|
struction of the old Fort Calzary‘
stockade at the main entrance at
a cosl of £18.709. i

credibly low

priesd. does work

Fully fusrastees

The sum of $50,000 was set aside g mith
for redemption of funds, a loss of e Usea AC ar
$5,371 accrued on Dominion of ey

|grete Puttable. welshs only 0 ita. wen!

e e Ay e e 4
7'x! o

ALS: Avux.,«nu; FoRT PIANT nﬁ'—‘

-v-iu Cabinet  Balcemen.

Canada bonds sold and $99.072 was | (108
earried forward to surplus account,
Tieket Sules OIT

Gate and grandstand revenue|
totaled $270.358 as compared with
$285,061 for 1949, with the weather
accounting for the decrease. Exhi-
bltion concession space and mid-
way receipts also were down from
$70,775 in 1949 to 364,385 in 10850,

Revenue from general rents to-
taled $39,515 which was on par
wilh 1848 revenue. Operation of
Yictoria Arena showed a surplus
of $46.320, about $6,000 more than
last year. Interest earnings in 1950
excecded $10,000.

Pari-muliuel returns were down
$7,300 from last year because of
bad track conditions after the
rains. The report indicated the
board broke even on horse racing
despile the bad weather.

In 1340, when he took over, Yule |

far eee wets

Excel Mfg. Corporation
ocr: 3] MUNCIE. INOI1ANA

SERVING
SHOWMEN
IS MY
BUSINESS . ..
JOR OVER 29 TIARS

SHOWMIN HAVE CONSULTED
ME FOR '"l’l. INSURANCE

CHAS. A. LENZ

The Showmen's
Insuronce ‘Mon

*
1492 Fourth St

reported, ‘the board was in debt 1o | R
the city to the extent of $16.900 §t-Palersharg,
which represented 5 low Interest fla. N

loan for construction of new build- |
ings on the grounds. ln the 10-year |
the board has expended
$2,500,000 in new buildings and
improvements, ineluding $1,374,000
spent to date on the new arena
io be opened Lhis month.
By the end of the preseat year
the bosrd will have paid off all

l’hene: 1-5914

r

10 ycars' accumulated surpluses
In sddition, the board also hav |
pald the city $50,000 as a donation
toward now transit system barns
so that the exhibition board can
obtaln possession of the old street
railway barns at Victoria Park.
The shareholders met in the big
new arena. When the first hockey
game is plaved in the building De-
cember 26, patrons will vote on the
choice of a name. Likelihood is
that the arcna will be called the
Fort, the Corral ‘or the Coliscum.

SERT'S HECTRK . AUTOMATIC
lNDW (ONE MA(III!II

»iso nendle Sno
- o. BOK 7803, Fair Par, > Benee Tax.

INSURANCE
RELIABLE COMPLETE (OvExAuc
R AlL
OUTDOOR SHOW BUSINESS

FOR . . . all types ot POPCORN

uncum:s—c-mnul prerz Thes
ounter Mode!

Vaulpment. et & 8 s kil Tine of 10p

Sualiy POPEORN SUPPLIES

CONTACT

Emm Boy (om & !qmpmem Co.

352 W. In Se L oY
Srern p139n”

Seha Por Qur Cumpl-n Calaiog

SHOOTING GAllERIES

404 Supplies for Easarn and Wertery 1\,,.
Eallories Wiite tor Clreular
H W, TEIPENINC
127:199 Morime Bfrest

WE HAVE SPICIALIZED IN INSURING
SHOW FIOH-I FOR 15 YEARS. This

wervice b ot
your u.-uL

MGOWAN AGENCY

AIIIB-1T5 W, JA‘M e
CHICAGO
WAbash 2-3033.4-5.6

. Colr




DECEMBER 30, 1950

CIRCUSES

Communications to 188 W, Randelph St., Chicage 1, |
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Under the

Marquee

Frank M. Clin. clown, formerly,
with Clyde Bros! Circus, 15 tem-|
porarily Jocated in Tulsa, Okla,

R. M. Harvey left New O~
leans recently for his third an-
nual Caribbean cruise. He'll be|
touring the Gulf about three
weeks., Laurence Cross com-
pleted his 17th holiday scasun at
an Ottumwa, 1a.. depariment store |
Decemnber 24, after which he hops

1o New York for the Biller Bros.
indoor date. . . . Bob TrainG,
clown with Biller Bros.!' Clircus

part of last scason, may rcturn
to the show at New York, altho
his mother 15 stll il at thew
hnme in Hollyw. Gene
Christian, general agem of Beers-
Barnes Circus, is showing movics
at about 40 spots a weck around
Sarusota, Fla., this winter. It's
his eighth winter with the units, |
which employ six operators.

Old-limer may be dsscribed as ovy.
one who sees nothing funny about
long hondie underwear i disasing
rooma.

Van Wells, clown, and Florence
Morey, of Houston, who were
marricd in San Antonio Decem-
ber 6, honeymooned in Mexico.
Knppy Keliems wag best man.
They will make their home in
Houston untl January, whcen
the Kellems and Wells Minstrel!
Show opens in Evansville, Ind.

Justus Edwards, press chicef
of the Polack’s Weuem unit, was,
In Chicago last week Louis|
Stern. Polack managing director,
is on « business 4r| on the West
Coast. . . . Palmquist's min-
Jature clrcus layoul garnered a
front page story and piciure in|
The Des Moines Tribune recently
in eonncction with its haliday
scason display.

Judging trom lhe old-timers we meet,
wrilers err ln presenting them os drecm-
w15 of Josi loves ol qreci oreni stare.
Abeut cll they seem to remember is
the passing of ke swrest parade.

Mrs. L J. Polack left Chicago
Tucsday (19) for the West Co&s!..
where she will spend the holidays,

. Cole Bros.’ Circus has pur-
chased two new lions for Terrell
Jacobs' wct. . . . William Ketrow,
retired circus owner, i3 wiptering
in Miami, where his wife recently
underwent surgery. Their son,
Flobert, is with them, and another
son, Frank. is in Tampa. Madge
Kinsey, of the Madge Kinsey
Players, Ohio rep show, and her
husband, Har. eaf, visited with
Ketrow, recex:{y

Onesded conversction consists of a
maoncger discuesing with his canves
men the necessity ol soving @ buck.

Mr. and Mrs. Dores Miller, of
the Kelly-Muller show, has bought
&« mew home across from the K-M

quarters. They moved in last
week. Kelly-Miller rccenlly sold
a cumel to the Jackson By

zoo. Counted recently m the
Keily-Miller barn were 21 ele-
phants, 10 camels and 65 hcad of
horsus and pontes.

When ¢ rmall circus guigrows ieal!
¥ immediately gets dolusions ol power

ond grasdent,

Bx Dee Hifong, who was wil
the Dailey show last semson,
wintering ot Red Bluff, Calif. .
Tige Hale's circus band closed’ Hs
1950 season in Texas December §
with West Bros.’ igdoor show and

will open again with that org
January 12 for 12 weeks. Be-

ith

E

PLAN TO

& Comtinued from page 29

RINGLING MODIFIES

TRIM TRAIN

Movie Contract Seen as Factor;
Menagerie Tent Back in Set-Up

the menageric tent. The animals
would be dlsplayed in a redesigned
big top. This plan reportedly was
developed Arst with 1950 in mind
but later was posiponed a year,
During the past scveral months the
elimination of some railroad cars
and revision of the canvas spread

the circus announred plans for a
pole-less big top and ihe plans
were dropped because of the war,

One comment on the present sit-
uation was that the circus would be
at liberty to make the proposcd
[changes as soon as the movie 15
complcted. The show was knowrn
to be in favor of the eut-back in

‘l"!)“l considered @ ccrlamty for

Dc Mille's econtract was mcn-
tioned when the cut-back plan be-
came known, but at that tlme it
was assumned that all or most of
the changes would be made any-
way.

CHI SHRINE
EXCEEDS 456
PROFIT MARK

Polack Dates Set
For March 2-18

CHICAGO. Dec. 23—A check
for $35,000 from Medina Temvles
share of the 1950 stand of Polack
Bros® Western Unit here last wln-
ter was presented this week to the
Shnine Hospltal for Crippled Chll-
dren here. The amount represe
a $5,000 drop from the nmounl
prescmed last year.

Shriners presented the funds at
the annual Christmas party at the|

hospital. At the same time they|
announced the 1851 clrcus would
be March 2-18.

Al Sweeney will again handle

I
!

Subseq ly, the plan was
amended to call for a 70-cor train
next year. This compromise pc-
sulted from expeniments which
reportedty revealed that the show
could not drop 20 rcars without
eliminating more of other show
equipment than was contemplated,

Cut After Filning?

‘The 70-ear Agure was balted
| around until this weck, when the
whole plan for revision apparently
was dropped.

The situation was similar to that
just prior to World War I, when

Cold Weather
Marks Route
0f Gould Org

OTTAWA. 1., Dec, 23.—Jay
| Gould Christmos  Parade and
| Santa Claus Clrcus closed its 25th
season today and will retum to

order o save on rafl costs and also
to permit uce of smaller lots.

A possible factor in this week's
changes was that delays 'n making
the movie might have thrown off
n{:: timing of the proposed reduc-
tions.

ACTS WANTED

FOR MY 1951
FAIRS & CIRCUSES

ERNIEYOUNG

203 N. WABASH.
CHICAGO 1.)LL

GREEEIRDDT
‘ HOLIDAY
o GREETINGS

v GEORGE

|tween ‘runs, Hale journeyed to
| Tampa to get his slceper bus. . . . [ newspaper press work for the local | jocal quarters, where preparations
Henry Blank. band leader and|date while Justus Edwards, the | wii get under way fur the Gould
trombonist, is in Chicego for the| Westcrn Unit's press chief, will gummer circus.

winter. handle radio and television work. |

¥ HANNEFORD
¥ FAMILY

Circe Rarsore

Posses a:e woaderiul thinge that
mencge 10 be roovenisoces oad mul |
sances aimulianscualy. '

-
4
;
A

r4

Sub - zero temperatures, deep

Cavilla, clown of Fort Towson.‘
Okla., mourns the passing of Wal-
ter L. Maln and recalls Maln as
a youngster on William Main
show in 1831. Cavilla, wha closcd
the season with Barker Bros'|
Circus recently, visited the Kelly-|
Miller wintcr quarters Satur-
day (9).

One of ony railroad show agent’s
joba should be the explaining 10 a small
show's agen! his Immilaton of billing
power.,

Tom Packs and family will go
to Florida for two months short] y}
after Chrisimas. . . . The Wallenda
Family arrived in Sarasota for the
winter recently, and conducted
final rites for the late Philipp|
(Kreis) Wallenda Thursda, (13)\
Pallbearers were Karl,
and Herman Wallenda, Jouph
Geiger, Frank Torrence and Jl:k’
Leontind,

Wintering @ circus would be cheaper
U they'd derslop slephonts that Liber |
nata.

WANT
Man for Monkey Circun, Must drive trec
care for mf-nhl and baby chimp. nomﬂ

to i Wik nat
Year arnund work,

'S MONKEYS
Cinclanatl 23, ©.

ELEPHANT MAN

Stasdy Yest Round Werk. Conract

MACK MacDONALD |

Vallcy Mouwnt Ranch  Valley Park u-—ll

NATIONAL
SHOWMEN'S
ASSOCIATION |

GREETS YOU
You ara eligible to Membership in
this  fastest growing showmen's
organization if yau are 3 showman
or affilisted with the amusement
business. Clubrooms in tha center
of the amusement world.
Meetings Ind and drh
Wedasesday cach month
Thewtre Bvilding,
1564 dresidway,
New York 19, N. V.
Almost every one of the Eastern
smwsement family s 4 member

/e The Bilibeard

|

Are you?
Write for informetion |
Initimtion. . .- .$10.00

...$10,00 Teolry

Duas

| K.

FEW CIRCUSES BUYING |

Tent Makers
Of Canvas T

CHICAGO, Dee 23 —Few cir-
cuses have ordered new tops for
1651, altho the canvas supply situ-
ation is expecied to become critl-
cal, Jocal tent companies report.

Hartford Sefs
Shrine Show

HARTFORD, Conn., De¢. 23—
Shrine Circus, :ponwred by
| Sphinx Temple here, will be back
|for 2 week's stand April 2 next
year, it was announced by Harold
Bonnick, general chairman of
the annual affair. Circus will re-
turn to the Hartford Statc Armory
for the date, having played Bush-
nell Memorial Auditorium for the
past three years.

Bonnick e2id it would be pos-
sible to give the show morc at-
mosphere by staging it inside the
armory. Serving as show chair-
man will be Fred W. Ward, with
Frank W. Beckwith and Henry
Van Zelm in charge of the pro-
|gram. Frank Wirth again will

| have charge of booking and stag-

Ing the show.

An extrn performance will be
held for children in county homes,
omhannges and community cen-

ters as guests of Sphinx Temple.

'Three Maschinos
/Injured in Crash

CHARLESTON, W, Va,, Dec. 23,
—Three members of the Maschino
family, former acrobals with Ring-
ling-Barnum, were injured Tues-
day (12) when their auto skidded

| and erashed into a fence.

Mrs. Joseph Maschino, 51, was
admitted to a local hespital for
treaiment of chest Injuries; Lud-
wig Maschino, 45, driver of the
car, was treated for bruises and
rclcased, and Dogmoa Maschino.
22, was ftreated for head bruises
and ear cuis and released.

‘snow and lce marked the show's

appearance along the 26-stand iy
route in Migsours, Ilinois and
lown. Parade was composed of 20
vehicle units and the strect eircus
included dog, pony and wire acts

Nsvana, Coks, now

’3*)32:2:):5’: Wa.h}g

Warn Supply
o Be Short

Government orders for mppliesl
have taxed the output of all can-
vas mills, and the govermment en-
tered the rope market this month,
they said. |

One tent maker satd the markel
would tighten considerably in an-
other 60 days and another manu- |
facturer estimated the sltuation|
would be cTitical after 80 days.

At present, materiols jobbers or a rek
have some stock and the mms
have wsnaller supplies.
prices have advanced sharplv and FT. MYERS, Fla, Dec. 23.—Si
{ent flrms repori they have been Rubens, owner of Rogers Bros'
unable te absorb all of the in-|Circus, will open a 10-1ruck wintcr

General Agent Elmer Brown re-~
parted thal new iudeas used in
| flvat construction to withstand the
weather had stond the test well

Rubens Preps
Seers Circus

1 PHONE MEN

Sigte Convention Program.
it you don’t work clean. you won't
last one day. Deal siorts early
Jonuary. Write only—don’t phone.
JIMMIE HICKS
Labor Temple. Box 95§
Sacramsnto, Calll.

Merry Amas ons
Nappy ﬂw Year

Al .\‘ly l‘nend;

crease, thus prices are higher. | show January 1 for a three months'
tour of Florida and will launch
Rngerc Bros! new season about

Mareh 1, it was reported this week.

The winter show will be known
as Seers Bros' Circus and will
carry three elephants, horses,
ponies and a number of acts.

Rubens says his Rogers Bros.'
unit will be enlarged this scason
by addition of a wild anlmal act
|and other fealures. The show also
| will have a new big top, m 90 with
!four 50s, The show is in winter
quarters here

FOR SALE—WALLACE BROS.’ CIRCUS

(Tirtle, Franchises, Cood Will, etc.)
Ore of Amavica’s Best Liked and Best Remembored Shows—tha Circus which had
weh teatices s oot Citson, Tom Tyler, William Oesmond, Harry Carey. and year
atter year playes a proven route theough the East, Michwest ang South. leaving
80 UMUINED reputation and Shways welcome

STILL FRESH IN THE MINDS OF MILLIONS

Ao we offcr for sale the tithe, good will, #tc, of BARNETT BROTHERS' CIRCUS—
ter many vears cre of America's lesding motorized sthowa. A superb draw in
Caatarn Canaca, too. Prompt sction imoerslive, 10 pleasa maks best aMer Wy 11
letter or wire. Thesa titics are to be soid to clowe an estate.

All nddrexs JOAN 6. BARRON, Trost Offieer
The Peoples Natianal Bank, Reck Ml 5. C., Execwbor of the Estate of
Riy W. Rogers, Decedred

WANT

FOR LONG $EASGN OPENING IN THE sovvn

Sample price quotations to
manufacturers advanced from B87
cents per yard in Seplember 1o $1
in December for one type and from
$1.06 to $1.27 for amother. Flame- |
proofing material went up 15 per
rent recently and rope prices have
inereased three times recently, the
latest boost being 2 cenis per pound
as of December 14. More inereases
arc anticipated.

Feature Top Acts

In Paris Circuses

PARIS, Dec. 23.—Cirque Me-
drona and Cirque D'Hiver are pre-
senting several internalionalty
known acts in thcir pre-holiday
circus biils.

The Bougliome Bros, at their
Cirque D'Hiver Arena, are fea-
turing elephants and horses, ag
well as the top-notch Pierre
Alizes flying trapeze act. On the
bill durlng the first helf of the
month were the Caroll (8) Troupe
(9} of bareback riders and the
Francescos {3), clowns. who have
left for London to appear in Tom
Arnold’'s big holiday circus in the
Harringny Arena.

Cirque Medrano bill, hcaded by
the American trick drum-stick
wielder, Jack Powell, alsa offered
several good circus acts, including
the¢ Spurgats, whose plastic poses
for several ycars were a part of
the Ringling-Barmnum circus; Misch- |
er's clephanis (3), and the Three |
Navy-Cul, acro comedy act.

KOHAN

VT E V6t $¢ NY.ILNY

West Bros.' indoor Circus

Wants Lithogvapher with raf te start
3

WO3’ INDOOR
WEST, Annitsn, 418

WANT WANT

FAMILY ACTS @oing two or mare. T Heatly, answer. MAN gnd WIFE for
Cireys Cooka  Man mumt drive. Bob and Codie. snsuer os: dOxmIRATION
BILLER who can drive. One or (wo guod NS, lap Keily. ana. Na.e Corivas
man . all amswer, siating lowest wlar. firet lettes  Working Men,
come on Wintar Quarters now opan lest Cookhouse gn rosd. D: 3 i
promoters, say where yeu arv, we dont need yau. answer to

Ralph E. Crrr-. Pawnner Rrox.' Cireus
P. 0. BOX 513, PUNTA GONOA. FLA
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Gruberg Unit

Suffers 9G
Storm Loss

I
|
|

|

A. C. Execs
To Promote
Area Trade

ATLANTIC CITY, Dec. 23.—De-
termined to promole this city's
attractions among the estimated 20
milion persons residlng in the

NEW YORK, Dec. 23.—Only 2rea between New York and Wash.

one of his twe kiddie parks was
hit by the recent storm in lhis
area, Max Gruberg reporicd lhis
week. [is Long Beach, L. I, es-
tablishment wus pasted by the

gale for total damages of $9,000,|

with the loss uninsured. TU-
berg's Flushlng, L. I.. installation
came thru the hlow unscathed.

Damages at Long Beach were
confined lo three buildings, with
all rides remaining in good shape,
he said. A Moon Rockel, costing
$19,000, and @& kiddie device, a

street car ride, will be added at|ing J

Loog Beach in time for next
year's Easler Sunday opening.
third addition will be a Me

>

o

ington, plans for an intensive ad-
vertising campaign were launched
this week at a meeting of tbe
newly-formed Atlantic Eily Co-
operative Promotional Committee.
Represcytatives of eve ase- of
resort life are participating in the
campaign.

At ti: same time the group
started a drive for funds to carry
out the praposed program, No
limit has been set on funds for the
program. which will be launchcd
thru a series of ads to be apotted
in metropolitan publications dur-
anuary and Fcbruary, two
months thal normally produce little
convention biz, Initial sum |
$50,000 was authorized for the ads.

Go-Round to replace the
device of the same type Lhat has
been sold.

Gruberg also said his Flushing
plant was now in week-end oper-
ation,

Report Reorganization
For Fayetteville Spot

FAYETTEVILLE, N. C,, Dec. 23.
—Grady Howard, cammander of
American Legion Post 23C, Spring
Lake, N. C, and Layton McGugan,
commander of the local Legion
Post No. 3, announced complete
reorganizaticn of American Legion
Playland here on ¥Fort Bragg
Bo.levard. outside the main en-
trance of Fort Bragg. Spot 15 now |

A. C. Public
Storm Loss

Hits 50-75G

ATLANTIC CITY, Dec. 23.—Re-
sort en;infer George R. Swinton
estimated this week that the dam-
age to public properly hcre from
the Novcmber 25 storm will be
over $50.000. Swinton sald the
main reason for the comparatively
light loss was the bulkheading and
other proteclive measures accom-

lished with luxury tax funds on
geach and Boardwalk.

Swinton sald he was unable %o

e the to private

under a full-ime resid man-
ager who replaces T. L. (Ted)
Detrick

Scrved by 15-minute bus service,
the spot plans a miniature golf
course aud other attractious to
augment its driving range, rides,
concessions, 24-hour cafe, night
club, skating rink and bingo.

Minlaiure Golf Courses

t interest.
drainage probicms. Ball Counter for
hole. Relersnce and pha gladly

)
Turnished
COooOK

HOLMES
Reom £300, 309 State 11, Mew Lenden, Conn,

4 | Brienza,

|along Mala Avcnue as well

pro:er(y caused by the storm. He
said, howcver, that damage was
greally reduced by bulkheading
as
along the street ends.

Heart Attack Takes

A. Brienza, Clown

NEW YORK, Dec. 23.—Angelo
43, midget clown, who
worked 28 years at Steeplechase
Park here, dicd Monday (18) of a
heart atlack at the home of his
brother in Brooklyn.

AND YOU wWild SEf WHY
LEADING OPZRATORS
CHOOSE THE TAAIN TMAT
1S INGINJIRID TO 8I1G
TRAIN PEAFICTION,

B |

“THE BOZO™

Cost $88.000 To Build

“FUNNIES FRONT

*

P)lmes, MNAIUE AN 1

® FOR SALE_®

| Cout 914,408

ONLY ONES OF THEIE WIND RVER BUILY
Tep Morey Grosery Whersves Oparsred

9C Foet
Erent

WRITE FOR OUR
1951 CATALOG

INDIANA

“TRE RAPIDS"

20 ¢+ - 80 Pt of Mevw.
* g ing Scanery

Abeve Divicea Lorated #* Venite, Cal.,
Prem Ocegn View Perk_Resionshly Priced

Whers They Ware

Sapesassses
“MAGIC CARPET™
COmPLETE—Cont 120,000 Mew

L7 CAR RmiD§ _PRAFECY SMAPE

“LAUGA % DARK®

CELORON PARK /

18 5. WAGONS HOLT ,ia%, TRACTOR
20 Ft, Bou SomiRuober Tires— N EXCALLEANT SHAre
FINEIT SVER BUILY CAPACIYY

This_Eavipment Loested at Joms tewn, Hew
FOR PURINER INFORMATION AND PRICE, WRITE

JAMEETOWN. N. ¥

{saries Since there is no problemn

PR} BEFORE YOU BUY [Missrmmll

Kelmans Sets
Cut Ducat Plan
For Indian Point

|
|

PEEKSKILL, N. Y. Dec, 23—
Under preseni plans, Ed Kelmans,
operator of Indian Point here, i3
bullding a discount ticket deal for
next season that can be tied in
with his heavy picaic and boat
outing tradc. Kelmans also had
counted on constructing a platform |
and bleach set-up to |
date free acts and patrons, but the
war situation has given the scheme
the knife.

He reporied that da opera-
tionas next season probably would
start May 19. Kelmans is not yet
certain of staging any prevue|
week-ends next year, |

ACBCde
May Run Year

ATLANTIC CITY. Dec. 23.—
Plans ngw being considered call for |
this resort’s Centennizl Celebration |
in 1953 to run thru the eatire year
rather than the normal summer
season. The extent of the decora-
tive scheme proposed would make
it desirsble to take advantage of
every opportunity to attract visi-
tors here in winter as well as
summer, according to the propo-
nents of the year-round celebra-
tion, which would be tled in with
the electrical Industry's diamend
Jubllee.

They point out that b en Jan-~

A. C. Luxury

Tax Earnings
Continue Rise

ATLANTIC CITY, Dec. 23.—For
the second rensecutive month,
luxury tax collections here showed
a marked Increase in the face of
growing complaints that resort
business has been declinlng. The
jump was disclosed by Allen B.
Weisanthal, luxury tax administra-
tor, who said that October collec-
tions jumped $18,177 over the saine
month in 1849,

QOctober, this year, produced rev-
enue of $101,495, compared to $85,-
318 for the same month last year,
September, this year, also produced
an Increase, Weisenthal said, with
the total about $21,000 higher than
the same month in 1949,

Luxury tax collections for the
first 10 months of this year mre
$1,302,981. For the 1949 period
colleclions wcre $1316618, or
$13,638 higher. This is a decline of
about 1 per cent and far under the
forecast made by resort interests.

Rosenthals
Order New
Massive Sign

NEW YORK, Dec. 23.—WIith al-
most all damage from the recent
storm in arcR repalred at
Palisades (N J.? Park, co-qwner

,’ New Units Set
By Ramagosa
;Ai Wildwood

WILDWQOOD. N. J., Dec. 23. —
S. B. Ramagosa. local Boardwalk
Bmusement center operator, will
enlarge his North Wildwood loca-
tion next season lo inciude a Rol-
ler Coaster for the kiddie trade.
In addition to the Casinc Arcade
here, Ramugosa has been develop-
Ing a counterpart ln neighboring
Norih Wildwood on ‘a Boardwalk
block adjoining his Sportland Cen-
|ter. The North Wildwood Center
{includes a full array of kid rides
| and games,
| At the Casino Arcade, the major
| Improvement for the coming sea-
| son will be the enlargement of the
| Howard Johnson restaurant at the
entrance of the center., A Skee-
Ball location will be moved inside
the srcade to give the resiaurant
a seating capacity of 245 The
Skee-Ball will nccu?y 2 sile whirh
has housed a miniature railway
display the last two years.

Waldameer Roof
Falls; Holiday

Dances Canceled

ERIE, Pa, Dec. 23.—-Damage to
Eiﬂbow Gardens ballrmeem ot

Irving Rosentha ed that
an order had been placed with the
Artkraft Strauss Sign Corporation
here for a stationary eleetric sign
30 feel high and 345 feet long.
The sign will bear thc legend
""Puindes Amusement Park," and

uary 1 and Decoration Day there
are several normal holiday periods.
from which far greater returns
could be obtalned by special cele-
brations. Seattered among these
arc a number of resort annmiver-

in drawing people here during the
summcr, It g felt thal spreading
Lhe Centennial over the entire vear
would garner businest nol other-
wise obtainable.

No definite program along these
lines has yet been offered, but
Frank Buticr, official resort hig-
torlan, has strung together a series
of 87 dates which might be cele-
bra e course of the year

For Garden Pier

ATLANTIC CITY, Dee. 23—
Definjte delay in the completion
of Garden Pler as a public park
and recreational center was seen
by Director of Public Warks Casey
In the recent Nationa! Production
Authority’'s amusement construc-
tion ban.

Casey sald the edict was not ex-~
pected to atfect the presentl con-
tract which calls for reconstruc-
ifon of the pier substructure and
decking., altho the ban would
apply to any future contracts on
the pier. The resort has plans
for rebuilding the structure as a
public récreation center, aquarium,
fishing pier and public park over
& period of three years, letting|
contracts for each phase of the
work.

|
}

Reprinting Set - ;
For NIRA Book '

CHICAGO, Dec. 2).—Reprinting
of the National Industrial Recrea=|
tion A iation’s picnie 1
starts early next month, said Paul |
H. Huedepohl, secretary, National|
Assaciation of Amusement Parks, |
Pools and Beaches (NAAPPB).

Park men at the recent NAAPPB|
convention here ordered 3,500
coples of the book, which i used
in conancchion with picnic promo-
tion. Huedepohi said the repnat
aorder would be given altho orders
still fall short of the 5000-copy

High Quality’

KIDDIE RIDES

ROTO WHIP—SPEED BOATS— PONY CARTS
CALLOPING HORSE CARROQUSEL
ilivstrated Clrevliars free

W. F. MANGELS C0.,Coney Island 24,N. Y.

m He said addition orders)
would be accepted. |

Philly Gets Alpaca

PHILADELPHIA Dec. 30.—An
alpaca has been added to the zoo-
Ingical soclety collection here. It]
in the first one at the local ro0
since 1902 and s arrival gives

the =pot a camel family complete,

hal d it would be the
biggest in existence. The new
behemoth will be a repiacement
for the s:gn bowled over during
the storm.

With ferry service between
1251h Street in upper Manhattan
and Edgewater, N. J., docking
point adjacent to the park, beinyg
discontinued, Rosenthal said the
slack will be taken up by park-
operated excursion boats plying
between New York and New Jere
sey, direct bus trips from 168th
Street in Manhattan to the park
and faster bus scrvice from mid-
town Manhattan to the park as a
result of the opening this week of

w was estimated at $12.-
000 when the dancery's roof caved
lin during the recent snowstorms

ere.

Manager Stephen Jsniga said that
|the four Christmas and New Year
dances have been canceled. No
|plans for immediate repairs have
| been madc. he said. Ballroom was
buill in 1828 after an earlier struc-
| ture was bummed

|
Rocks’ Spot Adds

New Funhouse Unit

NEW YORK, Dee. 23 -Scenic
elevator, an addition to Rock-
aways' Playland's Funhouse, Davy
Jones Locker, will be resdy for
the park's apening in Mnreh next
year. Edward J. Hayden, the spot‘s
arl director, designed the addition.

The elevator will give patrons a

a new 42d Street terminal. The 300-foot trip and be fitted with
new ferry system would cmploy | Portholes thru which they may
three boats which would load at ¥iew a pefpetually moaving under-
both 125th snd 42d strects in Man. | 5¢2 panorama before entering the

hattan and dock at Edgcwater. The
downtown boat would make a trip
every half-bhour, while the up-
town wvessel would leave every
eight minutes.

A.C. B'dwalk Pic
Seen by 2,000,000

ATLANTIC CITY. Dec. 23.—On
the Boardwalk, (ilm publiclzing
this resort, rang up over 2,000,000
pald admissions, according to =
report made recently by Albert
H. Skean, executive mauager of
the Atlantic City Convention
Bureau, at s meeting of the group's
directors. He said the eolor tilm,
financed by the bureau, was
shown in 1,600 theaters in Eastern

| States over & four-month period

ending early in October.
attendance was 2,004,484.

Preparations sre under way, he
added, to dub new sound for the
flicker and make it available for
showing by school, business and
clvic groups.

Total

Force Re-Elected
Pilot ot Shaunovon

SHAUNAVON, Sask., Dec. 23
Douglas Force was re-elected
president of Shaunavon Agricul-
tura] Society here. Leif Rostad and
Jim Murdoch are vice-presidents,
with Alan Sanburn as secretary.
A small profit was reporied on the
year's activities.

Consideration will be given to a
complete revision of the prize list
and eftorts will be made to interest
younger people in exhibillng
swine and calves next year.

except for a vieuna. The alpaca
cainc from the Brookftield, I,
Zoo. A kangaroo was includ

d | under the mana

locker proper.

Rocks’ Spot Sets
Revamped Eatery

| NEW YORK, Dee. 23.-Slated
for finishing by next May at
Rockaways' Playland here is a
pestaurant-bar compination, te be
tabbed Circus Cocktail Lounge,

President A, Joseph Geist san-
nounced recently.
Recert National  Production

Authority ban on amusement cone

{struction will not apply to the
| Playland project, since the task
will be one of revamping an
jexisting structure rather than
Building a new one. The lounge
will feature a circus motif thru-
out. both in decor and In the
names of dishes appearing on the
menu.,

Geist said that » permanent
boat ride is plannéd for the park,
to be titled Motor Torpedo Boat.
Also sct is the aequisition of an
Allan Herschell Sky Fighter, Park
management has sold four 36-
inch searchlights and two genera-
tors, retaining eight 24-1nch Lights,

Edgewdter Plans

|To Add Elephant

DETROIT, Dec. 23-—Plans to
offcr a live ciephant ride next
season are being made by man-
agement of Edgewater Park here.
A similar set-up was popular
before the war but has been
omitled n rocent years.

As formerly operated, it was
intended primartly for youngsters,
fiving them a ridc in seats on
cither mde of the eiephant’s back,
but adults also were carried. Idea
has been under consideration as
part of an expamsion program
which toolc

in the samc shipment

over last year,
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31 la. Annuals
Rack Up Profits
On "50 Season

DFES MOINES. Dec. 23. — Altho
lowa's 84 county and district Xairsl
showcd an Increase in both ntten-
drnce and receipts during the 1950
season, only 31 wound up with a|
profit, compared with 40 a year|
ago. This was revealed by Lloyd
B. Cunningham, secretary of the
State Fair Board, at the recent an«
nunl Stnte Agricultural Convene
tion here,

Tota] attendance at all 1950 fairs
was 1,759.812. Receipls oggregated
$2.523,187 this year, compared with
$2338.973, while total disburse-
ments for ‘50 climbed to $2,302,153
against $2,136.274 In 49,

The 31 fatrs that showed a profit
earped a total $147,738, while the
63 fairs ending in the red dropped
305419,

Income from outside gate and
grandstand admissions was roughly
halanced. Front gates took In $488 -
339, while grandstand receipts were
$418.506.

Indebtcdness climbed from
£352.435 to $467,100, but at the
same time, the value of buildings
and grounds went up from $4.956.~
433 to $5.511,033. Total balance on
hand for all fairs was $235,454 at
the end of the season.

Night grandstand crowds agaln
exceeded matinee erowds with
3R1,924 attending the afier-dark
attractions and 287,781 viewing the
day shows,

=] Meetings of Fair Assns.

| Charles W. Swoyer, 522 Court St.,
| Reading, secretary.

North Dakota Association of
Fairs, Clarence Parker Hotel,
Minot, January 25-27. R. G. Finke.

Indiana Association of County
and District Fairs, Claypool liotel,
Indianapols, January 2-3.

treasurer.

Kentucky Association of Fairs
and Morse Shows, Brown Hotel,
Louisville, January 4-5: L. (Doc)
Cassidy, Louisville, secretary.

Wisconsin Association of Fairs,

roeder Hotel, Milwaukee, Jan-
uary 4-8. Douglas Curran, Black
River Falls, secretary.

Texas Association of Falrs and
Expositions, Baker Hotel, Dallas,
January ¢-6. Maurice E. Turner.
Huntsville, secretary.

Oklahoma Association of Fairs,
Biltmore Hotel, Oklahomz City,
January 7-9. Vera G. McQutlkin
P. O. Box 974, Oklahonia City.

Kansas Fairs Associalion, Hotel
Jayhawk, Topeksa, January 8-10
Everett Erhart, Stafford.

Ohlo Fair Managers' Association,
Desi:ler Wallick Hotel, Columbus,
January 10-11. Mrs. Don A De
trick. Bellefontaine, secretary.

Missouri Association of Fairs
and Agricultural Exhibits, Gov-
ernor Hotel, Jefferson City, Janu-
ary 11«12 Rollo S. Singleton,
Jefferson City. secretary.

Georgia Association of Agricul-
tural Fairs, Piedmont Hotel, At-
tenta, Januesry 12. Mrs. Bernle
Shapiro, Box 32, Atlanta, secrc-
tary.
Michigan Association of Fairs,
Fort Shelby Hotel, Detroit, Janu-
ary 14-18. Harry B. Kclley, Hills-
dale, socretary.

Minnesota State Fair and Min-

nesota Federation of County Fairs,

| 13-17. Georgze W. Gleixner, North
Wil- | 8t. Paul.
liam H. Clark, Franklin, secretary- |

Rocky Mountain Association of
Fairs, Northern Hotel, Billings,
Mont., January 28-30. Clifford D.

| Hotel St. Paul, St. Paul, .lanunr_v‘

South Carotina Assoclation of 3
| Fairs, Jefferson Hotel, Columbia,| Central New York Assoclation
|January 17. Tom Moore Craig, © Agricultural Socleties, lotel
| Spartanburg. secretary. Syracuse, Syracuse, January 28.
| Oregon Fairs Assoctation, Mult- ?e"ell’_g: S. Turner, Horseheads,
inomah liotel. Portland, January Iy, . .
| 18-20. H. G. Smith, secretary, Till- | Arkansas Fair Managers' Asso-
amook ?anon, T;Igr;oncrgteltLglie Rock,
| North Carolina Association of jinuary 30-3i Clyde yrd, 2601
Fairs, Sir Walter Hotel, Raleigh, | 1OWard St. Little Rock.
|.lanua 19. Mrs. Clyde Kendall,|  New York Stale Association of
Greenshoro, seeretary. Agricultural Falr Societies, Ten
Tllinols Association of Agricul- Eyc}c."l‘!enstek Ag;::; l's-::‘:“&is;
lural Fairs. St. Nicholas Hotel, | g haio™ alhany, e v “
| Springfield, January 21-23. CIT (- & ¥, ERECUTIVRIEECS
|G. Hunter, Taylorville, secretary. | 6nmﬂo Assoeiaiton of ‘ Agricu)
| Virginia Association of Fairs, o
[1iotel John Marshall. Richmond. | jarar Socketies, King Bward Hotel.

o Toroato, February 7-8. J. A, Car-
éf:::{:nnﬁ';_g};‘;ﬂm B. Raiston, roll, Parliament Building, Torontoe,

ary.
|  Massachusetts Agricultural ‘sccre e
| Fair's  Association, llotel Nor-
| thampton, Norihampton, Januar .
23-24 A. w. Lombard, 26 Jnson 8t Melville Sets
Arlington, Maxss., secretary . oMo .
Nebraska Association or Fair 1 WO Yirginia Fairs
{ Managers, Hotel Cornhusker, Lin-
coln, January 23-24. H. C. McClel-] NEW YORK, Dec. 23 —Frank
{lan, Arlington, secrctary. | Melville, head of the local book-
Nebraska Board of Agricullure, | ing agency bearing his name, an-
Hotel Cornhusker, Lincoin Janu-|nounced ihis week that he will
{ary 23-23. Edwin Schullz, secre-|furnish talent for the grandstand
| tary. shows at the Roancke, Va., Fair
| Western Canada Association of |20d Halifax County Fair, South
| Exhibitions, Fort Garry Hotel, Boston, Va.
Winnlpeg, January 23-24. Mrs.| Melville said several further
Letta Walsh, Saskatoon, secretary. | bookings were still pending and
Pennsylvania State Association |that he pilanned a read trip for
of County Fairs, Penn Harris|next week to coment some of the
Hotel, Harrisburg, January 24-26. deals.

IOWA COUNTY, DISTRICT FAIRS” FINANCES FOR 1950

Balance
on hand

City or Tewn
Greenfleld
Corning
Po-teltle

Centerville .

aone .
Waverly
Indeprodence
Alfs
Alison
Monson ...,
Ruckwel]  Cily
Ceon Raplas

Cherakce
Farhum

Byriington
Bairit  Lake
E.therwlite
Wesl Union
Hampion
Jeflervon
Grundy Coenter
Gulbrie Cenler
Wo'ster City

E'dorn
Mnsourl Valtey
Mount Pleasant .

oo ..
Humboidt
s Orove
Maguoketa
‘olfax
Falrliold
Moalicello
what Chrer
Alguna .
Danre'isen
Cedar Rapiie
Contral Chty
Calumbus  Juntion

Derby .
Hotk Rapide
Winterset

Eicun .
incisnois

Neceipts Orand Previous Insurince, OC1and fNnlance of
Recelnts other total Expeose indebiedness repeire. Tola] ais- averdraft
of fair than faje receipte of falr nald e bursements Nov. 1, M

» nmm s 3smmod s 1808351 s 133188 * 190000 s 141090 ] R
1.400.00 19.238 81 11,743.23 24040 1.76) 84
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Coover. Shelby, Mont.. secretary. |

Max Lavine
Resigns Post
\t Superior

|
Veteran Secretary
Leaves Wis. Annual
After 19 Years

|  SUPERIOR, Wis., Dec. 23 —Max

H. Lavine ended n 18-year term
as secretary of the Tri-State Fatr
herc when he announced his resig-
| nation at the annual meeting of
|the board. He said he wanted to
devate more time 10 his newspaper
Innd radio interests.

Sccgar Swanson, manag:ng edi-
tor of The Superior Evening Tele-
gram, who scrved as assistant sece
retary the past year. has been
named to succeed Lavine.

The board voted a resolution
accepting Lavine's resignation and
commending him for lus 19 vears
of efficient service. They
voted him an honorary life mem-
bership In the organization.

Financial Report

In his financial report Treasurer
Ford Campbell indicated that the
'50 fair broke cven but that the
association had gone into debt ap-
proximately $8,000 to eamplete the
ground improvement which began
when the county board granted
them $15,000. Attendance and re-
ceipts  were in all divisions
except the grandstand, Campbeli’s
report dlsclosed.

William Kimmes, re-elected fair

resident, reposted that the county

d appropriated an additional
$15,000 -to further improve the
plant. The sum, he said, would

be used to paint and repair all’
buildings.

Elmer Hard was re-elected vices
president, and Campbell was re-
named (reasurer.

ATTENTION!
FAIR SECRETARIES

CONTACY

ERNIE YOUNG
AGENCY
FOR YOUR
1951 GRAND STAND
SHOW

203 M. Wabaih  Chicago. N,

) WANTEQ
" w”llal E. (ilr\"‘on

ENTERTAINMENT & MUSIC SERVICE

I 4k Ave, B0, Minnaapelis 8, Minn

ACTS WANTED

For Our 1951 Fairs
SINOLES, DOUBLES, TROUPES
Mall photes, full descripliona

Williams & Lee
464 Melly Ave. St Pavl. Minn.

ACTS WANTED

Now contracting Standard Acta for aur

1931 F. Prefer Acta_and Tvoupes
dolng two or morm Acia long seasup—
July wtheu et —ahort jumps

J. €. Michaels Atirncdions
Relince Bios. Kansa) City, Mo
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Lawrence Signs
W. Va. State Fair

Truck Org Has Solid Route, With
Three State Annuals Forming Nucleus

RONCEVERTE, W. Va., Dec. 28.{ ptayed here.
~Lawrence Greater Shows added | Other annuals de{‘mlel{ set for
a third State fair to their 1951|Lawrence include Peters«
route this week when they were| burg and Staunton, Va.; Harring-
awarded the midway acl tor lhe’\on Del.; Rocky Mount, Greenw
West Virginia State Dates| ville and Elizabeth City, N. C., and
of the loca! event are Augusl 20.23. | Carlisle, Pa
Tom Sydenstricker represented the|  Kline sald the route was shapin
fair board. up a3 an economical onc in tha
Lawrence org, owned and oper- th‘ lwﬁu‘ jump would not exceed
ated by Sam and Shirley Levy, and | 200 mi Many of the moves
repped by Roberi A, Kline. has a| would be under 100 miles. he said

bt e et ivonas Buy
Crescent Units
For Expansion

dates were set prior to the recent
outdoor meetings at Chicago and
the org's representatives will at-
tend the forthcoming State associ-
ation meetings with a route al.

NEW YORK, Dec. 2. — Morris

and John Vivona returned to their

New Jersey home this week from

Gllmer, Tex.. where they purchascd

considerable equxpmcm for their

ready jelled.
Vivona Bros.’ Shows from

Principal competition for the lo-
cal event was reportedly furnished

B, C.

McHenry., owner-operator of the

Crescent Amusement Company.

by the Marks Shows, which has
occupied the midway here sewveral
times in the past. Last year the
Endy Bros” Shows? a raliroad org,
The Vivonas acquired three trae-

FOR SALE

LONG RANGE SHOOTING GALLERY
MANOILS BUIT

32 1. deep. B H aluminum altoy wally
16 . iront. cavad. 7 gura,

cases ammunition hc , st ion
aliotment, loading machine. 50Q foading |
Tubes. Mounted on Chov. Iruck. new
motas. good Yires, trailer mitch on nuch

2.750.00 for all

light plants, one 30kw. suxiliary
light plml and other nuscellaneous

equi t is en
route to the urss ‘winter quarters

Owner dvsited, must leave next month. {| at Goldsboro, N. C.
s410 5""‘"';:_‘-:"'},:" 232. B¢, 46, Acquisftion of the equipment Is
in }Ine with the Vivonas' previ-
— - ously announced cxpansion plans.
WANTED WANTED | | Org, with Herb Shive handling the

| general agenting, is pulting to-
gether its own falr route for 1951.
The past two years lhe unit has
played fairs under the Sam E. Prell

For JAMES £. STRATES SHOW ]
SIDE SHOW

Onening Orlands, Pis, Fob 19

rn-l- *ov.uy nno Working Acts,
‘;’n ks Tleket sl'“"ﬁ banner,
y % 1 cas mii ||
nnnn' Snd Sword B, Cancaxman Shive said that 8 number of falr
gho,can pod eul webiup snd dezs || dates have been set but no an-

nouncement will be made rm: to
1 the State meetings. As in ast,
| the org will again n confine m still

dating lo the metropolitan New

Jeaes, George ice, contact me al once.
CLAUDE BENTLEY. Mgr.
80X 191, PINS CASTLS, FLA.

D (1]

WANTE WANTEI

CAPT. E H HUGCO, newly
elected president of the Hearr of
Amesnica Showman's Club, Kanses
City, Ma,

NEW “LOCATION"

Cralts Shows'
Equipm't Used
In Warner Pic

HOTLYWOOD, Dee 23 —Cralts’
20 Big Shows. Inc., hcaded by
Orvilte N. Crafts, ended a most

tract for its equipment

For the filming of Stranger on
a Train, a Warner Bros.' produe-
tion !batuﬂn( Ruth Roman, Farley
Granger and Robert Walker, the
shows provided flve major rides
and 18 coneessions on location near
Chatsworth for 10 days. Equipment
alse included 18 light towers and
the org's front.

Personnel “on tocation” included
Frank and Roger Warren. Roy
Shepherd Whitey McClellan, Bob

ones, Joe Norge, W. Lee Brandon
and J. W. Gilman.

The Merry-Go-Round was re-
moved fram location to the studio
for additional footage.

The Crafts 1ront was Included

12 1936 Luess Care. Raconditionsd, snd
ol with new bumpers. Write:

00X 126, OTTAWA, KAMSAS

LIGHT AND POWER PLANTS, DEESEL
ENGINES, GENERATORS. MOTORS

Mechenical Ingineering
’ and ERida Censtruction ‘

EQUIPMENT Ellﬁllmﬂﬁ (0
L

Dispatch, the Ohio State JSournal
and television station WBNS-TV,
the Gooding Amusement Company,
Tuesday {19) opened four rides
|on the State House lawn in the
| heart of this elly's business section
209 woadisnd at the annual Kiddie Karnival as

a major pa? bo! the Columbus

Christmas celebration.
mu‘.?.?"ﬁ'f’,ﬁ'“ s “mmﬂi ‘The rides are a large Merry-Go-
ores avarlabie ot 3l himes M-r nrmﬂ a» | Round. Bulgy-ihe-Whale, Midge-
» pments made with
Tl G e U, 5 A Wrine for Tree | O vacer and T;;":m:';‘:mﬁ;',:i
'"‘1'--" Ave. &_W. sa Migsnwsy ¢! | by Gooding and are being operated
Atlomia, Coorgla Faictas 2626 (‘,,. the first time

DROME RIDERS WANTED lba'f.'s"b?”é‘o?aﬁ?i’?é“’u\‘l"ﬁliiﬁ
Man end Woman. une FY. Worth, Tex . |ahd will tour the different cities

Open
- dam Meaio 6o Triex iidssm, Oiet -: wrwczd by the newspaper from
i-'.".'...'_ ogkie, Sy mes Flesh White and | pime to time as a promotional

SAM CALBWELL stunt. The engine and four cars are
U8 Asher Ave. Lintie mesk, Ark.' named for different comic features

WANT WANT WANT
3 Parades—Festival of States— 300,000

300,000 People Attewdrd Last Yesr—Jsnuary 18.19.20.

Straight sale concessians of il kinde—Pitchmen and Novelty Men,
rormact. Fopearn. 'rento Paps. Floss, Apples. Geab, Grab Bag.
Jewelry, Snow Balh, French Friem or any salable iterms. We hold
exclusive contearts for Parsde Rowte foe 1951 Festival of States
Parade. Contaer

FRED CANTRELL, Comeession Mgr.

Junler Chaniber of Commerce

USED [
SCOOTER CARS ;KR!S KRINGLE KARNIVAL
FOR SALE |

Gooding Rides Carry Kids
Free on State House Lawn

| COLUMBUS, O. Dee. 23. — In| whleh appear in the paper.
co-operation with the Columbus |

In additlon to the rides, the Kid.
|die Karnival offers a Santa Claus
house. where Santa Claus daily re-
celves the youngsters and gives
each visitor a package of candy

Imd novelties. WBNS and WBNS-

TV broadcasl and telecast several
times daily frnm the Kiddie Kar-
nival, while the local papers carry
front-page stories each day to
make it one of the city's strongest
publicized events of the year.

all angles. There is no charge for
any activity, including the rides
snd glft packages. Age limit has
been conflned to kids of 12 years
old and under and more than 5,000
visited the Karnival the first day.

Rides are donated by the Good-
ing Amusement Company and the
Ohio State Journal. Attendants and

employees are volunteered by
Gooding and the stations and
newspapers Diesel power for
lights and rides is furnished by the
local  electriclans' unfon  and
manned constantly by them.
Light Towers

In addition to the four rides,
Gooding has set up several light
towers and two calliopes to lend

affair. The entire State House lawn

| is decorated and lighted to blend

with the theme of the Kiddie Kar-
nival and Santa Claus Land.

| Gov. Frank Lausche of Ohio
served as engincer on the Ohio

500 2d Ave.. N. E. St. Petersburg, Fla, !S;:rF r.:;:uurf:l miniature traln for
i 1] 3
< The G A Com-~
sToCK ncxlrt g & eyt seaciaL saiNte0 S || pany has four units on lacatlon
for sast Tevers. 2 Cosh With Orver Prisss: § [ | this winter: Two in Clevelund, one
£ iang * ¢ 2 ||{in Cotumbus and one in Washing-
TICKETS |[: i3 ||wnC H, O The Cleveland uait
~ which orated on lic Square
e 0 G Gt ) SO0 2 ) :33 “n co-operation with the Chamber
THE TOLEDO TICKET (OMPANY S &5 283 ||of Commerce, reportedly handied
1406 Grie 6t “  sevom D1aee s || more than 38,000 youngsters dus-
Stxe: Sivgle TR, 132 Teleso (Ticket Chyt &, O, 1,008 000 ’l'.“,! ng the l’?" week.
|

Stunt is purely promotional from !

brilliance and background to the '

PENN PREMIER ORG
ADDS 6 NEW RIDES

Serfass Orders Third Ferris Wheel,
Little Dipper, Boats ond Fire Engme

GOLDSBORO, N. C., Dee. 23.—
Lloyd Serfass, owner-operator of
the Penn Premier Shows, this week
announced that he will add six
new rides and other show equip-
ment for the 1951 season.

At the recent ouldeor mectings
in Chicago, Serfass purchased a
third Ferris Wheel from the El
Bridge Company. Orders were
placed with the Allan Herschell

Company for & Little Dipper, a
boat ride and a kiddie buggy ride.
| Also contracled for were a minia-

{ture train and a kiddie fire engine. |
The latter will be used on the|
streets for advertising purposes, as
well as a ride unit, Serfass sald

| Serlan also placed orders with

he Downey Supply Company for
six additional light towers. Ad-|
dition of the new rides will boosf |

the show's total to 20, Serfass sald.‘

Considerable activity is already
under way in the show's winter

Millie Cepak
Installed by
'Dallas Women

DALLAS. Dee. 23. — Millie

| tors and two trailers, two 100 kw. | successful 1850 with a movie con- | Cepak was installed as president

{of the Lone Star Showwomen's

Club of Texas in the Town 3“"] later in the soason.

Los Angeles Club

Countrv Restaurant here Decem
ber 13. Other officers installed
included Ketta Lindsey. first vice-
president; Belte Harrls, second
vice-president; Daisy Parr, third
vice-president: Martha Moss. scc-
retary, and Pearl Vaught, treas-
lurer.

Hattle Longchart emsacd. with
Chaplain Evelyn Itarrell conduct- |

ing the opening prayer. Musle was |

furnished by Johnaie Obluck.
Ladies’ Auxiliary representa-
tives from other clubs in the flower

cetemony inctuded Sally Murphy, |

Showmen's League of America;
Madeline Chambers, Heart of |

America Showmen's Club; Vir- | president,

gima MacGillivary, Greater
Tampa Showmens Association;
Lucille Delaport, Pacitie Coast
Showmen's Association; Charlene
Kearns, Miami Showmen’s Club,
and Margaret Sandell, National
Showmen's Association

Marie Obluck, ot Springs
Showmen's Club: Helen Schafer,
Caravans, Inc.; Wanda Byrd, Mis-
sourl Showwomen's Club; Inez
Carroll, Arirona Showmen’s Club:
Minnie Maples. Aransas Pass
Showmen's Club, and Ketta Lind-
sey, representing the luocal women's
organization,

AND

MIAMI SHOWMEN'S ASSOCIATION
236 W. FLAGLER ST., MIAMI,

quarters here. Current major pro-
Ject is the construction of four.new
show fronta.

Serfass sald the expansion was
occasioned by the good results gar-
nered last season and by the flne
oullock for 1951. Altho this year's
spring dates were below expecta-
tions, principaily on account of the
weather, late season dates, inelud-
ing all fafry, were very good.

Serfass will personally super-
vise winler quarters activitles, tak-
{ing time off to attend the Eastern
| falr meetings which ‘start next
| month.

20th Century

'Names Wrigley
Press Agent

OTTAWA, Kan,, Dec. 23.—1n an
effort to imcrease publicity and
promotion duning the 1951 season,
20th Century Shows have added

|Jess Wrigley, as publicity man,

Al Martin and E. D. McCrary. co-
owners. announced at org’s win-
ter quarters here.

Org plans to go out with 18 rides
next year, Martin said, and the
back end will be rebuilt to include
flve shows, with more planned

Honors Presidents

LOS ANGELES, Dec. 23. — A
large turnout of members of the
[Regular Associated Troupers
honored their past presidents here
recently. All past presidents of
the organization werc on hand or
were represented.

Nell Robidcau, current prexy,
presided. Because of the illness
of Lucille King, founder and tirst
Virginia Kline ad-
dressed the group in her stead
and reviewed the club’s history.
She also relaled experiences on
h:!' trip to Chicago and Kansas
City.

Estelle Hanscom, 1939, was ab-
sent but was represented by Mar-
tha Levine, her vice-president;
Babe Miller, 1944; Joe Krug, 1945,
and Lucille Dolman, 1946, re-
viewed the highlighis of their year
in office. Norman {Dutch) Schue
spoke for Jimmy Lynch, 1947, and
the speeches were concluded by
Marie Bafley, 1848, and Clarence
H. Allton, of 1949,

Announcing

MIAMI SHOWMEN'S ASSOCIATION
7TH ANNUAL

BANQUET

BALL

COPA CITY, MIAMI BEACH, FLA.,
WEDNESDAY, JANUARY 3, 1951.
RECEPTION 7 P.M.—DINNER § P.M.

Reservations $10.00 including tox

FLORIDA il
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INSURANCE

DA E. COHEN

173 W, JACKION BLYD.

CHICAGD, ILLINOIS

FLUORESCENT
FIXTURES i

For l:n'mhnl Instellations
8
&

oncessiensires

VLUORISCENTS
FOR EVERY PURPOSE

GOOD PROFITS
[ 7o bisTRIBUTORS

BELNORD PRDDUCTS C

OENIGNLA] + MANUTACTUBERY » DY
§

R ——

1

|
|

_ CLUB ACTIVITIES

Hot Springs Showmen's
Association

Heart of America

Showmen’s Club
31015 Ceniral Ave., Hot Sprlun}9l3& Brosdway, Kansas City. Mo.

HOT SPRINGS, Dec. 23.—The|! KANSAS CITY, Mo, Dec. 23.—
association conducted memorial | There was a large turmout al the
services Monday (17) at its head- | regular meeting. L. K. Carter,
Quarters here for seven members|president, was in the chair with
who died during the past year. | Al C. Wilson, secretary, and George
Those who were honored were| Carpenter.

George P. Stetler, Sellg C. Jack-| Dave Lachman, well-knawn car-
son, William T, (Trusty)} Mc-|nival operator of several years ago,
Culley, Phil Little. Denny Pugh, | was buried Showmen’s Rest
Gilbert Walters and Herbert Jo-  here December 14. He died iIn
seph Howe. The address was de- | Lake Charles, La. His body was
livered by Walter M. Ebel, radio | accompanied here by Cliff Lyle.

commentator and chaplain of the | Clubrooms are being decorated
Elks' . Lodge. {and open house will prevafl thru-

Noble C. Fairly, president, pre-|out the holidays. Annual memor-
sided and invocation was given by | ia] services afe skedded in the
William Durant, chaplialn. Dora | clubreoms al 2 p.m., December 31,
Jane Ledgerwood, director of the| The banquet and ball will be held
local high school musie depart-|New Year's Eve in the Georgian
ment, sang, and her accompanist| Roam of the Hotel Continental
was Katherine Freeman. Lon| Where Milo Finley’s ork will pro-
Chassy, direcior of the Arlingion | vide the music.

Hotel concert orchestra, played a Art Bralnerd will again super-
violin solo, which was followed by | vise decoration of graves this year.
a vocal number by Leo D'Allen-{ J. W. (Patty) Conklin was made
sandro, soloist with the ork. Wil-|a life member of the organizati
liam Fearnley, planist, was the ac- | and Charles Fisher was elecled a
companist. The Ladies’ Auxiliary | membet,

also participated with Mrs. Yerle| Officer’s installation is set for

ErrTy

It’s the Original!
EVANS’
JUMBO
DICE WHEEL

THE FINEST EVIR MADI

Hare’s CRUCE Lutk in 5 mast POy

Gependably performance. 837
2" diameters tar prampt delivery ot
reasenania prices. Write NOW fer
cotaley.

H. C. EVANS & (0.

1556 W. CARROLL AVE., CHICAGO 7, WL |

FOR SALE
0 Eloctric Diggers. 1op and #rame.
fect congition. Con ba worked with
witheu! Siets. in.

1528 Cab-Over Fa
Body.

Tevek, 17400t Von

16 Tap snd Frame. 18x11 Yom and
9

Feamn  24-9t, Ceuntry 1
Complete. | ame. Blue Con
ke new. all Gema, Sk

. @esket B, o
Sackarsune, tame Siock. efc. H20.00

Vrket aib.

ured 1 sesson. Eauieped
Hosd Mashvilly Floss Ma
1 Bcnols (ce Machines, Candy
KuMie and T of Bupe
3490 00 compiete Write:

W. F. CULVER

08 N Water St Corpws Chrivi, Tex
1Phone: 2-0847)

hine,
Appie
alies.

Gold: pri speaking on
behal! of the group, Charles
Weaver and Richard M. Rvan were
In charge of arrangements.

National Showmen'’s
Association
1564 Broadway. New York

NEW YORK, Dec. 23.—Shut in
cammittee has sent fine gifts to
our shut-ins for the holidays.

addition to remembering them
thruout the year. Willlam (Bibs)
Malang has been admitted to

Kingsbridge Veterans” Hospital
Bronx, New York, and would like
to hear from friends, as he expeets

I ‘America’s Finest Show Canvar’

TEMTS—SIDESHOW BANNERS
USED—IN STOCK |

00" Round Top, 3-40" Mid-
digs. 50° Roumd Top. 2-30° |
Middles. 40’x100" Square
Hip Ende. all 10" Wall,

20'530° Hip Root. 8° Wall
Berale Mendebson---Charles Driver

3 &
O.Henry ek,

sa7 N CLARE 10

Write ter

Catalog.
Cardinal Mlq. Co
430 Keap $1reet reaktyn,
WVerereen 754V

YIVONA BROS." Combined Shows
S M B Shive,.Represcntative

NOW BOOKING FOR 1951
*

v.

Can ploace High Class Midway Artractions
{ and wetul Show Peoplo—all departments.

10375, 21sl- 5., trvington 11, H. ).

Phone: fviey 0112

FOR SALE
One Seven Car TULa Whir), one Oet
Ride. 85 KVA Internationsi D
cotar
plealy f rul [
Fun House, one K1 #3 Fervie Whee! with
metal_canst
. T i
wored in

VITO

Ploase tome home; wgent. No word,
only 3cicgram Decemnber 2. Wortied to
death. Wil report you mising Decem
ter 30 1 not home  Love.

LU

HUBERT'S MUSEUM

228 W, 42nd S,  New York, N. Y.
Open oll yeor rewnd

Wane Presks snd Wevelty Acts, Stels
walory and oll particviers bm Firsl ferior,

a long stay,

Curley Lane is now on night
duty &t Frank (Shrimpie) Rappa-
port's luncheonette in the club-
rooms. Word has been receiv
that Harry Mirsky is not well. He
;as had many visits to hospitals
and his recovery is slow, An ap-
nlication for membership has been
<ubmitted by Sam Osulky, spone
ored by Sam S. Levy. Louis Ross-
‘tandler pens his regards to all
nembers from California, where
1e will spend the winter,

Letters also have been received
‘rom Harry Prince, George J. Rus-
sell. Thomas F. Keefe, Italo Fan-
tina, George H. Harms, Frank
Abrams, Meyer Rappaport, Sam
Applebaum and Lou Dufour.
Among recent visitors were Ben
5. Allen, Mickey Percell, Harry
Schwartz, James Quinn, Max -Tu-
bis, William Lish, Harry Ficld

Dave Lachman
Passes in La.

LAKE CHARLES, La.. Dec. 23.
—David Lachman, 78, widely
knawn in outdoor showbiz and
veteran earnival executive, died
here Sunday (10). At one lime
Lachman was a partnet in the op-
eration of the Lachman & Loos
Shows with George W. Loos. In

Fndagw, December 29, in the rooms,
and the Auxiliary’s tacky party
will be held the following evening.

Chi Show Folks
Host 200 Kids
At Yule Party

Folks of America played host to
over 200 corphans at their annual
| children's party here Hotel
Sherman, Sundsy afternocn (17)
| In addition to refreshments, toys
and s stocking for cach voungster,
[entertainment Included a kiddie
|show, with a 14-piece Chinese
{ kid band; Arizana Jack. whips and
{ropes, and the Musical Hooligans,
clowns.

In a reversal of procedure, San-
ta Claus, in the person of J. F
| Kidwell, received a present from
9-year old Sharom Pascale. who
gave him a large card of thanks
for his years of se¥vice. Walter
L. Driver, elub treasurer, was als
honored as the oldest member pres-
| ent,
| Charles Zemater headed the
| party committee, which Included
[ Mr. and Mss, Isaac Chapple, Helen
Young. Tom Coulthard. Pega:
Richards, and Jack Kaplan, emsee

Royal Crown Inks
Largo, Fla., Fair

LARGQ. Fla., Dec. 23. — Roya!
Crown Shows this week were
awarded the contracl for the 1951
Pinellas County Fair here. The
evenl, to run eight days, will open
January 23. Signing by Royal
Crown glvey that org two early
Flarida fairs, the other being Win-
ter Haven,

CHICAGO, De¢. 23.—=The Show |§

HOT SPRINGS SHOWMEN'S
ASSOCIATION
WE ARE MOVING

The new club rooms huave been secured on the
Mezzanine Floor in the De Soto Hotel, located
one block from the Arliugton Uotel.

They are now heing remodeled and we will MOVE

January 2, 1951. If vou have nol received vour

1951 card please senid your dues in ns soon as

possible.

Our Second Rirthday Party nnd House Warming.
Saturday Night, January 13.

HOT SPRINGS SHOWMEN'S ASSOCIATION
De Soto Notely Hot Springs, Arkansan

HAPPY 1951 TO ALL— "KEEI' ROLLIN' WITH NOLAN®

LARRY NOLAN SHOWS

WANT

HELP [oreman and Second Men on all Rides; must drive. Binge Counter Man
Night Watchman who will heep ot clean. % lan for trensormers,

fsiany, Mechanic with owm loois: Neep fleet of Fords and Cheve roliing.

EXTRA—Wanl fast Special Agenl who can end witl get up paper, handle mervhant

Banners with Sucwnt matines Uenp  Full cooperalion from office. Must have car

o penel truck. Jack Viviem, contact me

> ‘4 Wil furnish tesl banner lUns and five stages for man who éan frame

SHOWS FU L2 put womething in it Book any Rood Grin:

No Gisl, na Hell snd Half,
X cus

d Delly street parave and alently
wooks' work

watrumcnlation. 3
'ON! S N§ Owcaing tor o fem Hamky Fanks—book
Co! CESSIOI\S Feond. Stnnz. SBive Rack. Long or Short Renke. Age
sad Weight, one Stock Bail Ganw. Wrke what jou have. £
RIDES 0visc 1o enlargine and sirang fair route, will book or tense ewe ar
Muer Wides; refer Tt fpitfire oc Hocko-Plans. Must wew
weason.

no Sex
e 16 non-union Band.
front gate roncert. Quate price and

Pon or Nab Fish
twe
lor
Show opens in Arizank Salurday, March Ird  Winter quariers open Fab
0ok L6 bulld, paint and park Lrailers. Al wrile BOX 2015, DENVER 1, £O!
P.3.: No tumps, pleass. We hoki ceniracts Lor 0fe Of Colgrade’s Besl July 4th wots

and the cieam of (he Comaty Weirs; aiso lale fail Palrs vod Fiestar ln
Ly s ¥ re; Risg e end Fiestar New

18th  Amele
eoLo.

WANT FOR C(HARLOTTE (OUNTY ZND ANWUAL FAIR, PUNTA GORDA, AA, WEEN
(OMMEN(ING MONDAY, JAN. 15, THRU 20; FOLLOWED BY LAKE WALES AMERMAN
LEGION FAIR, IM THE HEART OF TOWN, JAN. 22-27; WITH FOUR MORE WEEKS Of
FAIRS AMD (ELEBRATIONS 10 FOLLOW.

RIDES—Can use Roll-o-Plane. T, Poay Coris. mmail Train, Live Ponjes.
SHOWS—Funhouse. Motordrome. Side Show and Sncke Show or amy worthe

while Show wilh recl sitraciions ¥ you have owa outlit and tronsportation,
Coa use Chocolate Dip. French Friea, Tewslry. Photos. Hot & Caps. Long Range,

1938 he was general repr ative
of the Park Amusement Company
of Louiglana and in 1937 was busi-
ness manager of the late Mel

AMERICA'S

Sevcral Independent Shows with
Can plaee Legitimnre Comneessions.

idress James E.

—WANT—
For CENTRAL FLORIDA EXPOSITION

ORLANDO, FLA., FEBRUARY 19 TO FEBRUARY 24

Can plece Mankey Show for Orlanda and b
place South Amerieau Shuw or Native Hawaiion Show for Orlando ||
snd 1951 Sesson. Have compleie Ouifiis and W

Ad Strntes or Dick ©O°

Winterquariers, Orlando, Fla,

Vaught's State Fair Shows.
Funeral services were held in
Kansas City, Mo., Wednesday (13).

STRATES SHOWS

BEST ' MIDWA VY™

eat Frame-Ups that don®t conflict.

nee of season. Can

TARPON SP

RIDE HELP WANTED

Opening Largo, Fla.,, January 23

Cxn place Wheel Men fee Wheel. TUL Ociopur and Brocter Help.
Second Men: must be evenl truch drivers and sabes.
Men for shom frunla Wisler quarters open now. Reply st once to

E. L. YOUNG. Mgr.

| ROYAL CROWN SHOWS

Foremen amd

RINGS, FLA.

Khichen Gadgets. Bowl.o Ball or emy Howky Pomiks that will poss imepaction.
Hava tor sale o set of twelve lron Claw Diggers. complels with two-wheel
nailer and tarpaulin, priced 10 sell. All wires and moail 1o

J. #. BOLY
c/o Palamar Trailer Park. Orlando, Fla.. unii} Jau. 10; then Pumia Gorda, a.
P.S.: Russell Green. Mario Zacchinl Gilpin. Mike cnd Whitey Sulion, contact
al cace.

WANTED TO PURCHASE. ..

useo BUBBLE BOUNCE

IN ANSWERING—STATE LOWEST PAICE AND CONDITION OF RIDE
REPLY | BOX 415. THE SILLBOARD. 188 W, RANDOLPH ST, CNICACO, IRL.

DRAGO AMUSEMENTS

Eeorything open exceps Binga,
for sesson for @ mnall per

na s, charers or gypeiss This show haa rou i

sircady hoaked. To the FalF Secrelsries: |l you weni clcon and reilabls Show, write
or cell Kokomo, Indians. or wee Me At tn¢ IndWnanclis meeting Bud Bischmen,
conl

me st omce.
PAUL DRAGO, 1771 B MARNLAND. KDKOMO, IND. PHONe dvo7.

€an alse plecs Canvesmen and ||

Used fvarywhaor tos Over 35 Veans

ROLL TICKETS

PRINTED TO YOUR ORDER
Keystone Tickel Co. s n

Sond Caabh With Order. Stock Tickets. $21.50 per 100.000.

100,000

§29.00

10.000 ...3 2.50
10000 ... W75
$0.000 ... 1835
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“Ew (UTE m FOR SALE—SECOND- No. 1910
= oy HAND SHOW PROPERTY MEN'S (MIT.

Bome—Covd
We ire fiest 1o have thin number.
DOIEN, $3.00; SAMPLE, $100
(ASE LOTS OF 40 DOZEW, $7.10 Dol

s TeM BoTen
3090 CLEVER WALKMG SEAR
WITH FISH (NEW) LARGE. .sl.ﬂ

. 3bd7
LARGE CLEVER WALKMMG BEAR
$7.20 ce
AN Numbary in Stock for Imme-
diote thipping. Firit Ceme—Firs
Served. 25% Oepesit €. 0.D.

WISCONSIN DELUXE (0.

s nnu [ uu-.nto- "
Locwst

FA S OO NN N NN NN A

> JPWELRY = 7 °

HWOT BUY! 1IOT RUY!
BANKRUPT §TOCK, SACRIZICING
FOR CASH

L JEWERLRY,
i v 334

\\\\.\\\\\\

10808 pey
DoReg - wens
1.4 racelet Necklaces, le“l
Pin & Fasring Seis.
100 Pu. Ast. 315.00 lol
200 Pa. At $45.00 Lol
300 Po. Asit. swu Lot
FIHAT COMNE, FIRAS RVED. AUSH
YOUR GRDER AT ONCE:
Sotialaction gusranioed »r meney re
9% Cesowt, Balance C.0.D
Hder, Diseri ting Ca.
? 0 Jarh S0 B8, N Y, City 3

FRETERTURIIRY

START 1951
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and Tested Moncy*Maker
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CLASSIFIED ADVERTISEMENTS

A Market Place for Buyers and Sellers
RATE 12¢ A WORD—MINIMUM %2
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(ATALOG No. 105

Contains complete selection ot
ing lewelry specisily
angrover and the domanriralon

{H1ATT TOUT BUSNIS)
.

All Orders Shipped Some Day Recoived
BIELER-LEVINE

§ No. Weberh Ave. Chirage 2, L.
A1 PHONIS CEstral &-7960

We Sell Wholesalors Oniy

Specials—S ups, 6 wps, T ups
7 COLORS PAPER
PLASTIC BINGO BALLS —MARKERS
SERPENTINES—CONFETT{
STAGE MONEY
$ A J. Wildman & Som
4 139W. 1951 NewYerk 11, N. Y.
Samgles and ymeiadiens upan recuesl

4 .
+reee

W80 *Equirngene

IMMEDIATE DELIVERY!

® Elecrric Flosh Boards
® Electric Bingo Blowers

Wire or write far Catalog

o P[[ (fr s

OUI.Y l
0
77

L7 “
o b,
o $6_
7 4C GIVE AWAY iTEMS ‘s &
LDASH

ror ADuln Adip

o $15.75|

$155,

PRINTING TATTOOING SUPPLIES o indniadang £ o ol
A 1 R G, S35 e nves, peuicxs. " GEM'S HOT IDEAS -MEAN
dred. Tribune Preve. Earl Fark. tod. deia | pS °“ Fdy R T .
X $3x1T LYTTRRAEADS | 130 W. 830 5. Los ‘Anseres 3. Jaldst Cold Cash For \’ou!
1w lines cood, AL15 poripards no €. ¥
phing, EVERYTHING YOU NEED FO
st Do, D s PRI AR L's. %)

TN L diiagy INSasis CTiy 4, RS o WSRO

| ATTRACTIVR PRINTT free.
wbie prices. 1.900 "o *E- I“:lo" iy .

1,000 Letterhesds. v,

third Ave t

PISTOL

- Hys
o ConT FoLDERs B g
wrile free sam .
renn mnmnoum'; J Voo and, m:s:, WANTED TO BUY
olden, Pa 813
RUBBER STAMPE. 3 OR 4 LINES. $1
postpaid; ' Stamp - Pads,

30¢; 1080 Busi
ees Carda, BLTE. Sealiwood Friatery. Tih | STAKE
| Vine, Cineinnati, ©. e

WINDOW CARDS. PROGRAMS, ur.n.u.m, {
Ihele-Offeet Ftinns.* Cato ‘Show Pilal | USED “PHONOGRAPI RECO!

ing Co., Cato, Jae riod.

| ltll' A

wh M. N Y. C

truck. Sfoul. 1701 N, Mem. Kl Fase. Taz.

SCENERY & BANNERS WANTED COTTON. cuwv?n ES,

Poppers. lce Ehavers Whal have

| Corn
you for aaia® James Romiier,
mlnAN tAlNr\.u. - CIACUS IA\‘{IKS
" not the cheapest; 2o diusppoini- | WILL BUY
mants. Migman $iodies. 1236 5. Nalsted St Railop!
Chicage CA-83344 19 Weicott 9t Harierd.

HELP WANTED—ADVYERTISEMENTS

RATE—12¢c a Word Minimum $2

Remirtance in hull must sccompany all eds for publication in this colamn,
HNo chargg sccounts,

Farms Close Thursday for the Following Week's Issue

Al . O

muum_uu £ AND ITHAIE LORG GX’IL MUSICIANS — ALL lVlTnI}lE\ﬁ
n in ¢ dablished [T ta .mmona Orzanist, Voesliste. Ha
#hole. Xeelloa 102 Gold. Iﬂl.nn - and Qturl:lla

noot!u—ol.n AEDPATH HOANER CHA'
anaus orfenization offers profitable
'nunm l.termmnl "ﬂl wark with Tea 'l.
of eivic grow aliet eities: advance
31088150 “meenly, with wembmoninly - bor
nusss oeed car. Writa Directar. M1s Broad: | MUSKCIA g T ALL INBTR
way, Kanass City. replace .m. % torvitoey
CAN USE MALE AND FUALE AEMAL o] -
for 1981 ‘A-ﬂn ceon wupply rige
!rll!mml and romte, Eend late
E‘ .rl‘l Prodections, Box %3,
Vlnlmlh .

m!ul!ﬂ‘l. TV WRITER FOR LA'O‘ VD'.‘LI.]!T TO ACCOII'PA’-Y HAMMOND
= Ing requests,

Midwest Agency. Prefer
AS-Wrier Wi oy et
STvIRe WS, &0 Piltooaro,

us e
f"‘"“ “Tavern. 810 sycmu $t.. Waterloo,

romm nn‘ 4 Plies WRd pact
commonfion R

. r-m Conun. my w-u-l odd and Cf }'-l&u.
Eugens sa,ur. Bilibcura Ottes. Clacio. | ane 1011y wowd Gen. e
nati, 0. 2

Lysa Haven, Fla.

AT LIBERTY—ADVERTISEMENTS

Sca Word, Minimum $1

Remittance in full must accompany all ads for publication in this columa,
No charge accounts,

Forma Close Thursday for the Following Week's Issue

“;?I,‘i}}'m*%” gALU\"'T VOCALS— Cotelog? #l mot, wi
MISCELLANEOUS dwcnd:ble.. d‘:ll!‘ ltru?lon " prel '; ’I‘;f: Srate nature :! 'vlv' busi-
- g (mbsmnab ?
NTUATION WANTED AS FARTNER To Tl . Eincionail. 0. ’:i SR

L) -Mh:'t“ﬂ» TENOR, CLARINET, BARITONE, NOVEL

DRIVER SUTTAULE YOR IROX |
stakes sither on irsiber or (o fasten om |

UMENTS POR
Band, no rhar-

Py ]
ANTED-TIDDLER THAT DOLS RYBE
In ieto

LIGHTER

MECHANICAL TOYS
IN AMERICA
Lee. Welling Besey . §
Bagging Poodle Dog
Lge. Waikiag Elephante
Sumping Fus Dog
Nchy Dog ]
Songing Conary .
Dancing Couple
smmatiote Delirery On Erory Inm Oa Thu Adl
259% Deposit With Ordcr,
Balanca €. 0. D. P Lo

GEM Sales Co. i i

POT OF GOLD
NEW BEACON LEOPARD
DESIGN BLANKET

54x72 Packed 30 to Case

$3.30 eacw m case 1o oF 30
$3.40 Each in Less Than Case Loy
$4.00 tor Sample Postpaid

€

POCKET
LICHTER

Migh ¢hteme
sialen. Fulty
reswemerie,

$720

WISCONSIN DELUXE (0. 1902 N. Third Street, Milwaukee, Wisconsin

“ror Amao
a8 nr lady partner, -n-:

nly. Mu
Box 71, Faducan, Ky. 4874
TRUMPET AND ACOOR!

MUSICIANS ey e cend

d eunnmu.

ACE_ A RN ANGER, COPYIST ~ Basg|Misceprisent llncry
-naym xpl thorely tompelent on nuu. Litue Hul ALk,

La»e hlnn) |-¢uum ou &mz Mal

A»Arunu_—‘_ ou T WiTh SV
phony, dance. r3alo, TAlevisian eXPApIEnce:

I'Iﬁlll on_trembone| drafy exempl. unloo.

(e y I‘l“llﬂ(
n—m’mu Tots Beoaintary Avt” LKW Yark N,,,,u.’-:m '!.“m,,"" b+ g

DION — voL‘u

Brofer Tocation ‘combey wil "t
Gk, How !

Hth

’ PISTOL LIGHTERS, JEWELRY & llll\GS
' SEAND FOR CATALOGUE

' Nk o LABIRS:
‘l lll‘i.'ou:‘.:
EOERTAIL EiNon. " Ty are fost
Bros Tikes heuls Mo amel’
Prices trem 1.0 ¢ HIO Por Dot

B ¢

713 W, 1ith, Austln, Tex. Phone

d
co, e,
1ger;
ﬂulboard, Cinclanatl. 0
CMCIA.I, PIANG_READ ANT 'AII!

Aleo 101 New, Plashy Jewelry [tome
for Fairs, Carnivals -u mru
Stote Your |

PARKS & FAIRS
cut shows: refiable and will fravel.

Lad
r e o e e AL T oo N ascmion

mping: modern
Chrlati, Tex. alwars nlfuble
DRUMI nison,

TR = Shafer, 1041 & Den lndun-pon. o
My ud (!u?r An

“Le., New Orieans. Ll
urrnz'nla:) DRUMMER —

SENSATIONAL CONCORDIANG — MIDATR
THME. Duo: Americay most darine. death.defy.

‘ahy preposition conaa : dance ing 125 (L outdoor umucr llnw!ndul Lamps, Claci, . Alumis d Tlow Toys
W T 2 ';i“""""" ZHnly shilhls | beakiryi garch Tine fove m‘:", e Price || Every Kind ot Cln-wln‘.lunim.lh T S T L A B ey
Ro., Amcville, N. €. dedo -.-;:lg" i Jour, e 'lt. . Bolloans, Hats, Canes. Ball Gome Specish. Binge umnu-.
MALE PIANIST—U] CLUTE. Lou'«;lx ailerion ]

i tne LOUNGE! | ciaaitr, . Cotalog Now Ready—Write for Copy Today
clamatl |

PAMCI(UI‘

oN. CUT
meme umyA ‘Phone, | Ind. ind
o, ampart

Snvesament ... HARRY HAHREN RIKG"( &ty ".«---f"‘ e Ger
Wedding ....... V.43 Osr ve Fostage

\‘“\““‘\\\

Merchandise You Have Been I.oolung For

{ OIGANIS‘I‘—“I'HI RAMMOND TOR CLUB,
hote]l or ceehtall lounge; male tweive

VAUDEVILLE ARTISTS

Te shtsin Praper Livtings Ba Surs snd State b Dotall Your Businers
IMPORTANT: 274 Type of Coods You Are Inrerested In.

ytarw experience: svallable short estes.
aninl, Box 3C.280, !HIbond
cmeuuuu

| ORGANIST—HAMMOND ORGAN. :xn:m
enced radie, hetel, aise play

dance; show ' band

Ay, "lnt Bt, W

frale lmperponalions:
[

3 -»uu singer of
| Sptise Oriente) dancer;
unn(u Sara of yeuerdsy and Toaay. Box |

PAMOUS E  RUSSELL—"EVELVN" FE | B2t ] ‘“

= PREMIUM SUPPLY CORP.

PIANO MAN_AVATLANLE JANUARY 3
| fee smshl commervial unit; oniy bestharn
sifern considered; union; gl detalls. |

VOCALISTS

Mosician, Magnolla Hotal, .
ta. a8

SLIDE TROMBONIST-PRLFER SMALL OR

combc om locallon. fake | ean

orf Teads 3y kevs Ao “Focsis congental tione ..a noveities. Desirs ln--r
3 sadio TV. Salary must de rig

>

| #/0 Biisoard,

TRolnorﬂw——urzn mw:r WITH N Y

and peminames h omAint hieh | INGER WANTS JOB_CHIP CORRAL,
Tange, wiil ravel Pnon- 1182 \ﬁ. Bob Suur leul Restaurant. 18174 Living PX.
Oc¢tlinger. Internationst Falla, Minn. In

MALE VOCALIST -= COOD BARITONE
myle; 25, 4F, aemi-name experience) sl

recording u\.d vhnlbll?l h. nu tC 31‘

CARNIVAL, PITCHMEN, NOVELTY SHOPS

WE MEET THE COMPETITION
. Premi Osas, Batan:, Qslieans. Parasch, Monkeys. Home
N Clocks. Toys. Souvemirs, Stum and many, many sther ems.

WE CARRY A LARGE STOCK FOR IMMEDIATE DELIVERY

ACE CARNIVAL SUPPLIES &zt

Chicsgo, Sllinok
Phene: ENglewoos 4-4412

Puneh Work Demonsiralors

ot AT G P EREE
. omdind o and 4 pol per
{} F— 1 miekel 13-«' steel. Other 7 eiae palnty
2o Dbulnabl' un-pto el 31 e2sh with arder,
= Torma: order. balance C.O.D. F.O.B'
S Cniraso, We sie mass Husion Paigw & 3
3 ored Burlsp Kug Patterss, I—lmld'ry H.u\'\‘
= and ol scrosmnries.
A '“.“'la‘l.’l‘\' co.

CHICAGO 26, ILL

V140 Furwall Ave

REINFORCED
) FOLDING CHAIRS

immediate Delivery
New. durable, roomy snd reasonably price
Made of fowgh. mixed Northeem Mardw
WRITE FOR LOWEST PRICES

$1.00 STARTS YOU IN BUSINESS o NO EXPERIENCE MECESSARY
BLart & year ‘round business. Sleady inconse. America‘s fastest sliing
relisious jewelry. Mulions of prospecis. fell on sight.
FREE Gold or mlve d Cruciits and new 1951 Catalog af Best
* 46 Sellers. Cet mt 10 makg over 160°
SuoDTeay i oa e e uiots or R et ekt SR cnckics
in crymal clear sverissting Plexigias. 16° yoid plated rhaln with miety
Jotk. Nro. Biue, Cold ur Crystal nc)ln'_. Cnmpma wlth w: box.
Retalls for $350° Send $1.08 for aam, ucifiz and Catalog.

STEPHEN PRODUCTS (0., 1947 Becadwiy, Oepl. It ‘n llt 23 Ly

MORRIS MANDELL, INC.

74 Gast 13t SP. (Dopt, B]  Now Verk 3, N. ¥
Phone: ALpenavin $-4917

The American Red Cross Is Your 24-Hour Friend in

Disaster and Misery




40

MERCHANDISE

THE BILLROARD

DECEMBER 30, 1950

Sell DUNHALL WATCHES
For BIGGEST PROFITS

14K Gold Plated
(HRONOGRAPH

wal BAbvemel
- C;n o ln wnm
® Wron:
B
rYiceCuarise
- mllvmu"vul’llcn
8 Goenv thes Sivap

DUNHALL IMPORTS Co.
101 CEDAR St . N.Y{6, N.Y

SPECIAL PRICT

s“w Por

Bross
sors
Sampia Set. 1.0

Smart Finish.
WN wen
wrder, 158

e

PRICISION MADE
ELECTRIC
SHAVER

individualty wrapped
with $12.50 co
tag, including rieve-
tated pigakin

SINGLEHEAD

Foll Line of Walchey Avaifadls
Sample, $1.00 Extre.
25% Oeposit. Balance C. ©. D.
NATIONAL DISTRIBUTING CO.
CALUMET BLDG. MIAMI, FLA.

Jackats and Scorts
FUR (OATS—$19.50 EA.
Sane 100, bel. 11731 € ad

Ay

WITH PLASTHC RAYON TOWELS
Pewsrtul QUK Demenstration

ave, Ink Stalms rinwe vight oul ia pol
L'we over and w

Y lr':‘xlr' Towsla

By mﬂu
depoed,

P-ﬂut nlu

nle uf e u Taw.h
very viwl

e
sunu-nu rlun um

Letter List

your name EA
Lo Uu utﬂn uf flu Dl'ubo.d where It 13 held, Cincinnstt, New Yorx,

htmmupm-mz-awmumumwxm-m}{,‘z; ot .
mulvmlnmnlhlmum-only If you ere having mai) .odn-odlw* Charbes T.

Iniky, Tox
TR MAN SRy MAIL ON HAND AT

ran
Tori. wely ST. LOUIS OFFICE
vl Lin Mo 390 Arcsde Bldg
Torke, W B

Tuns:, Lowrmas Bamay $t. Lowa |, Mo.

Terrhl, Hery

rerell,_ Nobevt

Mn, Waltet P, Ackermen, Mr. & Mr. Leiger. Groece Hynry
Naaks ni 1 3rvop}

m Acvles, S, & Mru, 1 u»u-n rm

‘r\-nu, e & W Sow

Eeot im.' frosh with
teliophans wrapeiey
Price at rat of
Wandard brants  Write
for indarmation on all
I‘l’eul:‘llll Cam— pry AT WHOLES

m—
requine aa0 babble. &y -

American Chawlng Products Corp. AN SAVE

48 am ML Picnant ave., Newers 4, N, 1. WIF]

Heavy Cards, Specials, Cages,
Blowess, Transparent Markers.

Write for bulietin
Amusemenl Industries, Box 7, Dayton 1, 0

OuR MDorro

A SQUARE
DEAL

ra EViRy 0 T
:,:,g‘r,---m i)
24 per 108 or 8] Cur 20 Tx1l beu —IIO

ar ra! free catalong unw KDIHL'I-

318 Gosts Av L Misourl.

Fast Saton, Big Praf.

LADIII' FUI.L 'A’Nlom
Ge DUFO

$6 50 Doz.

NYlON HOSE

INOR SALES CO.
. 0. Bax 33 & Mich.

[]
Phans: TOwnsend §131)

Celeinan.
|

i ? Lhoades, Baas Du-vi, l\rllv
| Uolltns, Charbiite & BOI! Hennomey, Judn

Siakine, (Tester

.\ln Fresk

Chieago Thcmes He. & M Adum Joh 1ovard, Feun
ot 51 Louws To N Isted 1 louuwln‘ week's lasua, maill must reach lh- Toherts, M . Alexanier, um Jachie Levts, Mr. l Nry
York. Chicago or Louis by Wi or Cinci U office by {:m & ;t" HMI' G Thom para, é“'"" Alln Juck A Bubtey
Thursday momln¢ oo I Thompwuo, Geomme
Raward Albl ORI i M
nern, Fimrs " Thompasn, Rouelt . iobert
"Ilmn_’v. {Mu- Marrhand, Mr & Mre 5-4- r s ‘M'kl"J :":i-ib' }J-\a-ma.:xn wm
- ey, Tliigh I nwchy Holime, fonnis 3 Told, Tran I oter, Man & M
MAIL ON HAND AT Uy Tobl & Py Marcos, ot - wes nan Fiie.  Traitel ftedilid 4 sn L Ve (el
[rybery. 10aruthy Magiclr, W A 1 heyw. Mre Mavine "m b tenl
CINCINNATI OFFICE R ‘u...l.n.‘?“ g, ’m-m i't“ - Melta, e & Mo
oweribetin} Trocy
2160 Patterson St toas, 1arey ; R . MrCun, S A Mes
A .
Cincinnnri 22, O. ) uun.-u A & """"h "'{"‘,,: Pete Py W B 'fﬂ*
A Daniels, Loy &
Delbest Martin, Reuny s o o O
Sartin. tyan. Themas ciongs MeFarland,
Fareel Fost Siarin T utane  dehs, Wil o 1'?‘""";:“""';.”" Uk W,
Feee, n-n i:w-‘v;- Miz, Tim & l‘.u.n. - m"..,. :-hn m?rl-lv'mb‘ - :- .sn r.mu » “ e Joha
. i 4 atiain, e . Tk
Vicams, 1oakir, 15 orvelle temin i 0 Fiord Crlarer 3o 3 sieg RN M8 o T it " itarr
1 wen, Lavid 5., 231 I'ln ' 5,. Randers, EBa . Cwtio ary, " Me. & Mro L. #
vwine, Wreaee” vl Tt 4 T il Heuders Ratl it ¥ U th, a e
conse Fistes Ll % W wYCE. » Rarthclomen 11 W
Jotnesm. Muea O “nilti, ame Hasre, Mr. & Ve TN A M E ™k
35 Zuniaa, M Jo Avas Milaon, ow & hea 26 & M Clarence {Curbee] Clarraee poty. T e Abe
Joliecm, i (1 ivise tiodo; ATelt Jintimie Vrgl, Pokert Dell f'an. & M, ,_ - N-v‘\ u.w
Waten) e iy, 1102 Slays, ftow kil Soprneonet, Jumioy 31 Viehie, e 4 Tere e Ve Mm
e e e o ST m Yemer Witron. Fainhdoonty RE AN AN e
1 u ervey”” Walitrow, Ealpl: o
Ty My 1R Som, 3i. & e ane Srlieteld, 47N Walken R L Tk e e & . M A& . Al
goline, roeo e “llnvlﬂv'-' fed A 51 Wallaer, M & l!ri Mo, MA. Frank a e il ol
£ owntcw, law [0z vy 7 UrS [Licamhty, 2 att bere, M5
w___“' . Revikes) A Adch Dl Seneddereil, Willelm  Waitoot et kg - A Hrmet
1owant, Tt e Waher V. Waud, ey (et posres b (IR vk, 1amibt
cq-un day Artnwy [ ., Ecluader, € bomae Mev. % Metd Mg a Mew Tom
Corbell, Vrrnell rectre, . Merdorde Selltzy, Ir, felth  Walnn, tow Rt Mr. & m‘ Saery Milm, Mo
e M s rtmam Wants, Mi 4 Stre i nuy
o e Sende, ronet Al l:;”' 1‘='m.n F Ward. 3 Robert 1'""" L NS w-m'm\‘l ‘aun
Cowlen, Jann Themss o M i & Sy .
M Aetire, il iemme Kabe
G, toe M Area e Fant BT w Sareen. Ma. & Mre B0 roen . % Vi ™ Yo, Ziwetre
e Do e, P A T Ny Wamw Do g, Meurrbead, Ny
‘lll n, l\nm' & Todd Py M {Tier, .,:::.ﬁ' ? m:«l l’l“h CAL L l\v.-;..,‘-r. = race. Mis Mary )lun- u-.l. \ln Rl
Rliew. T-'f :;n Corler. Suretrn Camt 4. Nmen Fi S XA A i [ lm- ,)u- Jeeue
3 4 Huer, P 5 e Hiarh
Orv, Conrad Midler, u.."".'!',. . Sextom, Tl [ L “""'""h,:‘z'.,‘”"“' Nompan, M et
Dales. Mickey Illl.llI ;:;‘I.-I, 'l‘l.-h “mr" 2, L . Wendi, Mr A& Mm m." n.“- (B Motker. Mr. & M n
Ctrew) jtpiton ol Tiohert
Daler Jahn et 1 Sharsr, Rower W Norles. Loe oy
ey, farrsy (Clowny  [feliclm, | Tonls P e Sanunmo R ot
Triah, Walire Lowter . Mn & MHm 9. ou x
acig. Ttk R Shaw. frmrn Wesorn, Mr. & n Callnder. Tvae )
i Tom - Tty W ’“ ey et o] vy ene (e ptwit. A Mo NS R -
olir, Lynn
Devles. Johm Clary  Jentine. Tlewry et Rally Wineior, | Frath Comipe, Wity OHren. Mes B
oy o u.-:—«y lin. & wre Koo Cuom, 0 OCamvon, Me. & Mu
) Tion KR ashey Stim Welen tatiy
Trelaies, Doyle nacm. Frnees MM woom, Mr, & Sin itV gy An “lu-ul Foriine S haver. Uharles Ukears. Mo 2 Nr
Lenz, 4.1‘ > un Tioheyy Mirew ina, 2% Kaileriwe K, Cheatey, link
;:1'7.' Prank ' Range) Maomey, My & 31 . W Werie wun.y- Mr & Wm "-mit;‘m: oAy, Me. A )}.‘
i i enta, M1
: “ Tomm Kizh_ ltetha Juson ¢
M Deifclle. Jumes . e, Mamen Moore, € Svab. Josrsh M Silaman KL s """‘ n uttoron,  Keduart
2 )(n Frsk & Mocww, ¥r Au.. u.x. Naugbtes, 3Mr & Wee Noweltiee IRl ALT LI R Mt e
sy, Drering, Walter 0. . Potth Walter lag Colline. Mr & Me et 30:
. % g m::z b s = 5 o oA v, Wilkinm
Lot Wa. ¢ rel Bevo Adtuioh Jokany h (34e. St Tise  Commer Sie. & Siem, Fan F4W. Beb
Rafles. Mre. Jemes R Mok 2 T v-r“_.‘ i
#ER iy frrenis. My Movton, {rline ¥, Farol W. Al Tearl,
llaker, Toliy & Rary | Lrtiard E-M" T 8 Lo, um.-‘: & Junk
e Faml corel Jurihy. Doosld B ok
n amer 5. Me & M f‘mvi-. Mr o i r Themes Qv & o P
fr. A Mre y =L Py, M1 &
= hm«-.h:_.m ol 3ok ate i o mm; W & Mm
| iarmeis Seace Masuel RoiToR, VL Vil Kt flartd Wine. Nr & Mw (The o
n.uug Joka Reith, Hoimeth R R “::rn: {lno ]"ﬂ ed B
B, Wartl = KA. Lm; T T ey i DA e Lot
Ramnel T K, Loy, Uasd e, 340 st Sl
-u., reg 'r...u K Rt Iwteuls, Mr. & Mra
l\vlm mnma e L8 athria K. Winten F2M8 Dirk. ity
Dutl;r MM wm .,,.'Z...;, u 1 . gu‘ | S he "m‘(«nnn
Uial oy in o ne
E Jezibe, Wemig Wokes. Tanes fare | Woski (1 1. Dnfty, M & S T
Pome. 3 e PATHI by “,_‘m T Rewm Wimyer, Mr & Word Whites imbra. A Anna
:vrr st Chatles g ne Me 8 :'("hﬂ Wouhward, Mr. & Y [0t Henrie T
7 b
* O, Waedwant, M1 fom, .~ ta.». wevdy, M &
"f""" 16os Prosci Bt e eerpiive vt Hoarieie okt tiorer "
orrndl | Marforie Aha .t.u. Vemetee  OTrien. 3. & Jy Hrolion, Sir. & St T Srisft, Jm Eirete. "",'4"_“ ki
Nirher, Nits (3 Rrieer, o Benty) & M Beeker, siooese d
i'\\::r "IF.K g‘" e l'-'l"'l’vw:‘. S S - Glen R3n, Nawant
3 3 ‘Connor Ym-- 13 ;.m S Planche T 1 d Lfennaret, Keanch
p.:l.‘,z ‘;‘.F 3 m. ?yﬁ',’.’:. “-..,,,', ” e n“u"h-r-o Toune- A b«t("lwu E :—1‘" 3‘ M. Muser & Ramdors. n n
o nion, Fimer vong, (arlos Rasinen Ane
b Kuishtom Atbers Lovey oSt Bunii, 317, & Mre_fsm Yoang, My e """‘ (Tt o ,”' A“-‘:;' 2>
s, boe arm v, A z Pawl Vorwon  Jucneon.  Biew, ?!m L.mu [§ ""' 1dke .,,..._ e, T e
TFovm €3 ens r-u 130 8 S e | o 1= o) Yo Roobo Fram, To .
= = : irews A, _ ikl Buiregaod. At |.r ‘\Irl ;.o.m Tsana, Witttam "_‘m I-ume Farl
s, Renne o gt Tron AiTiam, Zabarre,
i, et o R ariva; Mook M Ve ywidty, Witlem - Tion, S e e Reba Eoreiir & Wry e
e Duborne, b mwm Jrl'\l‘m
“ n-mm et Walter Sluevmai,  Riaekle”
ntovman u.m.n Ehtrest. Ribees | 4 aims
g O—rn. s 6 Yo MAIL ON HAND AT Jar
k; ey eurl " Antomibe
'her. W i NEW YORK OFFICE Hitna,
Dematerr, Rithord 3B paith, ches W
ek can 1564 Brosdwsy Freneel. ur. & "n" :nl'tlh. )l"mng g
i, Rutei miis, Mr .
| Em hu 4 New York 19. N. T, - e L3 - wa, Jime €
A WA 2 Fore atn. Wa. D
' Faltan. 312 & N Mimeh. Alwere T
| Putren, Me & 3, DO Arden. Parhars Qs e, 3. 3
P v‘ Tottersom. Mr 4 R, Harid & Cunt Leay, Bwn R . 1L [~ -
reter R Wen. andme Fred €, Rewwr, Raery Lintan, A} n.,m, Whice i
Moioe John T larkt. ARS-Ruder R Fettermn ‘nt, Hay Joswase Jeck S m.nlv, \ll. & Mo
’M-m-«, Anthons I "-.m:-m Patteees, )h A .n Miladeat _(osten MeCarthy, Gilhe ,m..... n..n:' tary, Rl ¢
renk aahiey, rerm.
Frank. it 3, Larhem’ M & Mre Pelican. Joe EMoton ?-'r'u'.'- T DIcCesmt Ealos w’" 2""*""‘%
A ranz, Oite aden
Crvatie s, Avta Pracics. "Mra Jmepdine Vansilin, Joww 1oC Felbey, i il aitre MiteAel Jone ety 552 Reemr, Nie ta i
e Pruzer. Deria By il e T e ol . Haward 3. Berret, wr. & Sin
k Toartens Dabe  Peiler. Mo A M “""’" Liont Janies
Pl ‘ana T, Oyl Reokes, Morria €.
reacre, Prorr, Weeh Ive Latre. ,"m_,,, ’o. Stores. Mr. & Mm.
T n Ptk S & e Do oD Rl L stortry. o, o
Winatieit Tv 2 ! b
Ve Ay Tyreers, D Mamptes. Dvdler il Kl
n.—-n.u-'.(.‘:' s Gallivs, Fitan mu,u)' e e Diap Tt ||u....u ST R Mre Sinrma,  Fimath
e Worne Legarth, Mo laws P v re, n.:..m T luee, rarce Rutten Ju., Mr. & \h\
ot v Gawa, Jomephine &k Lee Lobier, Mra Melha Tetrr, Tone Towiee  Vabma ur & _Mry = LA
Barpeon, Mea. Rnl Gatoh My Frelza § lovmardn & Anane stew, Flmer Cah Gali L
te Gattis. Itmmie albe, Hort - Rmakey=  Ielan, e J T raftrion, Tompeon. Jamcs BB Lt
Narees, Chee LS Tiberis. Johnny & D, Chartes [ AP P g VA R Covlng T Tailes, CUttord
Tame N I —— m n-u'.".'-"u.";'.. Tiestacd, oL Feant |4 Falh Kathrgn Neawom Sirs. Tunnet. Alfred W
Nimmeiein, Diinky Stoher, Simenls " Vawrenry | PR N, e Lt Taobe
Turrsaclys, B ae cn»« ni A rvaiog A4 S0 8 Ui s Fleeer, Clarewe Yo, 300, Detgr’ " Wt Rarvare Tenicy. Aaiter "'{,’,,,nmw
Rud, | Gitem. At Rl iag Y M Franh Loy, des Trane ey t Hoen, Heory -
Rowh.foda T 8 Anu L flome Nhw 2T sl :‘aln- Vam Wbt e A\lj‘m it ng oo I wp, b
ted Phhul, A 3 h . % ""'“ -"* - Meriom
. Lo, Ralo Iokletom. Fart B Rome Heoes o Aoy, [ Thamton, 1 T
b Toema. Prines Firermact. e Hokia, 3. & Mty Tharman, lind W,
oras, MM, Rosste SUTNE L n, <
Towery. Mr. & Siem. - e s yen Naliman, M1 !Al I-:ﬂ"" S & ’,',’.‘
Aa ase. 31 By el
Borrtd }.m, Imtiw B . “"' Blaniey MAIL ON HANO AT Mokt T i Trirraal Attrerthis
Toch. Vit warr.
. m = '..,m.,. -5 i . W CHICACO OFFICE o u‘ Tabention, F_ &
R neiensr, Domakl NAM M & M Pemtin, um - 1 doy
i e s, Meeprbem. Jahd T PR 188 W, Randolph St. LY, b L un
o 11 :
<:mu-‘.l:m2 : MeAifun, Wi & Mra l-.m'.- afr & Mea Chicago 1, IH. u .."' e AL
3 wmpifs,
- Caress, Sopmng 10 Netau, Mn 4 dire, 3.1 et apdee "'“-..."""x i".‘:m"“"
Corenme Ma sy i Bl s uu tie, \-.um Mie. Alteea 2 Knapy  Jimwile Simell, Wiltiss
rrsne, : ke
. fiantion Thanigl 2:"’" s xw\vnal arien ! i & M R u-ﬂ. Waseal
r whbe, ain, Biere tard, mw hma n £
i, Ty (,ﬂ-v- gm. ey MrCom St & M T304m0 :::n"" ’,;‘;;’ e e SR S
: ol Cannon. 23
Cospmaen, u-n--._ = ke MeCoemard. “.”“""'" - il eCum * "Blachle Webater, MNe. & :ln“‘
S T .M. 4 Nre 1. B. l.:lm i ‘”cm 3 e, yytinentele) e Werh, Heiry D,
Cuimr. T Nomeld James wnd (e .  arem. o
T Qe Moy Pt Metiomait, ST W un:::. i, & Joe BT e boens Fo A;Lm
Py L A - Allare M. i
1 ater, " I»t.v e A b N R o1 b,
Qv 1A Trotme i Mo Keown, Pl R R i vl e Tiegee, tharles Fdwant Kol "“' ,‘,’,’. ‘,‘_,',,'ﬁ, "_"'
eiionip, B, ke, x:‘.-,bnn. Selala. dnttonr  _ Hevamn o 3 Ml g..,,.' Nars
Votim armce. oyel Uuited Nhows
i i Y Taae JRw: MeNoese, M. & dre ) Reed, Mo, & Ve Ruth s.-.n«e. ® O W ioan u.n'a' sin
Cidder. Fube 1 -Ilum e Tokoude Fidler, Valkrte S Ko, e 1reast . =L
(. & Chtning flomemm: Car L {iurehn.” Mt Rt iAol T ST
Clark. "."—, ni o e TS Syiver, Jim Rioenoe BN Lee
o e iabimam, am e ronce  King,
% < hetl, Veltarn, Feotuand Bl g, Araokl
"“"" e ""fmm :n Thale & Peatl  Wilafhis, Flaah Kisuw. Mre (1
r‘v.mi-m n-a. 7y, Ariena ween, [Rert J-nn\\un-n-. Wats l
.. Tawhine, Fratam . JaThowsdl. Mra Kaclp u-«} ot Erile ok, A (D) Ruemer. Stoee Niotew, Sr. & M,
| e R Mavkion, Wiiter et 3 ”i"i“" laxlv::-m Jickey sv\rm:::' Jpmes e Tl T
| Seemta, Suiiths T . s rlh rwoan, Willam D
I"‘““ lmung Taywood, lary sl.m. v, m‘.'-.,, n.l..( B Taop, Itosetta Hamy wpit, Feed M
Te fcyrm, Cary ] - Merle {Alfrrodel Lanee, nnMy ,uL._ Noastd M.
| e, Tomey elome, Jamrs € Mamiell. Fimmy Renviing. & mer, larsy Zahwrer, Jomes Jalaae. Peut
Henlriehs. Mankey, Warvh) Yager, Mr. & M

R e e s Ly s
dmredl,

lob
Sadian, e Vhrie B Marry




DECEMBER 30, 1950

THE BILLBOARD

MERCHANDISE 41

Pipes for

by Bill

“JUST FINISHED . . . ‘
working the H L. Green store here
‘with slicers to wonderful business,”
blasts Bob Tousy from Green Bay,
Wis “After working most of the|
Southern falrs and watching vari-|
ous pitchmen work, this fellow,
Lionel Wesgate, is ane of the clev-|
erest I've ever secn. Plan lo re-
turn to Fitchburg, Mass, for a
week, after which 1 will head south |
o Daytona Beach, Fla., for the
winter. T'd like to read pipes here |
from Mad Monk, Al Avalon and
Joe Tousy.”

GEORGE AND AGNES HALL .
owner-operators of the Meliso
Comedy Com y, are wintering |
In Hartford, T

LORIN DANTELS . , .

continues to purvey his triek cards
and novelties at the Kotz store, |
Oklahoma City, to reported good

returns.

PITCHDOM WAS STUNNED . .,
last weck to Jearn of the passing
of Verne (Doc) Sharpsteen at his
bhome in Marshall, Mich. Doc was &
veteran med show operator and
was well known and liked by his
numerous friends in and out of
show business. In a feature article
written for the Marshall news-
paper, C. Wax ran an original
Sharpsteen showbill along with the
following comments: **Marshall
residents Josi a lrue and stauneh
citizen and the theatrical world
lost onhe of its pioneer operators
and producers with the death of

.. Red Hot

777 Piteh ttem |
Action! Noise! order
__from your jobber

Oan Rusger Co

Ravawne Onio, |

MRRRW ‘\‘\““
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watches are hot and this
B om exceptionslly Hae
wateh at 3 reslly low

Sw ecandt
. radin c
bored each sgs

Neo. 15—LAQIES' RING WATCH, A
tine  wetch besutitul rins
®ounting of Whith whh rl nest

aac .
Order ¢y number—:

Rolanc:
weiTg

MARVE

A N TS

WHOLESALE
WATCH CO. ||
SL lowis 1, Mo

STLEL OR WOOD

CHAIRS

Folding or Non-Folding
Prompt deitvery, Minimum seder

3 6ox. Ask tor pricenr tel)
mesced. ADIRONDACK CMAIR (0,

DIRONDALK CHARR (0

1748 B3'way, M. Y. (17 5¢.), Depd, & My 31208

Imported Nevelties
A

Clgaretze Lighters, Cases,
morted Microscopes smd
i Alao  Elameaut
Purves. Koy
Suitable for Gifts and Presatwms.
Mfrs® Pricws. Imasdiste Delivery.
UNITA COMMOOITIES (0RP.

343 5th Ave. Mow York V7, M. Y.

|traveled by DNorse and wagon.

tough for the rest of 'em, it gets
Just right for me,’ you can tell
ihem Oklahoma City is the spot
for them. Big Al Wilson in here
and he's capable of getting the Jong
green.  He, like Button, is fed up
with this town. I'm going to sct
| up polish on a lot that should bring
a yard a day, but I'll settle for a
sawskie.”

Pitchmen

Baker

Verne Sharpsteen. . . . Doc and
his show hit the boards for a period
of $1 consecutive years. Doc gave MADALINE E RAGAN. ..

up then only because of physical Jollowing a brief stay in Cleve-
handicap when, because of an 0p-|1ang," returned 1o her Hilibilly

eration, hc was forced to spend i
almost the past 10 years in a w::ﬁl }lo?ll&re'l;::&%:osl. Repten, NSy
TS 3

chair. Doc was born Ma }

he llved here all his life and prob- | THEY TELL US —

nbl{ gave Marshall as much pub- | that Miarp! is already flooded with

licity ‘as any person who ever| pitchervos waiting for the Orange

made their home here. His show | Bowl football game to be played
New Year's Day, All hope to coms

clicked from the start. Not only|
did he hire and present a away with a big share of the long
green,

class show, but he also stood back |
of his medicines, Doc’s flrst show

IS STANLEY NALDRETT ...
still in the Carolinas?

KID CORRIGAN . ..

is in Los Angeles, where he plans
to spend the winter working on a
new act,

W. F. McDONQUGH . ..

sheet writer of note, is working
paper around Gardiner, Me.
IRVING RICHTER . . .

and Benfjamin A Gray, teamed as
Television Toys. have been using
WXYZ-TV, Detroit, for wideo
pitching of gyro-tops. They plan
more ex:nnded activities the
fleld in the spring.

Among his features were
Felton, Gene Seldan, Neil Barton
and Bill Weaver. His widow was
his constant companion thru the
show years. having had charge of
the concessions.”

DR. ROBERT HALLIE . ..

is reported tp be dolng okay busi-
ness with scopes, with headquar-
ters in Los Angeles.

GORDON BROTHERS ., .
are working crew hats in the May
Company Los Angeles slore,

FRANK CURRY . .
is still working Georgia towns.

ing

Mrs, North Dies |
® Continued from page 29

Greatest, Forepaugh -Sells and Bar-
num & Bailey's Greatest Show on/
Earth were merged to form Rink.
ling Bros. and Barnum & Bailey|
Circus. Alf's son, Richard, did not
participate in the management of
the org, and when Charles died In
1926, John was ablc to operate the
circus on his own for a brief
period,
Because of his aversion to rec-
ords, John Ringling, upon his
death left s confused and sketchily
documented will, which led in en-
sulnﬁ years to wrangling among
family factions as to who con-
trolled the circus. Under the lerms!
of the will, Mrs. Ida Ringling Nerth |
received half her brother's residual |
estate and a lifetime income of
$3,000 annually. Her sons, John
snd Henry Ringling Narth, were
excluged any benefits, but
due to the faultiness of the will,
Mrs. North and John remained as
cxecutors, while both John and
Henry were trustees of the will.
Floride Saes

In 1942 the State of Florida
which wanted to insure its posi-
tion as a beneficiary in the will,
| sued to have Mrs. North and John
| ousted as executors, claiming that
|I.hss had been John Ringling's ob-
| vious intcnt. Numerous other sults
| were filed over 4 period of years,
but In the end the onginal execu-
|tors won. Mrs. North and John

EARLY BIRD SPECIALS

Compasition 3 Wise Meaks. brs. $1.00
Finger Traps. 2 gro. for .......1.80
Trembling Spiders. Gro. ...... 450
Rubbor Squirt Gun. 6ro. ..., . 450
Maetallic Dance (hocks for Men,

1000 1or ............... 525

15% Depusit Soquicad
Wi €. 0. O Ordenn,

LEVIN BROTHERS

Ratobliched 1306
TEARE MAUTE INDIANA

!

T4¥ MORE PROFIT FOR YOU 545,

Pistol Liter .
ru e

81 Larye Chroass
Masstve

K Heondle Piskol

with headquarters in Bainhridge.

TEX AND GWEN'S . ..
Radio Plavers, med show, operated
by Tex, Gwen and Butch Doss are|

PCSA Shindig

® Continued from page 29

retsi contro! of the circus, with
John becoming president of the
show in 1947 and Henry becoming

vaeationing in Headland, Ala. Unit |

:Bllrl’b: Teactivited|inBlogiiazn.] work. He attended only after he

had convinced his doctor that it

W, ERS ...
,?{:d f‘?,-? Emm}i‘sby Jean Del-|was necessary for him to do so.
mar, is reported 1o be playing spots | The commutteeman suffered a heart |
below the Masop-Dixon Line 10| gttack Thursday (8) and had been

af the went; was ebserving hia

good returnse.

JOHN YARNA
continues to purvey pens around
Eastern locations to good busincss.

“WHY I CAME WEST

Tl never know.” letters Gene
Andes from Oklahoma City. “I'd
like to say that business out here
is good, but 1 can’t. B! Bultons,
a good friend of mine, is here In
the H. L. Green store with tops and
mice. When a fellow like Bill,
who in my humble opinion, is as
rood o workcer a3 the business has
had since I've been in it can’t make
i1, things are rough. If anyone is
the type of person who means it
when he says, “When It gets too

confined to his hame. To assist inl
making arrangements for thel
event, President Krug appointed
Jerry Mackey, Portland showman, |
a8 co-chairman. |

President Krug was awarded his
gold life membership card by
Conklin.

The show was booked by Walter
Trask, of the Walter Trask Ag-
ency. It featured Eddie Garr, em-
see, Charles Carricr. juggler; Dell
O'Dell, comedy magician;. Rochelle
and Beebe, dancers, and Winona
Smith, dance novelties. Music was
by Nat Young and His 20th Cen-
| tury-Fox Studio Recording Or-
| chestra.

Merchandise Topics

New York:

At $1 retail, Nash {s reproduc-
ing Corde design wallets in Plas-
tope. . . . To sell at §5, Jarco is
marketing a gilt-box hve- icce
set. The transparent.cave! set
consists of an automalic penci)
lighter, key chain flashlight, pill
case, sewing kil and money clip.
. . « Rellecto-Heat is an ironing
board pad that's rcported to re-
flect iron heat up against the bot-
tom side of the garment on the
ironing board. lrons both sides
at once—reduces scorching—sells
for §1. . .. Kippy Car Kit contains
a brush for the ecar, sn anti-fog
cloth, bottle opener, comb, wi
shield ice remover, and four screw
drivers on a round disk. With all
items in a leatheretle casc, the
number sells for $2 . . . Kle
Arts is supplying talking valen-
tine cards at 25 cents retail. The
cards say “Hello, Sweetheart.”
The same firm has gingerbread

! valentine hearts selling for SL. . . -

At 29 cents retail, Banner Plas.
tics’ loy dump trucks feature rub-
ber tires, metal axles, and four or
five-way action .., Froggy the
Gremlin, is a 10-inch latex rubber
item by Rempel Manufacturing.
The tongue pops out when
squeezed, and he croaks in a raspy
woice. Selis for $1.89. . . . About
8 inches long, Banky 1s a plastie
circus wagom comn bank. The
multi-coiored 25-cent retailer is
marketed by Royal-Pacifie Com.
. . Cenasta items continue
ularity. Canasta table

Metropolitan Manu.
. have markings for the
pack and melds, and come in
suede or plastic. . . , Palcoseel
Compawy’s multi-use puller is
claimed to have the strength of
31 men. The pullmﬁ chain is
shortened hg a jack-like opera-
tion, lherc'_g exerting strong
force upon the nttached objects.

Los Angeles:

John Lorman has been named
sales ger of Trans-Coast Dis-

P3| order is received at the Interna-

tributors and is concentrating on)
acquiring reasonably priced arti-
cles for pilchmen, which
its Miracle Gyroscope 1s
one of the most perfected on the
market, reports goad biz on the
item. . Max Epstein reports, |
100, that the Covered Wagon
Television Lamp is the feature in
demand at the Dixle Merchandise
[Cumpnny. ..+ J. M. Berg, of Beau.
mont Broker:
forders for his Crying Towel
Towel comes in bright colors and
|15 considered one of Berg's best
{itemis af the year. . . . Response to
|the No. 2 series of the Mild Ciga-
| rette Viewer hag been gratifying,
=y Lou and Reuben. of
ISmixhann Salet, , . . Dlrect im-
ports on mechanical toys are
being shipped the same day the

fional E, C. All num-
kers are rcady for immediate

age, is receiving large ;

vice-president, E RAVER
In addition to her sons, she is: -q.;‘»,cu sines 9§1 S
sufv;vn‘dh b;sa daughter, Mrs. Ran- ) phonai - ::na
olph Wadsworth. Fort Thomas, | BA -5335 [HRPT]
Ky. Interment will be In the family | ypereel CA?‘ALOK?‘

ey Bné Bits Sarvite

MILLER CREATIONS ¢

7?39 Avalon Ave.Chicego,Ill,

mausoleum, in which John Ring-
Iln{ and bis wife, Mabel, also 'ul|1
rest. !

IR IRgRPRgIDnng g,
Seasmt’s Greetings’
% May 1951 Be a Red One -
COO0K BROS.
FOR YOUR

816 W. Maxwell St.
Chicago, I

GREATER PROFITS

Use Our Special Promotions?.

ELGIN ® WALTHAM @ BULOVA
BENRUS @ CRUEN

BeswtHully cased new
-t

» Open A¢-
count o Rated Howses, V71, 343

MIDWEST WATCH (0, ° s o
ATTENTION, JOBBERS!

EASTER LINE NOW READY

mmbeers of REAL BUR and PLUSM STutied Tevs, creoted by
and largest stutted foy maenviaciures. Brand mew AumBers

-, 488

torritories spen. Lieras commision,
¢ Tree tataley end price st of over 109 Hoster and vear-
RIS of yOur Businais in PIBET letter re eveid §

ACE TOY MANUFACIURING CO.

Monvioclvears ol fur stulfed toys

MAKE YOUR

121 WEIT 277K STARIT

"shipmem, actording to C. T. Taks-
| hashi.

|Here and There:

NEW YEAR'S RESOLUTIONS Now

Resolve To Visit the Southwest's Momt Talked About
how Room for Showmen

firm will be known as Nowolny-
Burrell & C. i

|
N y. M. &l h 4.
Company. San Antonio, has been |
Jjoined by Joe M. Burrell. The

of dollers” worih of new stock to start the New Year—
Bingo. Camnival Pisehmen and Novelty Stork.

NOWOTNY-BURRELL & CO.

7 elt Avenue San Antonio, Texes

R

Merchandise 5omplny. New
York, reports its musical jewel
chest with rhinestone jewelry has
turned out to be one of the hottest |
salesboard and premium ilems the
Arm has come up-with in a dec- |
ade. Operators, sa{‘: Imperial,|
bave been placing large orders|
for spring campalgns. , Called

ip-On  Lite. a combination
flashlight-vanity milrror permit- |
ting application of cosmetics in|
the dark is announced by Indus-
irial  Manufacturing Company,
Chicago. A strong spring-clip en-
ables qQuick attachment to the
| auto visor to serve as an extra
fear view mirror or interior or
map-reading hght. . , , Odor-Ban,
an electric deodorizer for home
use, I3 being given national pro-
motion and distribution by Cos-
tello-Mausure, Ine., Detroit. I

rA A
15 NOW AVAILABLE
ATTENTION, CONCISSIDNA IRES
AND NOVELTY WORKERS
Our semens!

| catalog
m

119 Q¥ 1A FOURY
-

L INC. MTuntlapons |

BINGO GAMES~SUPPLIE S
Punch Boards, Raffle Cards, Carnival Goods,
Notsemakers, Papcr Hats, Decorations == Write for our
Specinl Winter Cataloq - Be Sure and mertiza wurlint of Business

MIDWEST MERCHANDISE COMPANY 1572 2acapway

RANSAS CITY, MO.
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Communicition to 188 W. Randolph St.
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WRITE US FOR

PROFITABLE DEALS

Saleshoard Sidelights

copy “upon the asking." Whilc ay The firm's contracts were color-
shortage of some basic materrals ful and diversified. During the
in board construction, chiefly \ Hudson - Fulton Celebration, the
paper stoek, is developing, the Haydens bullt glant arches to
picture on the selling end s con- | bridge the main streets of many
siderably brighter, and Harlich-|towns aleng the Hudson River. One
ites tell of increasing demand lor‘ huge arch in Yonkers, was con-

In regards fo

SALESBOARDS|

R. €. WALTERS MFG. (0,

4201 Mertolk $t. Leuis 10, Me.

SALESBROARDS |

»e u. 'Il(l P"P lll" ’ .50

408 3
1000 av 7

149 ”

13 . Bl
008 L1

1000 14y

1l $1.M |

1% 81

1008 1.45

Tees L7

1 ' II
1008 Isgkbu [JK
wRi °I THKKET LISY ANC CA'ALQQ |
DELUXE SALES (o, Blue Earth, Minn, |

WE ARE MANUZACTURERS B
All Ninds—PULL TICKET GAMES A
OKS ' &

ot *h.ﬂlm i

Superior Produets, Chicago, re- | Play deals ore credited with the
ports thru advertlsing manager | 1lood of qucrics and orders that
| Ralph Cryer that the just-re-|are keeping the production de-
| 1eased nickel play numbcr, Lucky | partment busy, according to H. M.

Bones, 'l: getting off to a “seven-| gy iy Corporation, Chieago,
flf_::"“:;"':y ags:i;nnedezgg::‘llgad reporls the firm's 1951 catalog is |
[ holes, and 86 actual pairs of play- | 1o being mailed. It features all|
ing dice per board. Ralph xays
that Superior's Eastern salcs rep-
rescntative, Lou Kaufmam. has
wound up a sales tour lhnx his
territory with the comment: “Bus-
iness is good and shows signs ol
getting better.”

extensive and plny provoking line |
of coin numbers, olficials point |
out. They say the catalog will be|
mailed to all those requesting it, |
and those not on the company’s
mailing list will also receive al

al) of their boards, with the coin
numbers among the top-order
items.

Word from Peerless Products.|
Inc.. Chicago, accentuates the bet-
fer buying trend. Ben and Mar-
shall Malts chorus the news that
the Pcerless releases are hitting |

the latest boards, including the | higher scores on the order pad . . [

Bernis . manager of the Uni.
versal-Bec-. Jay ampﬁmg pomt lor
the Chicago area,

vorable news pa(lern m l
with his comment on like acuvh)
in his balliwick.

For those in the business who
did not know it M. R. {Dick)
Hitter. head of Carol Sales Com-
pany. Elmira, N. Y., repeals that
the firm name, taken after he
| took over the Sales Com-|

ny here, is that of his daughter,

ted from page 3¢
ue Carol. Carol Sales, of course. | S.Chptil

Modern Design Pays Big
At Rockaways’ Playland

is owned and operated by the M. | materiat for such firms as Lionel |
R. Hitter Compeny, Inc. | Trains, Bigclow - Sanford Carpet
| Company and American Flyer

H. M. Shoemaker, Muncie Nov- | Trains.
elty Company, Muncie, Ind..! A designer should be able to de- |

I

and put him 1o work in a shop that |
inciuded at one time or another
Cad Hill, Charles Wolf, Stanton
Tucker and Walter Clifton.

Ed rapidly became proficicnt.

structed of a wooden {ramework
and covered with canvas to re.
|semble a granite arch. The il-
|lusion was excellent and the cost
much less than the real thing, Ed
| recalls.
|  When Dr. Frederick Cooke re-
{tumed from the Arctic with the
claim that he had discovered the
North Pole. the Hayden Company
| was commissioned to erect an arch
honoring the explorer in Brooklyn,

In World War I Ed joined the
navy and served as a seaman. He
’was attached to an officer's train-
ing school where he painted and
sketched naval vessels and impor-
tant personages.

Buili Ride Fronts

After the war, Ed retumxd to
outdoor show business and de-
signed many of the frants for Hyla

. Maynes, the Ride King, of North
Tomwandn. N. Y. He built fronts

for Witching Waves, Over the Falls,
| Caterpillar, Bozo and olhers. Har-
ry lllions, now owner of Celoron
| Park, Jamestown, N. Y., and New
\leerlv Park, Buffalo, was asso-
ciated with Maynes as director of

says the flow of orders continues |gign anything. Ed maintains. While | He Sl“dled letlcring, attaining the | rides,

at a satlstying rate. Firm’s Fair show fronts have largely claimed |

NN NN N
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N N SN N crihcless, designed a new package
for the Sunshine Biscuil Company |
| which is credited with increasing

| sales. |

It 4
1‘, his time and talents, he has, nev

4

Born in Brooklyn
Ed was borm in Willlamsburg,
| Braoklyn, in 1893. After two years
at Bays' High School he felt that
he had enough of formal educa-
tion and wanted to be an artist
His father hired him for $5 a week

| full qualifications of an all-roun
show artist, and then joined va-
rtous Iravcllng units, remaining
with them until the faur season
began in the fall.

The Hayden firm furnished
cverylhing of a pictorial nature.
When President McKinley was
shot, the Airm was commissiened 10
create two giant pictures of the
martyred president. These were at.
tached to the huge Williamburg
Bridge, which was being built at
the time, by cables.

SO SN
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® Vending ® Amusement @
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Ed later designed o huge water
show for Walter K. Sibley, a pi-
onecr jn the cammival field. and
units for many other well known

operatars of the times. When he
inherited the irm from his father
in 1923, Ed concentraled more on
commercial art than on show busi-
ness.

Speclalties of the firm now in-
clude dloramas in motion, scene-
in-action and other unique dis-
plays. A recent developmenl is a
new method of printing full color
plastic transparancies 1n any size
at low cost.

Efforte Pay O

At Rockaways' Playland, Ed is
credited with having transtormed
| certain rides and attractions from
white elephants into impoctant
moncy makers. Among them is the
{ 825,000 Hell'n Back. which Ed de-

| period, changing It from an ordi-
nary Tunnel of Love into the
fourth Jargest moncy muker in the
park,

With Fell’'n Back Ed applied 4is

e theory of 75 per cent front and the
carest in back. With borror as the

central theme he copied illustra-
tions from Dante’s Inferno, in-
{stalted animated dioramas that
{ light up when approaehed from a
distance of 10 feet and placed
microphones around to pick up
and amplify the comments and
gasps of patrons to spectators on
the outsidc. As a result the unit’s

§| | gross, which had been averaging

| about $3,500 a season since 1930,
jumped 500 per ceat.

| In explaining his theory of at-
| tention, interest, desire, assurance
and action, Ed says, ~1f you heard
an airplane above you and leoked
up to sec it, that would be aften-
tiva. 11 it looked so unusual that
you couldn't take your eycs away,

21 thal would be interest. If il were

close enough 30 that you could
participate in its functioning, that
would result in desire. If it werc
cheap enough for you to afford,
it would give you assurance. The

cu*.. completion of the cycle is followed

up by aetion.

TURKEY

PUSH CARDS

Now ready for immediate ship-
menl, our 1950 line of attras
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Calendar for Coinmen

December 28—Michigan Self-Service Laundry Association
(MSSLA), dinner discussion meeting, Leland Hotel, Detroit,

December 28—California Music Guild (CMG), Northern
Division, monthly meeting. Hotel Sacramento, Sscramento.

January 2, 16—Musi¢ Operators’ Association of Indiana, Inc.
{MOAI), semi-monthly meeting, Indianapolis Athletic Club,
Indianapolis.

January 2, 18—Amusement Machine Operators of Greater
BRaltimore (AMO), semi-monthly meeting, Maodell-Ballow Res-
taurant, Baltimore.

January 3—Coin Machine Operators’ Association of Harris

Action Comes in Closing Hours;
Malone Stopped by Laryngitis

WASHINGTON, De¢. 23. — The, fore the last day of each manth,
Johason bill to restrict imterstate inventories and records of sales|

County {CMOAHC), Chamber of Commcrce Building. | h

January 4—Washington Music Guild, Inc. (WMG), monthly
mecting, Hotel 2400, Washingion.

Januery 4—Summit County Musie Operators’ Association
{SCMOA), monthly mecting, Akron Tiotel, Akron.

January 4—Cleveland Phonograph Merchants’ Association
(CPMA), monthly meeting. Hollenden Hotel, Cleveland.

January 8 California Music Guild (CMG),
meeting, 311 Club, Oakland.

January 8, 23—
deiphia  (AMAP),
Philadelphia.

January 10, 24—Music Merchants’ Guild (MMG), semi-
maonthly mecting, Narragansett Hotel, Providence.

January |1—Connecticut State Cain  Axsociation,
(CSCA). mouthly meeting, Hotel Bond, Hartford.

January 11—Washington Coin Machine  Association
, monthly meeting, Phillips Novelty Company, Wash-

monthly

ent M.

A ! A of Phila-
semi-monthly mecting,

Broadwood Holel,

Ine.

ington.

January 11—Miehigan Autematic Phonaeraph Owrers’ As-
saciation, In¢, (MAPOA), hly meeting, M. b Building,
Detroit.

Januarv 17—Operators’ Guild of Westchester County. New
;or“;: (OGWC), monihly ineeting, BMoose Hall, While Plains,

January 2Z-Phonosraph Owners  Associntion

(POA),

monthly meeting, Broadview flotel, East St. Louis. Tl

January 25—Music Gulld of America (MGA), quarterly
meeting, Hotel Essex House, Newark, N. J.

January 30—Automatic Music Operators’ Association. Inc.
{AMOA), monthly meeting, Park Sheraton Hotel, New York.

February 35—Illincis Amusement Association (IAA),
monthly meeting, 208 North Madison Street, Itoekford, Itl.

(Associstion offieials are invited to submit eonvention and
scheduled meetings information to The Biliboard, 188 West
Randolph Stceet, Chicaga I, for listing m this calendar.)

IT'S GOOD BIZ

Civic Program Offers
Ops Promotion Qutlet

HARTFORD, Conn., Dec. 23.—|run to get your company —and the
“Participate strongly—and con- | industry, indirectly — associated
sistently—in any worthwhile loral | with plenty of worthwhile aetivi-
civie venture and see your publie | ties In the ares.” he said
relations zoom in proportion.” ad- : 8
vises Abe Fish, owncr of General Office Sign

*I have & sien on my office wall.

Amusement Game Company of
Hartford, and president of the Con- | It reads: “The busv man has time
for everything. The man who

necticut State Coin  Association, | for
Incorporated (CSCA). |thinks he's busy hasa't time for

“T know what it is for the aver- | n7thing.
age independent coln man to find| “This sign has glven me plenty
bla of encour to go out and do

time to y some T
£ things with civic officials In pro-

amount of attention to his family, I v
let alone time outside of business|motipk food will toward sexments
of the coin machine industry.”

to public relations, but I've found
that it rcally pays in the long How has he done the job of sell-
ing his business and the coln ma-

ehl'ne industry to the public? Fish,
SIUQS Plague s s Wi e ke
.
Belgian Ops,
[ ]
But Biz Is Okay

indusiry and gladly volunteers his

time to speak before interested
groups on ocensions in refercnce to

Importing Becomes

Problem; Material

Shortage Forecast

his coin machine business
BOSTON, Dec. 23.—Slug trou-

| t of is| and deliveries are required to be
awailing President Truman's sig-| flled. Manufacture is net prohib-|
nature as the final step 1o enact-| Ited. Shipment of machines is re-
ment Into law. The Icgislation|stricted to States and loculities
went to the White Housc late| which have laws legalizing use of
Wednesday (20) after the House|the machines.
concurred in the joint congres-| Sen. George Malone (R.. Nev.).
sional committee conferenee re-| yhose State has a law legalizing
port adopted earlicr in the weck|gambling, in » final effort to halt
by the Scnate. Truman's signature | {he bill this week questioned the|
[is viewed st the White Housc a5 8| canstitutionality of the new mens-|
| toregone conclusion inasmuch as|yre on the ground that it might
the legislation was urged h{ the | have the effect of nullifying Ne-
President’s personal and political| vaea's law. Malone calicd the
friend. Att. Gen. J. Hownrd Me-| Johason mersure "compiicated and
Grath, | ambigucus™ and sald it may peos-
The legislation as passed is un- sibly affeet various forms of gam- |
ehanged from the form in which it | bling.
was ndopted months ago by the

joint conference committee of the Njsions ousy Texs

House and Scnate Interstate Com-
meree Committee.
Mfer. Must Register
Under the measurc, gaming ma-
chine manulacturers and dealers
are required to register with the
federal government on or before

Jul
| m%

\COIN GAMES HI
TOY BANK FIELD

CHICAGO, Dec. 23.—The
| eoln machine field continues
| to furnish new opporiunitics
for toy bank designers. One
of the latest thrift stimulators,
marketed by the Leal Gum
Company, Is in the form of &
coin-operated basketball
game. The all-plastic unit fca-
tures a basket, a spring-con-
trolled chule which shoots
ball gum for a shot at the
basket Scoring a basket wins
the gum ball.

To release 3 gum ball for
a small denomination

1 of each ycar, identifying
plaee of business. On or be~

Game retalls for $§2. Leat
Gum plans to offec the game
on 3 year-round basis

Twin Cifies CM
51 Pic Puzzle

MINNEAPOLIS, Dec. 23.—The
coin machine Indusiry here is look-
ing ahecad to 1851 just as everyone
else—grimly.

With war elouds on the horizon,
the industry already is beginning
to feel the pineh. Tubes are tough
to get now. Copper is on high
priorily and altho there are no
manufacturers here, the situation
i5 refiected in the inability of job-
bers to get equipment for parts

Operators are moving in and
buying up whatever equipment
they can get, new or used. Old ma-
chines are being servieed to make
them usablc for a longer period

But thru it all is that black
visage of war on the move again

(Conttnued on _poge 52)

“I have been advised by attoy-
neys that it {the bill) is wide and
that the court mighl well decide
that wheels of fortune—rouletle;
ond pari-mutue]l mechines — are
ineluded,” Malone declared

Sen. Robert A, Taft (R, O.) rose
and expressed anitiely on this
polnt, saying he would not want
the bill enacted if it restricts ship-
ment of pari-mutuel machines.
Chairman Edwin C. Johnson (D.
Colo.), of the Senate Intersiate)
und Foreign Commerce Comimnittee, |

(Canada Drops
Import Ruling |
On January 1

TORONTO, Dec. 23.—With the
officiul announcement last week of
the ending of all import controls,
coin machine distributors here
breathed a sigh of relief. They
had been anxiously eying the
calendar for the beginnlng of the
new year so that they could al
long last begin unfettered impor-
tation of coin machines.

The rontrols were imposed by
the Canadian government in Ne-
vember, 1947, as an cxchange eon- |
servation measure. Under the
| controls many luxury gouds were
| put on the banned lisi, including |
all types of coln machines. Since!
{ (Contiuwed oo poge 52)

JOHNSON BILL PASSED
BY LAME-DUCK SESSION

author of the bill. explained that
the intent of the bill is 1o cover
only “slot maehines™ This satis-
fied Taft, and the measure went
thru the Senal: on a veice vole
with little further discussion.
Events surrounding final action
this week came remarkably close
to duplicating the situation prior
to the election reccss when she
legislation was sidetracked. On the
latter occagion, Semator Malone
held the floor for nearly 12 hours,
thereby forcing Senator leaders to
withdraw the bill so that other
leglistation would be disposed of In
the final hours. This week, how-
ever, when Johnson called up the

{Continued on pege 52)

Aussie Op Here
To Visit U. §.
CM Factories

CHICAGO. Dec. 23. E. S
Balles, of Modern Amusement Ltd,
Aelbourne, Australia, arrived ir
Chicago this week to visit manu-
facturers and endeavor o secure
licenses to build some Ameriean
coin cquipment In his home
country. Balles and his wife are
on a world-wide trip and are in
this country as guests of families
whose sons they befriended during
World War I

Bailes said Modern Amusement
is now confining its operations 10
jukc boxes and games with the
emphasis on musie. The Australian
indusiry’'s major problem, he
pointed out, is keeping old equip-
ment running until such time as
the embargo on coin macbine im-
portations is lifted.

Last new piece of music equip-
ment shipped into Austzalia, Balles
said, was the Wurlitzer Model 600.
Pinball business, at least slong
Moden Amusement's routes, is off
considerably owing to the lack of
novelly [n the prewar cquipment,

tnflmion

A form of inflation is just now
being felt in  Australia, Bailes
stated, with the resull that his
company has just converied its

ontinued on e 32

| PHILADELPHIA, Dec 28.—|
Shufile allevs, shuffleboards, Q.
Ball tables and even pinball ma-
chines as ‘ideal Christmas gifts”
were extensively promoted here
for the holiday season. Offering
the games for the game Toom at
home, for clubs, churches, schools
and Industrial recreation centers
werc David Rosen, Inc.,, one of the
leading coin machine and musicy

Explains Riz .
“I've been able to tell people n
ble is the biggest dache In the
¢oin machinc busi n Belgl

other flelds thal the coin machine
ndustry Is an Important phase in

Holland and Luxemberg despite

slug ejeclors, according (o Sol

the matter of morale In this coun-
try. It's an indusity composed of
Groenteman, president of the In-
ternatl ! & Belgium Am.

well-{nc:mmg, honest business-
Corporation of Antwerp. He, with
A

| men.

Fish has spent eountless hours
itsen, treasurer of the com-
pany, whi¢h has ofMces at 33 West

and much cflort in traveling thru-
out Connecticut in his role as presi-
46th Street, New York, came herc
to attend Dave Bond's annual

(Continued on page 32)
Chrtstmas party at Trimount and|

to see if they could pick up some
new and used equipment for ex-

It seems the slug ejectors don’t
work too well with the Belgian
franc, worth 2 cenis in American
money. But that’s only part of the

WASHINGTON, Dec. 23. —
Spurred by a 46 per cent incresse
{1n musie sales, tolal machine ex-
| ports for S t

Ilmnlc boxes, 12
venders, valued at $6,210, and 5268
igames costing $47.399. Other vol-

worth $70,296,

L) be| o
$322,085 for 1,630 units, the U. S,
Department of Commerce an-
nouneed this week. This brought
the first nine months of 1850 doi-
inr figures to $2047.338 and sur-
passed the $2,008,084 recorded for
the full 12 months In 1949.

Key to the heavy export traffie
lin Seplember was the 727 pieces
of equipment consigned 19 Cana-
dian coinmen. The value

headnchea “The maln difficully,”
says Groenteman, *is thai of bring-
ing new equiprtent across the
ocean, We have to pay ocean
freight and custom duties, so that
a2 $200 machine costs us about
$318."

“Business hps been good,” he
sakd, “but right now cverybody is
scared of metal shortages and dol-
lar shortages.”

ontinued on

e 52, lwus $123,905 and Included 189.

| ume p wenl to Venezuela
(81 units for $40.405), Guatemala
(69 muchines for $27,89%), Bel-
Igum (139 units, $24.700), Cuba
(196 units, $23,706) and Switzer-
land {32 music boxes valued at
$22.583).
Coin Musie Spread

Indicating the spread of coin-
operated music thruout the world
was the fael that 19 nations were
on the Septiember list, an increase

GAME, MUSIC SALES KEY
COIN EXPORT SALES RUS

First 9 Months of ‘50 Already
Ahead of Complete ‘49 Figures

|

of almost 80 per cent over the 1850
monthly overage. Of this group,
operators from five couniries ac-
counted for $177.369 or 80 per
cent of all music exports The
breakdown on this group was as
follows: Canada, 189 units. valued
at $70,296: Venezucla, 84 units,
$37,833; Guatemnla, 44 units,
$25.352; Switrerland, 32 units,
worth §22,588, and Cuba, 94 units,
valued at $21.305. Tho the music
dollar total was slightly under the
record high for the ycar set in July,
the 560 pleces shipped to overscas

Philly Distribs Push
'Games as Yule Gifts

distributors in the ares. :nd
the Phila-American Shuflleboard
Company.

The Rosen company removed the
coin ehutes from the pin tables,
shuffle allevs and Q. Ball pool
tables offered. Showrooms at the
Rosen company were kept open
every evening for lhe convenience
of Chrisimas shoppers.

The Phila-American  Shuffle-
board Company offered the Christ-
mas shopper its American Buce-
ennecer, which folds up when not
In use, measuring B feet by 33
wmches. Offercd as an “eight games
n one shuifleboard.” the game is
essenlially a lable shuffleboard.
but also can be sci up as a table
bowling alley or as a “deck’ shui-
fleboard.

Tom Cullivan
Dies Suddenly

SYRACUSE. Dec. 23.—Tom Cul-
lUvan, a member of the trade over
more than a quarter of a century,
died Thursday (21) following a
hesrt attack the day before. He
headed his own firm in this eity.

Cullivan not only had been ac-
tive in the coin machine field but
had been gne of the lcading de-
vetopers of television in his ares.
He s survived by his widow and

| {Continued or _page 31)!a daughter.
L - Ve cb8i€RCIN 0 r .
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PLUG 10c BARS
AT WALGREEN'S

CHICAGO, Deg 23.—Dime
bars are belng accented sales-
wisc by thc Walgreen chain
with the introduction of a
special candy section devoted
to the 10-centers. Display,
ranging from four to elght
feet ™ width, will feature
trom 30 te 60 dime items.

Officlal reason for the
move: with the nickel bar di-
minishing in size 10 the point
where it doesn't satisfy the
average person’s appetile, a
Iatge growing volume is ane
ticipated in the 10-cent bar
Lield.

|

UNIVERSAL DE LUXE

NOW BEING DELIVERED in
Te-5¢ GR 10c CHUTE

tor Vending Pistochios, Almonds,
Pecoms, Corthewa end Mixed Nuis

NOW AVAILABLE!!

VICTOR'S
TOPPER DE LUXE

with the

ALL-PLASTIC GLOBE
°

Contact your VICTOR dirtributers or write

direct for descriphive liter
Kot on complete ling

VICTOR
VENDING CORPORATION

$701-13 W. GEAND AVINUL
CHICAGO 39, ILLINOIS

o end poice

MANNING CO. BROADENS
DIRECT SALE PROGRAM

“In Vender Biz To Stay,” Execs
. Claim; Add Full Size Venders

BOSTON. Dec. 23.—Spokesmen | Massachusetts showed that
fnr the Joseph P. Manning Com- | 1948-'49 there were 11,849 vend-
| pany, New gnxiund tobacco job-| ing machine licenses in 1949.'50,
bing house with hcadquarters in|14,088, and in 1950-'51, 14,633. “The
‘Boston sald this wcek the com- | increase,’ he said, “reflects the en.

pany is in the vending machine | irance of the Jo:eph P. Manning

Kwss to stay and will continue Company inte the cignrelle vend-
1t§ program of sclling cigaretie|ing field in Massachusetts "
machines direct to locatiens. | Manning is understood to have

Manning. operating in Massa- | sold over 1,000 machinecs direct to

in|

locations under an agreement
whereby the localion purchased
cigareties at wholesale. Machine
malntenance was guaraniced by
the tobacco house. |
Clgarette vending machine op-
erators in the Stale—aroused gy
the threat to their business—|
charged that machincs sold direct
{Continued on page 45) |

discarded Its counter cigaretie ma-
chines which it started with direct-
to-location sales a year ago. Man-
ning now Is selling both elecirle
and manual full- size venders. Most |
of these arc presumed to be man.
ufacturcd by the Arthur H. Du-
Grenier Company. Haverhill, Mass
(The Bitboard, December 23}).
John Griffin, treasurer of Man-
ning. deciined to name the man=
ufacturer whose machines the 1o~
bacco company is now selling.
Nelther would he reveal the num-| NEW YORK, Dec. 23. — Coin|
ber of machincs Manning has put| vending is becoming more ‘mpqr(_
U NepgEneland ant 1o the New York Central Rail-
Moee Liceines road as an income producer. And
Gnmn pomled out that ngures with machincs now bringing in
T by the wealth of ‘more than $50,000 annually in

chusetts, Rhode Island, Maine, Ver-|
mont and New Hmpxhnm, has| k

Runcie New Vendall
V P; Up Op Variety

CHICAGO, Dec. 23. — VQnda\l CHICAGO, Dec. 28.—A. Garrick
Servu:e Corporation  became Alex, president of Vendall Com.
| seven-product operation this week pany. announced the appomtmenl
with the addition of hot coffee)this week of Earl T. Runcie as vice-

equipment. elimaxing lts steady di- | president in charge of production.
versification of cquipment over the | Runcie brings Io't hree the execu-
past few years tive personnel of Vendall, wlth Bel

Firm, which operates in both E Hall as chajrman of the boar
transient sad indusirial-type locae | Hall also is president of Belvend
tions, can now set up a seven-unit| Manufacturing Company, Ine., na-
battery for its busier plant and tional distributor  for Venda.ll
publie Installations, according to, candy venders.
A. Garrick Alex, prcsldcnl Com-| With the announcement, Alex
pany now operates candy, gum, also reporled the delvery date on
nut, ice eream, cold drink and (in|the new Vendall 8-column ma-
its suburban locations} clgarette chine has been pushed back to
venders In addition to the Bert mid-January. Scheduled Deccm-
MHis colfec units added this week. | ber 15 delivery was postponed due

Alex alsp announced that tirm's| 10 Jack of certain small parts. How.
| sales managet. Pat Kelly, was pro-| €ver, he emphasized that the Jan-.
| moted 1o vice-president in charge | uary delivery was deﬂ‘"“)c‘b’

May Test Machines on Trains in Move |
To Expand Service; Report 50G Income

Central
Vending

commissions to the railroad, plans
are being mnde to Increase the
number of venders in NYCRR lo-
eations as part of an over-all blue.
print to boost non-transport reve-

nuc,

At the top of the Mst of new
vending projects being mulled is
the placing of merchandise dis-
pensers in passenger cars. This
was learned this week from Mac|
G. Collins, concessions manager,
who said, however, that several
roblems still have to be worked
out before the expcriment can be|
launched.

Among these problems, he dis-
¢losed, were the frequent shifting
of cars from train to traim, shulhj;j

Jailﬂesigns
C-8 Post; List
Tabs Adjusted

NEW YORK, Dec. 23 —Anthony
Caruso, pru:dcnl of Eastern Elec-
tric, Inc., announced yesterday the
resignation of Lawis A. Jaffa as
sales manager of the cigarette ma-~

lor sales IHK:tes ?:veqtf:;’;.f(:."s':: with new
TOP VALUE-
LOW PRICE! !

| multiple-jigs now being sct up te
facilitate output. of e smaller
|pam. faster production ean be
| achieved. according to Alex,
A-) gosd buy and
Buying i ox the TORR
Time Paymant Plan
makes it & daubly gond

PHILLY PAPER

WRITES ADIEU

wo. [ TO MR. NICKEL
3'2 00 each PHILADELPHIA, Dec. 23.—
e An editorial farcwell to the
§11.25 each nickel by The Philadelphia
ROY TORR Dispatch has atiracted wide
LANSDOWNE. PA. attention among vending ma-
chine operators. Reprints.
made available by the news-
o ——— — — —— paper, are being used to deco-
) rate the windows and show
BASKEIBAI-[S I cards of many coin machine
| w"u ¢ mmiea SSONIO'M { operators. The editorial, in-
4 7.00 M V| spired by the automats ruising

l Anerlod Sport Charms
faratngl u-lm Gl
ihow, F.

the price of coffee from a
nickel 10 a dime, stafed:

Shat )
H.Asv-c l-wu Co'em - *“Last Tuesday the nutomats
1 ::E':N PRTEDTD e in town upped the price of cof-

fee from a sturdy nickel to one
thin dime. For many years the
nickel was a good friend—it
got you s subway ride, bought
a hot dog, a bar of candy and
8 cup of coffee—the stapics of
the American way of life.

“First went the hot dogs.
then the subway rides, and
candy is still an indeterminate
nickel or 6 cents. And now the
eup of collce.

“With the world rushing for-
ward at a turbulent pace,
purchasing power of the nickel
appesrs to gone for good.
‘The nickel. the buffalo nickel
in particular, stood for a time
of ease, of security, of a golden
smugness that the world might
go to the devll, but things
would still be all right in the
V. 8. Now we are no longer
sure.

“It is with regret that we
bid good-by te Mr. Nickel.”

1.5
OONY DELAYI OROER MOW!

Paal A. Price Co,
120 Gresdway Mew Yok 7, N. ¥

“612”

THE NATION'S FINEST
CIGARETTE VENDOR

AUEDMATIC PRODUCTS CO.
«pL 73173

TICE W ST M T N Y

chine 7 turing m  Upon
the effective date of his resignm-
tian, January 1, Jaffa will assume
a new post with the firm. His|
successor to the position ef sales
manager already has been chosen, |
Caruso said, and will be announced
shortly [

At the same time, it was an-
nounced that lisi prices of the two
venders in the Eastern line have
been returned to levels in effect
prior to January 1, 1850. The|
cight-column Electra now lists at|
$229.30, with the 10-column unit
at $249.50. The new prices are ef-
fective immedlately

Vend-Rite Sefs

Can. Distrib

CHICAGO. Dec. 23.—Vend-Rite
Manufacturing Company an-
| nounced the appoiniment this
{week ol a Canndian distributor
for Its line of cookle, pretzel and
Kleenex venders. Richard J
Tennes. president. said the ap-
pointment becomes effective Janu- |
ary 1, with the lifting of the Ca-|

| nadian import ban om machines

which was in force since 1937,

Covering the c¢ntire Dominion

for Vend-Rite, the newly reorgan-
ized firm, Canadian Vend-Rite
Distributing Company, 18 located
at 16 Charteris Street, Chatham,
Ont. Kenneth McPhail and A. L
 Campbell head the company. Mc-
Phail headed MecePhail Vending
Supply Service, 2 candy, cookle
vender aperation, for the past four
years.

With Canadian Vend-Rite's ae-
quisition of exclusive Vend-Rile
distribution thru all the provinces. |
it was also reported the firm would
1ill a similar position supply-wise
Purity Pretzel Company named the
firm Canadian distributor of its
nickel preizel vend pack.

—

o — ———— - -

' OPERATORS
-HERE IT IS!

|
b

SELECTIVE TAB
GUM VENDOR

A sensation irom the siart! I has
everything operators want in a gum
vendor blg caopachty . . . {am
servicing simple comstruction.
It 18 a dependable. rugged machine.
proved oa location for neazly a yeat
befors belng offered. Ses your
Northwestern distsibulor or wilte tor
chroulae.

THE NORTHWESTERN CORPORATION

89 b Armitrong 51, Merris, IRinowu

Heve 13 the New Flexible

TAMS ADVANTASE OF
ALKUND'S NRW

FINANCE PLAN
Alkuno & Co. 55558y

M(IW .-m’

w  VICTOR'S |
TOPPER

With Glagy ee
Plactic Glowes

CHAMPIOR NUT & (HOCOLATE (o.

11% TREMONMT ST. BOSTOM, MASS.

BRAND MiW

LUCKY BOY VENDORS

s .m - b,
u:u cots ot 54
en on

Hur emo Cherm yensery
"ol by 8

3 n-mu. Selance C.O D

FREE

$ L8S. MUTS OR BALL CUM, ONI WALL
BRACKET WITH FACH MACHING

BLOYD MFG., ©€O.
YALLEY STATION, KY.
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. Orders Umder
ALL PeicES SUsIEEY TO uAml
. WwITHOUT lﬂ‘

PION E R
§§  VENDING sERVIC!
3.0

onuc-!v..tn-m\mll.h v.
@B Phenet Diskens 3rv17 BB

om;(

|to lm:nlwm made the locnlwn an
| aoperalor and therefore should be
| subject to Massachuseits’ $100 op-
| evalar’s license. An order to
| effect was lwued by the tax mm-
. missioner’s office but was lfpuled
Menning. In this appeal, Man-
. ng was upheld, Presenuy, loca-
{tans pay 3| per year for their
| cigareite machines.

127 Ope
In Massachusctts, where clza-
rettes are the fourth largest source
l af revenue (they account for $28,-
000,000 annually); there are now
l 127 licensed cigarette vending ma-

43

chine operalors, aceording to of—
fieial tigures. Operators, too, hnve
Increased in number, according to|
the official figures. In 1847-'48
| there were 99 licensed cigarette
operators; in 1948-749, 112, and in
§ 84050, 135
When Manning firet lounched its
. direct-to-sale program a year ago,
Griftin said the company embarked
on the program to win back busi-

ness lost during the war years to
. indepcndent cigarelte vending ma-

chine firms,
“We decided the way to win
back that business was to go into

— LARGEST —
PROFIT MAKER
5¢ Siver-King e Pistachios

Somoty
sam B
15 @ 1138 0

3¢ NOT MUT, 537,30
Nt _and Sall Sv Condy
Vewdors, 1¢-5¢ U. 3. -u l.nun ulu
Nt Venders
.'OIQH weite,
AN smevt the new “Munter~
SILVER KING ComPr.
Oiversay Parkway Chicego, N,

Lower prices trom
America’s sewest
Churm manufacturer.
Over 30 new oud di-
lersa) series of Chorma.
Onr prices asrs lowar!
Semd 15c for complete
samples.

PENNY KING €O,
)3 Maprum Srrost.  Pirssirsn 18

the cigarette vending machine
field.” he declared,

Manning's counler machines,
manufactured by Yeaton Manufac-
turing Company, Lawrence, Mass,,
sald to locatlnlu Zor $80 or 380, de-
peding on whether or not the ma-
chine was equipped with a slug
rejector. Griftin said the success
of this initial venture prempted
Manning o enter the full-size
manual and elecinc field. He added
the decision was made just prior
to the Korean War.

23Centl Oprration

All the cigarette venders put out
by Manning are geared to quarter
operation. In Massachusetts, a
ﬂoor of 23 cents is set on cigarettes

y \he tax commissioner’s office,
Clg.rel!m may nol be sold al re-

Survey Shows
Boys Candy,
Gum Favorites

set in candy preference, compared
to previous consumer surveys in
the ficld. was revealed by the re-
|cent study undertaken by Boy's
Lifc. According to published re-
sults, a filled candy bar has
forged ahead of the chocalale bar
as No. 1 choice. However, with
the publication's readership taken
into account, the survey resulta
are indicative of only one phase of
candy-eating preference, that of
the nation's male youths. But be-
cause this segment of the candy
market {8 the predominating one,
the results are important to all
retailers.

The top Alled-har choice, as in-
dieated by the survey, was Baby
Ruth, with the hard candy favorite
Life Savers and Wrigley the No. 1

Bar Candy Tope
‘The study revealed that, of all
boys surveyed, 948 per cent eat
candy in bar form. A tntal of 17
brands were named as first and
| second chaices. Broken down, Jead-
ing bars were Baby Ruth, with 13.¢

WRITS.
Wik,
PHNONE

‘POP(ORN SEI (0.
mmr nnu
e ghantry 4210

per cent of the total, while 13.5
per cent voted for Hershey. Rank-
ing second in boy-consumer popu-
larity were Clari’s and Mounds,
with 8.9 and 8.1 per cent, respec-
tively.

Coming next in favor were
Milky Way, Butterfinger, Oh
Henry, Mars and Almond Joy, in
that order. Other bars mentioned
as first choice favorites included
Old Nick, 3 Muskeieers, Fifth
Avenue, Powerhouse, Curtiss,
Snickers, Bit-O-Honey and Nes-
te's,

Cam Favorired

READY FOR DELIVERY NOW' —l

The NEW ACGRH ‘»“ ;

ALl CHARM

o
VENDOR
"

COIN MACHINE EXCHANGE

The
92.9 per cent of boys chew gum.
Leading favor is Wrigley's Juicy
Fruit (22.9 per ceat), with others
| Spearmint, Beech Nut, Deatyne,
Beemsn, Bubble gum, Black Jack,
Double Mint, Chiclets, Teaberry
and Adams.

The survey also revealed that
B5.2 per cenl of rupundinl boyl

hard

‘ﬁl\mn here were found to he
lemon, eherry and orange. Other
hard candy high on the preference

NEW YORK, Dec. 23 —An up-'

also indicated that

Manning Co. Broadens |

tail under this price, but can be
sold at any amount above it

Gruffin said deals to the locations
with the full-size machines follow
the same pattern as the firm used
with the eounter models He would
not comment on the prices of the
two models which are being of-
fered locations.

Another tobacco jobbing house—
H. E. Shaw Company with offices
in Boston, Worcester, Springfield
and New Haven—has gone inta
cigarette vending but has thus far
| confined its activities to Connecti-
cut where Manning does nol oper-
| ate. Shaw is using full-size manual
venders,

New Tax?

Meantime. the entire cigarette|
vending machine picture in Massa- |
chuselts is growing more compll-‘
caled as the State Legislature gets |
ready to raise $54,000,000 in new
revenue to finance old nge bene-
ftits. Cigarettes probably will be Il
target of the State tax experts,

Operators are anxious because
$50,000,000 of temporary taxes—
of which the penny per pack addi-
tional levy on cigaretles, imposed
in 1949, is 3 pari—will have to be
renewed ar substitutes found. Mest
operators fcar the tax will go
higher and push the machine price
of cigarcttes over the quarter
mark. |

Size:
43" high
24" deap
13" wids

NET WEIGKT 119 POUNDS

29

DOWN
Balance $10 Monthly

ALL WEATRER SCALR
[} ron outsioE a0 wsioe Locanes
WRITE FOR FRICES
invewted mnd Mode Only by

WATLING

Manufacturing Company
y 4630 W. Fultea Sr. Chicage 44. iR
.' '“—'*M Colvmbes - 7%
Addres: WATLINGITE, Chicase i

CONFIDENTIAL

PEERLESS WEIGHING AND
VENDING MACHINE CORPORATION

stilt has @ fow
“ON LOCATION"
senle revies for vole
Scates trom BN ane vo—
wAITR OR_WiRg
DEPT. 8"

Peerlens Weighing and

E
s
gfmn Bed, Nate fm( Manny Rake
& RAKE COIN MACHINE EXCHANGE

-
T2

YOUR VENDING HEADQUARTERS

TOPPER

the machine emption
(05T OF OPERATING

money.

IS THE MOST RELIABLE
VENDING MACHINE OPPORTUNITY
EVER OFFERED. PAYS FOR
AND MAKES A PROFIT ON THE SALE
OF ONLY TWO FILLINGS.

Toppor bas w supedty of TVh pewnds or

1573 balls of gum. (210 balls ol gum 1o
the peved.) Tehes i 315.73 ouch time

ITSELF

Cos s rom G DOLLAR FOR DO™ LAR.
Y el S 10PPER IS THE MOST
P IR - 2 PROFITABLE INVEST.
WS ITNE) ofpell i MEN] FOR YOUR
Tote Caor . L...9ee NONEY. TOPPER
PAYS FOR ITSELF
PROFIT FROM OPERATING AND MAKES A PROFIT
Taxes @ 1873 por Hiliin 0N THE SALE OF
Cowt fetf oA OMLY TWO FILLINGE.
Promw ...5 700 Rach time
Teower empiies
Order 8 sampls Tappor
:,::':: “: todoy. Put it o lecarias
omd Charws, s ,oo ond prove 1o yoursel
coady to put that Topper is the best
— A, investment far yoar

Send Money Order ond We Will Ship Immediately

GET STARTED TODAY

GET MORE “COPPERS"—WITH VICTOR “TOPPERS™

WRITE FOR ILLUSTRATED CIRCULAR

' LOGAN DISTRIBUTING COMPANY

2520 MILWAUKEE AVE.

SALE!
Rowe Reyal
Pack Gap.
$95.00

10 Col, 400

®

CIGARETTE MACHINES
$ 250

Reme . Royal, 6 Col., 240 Pack

P
Rows Imperial,

x| L £ - BB EEsh Gkt 77.50
Rowe Imparial, § ‘cor. Voo
REKICOE. ool t5: s ke il 67.50
CANDY MACHINES

Condyman, like mew, 72 Bar Cap.,
7.50

nclosed base $5
Rows Candy VM- 120 Bae Cao 85.00
Voadit, 150 Ba« Cap, .. 52.50

25¢:30c CONVERSIONS; PARTS SIJAIAHTE!D

CHICACO 37, ILLINOIS

Yender § (ol.,
102 Bar Cap.

875.00

TOP EQUIPMENT —UNCONDITIONALLY GUARANTIID
o'll-"llln nuom' WITH onbnl—uwc: €. 0. 0.

for all mahas and madele

Reconditionsd
IVergroen T-4568

to all our friends

603 SPRING GARDEN STREET
PHILADELPHIA 23. PA.

985201 mu.. gy~

A

BROOKLYN )T, N, ¥.

UNEEDA VENDING SERVICE, INC.

STHNE NATION'S [EADING DISTRIBUTOR OF VENDING MACHINES"
New
166 CLYMER ST

FaAsAEInaiiasnaanamn ﬁlg

Merry Q'Lhrtﬁtmaa :
Happy New Yrar &

As s

SHIPPED
Happy ANTWIERE [N THE COUNTRY
New Year ||/<° Pesretm 1 e
foosh snd tasty. resdy
EPPY ABC
Semuel Eppy & Co , Inc POPCORN CO.
SERNICRT | v w. norm ave enicano @

:

FFFFF T F NS T SR ER YR F R Y

[ERENCH BOY)

POPCORN

| ist Includes Charms, Jujl Fruits, )

1012 Miwevkos Ave. - Chiowge 22, It ‘Black Crow, Dets and Ju Jubes. |
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EMPTIES }
MACHINES

FASTER! ® Continued from page 44

off electricily in cars when in lhe
yards and the practice of leaving
cars unlocked, Probably most im-
portant is getting an operator te
serviea the machines adequately

at te  inal points.
egular Runs Okayed.

Tri 1 which will get the first
mach. s are those which have
steady uns, hold to a consistent
train . gth, he indicaled, and are
not w ked by candy butchers

Most Likely, the first machines will
be condy venders, Altho drink
machines are thought desirable, il
|1s considered likely that ingredie
ents will deteriorate if lack of
clectric power in the yards halls
refrigeralion mechanisms. Cars
may have 1o be locked when not
Lsat's {omous trademark RAIN- | in use to prevell-lt rnaulho;ilz:d per-
known soas from exploring machine con-
o8 o operatory & |\t And operators would have
ovesikélweorid]astalqimontes to be found who are williog to go
quality, usiformity aod conaumer along with the project on an ex-
Other Leal o perimental basis while receiving
Include a complets line of lask slim returns from relatively few
lling eenting " machines.
ATk Top management concern with
vending, except for scales and
nny gum units, dates back to
ﬂ:‘le over a year ago at New York
Central, Before that contracis
with operators were inked on a
| local basis. Usually, Collins said,

FORMULA FOR SUCCESS FOR 1951 |

IN THE MERCHANDISE VENDING FIELD

Be Bright—Start 1951 Right

LET VICTOR MACHINES MAKE
YOUR JOB EASIER AND YOUR |
PROFITS BIGGER THAN YOU
BELIEVED POSSIBLE

We Have a Plan
To Take Your Old Machines
In Trade for New VICTORS

LEAF GUM coO.

Oiv. of Leat Brands, Ing
vicage, U 3. ®

SPECIAL

An Open Letter to the
Thousands of Operators
In the Merchandise Ficld

Mr. Operator Merchant:

Why not chonge your slawpoint and conalder yourselt
10 be the same as any other businessman . . . instead of
just an operoior? After all. you have o preily lalr inseal
menl and yowr busineas demands avery afion thay amy
other business requiren.

You expend Ume. monsy end thought in making W a
1 success and ihe public should be made lo realize that
It = a rea! snierprise. Yo teach this goal we sugqest you
coneider tha equipmen| than hos ploced hundreds of
operaiors in the clous of real merchants ond busimessman.
Because of the reliohillty. economy emd heauty ol
VICTOR many of thess operators have achisved auccess
! raphdly. Why not be one of them?
' Let us hear lrom you regarding any problems you may
bhove We will be happy 1o be of ossisiance,

Cordially,

Sam Kopf

Veedeo Ssler Co.

VICTOR MACHINES ARE MAKING MORE
MONEY FOR MORE SUCCESSFUL OPERATORS
THAN ANY OTHER MACHINE

Order Victor Today!

VICTOR SALES CO.

2124 Morket St Phone: LOcust 7-1448 Phi hia 3, Pa,

SPECIAL

SPECIAL OFFER
EXPIRES JANUARY 22nd. 1951

WITH EVERY ORDER OF 4 VIUORSIOPPERS

Amy Model—Bhuss or Plostic—Ball Dum or Gemsral Merchondisa
WE WILL GIVE THE FOLLOWING SPECIAL ON CHARMS

1000 GRONZE cOINS ond 1000 1000 BRONZE COIN ond 1000
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NEW YORK 3, N.Y.

N. Y. Central Sees $$ Cigar Mirs.

the deals for machine placement in
shops and yards were arranged by
Railroad Brotherhood locals, with
the commissions carmarked for
employee funds.

Abuses Cirrd

Lack of top-side control, howe
ever, made the rallroad vulnerable
to potential abuses, Collins de-

red. For one, machines were
placed with little concern for how
much their use would cut into
working time. With workers spread
over large area, travel time to and
from venders could slice a con-
slderable chunk from the total
working day in the view of man-~
agement. This very low concen-
tralion of employcc population also
made it uneconomical to place cup
venders, And bottle machines, with
the danger of broken glass, lelt the
company exposed to expensive lnw
suits should anyone be InJureq on
railroad property

With few exceptions, contracts
now in force are made directly
with NYCRR. Commissions, as a
result, are fed into the railroad's
treasuty. With costs of railroad
operation higher than ever before
“every nickel of mcome” I8 im-
portant to the system, Collins ex-
plained.

Now. four or five large operating
firms handle thc machines on a
regional basis, he said. In stations
where the Union News Com ny
has personncl-operated stands, it
|hag been awarded the right ta place
and maintain vendcrs. tn a fewer
number of stations, the same rights

|have been granted 1o the Fred Har-

vey organization. Where neither
concessionaire has stands, tho, in-
dependent operators are considered
for maehine operation, it was
pointed out.

Opportunity for Indics

To a lesser extent, the same op-
orlunity for independent opera-
ors exists in Unlon News or Har-
vey-franchised -stations, Conces-
slonaires do not have exclusive
vending rights, Collins asserted. A
ort of “gentlemen’s agreement?
exists, he explained. whereby the
companies are not exposed to Une
necessary competition thru grants
ing duplicating rights 1o several
operators,

If a new type of vender f§s
thought suitable for station place-
ment, the concessionaire wiil be
glven first ¢crack al it. Should he
pass it by, an independent may be
Riven the opportunity, Collins said,

With tratfic volume mlong any
line unprediciable over Yong peri«
ods of time, no minimum guarantee
is required of operators. In all
cases the raflroad gets a fixed per-
centage of gross return, according
to Collins,

He indicated company palicy re.
garding venders is still undergoing
change, It is being kept flexible
10 permit expansion into railroad
tacilities not now served by auto-
malic merchandising equipment.
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With the New

—

Sef Plans for
1951 at Meet

ATLANTIC CITY, Dec. 23—
Americans smoked 5,500,000 cigars |
this year and they'rc expecled 10
smoke more in 1951, Edward J.
Regensburg, of New York, presi-
dent of the Cigar Manufacturers’
Association in convention here last
week with the Cigar Institute of|
America, said that cigar consump-
tion I8 expected to hit almost
6.000.000 next year. Yic said the | J
good old S-cent cigar i gone, althe
one can still buy what looks like
a cigar for 8 nickel. Actually. he
#aid, the good old one sells for an
average of 8.7 cents now.

The United Siates did away with
8,000,000 elgars in 1920, setting an
nll-time high for cigar conpsump-
tion in that year. !

A. Joseph Newman, president of
1he Cigar Institute of America, said
47,000 persons are employed in the
manufacture of cigars. Most of the
cigar tobaeco is raised in Connec-
ticut, Massachusetts, New York,
Wisconsin. Ohio. Minncsota, Mary -
land and Florida, f

the cvent that American |
ecognomy is converted to an all-
out war effort, Regensburg said
that the cigar Industry would fol- |
tow the pattern set during World
War II when all cigar munuhc-‘
turing plants allotted 30 per cent
of their production for the armed .
services. "There is no reason to
Py any ditterent arcangement | 3290 APMSTRONG STREE, NORRIS, AL
said. The uplift to morale pro-
vided by cigars to the men on the ’
fiehting fronta has been oo well |
proved to believe such an Impor- |
tant wartime factor would ever be |
curtailed.” He also pointed out|
that even in the event of a block-|
ade, there Is sufficient acreage In |
the United States devoted to to- |
bacco growing to supply ail do-
mestic needs. At present, he added, |
about 75 per ceni of this available
acreage is now under eultivation.

NEW YORK, Dec 23— Lamont |[J
Corliss & Company has announced
the appointment of M. R. Barry l !
s sales promotion manager and .
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Merchandising Music

DISK QUALITY. . . . Perhaps
one of the most consistent com-
plaints made by juke box opera-
tors relates to record quality. It
is not always the reproductions
which _are singled out for com-
ment. This week Wilired E. Moore,
Cleveland, raises his voice on this
acore, and &g out the poor cut-
off grooves om some disl
g:uoves.whjch in some cases have

en 30 bad that constant service
calls resulted when the disk was

laced on Moore’s machines.

core, and several other ops, said
they felt that majors should either
improve these mechanical defects
as soon as possible, or they would
be forced to go with lesser-known
labels which offered better disks.

SERVICETIP. . . . A, L.Jel;};.
Jolly Radio Service, Engelhard,
N. C, passes along the following
to juke ops thruout the country.
“T find,”" says Jolly, “that Gunk is
a fine lubrtcant and selvent for
coln chutes and slug cjectors. This
has actually cut our service calls
over a peried of three months”

YULE CHEER. . . . Satisfied
employees ean do a al deal to
help an operator run his route on
the profit side of the ledger. And
in regcognition of that fact opers-
tors thruout the country this week
took time off from one of their
busicst seasons to held Christmas
parties and to offer bonuses to
their workers. One of the biggest

Name Williams
Phono Distribs

CHICAGO, Dec. 23 —Distribu-
tors who will handle the new Mu-
sic Mite phonograph were an-
nounced this week by Sam Stern,
vice-president of Willlans Man-
ufacturing. The Seleclive, 45-r.p.m
machine, was introduced two
wecks ago (The Biliboard, Dec-
cember 16).

Outlets are Alfred Sales, Buf-
falo; Atlas Music, Des Moines; At-
lus Novelty, Pittsburgh; Badzer
Sales, Los Angeles; Commercial
Music, Dallas, San Antooio and
Oklahoma City; Comsolidated Dis-
tributing, Kansas City; F.AB. Dis-
tributing, Atlanta, and Columbia,
S. C.; Garrison Sales, Phoenix,
Ariz.; General Vending Sales, Bal-
timore; H. Z, Vending, Omaha:
R. F. Jones. Salt Lake City and
Dcnver,

Also Lake City Amusement,
Cleveland; S. L. London Music,
Milwaukee and Minneapaolis; Mil-
ler-Newmark Distributing, Grand
Rapids, Mich., and Delroit: Music
Sales, New Orleans; Seaboard New
York, New York. Scott-Crosse,
Philadelphia; J, Roscnfeld, St
Louis; Service Games, Honolulu;
S. & M, Sales, Memphis; Southern
n c - j

affairs was held in Boston where
Trimount Coin’s annual Christmas

rty drew some 1,100 visitors

m the New England area (sce
separate story). Top recording ar-
tists were on hand lo greet the
music operators, and to perform
{for them. Dave Bond and Irwin
Margold. Trimount toppers, said |
this was the biggest turnout in its |
%lé:}wry. Last ycar the cvent drew |

CATALOG RESPONSE. . . . A
| case where hard work pald off is
relayed by Philip Werlein, New
I Orleans, La. His firm put in many
long hours compiling a cetalog of
| Dixieland disks. When the catalog |
was compleled. Mhe firm mailed
it to about 1,000 music machine
operators thruout the 48 Slates.

e response was so heavy that
| Werlein was forced to add two
girls to his staff to handle the mail
| orders. It Just goes to prove that
| operators appreciate the services
| a disk distrib can offer, and will
b:gk up their appreciation with

Juke Hijacked;
Location Prop
Held at Fault

NEW YORK, Dec, 23.—A loca-
tion owner can be held responsible
Lfor the theft of a juke hox unless
he can prove the theft occurred
thru no fault of his own, the State
| Supreme Court bere ruled recently
in a sigmficant industry decision.

‘The case Involved the classical
hijacker's technique of posing as
the operator's representative and
removing the machine from the lo-
cation on the pretense that shop
repair was required.

Testimony at the trial brought
out that two men enlered Domi-
pick Aicllo’s Oakmont Cafe last
February and flashed an unsigned
| paper directing them to repair the
machine, a 100-selection Seeburg,
or remove il and replace it later
wlith another phonograph. Altho
the men were not the same who
normally serviced the machine
and were unknowmn to Aklio he
permitted them tn eart away the
phonograph without requesting or
receiving a receipt.
| Judge's Opinion

In awarding the plainti{f, Nat
Goros, of Commercial Amusemcent,
a judgment against Alelle of
$1,059.80, Justice Samuel Di Falco
| stated he was convinced that “it
| was Alcllo’s negligence which con-
tributed to its (the machine's)
theft,” . . . and “that he did not
takc such precautions as ordinary

d would dictate and such

Music, and
Lexingten, Ky. Dayton, Indian-
apolis and Cincinnati, and
Wayne, Ind.; Trimount Coin Ma-
chine, Boston, and World Wide
Distributors, Chicago.

Ft. | case of a mutual benefit arrange-

as he was required to take in the

ment.”
' Further pinpointing the legal

{Continued on page 4§}

SANTA IN BOSTON

Trimount Coin’s Yule
Party Attracts 1,100

BOSTON, Dee. 23 —Dave Bond
and Irwin Margold threw the big-
fest Christmas party in the history
of Trimount Coin Machine Com-
peny at the offices and showrooms
of the org, 40 Waltham Street
Thursday (14). A three and a hnlf
hour star-studded vartety program
of top radio, TV and night club re-
cording artists, was presented and
more than 1.{00 ops from the five
New England States. manufactur-
ers of game equlpment and musie
machines from Chicago, and guests
in the coin machine busincss trom
distant points as far as Belgium,
sttended,

Unvelled for the first time In
New England was Willlams's Mu-
sic-Mite, plaving the 7-inch rec-
ords with 10 sclections at a straight
S-cent play with accumulator, Sam
Stemn, of Williams, flew in lo show
the new music box to the local ops,
who evidenced interest in the un-
orihodax slight tower design of the

machine and Its space saving fes-
tures

The party got under way at 3
p.m. with Dave Bond and Irwin
Margold greeting guests. Buffet
tables lined the length of the show-
rooms, and seets were provided
for the guesis to watch the floor-
show. Tables and chairs were ar-
mnged in & night club pattern.
Two hars were operaling for lhe
gala occasion at which appeared
an array of talent including Rob-
erta Quinlan, Guy Mitchell, Stan
Kenton, Sherm Feller, Judy Bal-
icntine, Larry Green, John Alden,
Jack Plels, Guy Mitchell, Freddy
Hsll, Lou Handman, Florri¢ Le-
Vere, the Petty Trio, Mum™m
Strum, Guy Guarwmoe, Johnny
Pesky and Maurice MeDermott,
Red Sox stars, and others.

Special placards were placed
against the walls and lettered in

| items showing increases in pri

CHICAGO, Dec. 23. — Compre-
hensive tests of 10-cent juke box
rlay are to be conducted In New
York, Chlcago, Denver and Cali-
fornia, it was learned this week,
with both New York and Cali-
fornia op associations already
starting their programs. In Den-
ver, a 10-cent play test has becn
golng an for the past few months,
with some 40 top locations serving
as the testing grounds, In Chicago,
the locai assoclation, headed by
Ray Cunliffe, 1s now working out
its test program, and the Northern
Ilhinois op org is Iolowing suit,

With practically all consumer
ces,

MILWAUKEE REP
IN TY PROMOSH

MILWAUKEE, Dec. 23.—
After pioneering the promo-
tion of juke box play via tele-
vision In this area, United,
Inc, local Wurlitzer distrib, is
now golng one step further,
sponsoring a scries of spot
announcements over the locs!
teevee outlet. Move is di-
rected by firm toppers Harry
Jacobs Sr, and Jr.. and con-
tinues the trend being noted
wn other video centers, where
the former tele bugaboo Is
being turned into a play pro-
moter for ops via paid pro-
motions.

the time is considered ausplclous
to attempt a change in the tradi.
tional juke box nickel, However,
just how extensively the move will
be tried is still 2 matter of much
cdnjecture. Previous altempls to
hike the juke box per-play fee to
|a dime have met with failure in
nost cases, and it was tearned the
present program calls for a thoro
testing of dime play before any
lgzneral changes are made.

II 0
Tau Sigma Frat
(ites Roberts
‘ DENVER, Dec. 23— Wolf Rob-
erts, president of Peerless Music
Company, an opcrating firm, and
Wolf Distributing Company, this
week was presented with a trophy
by Tau Sigrna fraternily as “Man of
{ the Year.” The award was made in
recognition of Roberts’ program of
giving away jukes and records to
youlh canteens, orphanages. old
peopie’s homes, churches, syna-
gogues and other Institutions. He
was cited for his personal interest
in Denver's youth.

Roberts, whose distributing firm
reps the AMI line in Colorado, is
a member of the board of trusiees
of the BM.H. Snyagogue and Beth

~dsraet Hospital and Home Society. |

10-Cent Play Tests Skedded
By East, West, Midwest Ops

The most comprehensive test ta
date has been conducied in the
Denver area where Wolf Roberts,
head of the local association, speate
headed & dime-play test last falll
Picking 40 top locations, Roberts
and several other ops put new
equipment sct for 10-cent play in
the spots and report play has ac~
tually Increased

West Coast tests are being set up
by George A. Miller, while Al Den-
ver, as president of the New York
org, i3 spearheading the tests o
that area,

At this time there [s much guess~
work as to how general the 10-
cent juke' play will go. In rccent
weeks there has been an upswing
in the six-for-a-quarter deal, and
many other ops believe the num-
| ber of locatlons which ¢an handle
the 10-cent chutes are limited.

Disk Price Hike
Needles Juke Ops

NEW YORK, Dee. 23 -—Opera~
tor reaction here to blanket price
rises by all major diskerieg ranged
from dulled acceptance of yct an=
other financial burden to threats
of retaliatory action via the slow=
|down route on buying.
| One nettled operator said he
tossed all record salesmen out of
his office as a protest against the
hike. He placed no orders lsaln

123

Operators | *
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Compare the cost

featuring 2 ‘plays for
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and test for yourself. You'll be
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Music Box ... then compare the profits

You'll be convinced!

The public is demanding 2 hit tunes

for 5c. Ristaucrat ‘45’

the trouble-free

ISTAUCRAT ‘45’ is still

the Best Deal on location

- BIG RETURN

SMALL INVESTMENT
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R,

of any other

is the only one
a nickel.

The Ristaucras ‘4%5° iz making gold mines out of the small
spots for scores of tar-sighted operators. Places like road

tozes. all oo small to sup-

port a large juke box. ars now producing sclid weakly
profit. This is possible with the Ristaucrat '45' becauss
of the low investment. low servicing costs, and the remark.
able 45 APM records. Put a few Ristaucrats on location

’
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es. Write for Details.
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. Santa Claus at Trimount

® Continged from pgge 47

clever design, was the name of the
recording artist, and the number
of his or her recording on the See-
burg Select-o-Matic, headed by
“Trimount Greets—" Cited were:
Stan Kenton, Capitol; Ken and Bell,
Columbia; Larry Green, Victor;
& y Clooney, Col ia; Russ
Vincent, Adam; Roberta Quinlan,
‘WMercury; Jack Pleis, London; Judy
Valentine, MGM: Percy Faith, Co-
Jumbia; Guy Mitchell, Columbia;
Eve :!oung. London and Fred Hall,
oral.

Talent Line-Up
Master of ceremonies for the
Trimount party was Shern Feller,
of Station WCOP. Judy Valenline,
wife.of Feller, whose lalest platter
i3 Ocarina, backed with Rowdy
Duw, MGM, sang. Max Zides and

Tom Currier, Hum'n Strum of
Boston's WBZ-TV, the Frank Petly
Trie, whase next booking iz the
Edison Hotel, Taronto, Freddy
Hall, emsee at Boston's Show Bar;
Guy Guarino and Teddy Kung,
Hub's Darbury Room, whose latest
platter iz You Don’t Know What
Love s, Motif, Larey Green, ork
leader at the Mcadows, just back
from a California booking, whose
newesl is I'll Get By backed op
with Western Melody, Lou Hand-
man, who wrole many old-timers,
including Are You Lonety Tonight,
Blue and Broken Hearted, Me and
the Moon, Puddinhead Jones, Con-
gratulate Me, My Sweetie Went
Away, and [ Solemnly Swear, his
latest, bhrought down the house at
the piano with his wife, Florrie

LeVere, at the mlke with a medley | brought guests from realole polnts
of his songs, Roberta Quinian, who [in the five New England States.
New in for the party (rom New ' Summing up, Margold sald 1950

‘York and obliged with sevcral en- | had been a banner year for tho

cores, and John Alden, singer, re- | company, especially for the Sece-
‘Lrwnly on the E’d Sull‘lvan Show. | burg. Select-o-Matic 100, which
hey represented the biggest array popu!
of talent the coin machiac ops have :‘h“ %Tvef;wuc:lnrly aclin
ever scen ‘at aftairs of this kind e New England. ares,
Introduced ta the assembled ops | Colomen from Chicago, New
was Stan Kenion, who was playing | York and Europe congratulated
;I serles of lou; one-nighlers inihoth Bond and ‘Margold on the
ew England; Johnny Pesky, of !
the Boston Red Sox; Sol Gotilien, | TUCCCss of the annual Christmas
D. Gettlieb & Co., cm“sﬂ: Harry | {estivities and said 1b was one of
Kelley, district manager, J. C. See- | the biggest and best affairs It had
?u;x: Sﬂnl GlmenB : Smanﬁresld!ﬂ: | ever been their pleasure to attend
nternational Belgium usement |
Corporation, Antwerp; A. Witsen, | The party, cmmn.( on the Sve
treasurer of the Belgium y, | of the of the Presi-
who is the Amerlcan rcpresenta-| dent’s talk to the nation, was not
tive with offices at 33 West 46th | dampened by the possible threats
Street, New York. o the coin machine business that
Irwin Margold, of Trimount, | mobilization will bring, but future
said it was the largest turnout in/events came in for much diseus-
the histary of the org. The hmull-[ sion among visiting ops and fac~
ful crisp, elear, snowless weather ' tory representatives.
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Beantown Ops
Seek Ways To
Slice Commish

BOSTON, Dec. 2).—Music and
game ops would like to lower their
commission levels, but the $64
question 15 how to do it?

They point out that a new com-
misgion ratio from 4 to S0 per
cent downward (% on new equip-
ment, 50 per cent on old) would
{ 3uit them fine, but when they ex-

plain to locations that increased
cost of domng business requires
lower commissions, the reaclion Is
| “that’s too bad, but it's your prob-
| lem!”

In .other words, the location
lowners just don't feel any sym-
| pathy for the ops. and there isn‘t
| any difference by types of loca-
| tian, tr ient, offt instituti 1
| sehool or industrial—they all have
| the same answer, "lower the rate
on somebody else. not me!™

Lower Commi-sions

However, some ops are 8f the
opinion that regardless of location
| reaction the ratio will have to be
lowered. Ralph Lackey, general
manager of Ploneer Music Cam-
pany, Roxbury, said, “We will
probahly have to do it

Benny Swarlz. of Winox Mu-
sic, Brookline, said, "Right now
we can't get lower commis-ion
rates They Just won't go for it”

Consensus was the same from
the big ops to the snall ones. In-
dications also were that it would
bhe impossible to press for lower
commissions In the face of antici-
pated return of heavy spending
because af the present emergency.

Evans Adapicr
Ready in Jan.

CHICAGO, Dec 23 — H. C
Evans & Company will make its
45 rp.m. conversion kit far Con-
stellations available soon after the
tirst of the year, Les Rieck, man-
aRer of the music division, aa-
nounced this week,

High points of the adaplor in-
ctude its installation on location in
less than an hour, pius the fact
that it need not be a permanent
installation, Rieck explained. He
added with the new kit n the
Evans line, aperators of Constella-
tions will be prepated to handle
the music speed situation.

Rieck stated that the price of ihe
kit will be eompetitive with units
of comparable nuality. The unit,
Rieck sald, has been tested on sev-
eral locations in different terri-
tories and improved location re-
ceipts,

Juke Hijacked
® Continned from page 47

feapnnsibimy- of the p;pric'of,
Justice D1 Falco's decision read,
in part:

Owner Negligent
“té (Aiello) completoly failed
to do that which a reasonably pru-
dent person would have done un-
der the same or sumilar circum-
stances.  His failure to take simple
teasohable precautions was a di-
rect and contributory factor In
! anabling the *heft to be s0 easily
| accomplished. He permitted two
strange men to remove the ‘ma-
chine by a simple ruse. Uvnon
presentation to bim of an unsigned
plain white piece aof naper with no
indication thereon from wham or
from where it came, and without
any proper or adequate inquiry
of the two men or of anyone else
as to their identity, and without
L any req or d d of
them for a rrceipt therefore, e
tted them to remaovo the ma-
chine from his premises. Certamly
ali of these facts . . . should have
aroused Aiello's suspicion and are
indicative of his neglizent conduct
in the situation.”
Attorney far Goros was Herman
Brothers,

§ 1.990 NBW

5” BYNAMIC SPEAKERS

1D D Feeid, 500 Ohm to Yoree C
Trams GEST OFFER FOR ALL O PART.

MILLS SALES Co., LTD.
1449 1000 Birent Ouklamd. Colttornie

— — ———— | c—




DECEMBER 30. 1950 THE BILLBOARD MUSIC MACHINES 49

[I

ﬂ;wo’a/wéak"a’

GENERAL OFFICES AND FACTORY: 1500 UNION AVENUE, S. E., GRAND RAPID> 2, MICHIGAN



v v — Ty T v

A MUSIT MACHINES THE BILLBOARD DECEMBER 30 1950

eeseofor the hundreds of QAT TIY ST AVMETLIITTE

- .

1S
| proud
. . ' [0
' * | present

<>
-
The Only Low Cost Phonograph
Playing Ten 7-inch 45 RPM Records
Using the Proved RCA Record Changer
Only Offers All
These Advantages to
Music Operators...
SELECTIVITY ~intluding **tantel”’ bONon
CAEDIT UNIT—actepls up %0 40 nickels ot c lime
SMART CALIFORNIA DESIGN
COMPLETE VISIBILITY of mechannm in operofion
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SIMPLE TO SEAVICE~"1n.8 Drower'' methaniim slides owl
For seryiging from the front
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attesiory equipment
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- . - COIN MACHINE EXPORTS
Selling Service Hits SEPTEMBER, 1950
Amusement
Q Tolal Phonographs  Av Venders Av Games Av.
ac Ol' o r ' tt Country No. Value No. Value Price  No. Value Price No. Value Price
Canada ...... sttt 3123‘902 189 § 70,%36 Sg;? 12 s 8210 $817 326 S$47.399 $ 9O
By Leon M. Leffingwell replenish only fast-moving stocks.|  Venczuela .81 40405 64 37833 — - 17 2612 154
PITTeURCH Do s i £ BE0 Beons Wit el BE ¢ PN = o= = P oR S
stead of having fo go out and sell| DUllt up a lbrary of 10,000 78's,| ~ QEEM ool Taane o o000 928 03 2401 23 X
to get into every new locatlon,|#nd has now added 45's. Suil 1 - < 22583 %2 22583 2 B — =
Monarch Music Company many| You'd think this collection would lr‘:l;ﬁ; Ancie N - o -~ = 3 12818 si2
times gets invited. In fact, some Satisfy people but even with 10f 7 0 - 11483 27 9200 341 78 1538 59 3 745 28
location awners practically have to| tandard numbers and 90 (il-lna| 300 - 8362 6 3845 807 12 3517 285 - =
‘p"l,‘lh, to Monm):’ for a mad::ne.l ocsae, ] )l;':w Colo;nbxa | 6309 {l %ﬁg ?;# 2 = - - -
e practice sidesteps consider- |~ Mexlca .. 5.005 9 L - - -—
i NeempettianE i{,.";:"u;’,‘,“"‘l‘:"f, Hey ,;‘:‘"‘c,';:,‘,’;' Monduras . ..... 8 265 5 2650 530 s = o
Knack of getting people to call|Como undpsi'nm;-a ux one’numbnr. Salvador . .8 26825 3 2,828 A% — — — i —s e
In and ask for a musle machine |there are seven other arrangements Neth'l'ds Antilles. 4 1,866 2 1356 B8 - - 2 510 255
rame lo Monarch not as an over-| pagple ask for. Philippine Rep. .. § 1811 3 1511 302 —_ - — S ot h
night trlumph, however, but as the ] [, ———t 3 1304 3 1394 465 - - =2 | =2 -_—
result of promoting service. until Hot Jazs United Kingdom. 37 1,064 37 1.064 - — = - - o pu—
today it matches the service of-| o certain sections of the city, Nicaragua ...... 2 1.040 2 1.040 520 — — — - — =
fered by the keenest competitor, | palkas predominate, likewise bof|  Canal Zone . 1 933 1 933 933 - = = =
Wo {-Mouth Ad jarz \"ln these hot jaunklneall;onlsd; Other Countries. . 168 1,793 2 150 125 154 1,013 1 9 630 70
rd-of -3 savs Vinoeur, "we make a —_— — - _— - — —— f—
Keep up this kind of serviee| numbers on the maehine jazz num- TOTALS ....1630 $322,085 560 $220.843 316 $17.563 41 $33.880
gnd vou get yourself “lkﬂdn::ou:» bers; 10 standard s and 90 1
Some new prospect compliments! filj.ins * gays Vinocur. And still . ) - . .
the success of an owner doing a 2 M h E
ihe e ot an owner o 8 wegerealinior iz 0 1 Music Machine Exports Rise  Materials Handling

And that owner replies: “Joe, why | chine operatlon to stsrt with
den't you call Monarch Music?| 1944 Vinocur with his Monarch

You'll get real service from them." | Music Company by giving flrst-|

Monarch*s owner, Morris Vino-|class service, has built itself up
cur. learned that service was im-|approximately ta a 200-machine
portant ‘bark in 1839, His father operation merchandising music ex-
owned the Pittsburgh Milk Com. clusively. .
pany and Morry managed the coma.| Ask Vinocur if any classical tal-
pany's restaurant store mlongside. |ent is responsible for his success

“At the store I had three-four and hé simply laughs good-
different vending pieces” says naturedly, but someonc In the or-
Vinocur, “and being in charge of anization must have an ear (or
the store I took care of the collec- | Music.
tlons. From ‘39 on I noticed the

©® Continued from e 43

opcrators was the largest volume
| sale since November, 1947

While rnusic activity dominated
the Seplember summary, game
purchases by Canadian interests
also proved to be & factor. In all
743 amusement pleces were sent

moncy the music box kept taking |
in, acd tn 1944 1 ventured into the
field."

Siodied Trends

Trade Direcfory

Vinoeur started with 108

ma
chines. Business at first didn't istri intment
come in eagily, but he stuck to it Distrib Appo n S

and studled the trend. Musie ma-| Chicago Coin Machine Co., Chi-
chines, he discovered, don't gross|eago, announced the [ollowing ap-
heavily In‘JSDellls. gnlher. ul‘le eash| pointments for its Band Box unit:
comes in slowly ut it wall ecome . 1000
in steadlly and dependably it you Amomalfc 'A:usmxn( ﬁ;' Ind.:
wlll take care of the business. | Pennsylvania St.. Evansville Ind.j

To gain that stcady return eon-| Automatic Sales Co.. 421 Broad St.,
sistently, says Vineeur, (1) the| Nashville; Bilotta Distributing Co.,
prospect must have a location that| 924 N Main S, Newark (Wayne
will pay sufficient profit, (2) "‘E‘Counly) N. Y, and 98 Fuller Road,
operator should keep the location=| A|bany, N. Y.: Birmingham Vend-
owner’s machine up-to-date vialmg Co., 510 Second Ave., N. Bir-

trade-ins. (3) the owner must re- - Bis Mus y E.
eeive [atnqiisieNacrvireidand (”pmlnuhum.ﬁhhap Musie Co. 117

alelgh, N ; Bush
must receive the records he needs. g;:ﬁ;::ms; m& ‘235 NE:\" Qgs;h
Location Selection

Si, Miami, and 60 Riverside Ave.,
In scleeting a location. if ma-|Jacksonville, Fla; Central Musie
Distributlng Co., 5362 Harney St.,
Omaha; Central Ohlo Coln Ma-
chine Co, 525 S. High St.. Colum-
bus, O.; Clevelnnd Coin Machine
Co.. 202! Prospect Ave, Cleveland:
Coin Machine Distributors, Inc.,
3039 Main St., Columbia, S. C.
Commerieal Music Co., 1501 Drag-
on St., Dallas, and 901 E. Houston

ehines arc being played iIn the
morning or carly aftermoon In a
loeatlon, o musie machine chould
gel gord play in the evening nish
But If the location Is empty in the
afternoon, vou can’t expect much
play at night. This is particularly
true in this district, because here
in Pittburgh watching TV in a

f Vendi Machine Repalr Service
{Dave witz) moved from
Brookiyn to 831 10th Avenue,
New York

New Branch Office

Veeder-Root, Inc.. Hartford,
Conn., opened a branch office zt
1715 Broadway, New York.

New Equipment

Smitty Vendor—roll-type ice-
eream vender—Smith Enterprises,
Peoria, I1L

Persnnals

Pepsi-Cola Campany,
announced three new directors to
the board of directors: C E. Holz-
waorth. Detroit: Rear Adm. Edward
©O. McDonnell and Henry E. Goula,
New York

South Dakota Phonograph As-
soctation, Huron, S. D, officers far
1951: Mike imig. Yankton, presi-

New York,

46%; Coin Yolume Total Up

abroad and the dollar figure was
383,388, an all-time monthly high.
The second greatest game dollar
shipment was made In April, 1947,
when $79.822 worth of amusement
pteces were sold for exporl, Only
three nf the seven operating firms
purchased in volume in September.
They were Canada (3526 units,
$47,398), Belgium (127 units,
$17,480) and Japan (41 wunits,
valued at $12,814).

Automatic merchandising sales
te fomcign operators continued to
| decllne from the high of $17,108
set in May. The latest figures
show but 338 new and used vend-
ers were exporicd for $17.583, low
| for the year, Tho this figure is
expected to Increase in remaining
| reports on 1950, with steel supplies
for civilian use already a problem,
there is little rcason that many
| larger type venders will be sold for
export untll the international pic-
lure improves.

Average prices for muslc equip-
ment ln September varied from the
%993 for new boxesbought by Canal
Zone operators to the $302 paid by
| Philippine  firms. The aver-all
average was 3394, n sharp gain
over the 5323 paid the previous
month. Game prices also fluctu-
ated widcly. The top price of $430
was pald by ‘Guatemalan inlerests
while Canadian firms concenteated
0% used equipment and spent an
average of $90 for 526 games
Vender prices averaged $52. in-
fiuenced by the 102 merchandisers
sold to Cu(mn operators for $23

|

Meet Set for Chgo.

NEW YORK. Dec. 23. — The
Materials Handling Confercnce,
sponsored by the American Ma~
terlal Handling Society (AMMNS)
and the Materia! Handling Insii-
tute (MHI) will be held in the
|Chie.:go‘ International Amphithea-
ter April 3-Nay 4, to prescnt the
latest ideas in motor transporta-
tlon, warchousing, receiving and
shipping methods.

her subjects to be discussed
during the meet include factory

ma and 3
bulk handling and storage methods,
process and production handling
methods. Subject mather is of in-
lerest to the manufacturer, dis-
tributor and operator of vending
machines.

Disk Price Hiked

® Continued from page 47

week and complained that record
companies were still not fully
aware of the part juke operators
played In romating tunes. Opera-
tors should get special price con-
sideration, he contended.

But others were more restrained.
They admitied they couldnt do
witheul new tunes and would just
have to takc the G-cent increase
in stride. Some gencrously ad-
mitted that diskeries might also be
faced with spuwaling production
costs.

A fecling was noted that the |n-
crease might provide the impetus
for dime operatlon, but those con~-
templatlng such g move agreed
that it could be cffective only if
alt operators in the territory fol-

dent; Harold Scofl, secretary. Bur-
elub has become a habit St., San Antenio; Coven Distribut- | rell Brown, vice-president each lowed suit.
This_point may seem peculiar.|ing Co, 3181 Elston Ave., Chieago; .
Down East, for exnmole, a laeatlon | Culp Music Co., 1405 E. First St Price Increases
owner can keep TV turned off| Tylse, Okla; Dunis Distributing
because with several channels|Co, 217 NW Davis St., Portiand. Arctic Vendor Sales Curgpm\y.
available patrons often can't AgTee | Ore,, and 100 Elliott Ave., West, Appleton, Wis., ann s3o
on which program to watch. So| Seaitle: Empire Coin Machine Ex- increase in the B-134 ipodel ice
the owner discourages an arfu-|change, 1012 Milwaukee, Chicago; cream bar machine. New list|
ment by keeping his TV set turned | f A B. Distributing Co., 911 Ger- price: $675.
off. [ vals St., Columbia, S.C., 1019 Bar-
In the Plitsburgh area, however { onne St.. New Orleans, and 304 Tvy =
untit Pittshurgh becomes more g ™ N, allanta; Lieberman T B k
than a one-TV-station Oty. cus-|)iin Co. 257 Plymouth Ave.. N., urn'ng ac .
:z]’“ﬂ':: dhl';: l;’c‘:“f;':'g'n‘:‘r ‘“g:; Minncapolls; Modern Distributing
to leave his TV set on continuallv. gak‘ éélgistxghﬁ:‘ g:'“ R(e,n’vlelrﬁ the C’ock —_—
neglecting his music box, Thus Rigs "nec Moines: Redd Distributing
tukes real selling and servlee lo|ec agg Lincoln St., Allston. Mass.: | Brgl
keep many a musle box EhOWI"E‘Rci'lable Coin Macaine C‘n., 192 Ten Years Ago ‘Llﬂ]li
i (iclentiprof It | Windsor St, Hartford, Conni| CHICAGO. Dec. 21. 1940.—With
Servieel | Roanoke Vending_Machine Co.|the release of latest statistics on {08 &
Monarch thinks service is 5o im- | 1814 Williamson Road, Roanoke,|business activity in the U.S. by the b
portant in its operation, that it|Va, 1504 EWashington Si,|Census Bureau, cain machine op- appp
stresses service to lhe extent of | Charleston, W. Va.; Philip Robin-| crators saw in the figures cause for | §)eyp
hiring a man for service alone |son, 2846 W. Pico Blvd., Los An-|cheering current and future loca-
This man Is eqpstantly on call, even | geles; David Rosen, Inc. 855 N.|tion poiential. [t was noted that | 3ear!
if he just sit In the office when|Broad St. Philadclphia; J. Rosen-!the number of coin locations and
there are no calls. _ |tcid Co., 3220 Olive St, St.Lo™ :helr gross busincss inercased
Secondly, Monarch believes its| A, P.Sauve Co., 7825 Grand T {strongly over previous years, from
three route men from on-the-spot| Rd., Detroit Albert Simon,T 61 1935 on. Biggest galns were
experience are better judges of W. 42dSi,New York:

whatl new records to buy for each |
location than the office would be|
with its slim knowledge, galned|
merely by talking to the route men
when they're in the office. |

So Monarch's route men usually
spend three to four hours on Mon- |
day of each week at the different|
record dlstributors, (1) listening
to choices from The Billboard's|
index, (2) listening to new num-
bers location owners have
?ueﬂed. and (3) buving records|
lor distribution the following week. |

Ups Crovses

Tris service betters musie-box|
returns so much that locatlons in-
terested in rasing their box reve
enuc higher listen for patrone’ re-
quests and phone them to Monarch.

Oddly, the average request|
S?um.d In is an old number. And

e avernge opcrator receiving|
these requests for old numbers goes |
around to the record marts in an
etfoct to buy them. But the marts’

re-

Afemichatked up by eating plices and
Autonmatlc Musiﬂ gio.. B a 'I'hcl:d taverns, both prime spots.
St., Louisville; Danie! Stewart Co.,| Al (ypes of eating establish-
140 E. Second St, S, Salt Lake|monts increased 11 per cent In
City; Frank Swartz Sales Co.815 j,mber, with gross business upped
Fourih Ave. Nushville; United 28 pner cont since 35; taverns in-
Amusement Co.,, 3410 Mawn SL.,|creased by 38 per cent and their
Kansas City, Mo, United Distrib-| ciips rose a startling B) per cent
utors, Inc, 313 FE- Central SL,| about $661,061). Hiked revenues
Wichita, Kan.; Williams Distrib-|;p 5,cn Jocations forecast like in-
uting Co., 1082 Union Ave., MCm-|cregses n the ratio of coln ma-
phis; Canadian D“”“’”'““RD""‘":NM earnings, it was held.
ald Fielding Co., 587 Bank S | Filling or service stations, an-
Qitawa, and 1106 Hall Ave,, Wind-‘mh" strong coln location,

3 3
sor, Ont.. Toronto Tradi me‘cnmu in for favarable mention. It
738 Yonge St T:gsnmn. and Roxy

. was noted that there were 100 per
a?::tmﬁmcr::l 1 Natee) N"“"rrenl more siations than In 1929

snd 43 per cent more than in 1538
The Chicago office of The Bili-

c"an‘e of Address bogrd moved from its 52 W. Ran-
Fort Worth Amuscment Com-|dglph Strect address to 155 N.
pany will move to 100 Main Street, Ciark Strect. . . . Another move
Fort Worth, January 1. was recorded, this one by D. Gotl-
Spacarb of the Northwest, Inc, liecb & Company, Chicago, which

Seattle, moved to 123 West Harri«| set up shop in {ts brand new build-
son Street. "ing ab 1140-50 N, Kostner Avenue.

. PROSPECTS ARE BEST FOR
é CONSTELLATION OPERATORS!
phonograph oa location undergoes ltlli'n.'. Y i e e S

Conatollailon quallly to the beginning.
There Is no doubl aboul Comsiellcilen

ta bulll 10 lam--laside durablly oad
can become o hai dl

) Y
wiorm It has a chance ko show | Uy Jor continuously trouble i
| able performance!
No matter what the turure holds. prospects are best
for Constellalion Operators. Yows Evans Distributor
can show you why. Or wrila Factory direcl.

Eov::‘g:‘g:m. 40 SELECTION C"NSTELL“TI"V

AVAILABLE NOW—Evens Recosd Play Metes For Original Constellation.
CENUINE FARTS tor Mill Empress, Throne of Mmic, Osginal Constetlation

no Cc EVANS & 00. 1336 W. CARROLL AVE,

CHICAGO 7, ILLINOIZ
$EE OUR COIN MACHINE AD ON PAGE 34
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COLOR COMBINATIONS

This wda variety of coler combinations meats
any requirsment of wiring heress Saown be |
he coln and veading maching industry. Cute

reduction costt . . . slmplifies wiring die-
wrema , . . Facilirares Hald repeinm
1nswres poritive Sccuricy . . . Saver time.
Service orgenizations sad distributers ere
Inwited te write ter complete imtormation se |
o how they may better serve tuelr frade by
turnishing them wirh RUNIEL quality wire.
.

MANUFACTURERS o faciities for
building wiring Rarneis b mect your spacl.
Heatioms i wnexcelled, Some of the world's
Laorgest minufacturers of coin snd vending
machings are out cuitomens. We she maine
tasn an sxpert stalf of anginecrs and hamen
decigners for bast results Im your squipmant.
Send Blueprints snd speciticetion.

We specislize in Yelephane cords, wics ond
coble.
seficierd,

inter-Com <cable requiremants

RUNZEL

Cord and Wire.Co.

4723 W. MONTROSE AVE
CHICAGO 41, i,

'$$ Volume at RKO

New

WALLY

LLY

101 KUNE
MAL FINKE
DAVE LANDFIRLD
MARY LIGHTON
ond STAFF

NEW YEAR SPECMLS

Coinmen Study
Miami License
Fee Ordinance .

MIAMI, Dec. 23.—Coin machine
distributors and operators stand to
save about $33,000 a year in L-
cense fees if an ordinance passed
on first reading by (e Miami City
Commission is eventually given a
fnal okay.

As the measure was drawn up,

rrovldm that coin-operated ma-

es will be subject to the fol-
lowing fees: Distributors and oper-
ators of music machines would pay
$250 a year instead of the presrm‘
$187 to do business, but operators
would pay only Sﬁso a year for|
each machine instead of the pres-
ent $26.50

Dime Drinks Boost

NEW YORK, Dec. 23.—Altho re-
cent increases to a dime vending
price in most RKO theaters here
have cut into per-unit cup ma-
chine sales, dollar volume has been
boosted to levels highly satisfac-
tory to management.

During the past six months ma-
chines in three-quarters of the
RKO movie houses in the city have
been changed over to dimme oper-
abion. ’ accarding to Lee Koken,
concession manager. The re-
mainder, in poor neighborhoods,
will remain at a nickel, he said.

5¢c Meters

Twin Cmes CM Puzzle

® Comtinued from page 4

and to a man the coinmen here are
ready to make any sacrifice neces-

sary o avord such a major catas-
lrophe

‘31 Outlook
As for l!.‘)l business, those who
able take their minds off
lhc world siluatlon for any length
of time believe the industry will
suffer the same thing it did in the
last war. Already Minnesota's Na-
tional Guard, 47th Division, has
been called up for fedcrlllzndon
January 18. That will take a siz-
able number of men out of the
State.

The picture thus appears gloomy
all around.

The highlights of the past year
were few In the Twin Cities. Per-
haps tops: was the retirement of
Billy (Sphinr} Cohew, head of
Silent Sales Company. He liqui-
dated his business after disposing
of several phases of it to partners
in thalt end of the business and
while Cohen hasn’t gone into
actual retirement yet, will do so
soon.

Firma Merge
No. 2 on the highlight list was

Aussie Op Here

® Contwnued from page 43

juke box operations from three
penee to six pence—the equivalent
of increasing per-play prices in
America from a nickel to a dime.
Locations receive from 20 to 23
per cent commission

Modern Amusemcent’s routes run
along Australia’s East Coast for a
total of ncarly 1,200 miles. Best
locations for
fames, said Bailes, are cafes, milk
bars and resorts. Hotels and bars—

MILWAUKEE. Dec. 23. — Mil
waukcee's Common Council passed
an ordinance December 1 climi-
nating use of pennics for 12 min-
utes of parking on an hour meter.
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formerly good locations—are- now
so limited in thelr hours (many
close as carly as 6 p.m.) that they
lare no longer profitable,
| Bailes did not comment on his
\vlslts to coin machine manufac-
rers here except to say he was
terested in looking at merchan-
dise vending machines, and ex-
| pected to talk to manufacturers
aboul the possibllities of licensing
his company to build American-
designed equipment.

CHICAGO, Dec. 23.—~The Pepsi-
Cola Botuling Company and Gen-
cral Botllers, Inc., were sued by
a former distributer this week
tor an alleged contract violation.
The plaintiff, Marlin J. Kennelly,
charges Pepsi-Cola took away his
disiribution ageney last May be-
cause he did not devote full time
to the work.

|

|

i

both musie and|

the merger of Licberman Music
Company headed by Harold Lie-
berman and Hy-G Music Company
of whiech Hy Greenstein, another
veteran distributor, was the head.
This came almost at year's end to
bring two of the largest distribe
in this area together.

With the 1951 Mi a Legis-

'Fla. Cig Ops
'Name Officers

MIAML Dec. 23. — The newly
formed Cigareite Merchandisers’
Association of South Florida
{CMA) met December 13 in the
office of Cigarette Service, 1207
N.W. 54th Street, M:ami, and
| elected t the following nmeen Gene

luule about to convene—January

2 is the opening date—there seems |
little for legislative consideration
that should affect the coin machine
industry. There may be some nul-
sance measures In the way of
added taxes, but nothing directly
atmcd at coin machines.

|

Slugs Plague

® Continued from page 43

Belgians and Hollanders really |
go for coin machines, tho, and their |
favorites are the five bails. Any |
kind of five ball fascinates them,
Groenteman revealed, butl Ihey've
turned a cold shoulder to shuffle
lmmes "We're trying 1o educate

them toward shuffleboard games,
but it's pretty hard work.” he satd,

**They prefer the five balls"

I The company has franchises for
| Gottlieb, Williams, Genco and
| Aristocrat, and operates some 200
5-ball games and 60 music ma-
| ehines. They are both operatora
and distributors. The corporation
was set up last year and has han-
dled about BG per cent of the
European imports of coln ma-
chines, sccording to Groenteman,
who is a former Beliian operator.

"Right now we are walching the
In!crnnlonal situation anxiously,”

he sald. “We have over 200 ma-
chines on location in Antwerp and
.Brusscls. but we stopped at that

number because of the grave sit-
| uation.

He pointed out that mechanical
troubles don't give them 100 many
headaches because they have a
staff of 15 to 20 expert mechanies,
even tho used machines predomi-
nate for the most part in (heir set-
up.

Panorams are going over good,
he said, along with the same type
of equipment found in American
penny arcades. All machines are
opcrated on a 2-cent play.

Skill of the Belgian mechanics,
whe are now available In great
numbers, is a major !ncmr in l'hc
coin machine business in the thr
countries, Groenteman pointed out.
“We have undoubtedly the best |
mechanics In the world, and they
are in abundance,” he said, “so|
that none of our machines remain
out of play for very long.™

® Continued from page 4%

Johnson Bill Passed

bill, Malone was handicapped by
an altack of laryngitls which re-
duced his voice almost to a whis-
per and prevented him from hold-
1ng the floor as long as he intended.
With Congress once again in a
wind-up grind preparatory to the
holidays, suspension of action on
the measure this time would have
killed the hill. making it necessary
for Johason to start out next ses-
sion with a new measure.

After the Senate agreed to the|
ronference report over Malone's
objection, there was serious ques- |
tion in the House Interstate and
Foreign Commerce Committee as|
to whether the Senate action sent|
the measure to the President orl
whether House concurrence was
needed. The House parligmentar-
fan advised the House committee |
that the lower chamber would
have to concur, and the conference
report was given priority oo a
crowded calendat only by consent
of the House speaker. A single ob-
‘jection from the floor would have
sidetracked the legislation, Walter
Baring (D., Nev.), representative
who bad opposed the bill last falt
when it previously reached the

Canada Drops
Qamiuutd [wm page 4.

the bexinnlnx of this year a 50 per
cent quotla was fixed, allowing dis-
tributors to bring in a portion of

floor, was in California on a Jomt
congressional committee staging
fioor control hearings.

Under the partiamentary rigma-
role, the House In etfect had acted
twice on the samc¢ mcasure, but
the latest concurrence was deemed
by the House parliomentarian as
necessary because this time the
measure was incorporated in the
conference report.

ERETE———

We now have even
better facilides
for buying, recon-
ditlening and

and

FOREIGN BUYERS

Tou con buy bom = I confidonce. You oot
*xpert servica: shipments sre mode promptiy
*qvipment

Whitt Roth,
‘ecieur.v. snd J mm\y Ptelden.
| treasurer.

The Greater Miam! firms which
are members, and their representa-
tives, are: Miami Tobacco Com-
pany, Fielden; Ace-Saxon, Whit-
taker; C(preﬁe Service, Roth and
Paul Jacobs; Necessities Vending
Corporation, Charbe Golden; Pan-~
Am Tobaceo Company, Mort Stue-
ben and Smokes, Ray Harrison,

The CMA seeks Lo improve the
ladluu'y by adhering to a rigid
[code of standards [n its intra-
member relationships and its deal-
ings with the public.

It's Good Biz
OComnnwmm

dent of this statewide organization
of coin men. "I've gone out and
met all kinds of men in our in-
dustry,” he said. “and I'm con-
vinced that all it takes is a simpli-
fled explanation to the public in
gencral that the coiln industry ia
for the publie and not out to get
every penny It can squeeze out of
a pinbaltl vending machine.”
There iz another slugan adorning
Fish’s office wall.
It reads: "My pet pecve—The
fuy who has nothing to do . . .
and does it in my office.”
Fish is one of many in the re-
newedd effort on the part of respon-
sible coin association executives to
tell the coin man's side of the story
to the public.

f 100%

Rerurn priviege
ith

\
f

¥ Witn Ocday, Batance € 0. B

MIDAVID ROSEN
Exctative AMI Dist Ea. Pa.
| 9§33 W BROAD STREET PRILAGELPHIA. ). PA

| PUONE. STIVENSON 2-2503
- 4

g
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fMerry Christmas
and a
Bappy e Bear .si

A

i

PLEASE NOTE

new sad wed tovives In wn-

10¢ YENDORS ;TT; mq,nd br?usi:t! hhdurl{aﬁau‘: shipping coim ma- 1 L2 ondiTIEn.
sle period of ember, A
349° Seplemcr, 1947 i iy | DOMESTIC OPERATORS
tach | But despite the lifting of the e partslofithe) | o 4 when yee hove machines to pall.
o PR A |controls, distribs are already ery- weorld. Wa'll give you the best dasl abtolnsble.

ing the blues. They arc lcarning
|much to their ehagrin that they
arc to be limited ia their imports
by the manufacturers of the equlp-
ment, in the light of the numerous
cutbacks in the base metals necded
for defense production. .

UKT NIW |

MONARCH c°- MACHINE Co. INTERNATIONAL AMUSEMENT CO.

NEVARK 2, NEW JERSEY

5 PARKHURST STREETY

L 1348 N JAIRATLE AvE. (PHONY Q'dn-nc I e 72, 0 _ -
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LATE 3 BALLS
CASH--TRADE

USID SHUPFLE GAMES

-

State Tax

Calendar

Alabams

January 10—Tobacco Ramp and
luse tax reports and payment due.
| Tobacco wholesalers and jobber
rcports due

January 20—-Sales tax reports
and payment due.

January 30—Sales tax annual
reports due.

:'
th‘km Coin Somling

murrulouns
1.1 Fe. 1950 & Us

Arivona
January 13—Gross incomc tax
reports and payment due.
January 36—Gross income an-
nual reports due
Arkansas
January 20—Gross receipts lax
reports and payment due.
California

? - e January 381—Sales tax reports
Unflad Tute Taprow and payment due.
B ]
IIJHIII e 134350 | Colorade

j P—
BALLS

L 4] H
PR T S

January 14—Sales tax
' and payment due,

reporis

(hllll-volu
Phon

ST s = G | Connreticus
. “"m" January 30—Sales tax reports
::ﬂ Trpe (new) . "':3:3?5 } and payment due.
LARGE LIST 0! PREMIUMS Q |. Pluwace
WRITIWIRE January 2—Franchise reports

PURYEYOR SHUFFLEBOARD (0. :% due.

hic sps.
Pranes: TR ﬁ |

IEBISRIB |

SHUFFLE LANE
OPERATORS
ATTENTION!

You Can Macrease Recarpt s from 334
lo 2504, by Instaling the Famous
Coma Fly-Away Pin' Lonversiop A
Taed Tested and Proven Money Getter
Al

Wrde loPCire:

KHE’&M“!H‘(W’(‘!Q!'&'&W

SIS N Wanserm Ave. January 30—income tax fourth
installment due.

January 31—Income tax with.
holding rcports and payment due.
Distriet of Calombis

January 20—Sales tax reports
and payment due.
Florida
January 20—Admissions tax re-
ports and paymeni due. Rental
fux reporis end payment due
Sales tax reports and payment due,
Grorgin
January 10—Cigar and eigarcitk
wholesale dealcr reports due.
Idabn
Japuary 15—Cigarclte whole-
saler drop shipment reperis due.
Hlivsole
January 15—Cigarette feports
due. Sales tax reporis and pay-
mcnts due.

Shalfle: Rowier and Kesney Pin Boy
COMO MFG. CORP.

5013 W, KEDZIE AVE., CHICAGO &5, fIL
LEAGUE

NEENEY 2% g 5 913’

Fastest Scoring 1,2, 3 0r € Player ||
fsbovad Bowling Gamael

Indiana

January 10—Cigarette distribu-
tor interstate business reports due.

January 15—Cigareite distribu-
tor drop shipment reports due.

January 31—Gross income tax
| reports and payment due. Withv
| holding agent reports of tax wilh-
held due.

| lowa
| January 20—Sales tax reports
and payment due.

Avelizble Fer immel thve rv—
KEEMKY GLEC. :in. VENDOR

DAVE LOWY & CO.

Wnciviive Ointribyter fer Kaeney
Products ln the Metrepolien Arva
S94 Tenth Ave  NEW 'zo-‘l. NT

Kaosas
January 20—Sales tax reports
and payment duc
Keatueky
January 1—Properiy tax due
(last day).

January 20-—Cigaretta whole-
saler reports duec

January 3l—Amusement and
entertainment reports and tax due.
Gross receipls tax orts and
payment from publie utilities due.

e 1

NEW (LOSE-OUTS

f

WAG MOP CEORCIA Loulsiana
5':;7;' l l‘!.lnl January 1--Soft drink reports

duc.’ Tobacco reports due.
18—Soft drinks reports
Tobaceo reports due

Jununr) 20--Sales tax rcports
| and payment due.

o et |
Lehigh ipﬂ'il ty Ce. B e

14 N. Bres Bt Philsceiphia 0. Pa. |
- e e o o ..

| 2oy With Confidence! A"_AS

A S|
NEW SHUFAE GAMES

PERSONAL
SERVICE

PHONOGRAPHS—

Satly n..h Bowler Recendis
uMnn-l Kigh Score Bowler Seehury 46 .
cd Shoe Afiey Sesbury 47.M
Srebury 4bm (Blende)
Worfitzae 1813

United ..n.,n Rebound
____gggu_'__"f"'——J
NEW CAMES
Eehibit Siz-Shooter
c.wlh b Double Festurs

e Pying s.\u;:m

Coin Punchy
o{lmrn Red ih“-

A
AMmi

Madel “AY
Mode) “8"

BRAND NEw

PACE SLOTS

WiHliam s
alcan Jhoe Shine Iluw—”l

_focon thos Shs Machioe 802
I WIRNER © TURE RING | Limirep QUANTITY
RECONDITIONED 1-BALIS w S '69
‘nill lrnul lns 235, TACH

WIRE 1/3 DEP. WITH ORDER
30¢ and $1.00 pPlay~
Wire oc Phone tor Prices

510-25¢ Vlullemht, w4158, 565
5¢ Wallomate, W1-156. .§29.50

Termsi Yy Depasit, Baloace C. O, .

ME OF PERSONAL

TV COMPANY

age 6-5005- CHICAGD 4
ivision of ATLAS MUSIC CO. E\
ATLAS MUSIC (0., 2219 FIFTH AVE. PITTIBURGH 19 “"‘
ATLAS MUSIC (0., 211 NWTH ST, DES MOINES 9 02

fIOVEL

WESTERN AVE. - PHONE ARmit

2200 K.

Marsland

January 10—Admissions tax due.

January 15—Sales tax reports
and paymenl due.

Massachasrtis

January 20—Cigarette tax re-

porls and payment due.
Michigam

January 10—Property tax due
(last day to pay without ¢ per
cent collection charge).

January 15—Sales tax reports
and payment due.

January 20.-Cigaretta tax
ports and payment due.

Minnecaora

January 20—Cigarette tax re-

ports and payment due.
Misalnsippl

January 10—Admissions tax re-
ports and payment due.

January 15—=Occupation (sales)
tax reportd and payment due. To-
bacco manufacturer, distributer
and wholesaler reports due.

January 30—Sales tax annual
TCports and payment due,

Missouri

January 15—Retall sales tax re-
ports and payment due.

January 31—Soft drinks manu-
;uﬂurer tax reports and payment

ue.

re-

Montana
January l—Moving picture the-
ater licenscs issued and tax due.
Nrbravke
Januvary 10—Cigarette distribu-
ior report duc
Nevada
January 15— Cigarette whole-
saler license fees delinquent.
New Jersey
January 20—Cigarette distribu-
tor tax reports and paymcent due.
New Mexiro
January 15—Income tax due
Occupational gross income lax re-
ports and paymcent due.
New tork
January 13—Personal
tax fourth installment due.
Notth Carolias
January 18—S8ales tax reports
and payment due.
North Dakota
January 10—Cigarctte distribu-
tor reports duc.
Juanuary 20—Sales tax reports
and payment due,
Ohio
January 10—Cigarette whole.
saler reports due.
January 18—Cigarette use tax
reports and pavment due.

{ncome

Rhode laland

January 20—Sales tax reports

and payment due.

South Carolina

January 10—Admissions tax re-
ports and payment due.
South Dakota

January 18—Occupational retail

Washinglon
January 18—Clgareile drop ship-
ment reports from wholesalers due.
Gross income tax reports and pay-
ment due. Sales tax reports and
payment due.
West Virginla
Janvary 15—Cigarctte use tax

salcs tax quarterly reports and.hx““?:p:f: :n?n;:,t“::: 'dui.u“
payment due. January 30—Occupational grosy
Tennessee income tax annual reports due,

Occupational gross income tax
| quarterly reports and payment
due. Sales tax annual reports
and payment due.

Wisenasin

January 20—Sales tax reports
and payment due.
Texes
January 25—Admissions tax re-
porisTond ipay t dug January 10—Cigareite whole-
Uhah saler and manufacturers reports

January 15—Sales tax rts | due.
and paymeni due. Fen January 31—Real property tax-
Virginla semi-annua)l installment due.

January 10—Tobacco tax from

Wyoming
January 15—Sales tax report
warehousemen due.

and payment due.
09 0P O0RPQOOEORNIEGOOOROOOONRASOROMN
® WORLD WIDE, Your Exclusive Pistribuior ®

ror WILLIAMS, KBENEY ROCK-OLA EXHIBIT o
5’!«*&@*&’%‘%’5‘(@‘5’&@'&%
Its Many Friends
A HAPPY and PROSPEROUS
v
@%mm%&&:ﬁ%&&:i&hm

§; WORLD WIDE Wishes ﬁ
New Year ﬁ
ROCKET

WILLIAMS

MUSIC MITE
PHONOCRAPH New! Tocrifict Semuationai:
The tatest HIT ot World Wide Hare's the coleriul new Mutic
Now one wlays Box with SELECTIVITY that

n atigns Inta
T SPOTS NOW Deliv.
See I 4t Wordd Wids

i)
on

o
bath 79 R s
Be tUre te tae this WINNER
3 QUr sivew resem.

PLACE Your Order Now for the ROCKET
PHONOGRAPH and MUSIC MITE
FIRST COME—FIRST SERVED!

Willipms Neemey

DOUBLE NEADER LEAGUE BOWLER Heres s WEATERM
wame wi or
» . Featt m"
NO“' ﬂl“."n'l Foet, All spols mashar 18 letatans.
onchi et PROFITS) BN ar tarmers 3¢
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Re:opdmoned SHUFFLE GAMES X

liso BOWL
Swiing AL

160 | Whiligms $100LE SOWLER
s v

28858582

3 Genco BOWLING
Genco GLIDER

New RINOUND

SHUFFLE CAMES !
me DOV

sAOER

New aad Recemditionsd
CONSOLES

January 31—Sales tax supp)
mentsl reports and payments due
Oklahoma
Januai I—Propert
ln:nllm::z due. z
January 10—Cigarette whole-
salers, retaller and vending-ma-
chine owner reports due,
Janusry 15—Sales tax repersts
and payment due. Tobacco whole-
| saler, jobber and warchouseman
reports due.

tax first

Oregon
January 18—-Exeise (income);
tax fourth installmen! due. Per-|

sonal income tax fourth install.| |
nent duc.
January 30—Withholding tax
‘eports and payment due.
Pranaylvania ‘
January 10—Soft drinks, report: !
ue.

USED SLOT MACHINES

LME KEW)
DEUCES WILDB1UE BELLS
JEWEL BELLS—GOLDEN FALLS
BLACK CHERRIES—Q. I.'s |

ALL NEW MILLS SLOTS AND PARTS
W STOCK.  WRITE F0R PRICES.

51015 WumIzERS,
EXTRA QAN

STERLING NOVELTY (0., INC.
369 So, Broadway Luu.ean Moo
¥ Deponit n. 1-6386
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13715

13313
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Seasnn’s
(Breetings

to all our friends and associates
and

for

Continued Prosperity

WITH EXHIBIT'S DALE
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Coinmen You Know

Miami:

Joe Mangone, All-Coin Amuse-
ments Company, spending Christ-
mas week with the gussus 1n New
York. They'll be back in time
for the Orange Bowl festivities
and the football classie New
Ycar's day. . . . A ditty called
“First Time in Miami,” record
by male vocalists Caxrolh and
Gorman under the King label, is
enjoying a run of popularity in
e boxes hercabouts. is un-
publicized tune may be the sleeper
of the year.

The coin machine indulugah
well represemted in the de
ourthouse in Mami. Ob-
in the lobby of
the busy building were the fol-

County
served tecentl:

lowing machines: Two Impesnial
shoe shiners, sponsored by the
Miami Lions Club, proceeds used
Southern
Coin-o-Mat Distributing Company
made the placement; a chewing

for aid 1o the blind.

r

é Eu.m vender, sponsored by the

Liami Lions Club, proceeds to
the blind and underprivileged; a
three-drink Super-Vend machin
placed by Vending Corporation
America; a combimation
orange-grapefrult vender; a Coca-

Cola Drink-o-Mat vender placed
,bKVHuune of Odie; a cigarette ma-
chine placed by Acc-Saxon; an-
other Coca-Cola machine; and o
!hau gumi machine sponsuvred by

Kiwanis Club of Miami with pro-
ceeds going to the youth of Dade
Counly.

A newcomer to the tanks of
cigarette ops here is Ray Harrison
and his Automatic Cigarette Sules
Company, 741 S.W. 8th Sitreet,
Miaml. Harrison operated for 20
years under the identical firm
name at 2728 Jeromc Avenuc,
Bronx, N. Y.. before deciding he
| wanted to make Miamu his per-
| manent addréss. Me even moved
the three key men of his organiza-
tion and their familics down here.
They are Jack Mathias, brother

Harrison wishes to be remcm-
bered to his many friends in New
York. “Tell them,” he said, “that
the fishing down here is great and
I'my looking forward to having
them drop in to see me when they
visit Florida."

A veteran of some 25 ycars in
the coin machine industry is cur-
rently holding down the post of
assistant monager of the Atlanuc
Towers Hotel, 4201 Collins Ave-
nue, Miami Beach. Bill Bolles
came to the oceanfront hostelry
recently from Washingwon, D. C,
where he served as legislalive
secretary to lndiana’s Sen. Homer
E. Capebart the past two years.

RECONDITIONED GAMES NEW EQUIFPMENT
SHUFFLE CAMES
CENCO FLYING SAUCER
BALLY TURF KINC
WILLIAMS NIFTY
GOTTLIEB DOUBLE FEATURE
CHICACO COIN PUNCHY
b UNIVERSAL HIGH SCORE

Dole Guns, 14k, BOWLER

LATEST SELLS, RECONDITIONED BY INE FINEST MECHANIS IN THE BUSIMESS!

A 9.
eiwie switch medsl 19930

In addition 10 many years spent
as an operator of music machines,
Bolles at one time held cxecutive
posts with the Holeomb & Hoke
Manufacturing Company, Wurlit-
(zer and Packard Manufacturing
|Company. Wilh the latler com-
/pany he was advertising sales
promotion manager in 1947 and
1848. Bolles hopes his many
triends will make the Atiantic
| Towers their headquarters when
| visiting Miami Beach.

Mills S¢. (B oe 25¢ Gelten Feils Handload—Miils B, 3¢ or R3¢ Block i i
rv Betts._men Ba, 100 o7 23¢ Jewe) Bein—mutis 3% Sisck Goid [ WRITE for Bernis Furman, formerly a coin
mes—muls 3y Biack Cherry, 3/$—Jennines 18 $iandar ) machine op in Scranton, Pa, is
—Jennings 15¢ Sun Chish—Rebulit 1y Jews! Solls, in New PFPRICES lnow 2 mechanic with American

CHICAGD COIN Reconditioned Phonographs
BAND BOL ._...,.......5259.50] M ComtpumenS e 1

Operau.nlg Company on the Beach.
|, Sal Rock, formerly associated
| with his brother Pete in Tri-State
Music Company, Sharun. Pa., hus

Write for Pritas on Coin Countars, Cein Chaongers
ond Single, Doubie and Triple Sale Stands.

413543 ARMLTAGE AVENUE + CHICAGO 39 HLLINOIS

A HAPPY
1™ NEW YEAR

THE GREATESY T ALL®

NAME IN ‘w.

COIN OPERATED
TELEYISION

Write for deteile S P O R A1 0 N

TIA® TELEVISION CORP. ‘. M R hal

Aoy Pork, 1., ASkmy Pk 33481 urray Rosenthn,

. 1346 Roscoa Stremt Chicago 13
A scetend 2-0317

l\---------

Save at Least Part of Each Weck's Earnings.
Buy U. 8. Savings Suamps and Bonds

’--------‘

taken up permanent residenec at
the Beach.

| Mnunﬂng costs are proving a
perpetual headaehe to cup drink
tops. The problem is particularly
ucute here where commissions
paid locations range from 20 per
icem to 50 per cent and increased
material costs run  somewhat
higher than in most citics. Ops
are trying hard to hold the 5-cent
rice line in non-theater locations
ut D. E. Boerema, Vending Cor-
poration of America, beheves the
day 15 close at hand when the
changeover to dime drinks will
be general

Roy Gullo. routerman for Acme
Music & Vending Company, heard
one wag give a novel definition of
“The ng.” “It's a pill to put
‘Irene’ to sleep,” he said.

Twenty Dade County munici
B paitties will share In a $257,188.18
@ | refund from November collections
of the 5-cent Florida ciiar:ue tax
Priar to November 1, 1949, when
the new cigareite tax went into
effect, Miami had its own tax of
2 cents a pack, and the State
levied another 4 cents for a total

ed |Tale of about $1,250,000 3

of 8 cents. The 1949 Florida, i .
PR Chicago:

Legislature changed that i
cents, agrceing to hand back the | ',.-.An:':;:‘ :"'alﬁ.ﬂ'.f relpmc;’nla.:n'/u
full 5 cemts to each city that u!v; o (I(llofmche'elmm
would cut its property taxes by |iie Mg Trimount Coln Christmas
one-half the profit it would grt ﬁ hy&\ucere VT e ey
under the new set-up. R aseipent, aodiSam e,
Williams Manufacturing. Stern
Miami's profit is running st the |was on band to introduce his
_| tirm's new music machine, the
In the November refund, Miami Music Mite, to be the more
led the other Dade municipalities, | 1100 persons who attended the
as usual, with $162,081.34. Miam; | shindig from the New England and
Beach was second with a $37,.| New York aress.

898.25 share, and Coral Gables|
g ) Wally Finke and Joe Kline.
third with 817.64‘3.03. 1 First Distributors toppers, re.
One mill of Miami's cily taxa- | ported a sharp upswing in all
ton raises an average of around | phases of the roin machine busi-
$363,000, 50 the saving o property | ness during the past two weeks.
owners (based on the yearly ciga- | Firm's new coffee room, open only
retle tax profit estimate of around (two weeks, has already served
$1.250.000) would be more than|some 700 visitors, including oper-
1% rmills. That's $1.50 for every |ators from Ilinois, Jowa and In-
$1,000 of property value. |dinna, who drop in to buy gamcs
Finks has

{for Florida, Alabama and Georgia.
|in town on a business trip from
| Jacksonville. . . . Lou Pritchard. |
mechanic and rouleman for
iAmencan Opera:ingM Company,
says Joker and Rag Mop are the
hottest pin games at the moment.

|

George P. Caravasios. Southern
Phonograph Cumpan{, had his
half-ton pick-up truck especially
equipped with two aluminum
rec boxes which look like the
answer 10 a music op’s prayers.
Mounted on each side of the truck
|15 a record box divided into racks
for 7, 10 and 12-inch platters, and
scctlons for supplies and a type- |
{writer. Fach rack holds 580 rec- |
ords making the total capacity
| (both sides) 1,160 disks. Cara-
|vasios finds this afrangement
safer, more convenient, a time
saver and deflnitely more cfficient
[than the old way of keeping the
records on the front seat and
|ofien being unable ta carry an
adequate supply.

Harry Zimand and his brother,

Philip. who run Acme Music & |
Vending Company at the Beach,

lgood business in all locations.
| Pinball volume has dropped about
;1‘5 per cent from last year, they
say, due principally 10 the local
crusade which has resulted in side
cflects such as emptying locations
which normally carry a sﬁorﬁnl
crowd. Decline in the juke box
|valume, the Zimands say, is the
result of television, the growth
of wired music in this area, con-
stantly increasing costs of records.
needles, labor and the machines
themselves. |

A survey among Greater Miami
rmusic ops reveals the followlng
numbers on top of the heap: No.
1. "Tennessce Waltz,” Pattl Page
(Mercury); Na. 2, "T'll Always
Love ;rou Don Cornell and
Elaine Wilson (Decca); No. 3, “If
You've Got the Money T've Got
the Time.” Lefty Frizzell (Colum-
bia). As for “The Thing,"” the
consensus ia this one has worn
itself out.

Hyman Darling. Supreme Mu-
sic, reports Sammy Kaye's “Hare|
bor Lights” the top number in|
his juke box operation. ... Morris |
Hanlkan, Atlantu op. spending a|
week’s vacation at Miami Beach
and calling on Willje Blatt and
other friends In the area.

Detroit:

Sudden death of Ben H. New.
mark last week was a shock to
coin row, He had been octive up
to the last in the industry. Plans
for the future of the Miller-New- |
mark Distributing Cmnparg have|
not been completed. . . ‘harles l
0. and Lucy D, Ramssy are ¢stab-
lishing the Ramsey Self-Service!
Laundlg at 1393 Southfield Road
n the down-tiver suburb of Lim-
|coln Park.

Max Porosky, of Nu-Way Pop-
corn Sales, reports that the in-
¢rease in bowling fees of 8 niekel
per piayer is hurting ssles of
corn venders, of which they have
a sizable route now operaling in
bowling alleys. Customers are
apparently taking the increased
playing fee out of their popcorn
| spending.

Fred C. Weyman has abandoned
plans to convert an automatic
laundry at Battle Creek into a
theater. . . . Josepb H. O'Connor
supervised the clusmg of opcra-
tion for Consolidated Produclions,
wha made Penguin hair driers
and, formerly, a coin-operated
radio. Plant equipment was
shipped to Fort Luuderdale, Fla.,
where the firm is opening a new
factory at the Broward County
Airport

Sy Waolle. Seeburg dim‘bmor‘;“" premiums. Mal

ccn working late hours the past
weeks getling the heavy pre-
mium orders in the mail. The
recent railroad strike hampered
aperations, but things returned 1o
normal last week.

Also orling an upswing in
business the past few weeks was
Herb Perkins. head of Purveyor.
Perkins also reports the remodel-
ing program at his headquarters
is nearing completion. and the new
showrooms will be ready right af-
ter the first of the year. Torm Mc-
Neill. Purveyor’s road rep, Is in
iown now for the holidays

Al Stern, World Wide Distrib-
utors. beld a sales conference with
top staflers Len Micon and Monty
West regarding immediate plans
on the Rock-Ok:s Rocket 51 and
the Williams Music Mite 45 r.p.m.
counter box. They will start ship-
ping both preducts on a first-come
first-serve basis. Mican adds that
new and used garnes ure now
moving fast.

Howie Freer. Empire Coin Ma-

oe Mathias and Psul Krevitsky.|report D. Gottlieb's Jokcr doing Chine Exchange, says that Decem-

ber has already been the biggest
premium month in the history of
the firm. Cil Kist. who made a
quick business trip to South
Armerica to sign uE foreign dis-
tributors, was due back Salurday
(23). Relph Shetfield and Stanl
Levin have been handling a rus
of biz for the past two weeks

Harry Hooser, head of Fort
Worth Amusement Company,
stopped in Bally, Gottllieb, Kee-
ney, Como and headquarters
to Invite rcpreseniatlves to his
open house party in Fort Worth
January 8-9. It marks the move
to new and larger quarters. . . .
Joe Cohen. head of Ristaucrat,
Ine, Appleton, Wis, suid that full
speed plans are progressing on the
firm’s 1951 plans. When they are
revealed, Cohen said, Ristaucrat
shOul: move ahead by leaps and

unds.

Al First Distributors. Wally
Finke and Joe Kline are celebrat-
ing their biggest business month

|to date  Finke and Kline together

with Wally's brother, Mal Finke,
have had a busy time trywng to
rape with ogcralnr traffic the past
few wecks but pre-Chrlstmas ac-
tivity had them looking for a
second wind. They say games and
premiums are shipped as soon as
they can be < ked.

Over al Unjversal Industcies.
Mel Bioks and Bill Ryan he#)ed
all office and production staffers
celebrate the risimas season at
n gala party in the plant. As
usual a good lime wos had by all
and many gifts were exchanged.
Unlversal, which has made um-
usual progress since its formation
a eouple of years ago, e¢xpects to
dig in ond have a good year in
1831, . . . S.I. Neiman. public re-
lations director of the National
Coin Machine Disiributors’ Asso-
ciation (NCMDA). hopes NCMDA
will make as much progress in the
New year as it did in '50.

Bally Manufacturing Company's
parly was highlighted by Distriet
Manager Art Garvey as Santa
Claus. A Notre Damc football
immortal, Garvey fitted the role
perfectly. Firm had an unosually
busy week despite the Christmas
celebrating. Herb Jones huad to
make a business trip and Ray
Moloney. Ceozge Jenkins and
Jack Nelson were busy handling
4 rush of inquiries both in person
and on long distance

Over at National Coin Machine
Exchange, Joe Schwiariz was pre-
o'cupied wilh local and out-of-
town operators and found busi-
ness to be good, especially for this
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Williams NTFT Y

Defrosis the
Locafions
with
*SPECIAL
SCORE!

*SUPER
SPECIAL

q.g w'
Twy rrr

ysa&ﬁ" -

5

s
NIF[Y HAS EVERYTHING! HIGH SCORE-—
THUMPER BUMPERS—FLIPPERS and Williams’
ORIGINAL TILY RESEY (Pat. Pend.)
SEE IT—BUY IT AT YOUR DISTRIBUTOR NOW!!
RODETLED

b4
a

Ullecorns
MANUFACTURING
COMPANY

CREATORS OF DEPENDABLE PLAY APPEAL!

4242 W. FILLMORE STREET, CHICAGO 24 ILLINOLS

time of the ycar. ... Joe Caldron. |

Trans-World Tradlng, celebraled!
his first Christmas in business for
himself and looks back on a fine |
year. , Col. Lou Lewis, head of |
Merit lndus(ries, had a rush on
premiums and games all week and
reports lop used games are get- |
ting harder to find. . Clayton
Nemeroff and Roy Bazelon. Mon-
arch, also found comfort in a
pre- -Christmas rush for all types
| of coin-opera merchandise. . .

| Les Rieck, H. C, Evans & Com-
pany, says the 45 r.p.m, adaptor
for Constellation has proved itself
in the field and will be offered to
the trade after the first of the
year.

Vendall Company's new veepee,
Earl T. Runcie, gave way to his
rural leanings recently with the
purchase of a farm in Woodstock, |
1. Come summer, prexy A. Gar- |
rick Alex says he intends to be a
visitor at the Runcie ranch if he
can get away .from the morning
chores. Collier, Braun
Manufacturing Company, reports
the firm's milk vender will be
available for delivery in January
as announced if government re
strictions do not curtail produc-|
tion.

Sperry Candy is readying a 15-|
cent bar, according to officials,|
which will be about a 2%-ounce
weight. Several ecandy operators
last week expressed the belief
that candy bar business will de-|
velop into a three or mot'e price
ficld, with nickel, dime, 15-cent}
and odd-penny bars making up|
the offerings price-wise.

1 New York:

| Over 75 bottles of good cheer,
plus fixins, were contributed by
Dave Simon. United Manufactur- |
ing distrib, to Sunday’s (17) affair
of the Assocrated Amusement Ma-
chine Operators of New York at
the Latin Quarter. Appropriatcly
enough, false labels on the bottles
read: "Old Shuffle Alley.”

|
| Mrs. Ruth Michaelson. of Long |
{Island Music, now being called |
|Grandma by her fellow ops. Her|
daughter gave birth to a boy last|
week. Tilford Gross, of Madi- |
son Music, is building a home in
| Dou Iaston, . With new
machine biz currently undergoing
more than the usual pre-holiday-
season lull, Al Simon, Chicago
Coin factory agent, took a few
days off from office routine, leav-
]ing Al DInzillo in charge. 1

{ Barney Sugarman, Runyon Sales
topper, and family began long
{ motor trip to Florida Wednesday
(20). . . . Other coinmen who re-
turned last week from Florida va-
| cations include Artie Herman. of
| Boro Automatic, and Frank Bro-
coili, of Braddock Music. .

Dave Feldman, of Kingsboro
Musie, is back from a two-week
stay in Lakewood, N. J.

Pittsburgh:
Survey by Ed Shore, of Atlas

LONDON OFFERS TOP VALUES!

All Cleaned! All Checked!
PHONOGRAPHS—ACCESSORIES

7M1 Pool Table .-347

enco Glider
- Bing

FILBEN FP-300 (30 Salection} ..$199.50
SEEBURC COLONEL ........... 69.50
SEEBURC 8200, 3800, 9800 69.50

ROCK-OLA PLAYMASTER . ..... 79.50
3 Complete Hostess Systems (units of 10)
MAKE AN OFFER!

Greetings
and Best Wighes for a
DHappy New Pear

di

Specify so cond choire

in. M

Exclusive Distributor § in wi
North Dokota, Souvth Dokota ond Upper Michigan

</ C;fi cffzzaaévv Wusie Ce.. Jne
S

€

WANTED

USED MILLS SLOT MACHINES
HIGHEST CASH PRICES PAID!

BAKER NOVELTY COMPANY

THE WORLD'S LARGEST SUPPLIERS OF CLUB EQUIPMENT
1700 WASHINGCTON BOULEVARD CHICACO 12, ILLINOIS

3130 WEST LISSON AVENUE
MILWAUKEE 8, WISC.
DIVISION 4-3220

2605-7 HENNEPIN AVENUE
MINNEAPOLIS 8, MINN
KENWOOO 6612

Novelty Company, reveals that
many eateries in downtown Pitts-
burgh are without music and could
accommodate it easily. Location
owners believe the machines cause
people to linger longer, and Shore
feels menu orders would be larger
with music.

Sam Kauf, of Veedco Sales lﬂi
Philadelphia, left Pittsburgh in o
hurry with his wife to get home to!
their three youngsters.

Abelson. of American stmbutors {
reports continual rain and foggy |
weather on his flying Southern |
tour while the North wag having |
its big hurricane and snowstorm.
‘The employees of Allegheny
Cigarette Service Company, Wii-
kinsburg, Pa., one of the 1argest|
operators in this area, have joined
Local 805 Confectionery & To-
bacco & Drivers Union, AFL.

S. LaScola. Decca record head
here, has made a personal survey
of dealers. He says they're won-|
dering what speeds to buy. La-|
Scola feels the record business will
stay a long time. "We saw this
same business trend materialize in
heavy record sales before the im- |
mediate postwar period,” he says. |
“People then were workmg in war
plants, but they couldn’t spend |
part of their salary for refrigera- |
tors for example, because those |
appliances weren't being manu-
factured in sufficient numbers. So
people went out at night and spent
sums for entertainment, including
regords.”

Re"ent TV screemng of the
| opera, "Don Carlo,” so irked Al.
lBosenzwexg. gen: manager,
| Milk Vending Service Company
{that he not only wrote the station
personally of regret at its choice
of entertainment from 7:45 till
midnight one evening, but on|
| his way to work next morning he
l (Costinucd on page 56)‘
E4TY)

EXCEPTIONALLY GOOD

LATE MODEL
PHONOGRAPHS!

Why walt 10 order your *S1 needs? These
Shaffer prices ore as low as you will
tind anywhere lor late model recondi-
tioned phonographs in such good shape.
Rush your order today amd save money.

SEEBURG
148-ML , ., ... ..%425.00| H-147-M Hideaway ....$279.50
148-M _ .. .. . 375.00 146-M c.. 279.50
146/148-M . 329.50 | H-146-M "ideaway ... 250.00
147-M . ... . 325.00] 147-S . 250.00
146/t47-M 319.50 | 146-S . 239.50
AMI
MODEL "C", New . .. WURLlTZER
MODEL A" ;350 00‘ 1250, New ....,...,. Write
MODEL "B” 475.00 " 1015" .$269.50
WALL BOXES
SEEBURG AMI Post War........... Write
e 3 50 | ROCK-OLA Post War........ $12.50
W2-L56 . 29,
Wiose 3335 | PACKARD Post War 1250
SOLOTONE MASTER ENTERTAINERS
- AND BOXES =
(new)
Write

WRITE FOR LIST OF PRE-WAR MUSIC EQUIPMENT

TJerms: 50% Certified Deposit, Bolance €. O. D.

All items Subject to Prior Sate

SHAFFER MUSIC CO.

Columbus, Ohio Wheeling. W. Va.
606 S. High St 2129 Main St

Cincinnaii, Ohio
2333 Githert Ave.

Indianapalis, lod.

1327 Capitol Ave.

FOR BETTER BUYS—BETTER BUY NOW

Direct Distributors for Leading Manufacturers

-USED| COUNTER GAMES—New I ARCADE EQUIPMENT

30| Hit-a-Homer . 377,30 | Muk. Fishing Well. u:su
Three K Mt 15.06

VENDING MA(HINFS

2 15.00 Orivemobii
Punch 15.00 | mutb, Silver Glo lu.no
El'ﬂ' :7 -30.0 mut. Ace Bomb 135.00
T 3333 | Acme Shos Shiner .. 15000
Barting Practice ... 75.00
3 At B Shocker 1030 | @15 inning 210,00

Is Advan(. 1
piu‘cn(c ’,.m
c E S0

1¢-3¢ ’ 1 30
20 NoPhwastern F40, 7.50

(IGAIIET!E VENDORS - U:ed
M ABT Ch

| Boomerang
Chi Coin Hock:

(OUNTER GAMB—Used

SERE

2338388353322833383852883328

CONSOLES

R5588

sERes

| Clover Bel
Gold Nuggers, 525

SHUFFLE ALLEYS (Uxed)

United Reg. Al

MUsIC
Wouriirger 4% .
Wurlitzer 41 .
Wurlitzer 71 .
Wurlitzer 614
Wurlitrer 600
Wuorlitzer 800
Wurlitzer 1015 295.08
Wur, 1017 (Midesway) 243.00
i 95.00 | Bal

mLweww
1A A8 n L2 e R

g

w
Distributors

200.00 | orders,
275.00.
110.08 for | batance
[ Sgebyrs 8200 1ig.00 | Northern IC. o.p,
Ajreon Deluxe
Aireon Flests Ohio

MACHINE EXCHANGE, INC. .
2021-2025 PROSPECT AVE - CLEVELAND 15, 0M10  [[EXIICINCE

ALL PHONES: TOWER 14715
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EVANS’ 1951

Original and
Still Greatest
of Bowlin§

Games!

As we predicted, TEN
STRIKE, the only au-
thentic Bowling Game,
has demonstrated its
popularity and is still
outliving  the
synthetic copies that
have been introduced
in the past decadef

REAL
BOWLING!
ALL SKILL!

many

BETTER THAN EVER—EVERY WAY:

NEWI High Dial Projector Scoring up to 150

IMPROVED! Pin Setting Device eliminates wooden pulleys.
improvementa for faster play.

PERFECTED! When pins arc knocked over, perfected Automatic Pin Boy
removea them from alley, leaving it clear for mnext balll Perfected
Manikin Bowler I8 adjustable by the player for delivery of ball to any
part of the nlieyl Adds more skill to play!

REALISTIC! Closest thing to real bowling and just ns t.hrllllnq!
controls ball action and makes strikes and spares by skilitul play
frames, 5¢. with extra balis for E{DAI‘QI and strikes, same as
bowling. FPully automatic! Bug-free. trouble-proof!

For equipment that pa fits sooner—faster—longer, buy Cvans'
1951 improved TEN E! Thousands of original pre-war
STR! are still in Operation and still producing profitable earn-
19561 TEN STRIKE
the finest game of skill for amusement only, s glit. e! If vou are
“p0-Day Wonders” on which you have @ your invest-
ment. get started with the «ame that pavs dividends. not wceks or
months, but for years! NOVELTY OR MODELS,

ORDER FROM YOUR DISTRIBUTOR OR DIRECT
geecenseasay || ( BYANS
by West Wlighes - & (m
4 for a M 1556 W. CARROLL AVE.
g;[”ppp et ang CHICAGO 7, ILLINOIS

ERmmEnmmmmied | awonrcin

Many other

Player
! ve
actual

AD ON PAGE 31

| township’s parking meter collec-

lof Leonard S. Vangen. Minneap-

Coinmen
You Know

® Continued from page 55

bought a batch of postal cards,
and gave them away to office
personnel and friends who wished
to write athe station about the
matter,

“Tight bookkeeping control
keeps business running smoothly,”
says Benton and Behring. “We do
pretty well because we don’t go
overboard with spending every-
time we have a good week.”
Seeburg's district sales engineer,
Gunnar K. Gabrielson, in town |
from Cleveland, 'says the Select-o-
Matic 45s are being placed as fast
as they come in along with the wall
box. . . . “To make record selling
pay, we are stocking only best sell-
ers in 78's says James Winston, Co-
lumbia’s sales manager here. "“Rec-
ords like “Rhapsody in Blue,”
Doris Day's album, and Ken Grif-
fin's organ music. We've purchased
approximately 30 other albums in
duantity, away beyond pur regu-
lar needs.”

Thomas R. Knowlson. treasurer
at suburban Mount Lebanon,
found a $5 U. S. gold coin in the

tion. “Someone may have had a
car snowbound -on the main street
for a week and felt the township
was entitled to the coin,” he com-
mented. C & S Music Com-
pany's Fred Conteen, a physical
instructor in the '30s, used to play
handball with Pittsburgh football
greats Eddie Baker and Muggsy
Skladany.

Herbert Rosentbal, of Banner
Specialty Company, on a business
trip in Central-Eastern Pennsyl-
vania, finds bustness picking up.
He spent a few days with the
Flexer Brothers at Williamsport,
Pa.

Cigarette Merchandisers Asso-
ciation here last week expects to
donate smokes to the Veterans
Hospital at Aspinwall, Pa. . . .
Joseph McGlenn reports cookies
and cakes arrived in Pittsburgh
along with the snowstorm, but
freight docks got so loaded with
snow that for a time the merchan-
dise couldn’t be moved.

Twin Cities:
Coinmen were shocked to learn
of the sudden death Saturday (16)

|olis operator for two decades, who
was found dead in his car, auto
keys in his hand, near his cottage
at Garrison, Minn His father-in-
law, Archie Pence, is one of the
oldest coinmen in the business in
Alanericl. Vangen was 50 years
old.

Harold Lieberman, head of
Lieberman-Hy-G Music Company,
is in Chicago on a buying tri%—cr
is it to get away from the ham-
imering at his place where car-

Best “Wishes for a <lerry
Foliday Season_.
and a
“Prosperous New Year

BEN COVEN
Carl Christiansen Mae Brier
Hareold Saul Joe Schuman
Fred Skor Kitty Kanty
Ruth Warner Willie Belegal
Frank Chegnowskl Lee Taylor
Gus Grillaert Wally Gorman
Wally Leng Willard Sandberg

(Poven “Distributing Company
P e R R P PR
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penters are remodeling to make
more room to the wholesale dis-
tribution of Coral, London, Bullet
and Brunswick records. . . . Matt
Engel. of Mayflower Distributing
Company, reports the premium
business has been exceedingly
brisk the past few weeks, with a
number, of operators buying pre-
miums as Christma$ gifts for their
friends.

Leo Bearth, St. Paul operator,
is back in Bethesda Hospital, St.
Paul, for a skin-grafting job ne-
cessitated when he was burned
from the exhaust pipe following
an accident with his automobile
several months ago. . . . Jonas

Bessler. of Lieberman, reports
Chicago Coin's Bandbox, is get-
ting considerable attention from
operators. . . . Dave Ziskin. of
Dave's Distributing Company, |
{ Minneapolis, reports business held;
|up well despite the Christmas |
| season, with machines going out
| to operators at a steady pace.

Operators who came to the‘
Twin Cities the past few days to
buy equipment and finish up on |
some Christmas shopping, _in-|
| cluded Stanley Matyas and Fred
Kovenan, of Moose lake, Minn.;
Harold Ginsberg and son, Mike,
| of Ottumwa, Ia,; Charles Vestrem,
| of Spencer, la.; Leon Vanasse, of
Somerset, Wis.; H. J. Lynard, of
Kasson, Minn. . . . Hy Sandler,|
Lieberman salesman in North
Dakota, is due back over the
holiday week-end following a suc-
cessful sales trip, while Les Rog-
slad, covering Southern Minne-
sota, reports Wurlitzer 1250s sell- |
ing well in that territory. {

-

WITH IT’S NEWEST
TRIPLE THREAT -

YEAR END CLEARANCE

All Equipment Shopped and Guaranteed

17 3020 Wurlitzer Wallboxes...... Lot Ao o $ 35 ca
24 AMI 5S¢ and 10c Late Model Waliboxes.T'. e 25 Enag
117 Poackard Wallboxes ................... v.. 10 ea.
83 Seeburg WIL56 5¢ Wullboxes (completely hed) 20 ea.
2 Mills C lati [¢ pti lly clean). . v+ 195 ea
3 Packard Model 7 i,
14 Sechurg 46M, r
T Wurlitzer 1100%
3 Wurlitzer 1015%s

SEND 1/3 DEPOSIT AND SHIPPING INSTRUCTIONS WITH ORDER
EXCLUSIVE GOFTLIED, WILLIAMS AND SEEBURG DISTRIBUTORS
Remember

N NEW ENGLAND
IT’S TRIMOUNT!

40 WALTHAM STRELT

BOSTON 18. MASS
el Yherty 2= 3¢

- [/
BADGERS Brrgacne WEN
“Oftenr a_few dollars less = Seldom d peiin> more™ Curl 1
Tom~ RECONDITIONED ONE BALLS RECONDITIONED CONSOLES oz

New Unlversal Winner .. .. ... .. WRITE Bally Clover Bells .. .. $395.00

Universal Pholo Finish . .$350.00 Keerey Bonus Twins, 5-25¢ . 225.00
Bally Champion . 369.50 Xceney Bonus Single, Sc 149.50
Bally Citation . . . 249.50 Bally Triple Bells .. ... 195.00
Bally Gold Cup ........ ... 149.50 Baliy Draw Bells . ... ... . ... 124.50
e~ GUARANTEED RECONDITIONED PHONOGRAPHS =
Seeburg 100 Selections (New) ... WRITE Waurlilzer Model 1250 (New) ... . WRITE
AMI Model € (New) .. ..WRITE Wurlilzer Model 1080 ... $295.00
Sechurg Model t-47M . . .$350.00 Wurlitzer Mode! 1015 _ . 295.09
Seeburg Model 1-46N .. .. . 295.00 AMI Mode! A. ... ..., ., 395.00
Aireon Deluxe {Late) ... . 124.50 Rock-0la 1949—Model ... 395.00

Badger Novelty (

2545 NORTH JOTH STREET
MILWAUKEE 16, WIS,
Phons op

Badger Sales Co., Inc.

2251 WEST PICO BLVD.
LOS ANGELES 6, CALIF.
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UNITED'S
FOUR PLAYER SHUFFLE ALLEY
1 TO 4 CAN PLAY

17'S DIFFERENT
SKILL and SPEED

Two Sizes: 8 FT, and 9 FT,

UNITED'S
SHUFFLE ALLEY REBOUND
OFFICIAL BOWLING SCORING

SINGLE PLAYER
SENSATIONAL EARNINGS

8 FT.and 9 FT.

Two Sizes:

UNII’ED’S -
TWIN SHUFFLE ALLEY REBOUND

20-30 SCORING

UNIED’S
DISAPPEARING PIN
CONVERSIONS

FOR
SHUFFLE ALLEY
SUPER SHUFFLE ALLEY
DOUBLE SHUFFLE ALLEY

EASY TO INSTALL
IDDS TO EARNING POWIR

T -

\ FOR THE BIGGES‘I'/

*DollarsWorth‘

$

IMMEDIATE

We carry a complete stock
of parts for United and |

DELIVERY

Universal games,

NOTICE—CANADIAN BUYERS!

OUR FT. WAYNE OFFICE STOCKS LARGE |-
QUANTITIES OF ALL TYPES USED

MACHINES

“The House that Confidence Buiti®

MUSIC COMPANY,

ESYABLISHED 1923

at RIGHT PRICES!

Visit or Phone SAM DICTER at Ft, Wayne Office:
3011 E. MAUMEE AVE.
Phone: EASTBROOK 3487

Exlusive Distributors in Kenlucky, Indiana, Southern Ohie

SOUTHERN AUTOMATIC

INC.

DAVE SEM

627 TENTH AVE., NEW YORK 18 N.Y.

EVER OFFERED

ANYWHERE

PHONE PLAZA 7-3660

UNITED’S

SKEE-ALLEY

Automatic Scoring Shuffle-Type Game

624 S. Third St Lovhville 2, Ky. 1000 Bmld\-.y I:Inclmuﬂ. Ohio
240 )etterson S' Lexjagton 2, Kp. 603 Linden Ave., o 3, Ohlo
3011 E Maumes Av. Fr. Wayne Q Ing. 325 N. llllnoh 5' ndhuﬁohl 4, Ind,

¢ Central Ohio Coin Quality Buys ¥

NEW PIN GAMES

enco—Flying Seucers

T D 1-BALLS
USED PIN B AL 2.
- 1
SHUFFLE ALEYS
in e USED
Melody 49.50 od. ‘I“l;lt' 35.00
Ro: i
mbo .
-3 ..
Giel .. e
69,50
49.50
el )
3950
~_
%

S¢ B

10¢ Biue or Brawn Fronis
Blue rown Fronts

$25 S. HIGH — COLUMBUS 1S, OHIO

Write for Prices
on These Slots

tue or Brown Fronty

§ CNTRAL Ohio”CoIN MAGHRE ExcHANGE ?‘

Wanted by Manufacturer

NATIONAL DISTRIBUTOR for new-type COIN MACHINE

To cover U. S. Product proven and tested. Big money producer. if interested, write,
siving {full detalls of vour orssnization.
‘wox D44}, ¢/o THE BILLBOARD, 2160 PATTERSON ST., CINCINNATI 22, ON1O

iTrse ) EEP Y AR LR

S

shen

Season’s Greetings

BETTER
BUYS
BUCKLEY WALL
and BAR BOXES

~ gy ‘.
$19.50

BUCKLEY MFG. CO.

4223 W. Laka Street, Chicago 24, lilinois

. ¢ d—
E CIGAHETTE IIGLS ‘f
X FRER. Alto
d _model, T¢ or 5S¢ vll'

TROR,
ite for'sull detsils

COMET INDUSTRIES Ine

. Fulle rh"l‘ t Chkl-e a7, III

TO COIN-MACHINE MEN __ ~

UNITED'S 8 FT. DOUBLE SHUFFLE ALLEY REBOUND

Only game of its kind with protessional scering

Attention!
FOREIGN BUYERS

® We have a complete line of
coin-operated equipment avail-
able for immediate shipment
at drastically reduced prices,

umvmsws\

SHUFFLE TOURNAMENT

The Greatest Conversian Ever Built
FITS ALL SHUFFLEBOARDS

IT’S TERRIFIC

UNIVERSAL'S
DELUXE TWIN BOWLER
IT'S FAST! JT'S QUIET!

Convertible — Noveity or Free Play
/ dV

UNIVERSM’
OUTSTANDING ONE-BALL

WINNER
FEATURE BELL

IMMEDIATE
DELIVERY

CONSOLE

Rings Up Biggest Profits!

UNIVERSA[’S

HIGH SCORE BOWLER

15 PINS
1 OR 2 PLAYERS

it's New!
lf’s Different!

FROM

KEENEY

JUST WHAT WE NEEDED

T0 BOOST THE PLAY

% HOLIDAY GREETINGS g

AMAZING PLAY-STIMULATOR FOR SHUFFLE-TYPE GAMES!

INCREASE THE PLAY on all of your coin-operated, shuf-
fle-type games with this small Keeney “DIVYDEND" unit
located behind bar or counter. Looks like a smail radio. Regis-
ters and meters percentage of play continuously. Projects
value of credit due successful scorer permanently or at turn
of switch? Shows credit duein dollars at bottom; cents at top.
Attendant switches “DIVYDEND?” back to zero when award
is made. Order your “DIVYDEND?” jackpot credit units from
your Keeney distributor now. Make certain to mention name
of your bowling games to insure getting correct voltage units.
IMMEDIATE DELIVERIES at 6950 each

SEE YOUR
KEENEY & €O. INC.
DISTRIBUTOR e sibion

3
2000 W. L] [L 11N CAKAGO
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NEW Mﬂi&vmu ACTION with
A WHr s NG WHrp (N0 ey yING SPEEH

GOTTLIEB'S gggﬂﬁﬂ
e

introducing SENSAT|°NAL
“MATCH"” PLAY!

® Hit No. ] RED BUMPER—match it with No. 1 BLUE BUMPER ... BONUS POCKETS
light up for REPLAY AWARD! Any matching combination does the trick! Complet-
ing RED or BLUE BUMPER Groups scores advances ® BONUS ADVANCE Awards
Replays. ® 15 BONUS ADVANCES Light Bottom AWARD ROLLOVER for He-
plays. « HIGH SCORE ¢ CYCLONIC BUMPERS e "POP” BUMPER e
FLIPPERS.

ORDER FROM YOUR DISTRIBUTOR
g%@'@@%‘%’%‘@@&!@gl@gg
- ¥ Sincerest Wishes for aj
85  Dappp, Prosperous g
O )eo : Netw Pear p

| /},—- G SRR ESSS ISR BRI
<y | o~

3

-

r 1140-50 N. KOSTNER AVE.
‘ CHICAGO 51, ILLINOIS

INSIST ON GOTTLIEB PRE-TESTED GAMES! “There is no substitute for Quality!”

HARRY HOOSER INVITES
OPERATORS
IN THE SOUTHWEST

To a real old-fashioned
Coin Machine Round-Up Party

FOR BELLS IT'S

ready for ac-

iz I (ELEBRATING THE GRAND OPENING I

G 5 asn 1OF THE SOUTHWEST'S NEWEST, MosT
- T e T;il' o' : MODERN COIN MACHINE SHOWPLACE! I

B E I.I.' 0 . M AT I c El':,{,%,‘é%fl’;mm f:":fv::::m 6,500 Square Feet—Devoted to finest Coin Machine I
- - - - | L B LTk R I Sales and Service! Black Top Parking Space! I
$39.50 EAM Foreign Buyers| Many Other Conveniences!
BAN)O \.A'Iln ship "-n;;:
A il | REMEMBER THESE DATES |
| % oes. 831, €. 0.0 | i I PLAN TO BE HERE FOR I
S —— THE BEST TIME IN YEARS!
NZRTRY TR r ' .
ACIY E o |
DT T il AMUSEMENT MACHINES CO I MONDAY AND TUESDAY I
(LS NEW VST pOCKET B | Fhons: Framen 74495 1 JANUARY 8th and Sth |
g, LW f, petn ::"i«:;c;yo:,, e !“YOU CAN ALWAYS DEPEND" Time: Whenever you get here! I
| s wew 1950 peus || ON ACTIVE — ALL WAYS" §| FOOD - BEVERAGES - FUN 7
PTERR———— .
Wild Dcuce Bell, 5¢-10¢-25¢-50¢ Play |
S v, WANT |'| MAKE A NOTE OF OUR NEw ADDREss ||
Vs deposit with all orders. |
100
SICKING, INC. o ooy s sews | FORT WORTH AMUSEMENT (O.
Amcriceis OldesL Distsikitohg \ AND USED BALLY TURF KINGS Featuring . . . AMI, Bally, Como, Keeney and Gottlieb Products
1401 c-nn:‘;::l: 3 ::?::Im\nl 10 || sn;:llﬁ;l;zuix‘l'g.:v!;}:;(‘; :(': ': 100-104 S. Main Street Fort Worth, Texas
& W. Ollver SY. Battimors 1, Md.
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Williams NIFTY

Defrosts the
Locafions
with

*SPECIAL
SCORE!

*SUPER
SPECIAL

of
~

NIFTY was evervrmine: micn SCORE-
THUMPER BUMPERS—FLIPPERS and Williams'
ORIGINAL TILT RESET (Pat. Pend.)

SEE IT—8UY IT AT YOUR DISTRIBUTOR NOW !
WPQTTTER

by
o
b

>
% {ear!

3-19-D)rh-0- B’t‘sﬂg

Welliams
MARNUFACTURING
COMPANY

4

g

/

CREATORS OF DEPENCABLE PLAY APPEAL!
4242 W. FILLMORF STRIEL, CHICAGO 24. IKLINOIS

time of thexmr . Joe Caldron,
Trans-World Trading, celebrated
his first Christmas in business for
himself and looks back on a fine
year. ... Col. Lou Lewis, head of
Merit Industries, had a rush on
premiums and games al) week and
reports lop used samcs arc get-
ting harder to fin Clayton
| Nemnerotf and Roy Bazelon. Mon-
arch, also found comfort in a|
pre-Christmas rush for all types
of coin-operated merchandise, . . .
Les Rieck, H C. Evans & Com-
pany, says the 45 r.p.m. adaplor
for Constellation ras proved itself

in the field and will be offered to
the trade after the fArst of the
year,

Vendall Company's new veepee,
Earl T. Runcie, gave way to his
rural leanings recently with the

urchase of a farm 1n Woodstock,

EXCEPTIONALLY GOOD

LATE MODEL
PHONOGRAPHS!

il. Come summer, prexy A. Gaz-
rick Alex says he inlc Js to be a|
visitor at the Runcie ranch if he|
can get away from the mommly
chores. . . . Collier. Braun
Manuhclunng Company, r?orhl
the firm's milk vender w
available for delivery in January
as announced il government re-
sirictions do not curtail produc-
tion.

Sperry Candy is readying a 15-
cent bar, aceording to officials,
which will be about a 2%-ounce
weight. Scveral candy operators
Jast week expressed the belief
that candy bar business will de-
velop into a three or more price
field, with nickel, dime, 15-cent
and odd-penny bars making up
lhe offerings price-wise.

|New York:

Over 75 botiles of good cheer,
B!us fixins, were contributed by

sve Simon. United Manufactur-
ing distrib, 10 Sunday’'s (17) affaic
of the Associated Amusement Ma-
chine Opcrmors of New York at
the Latin Quarter. Appropriately
enough. false labels on the bottles
read: “Old Shuffle Alley.” |

Mrs. Ruth Michaelson, of La‘g
Istand Music, now being ealled |
Grandma by her fellow ops. Tler|
daughter gave birth to a goy last
week. Tilford Gross. of Madi-
son Musie, is bualdmx a home in
Douglaston, . With new |
machine biz eurrently undergoing
more than the usunl pre-holiday- |
season lull, Al Simon, Chicago|
Coln factory agent, ook a few
days off from office routine, leav-
ing Al D'Inzilio in charge.

Barney Sugarman, Runyon Sales
topper, and family began a long
motor trip to Florida Wednesday |
(20). Other coinmen who re-
lumned last week from Florida va- |
cations include Artie Herman. of
Boro Automatic, and Frank Bro-
coili, of Braddock Music. .
Dave Feldmean. of Kingsboro
Musie, is back from a two-weck
stay in Lakewood, N. J.

Pittsburgh:

Survey by Ed Shere, of Atlax

LONDON OFFERS TOP VALUES!

Novelty C: reveals that|
many eateries in downtown Pitls-

Why wail to order your “51 needs? Thass
Shaiter prices ars as low as yoy will
find anywhere for laie model recends
tioned phonographa in such good shape.
Rush your order lodcy and save monsY.

SEEBURG
148-ML . .$425.00| H-147-M Hideswsy ....$279.50
148-M L 375.00(146-M . Lol 219.50
146/148-M . 329.50|H-145-Mm Hldn-ay . 250.00
147M . 325.00| 1475 . 250.00
146/ 147- 319.50|146.5 239.50
MODEL C”, New WURLITZER
MODEL “A™ . 535000 1250, New Write
MODEL 8™ .. . ..... 475.00 "1015" $269.50
WALL BOXES
SEEBURG AMI Post War__....._..... Wrile
Weiss ¥ 23‘23 ROCK-OLA Post War.........$12.50
14,50 PACKARD Pasl War. . 1250
SOLOTONE MASTER ENTERTAINERS
. AND BOXES o
(new)
Write

WRITE FOR LIST OF PRE-WAR MUSIC EQUIPMENT

Terma: 30% Certifiad Deposh, Balance €. O. D.
AN tems Subjoct 1o Prior Sole

SHAFFER MUSIC CO0.

Colunibux, Ohio Wheellng, W. Va.
606 5. High S 2129 Main St

Cincinnaiil, Oblo ladianapolis, Ind.
2333 CGilbert Ave, 1327 Capitol Ace.

burgh are without music and could

accommodate it easily. Location

owners believe the machines cause |
rcople o linger longer. and Shore
'eels menu orders would be larger
ith music.

Sam Keuf. of Veedco Sales in
Philadelphia, left Pitisburgh in a|
hurry with his wifc to get home to

| their three youngsters. . . . M. J.
Abrlson, of American Distributors,
reports continual ran and foxgy

wu| AN Cleanedl All Checked!
*.50
551 [ PHONOGRAPHS —ACCESSORES -
Toae | | HLBIN £P-300 110 Seinctian) ..S199.50
. 1958 SEEBURG COLOMEL 9.50
nn ;:;: SEENURC $200. 3300, 9800 ... . 6250
Pudel ;:3‘. ROCK-OLA PLAYMASTER 19.50
L+ e 3 Complete Hattos Systemy lunity ot 101
Viryinls SaE MAKE AN OFFERT
ks i ’
i 213  Breetingg & J o
Specity second chob and West Wishes for a L

Happy New Pear

SHIBURG in
Sowth Dekota ond U

North Dakete,

sr Michigwn

L L Landen Wusie @

3130 WEST LISBON AVENUE
MILWAUKEE 8. WISC
DIVISION 4-3220 3

WANTED

USED MILLS SLOT MACHINES

e

2605-7 HENNEPIN AVENUE
MINNEAPOLIS B, MINN

P

KENWOOOD 6612

HIGHEST CASH PRICES PAID!

BAKER NOVELTY COMPANY

THE WORLD'S LARGEST SUPPLIERS OF CLUB JQUIPMINT
1700 WASHINGTON BOULEVARD CHICAGO 12, ILLINOIS

on his flying Southern |
tour while the North was having |
hurricane and snowstorm. |
e employees af Allegheny
Cllamw Service Company, Wil. |
kinsburg. Pa., one of the largest |
operators in this area, have )umed ‘
Local 805 Confectionery & To-
bacco & Drivers Union, AFL.

§. LaScola. Decca record head |
| here, has made a personal survey |
of dealers. He says they're won.
dering what speeds to buy.
Scola feels the record busincss wnll
|stay a long time. “We saw this
same business trend materialize in \
| heavy record sales before the im-
| mediate postwar period,” he says.
| “People then were working in war
planis, but they couldn't spend
part of their salary for refrigera-
tors for example, ause thase
appliances weren't being manu-
factured in sulficient numbers. So
people went out at night and spcnl
sums for entertainment, including
records.”

Reﬂenl TV screening of the

FOR BEITER BUYS—BETTER BUY NOW

Direct Disteibutors lor Leoding Menviartvrers

ARCADE EQUIPMENT

YENDING MACHINES - COUNTER GAMES—New

18 Salver King, " | Hit-o-Momer SI7.98  Mvi. Eishing Woit. $138.
UL V' o hree ot o K1 .. 5 it
> wech- L
|. 119 M.w. nut i
15 23 MW gum .. B3 Made) Eor
13 Cotumbus 1¢ avm. . hekers & Katchers ..
olu Adv'ce Blec

. Shocker 19.30

7
7
7
12
?

bwy 1¢ mut . T

19 Colombuy 3¢ vt . 7

2.
3
2
i

Wotliteer 71
Wurlitrer 4t4
Wurlitrer 408
Werlitier 108
Wurlitzer 161

3808 | mai b-n LI
wnﬁ.m Double

':’:'8".":'8':‘8'8':2

-
Distribwtors)

apera, "Don Carlo,” so irked Al
osanzweig, gencral manager,
Milk Vending Service Companyl
that he not only wrote the station
personally of regret at its choice
of cntertninment from 7:45 till |
midnight one evening, but onl
his way to work next morning he {
t _on page 36)

MACHINE EXCHANGE INC. |
2021-2026 PROSPECT AVE- CLEVELAND IS, OHIO M5 GISSIR, a2 |
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EVANS’ 1951

TEN

Original and
Stifl Greatest
of Bowling

Coinmen
You Know

® Continued from page 55

bought a batch of postal cards.‘
and gave them away to office
personnel and friends who wished
to write the station about the
matter.

“Tight bookkeeping control
keeps business running smoothly,” |
says Benton snd Behring. “We do
pretty well because we don't go |
overboard with spending every-|
time we have a good week.". . . .|
Seeburg's district sales enzmeer |
lGunnu K. Gabrielson. in !ownl
{from Cleveland, says the Select-o-
Matic 45's are being placed as fast
as they come in along with the wall
box. . .. "To make record selling |
pay, we are stocking only best sell-
et in 78's says James Winston. Co- |
lumbia’s sales manager here. “Ree- |
ords like “Rhapsody in Blue,” |
Doris Day’s album, and Ken Grif- |
fin's oémn music. We've purchased |
| appro: ately 30 other albums in |
qumlily. away beyond our regu- |
lar n ,

Thomas R. Knowlson. treasurer
at suburban Mounl Lebanon,
found a 35 U, S. gold coin in the|
township s parking meter collee- |
tion, "Someonc may bave had a
ear snowbound an the main street
for a week and felt the township
was cntitled to the coin,” he com-
me:m:d.r..;i . € & S Musi¢ Con;]

ny's Fr Conleen. a ¥S1¢;
!):struclor in the "30s, uscdpg: play
handball with Pmsburgh loolba 1|
greats Eddie Baker and Muggey |
Skladany.

Herbert Rosenthal, of Banner
Specialty Company, on a business
trip in Central-Eastern Pennay)-
vania, finds business picking up. |

BETTER THAN EVER—EVERY WAY: | 5ol S

MEW! High Dial Projector Beocing up to 1501 Pa. l WI
mn VED! Pin Setting Device eliminates wooden pulleys. Many other Cigarette Merchandisers Asso- I I

Games!

Ay wq predicted, TEN
SYRIKE, the only su-
thentc Bowling Game,
has demonsteated irs
popularity sad is still
outliving the many
synthetic copies that
have been intraduced
in the past decade!

REAL
BOWLING!
AlL SKIL!

vements for fastet play ciation here last week expects o]
n"rcrlov When pias are knoc! er, perfected Automatic Pin Boy donate smokes to the Veterans|
removes them from allsy luvtnnb Gienr for ext badll Pecfected Hospital at_Aspinwall, Pa. . . .
Manikin Bowler 18 sdjusta \: 4 pltyar for delivery of ball to a0y | Joceph McGlenn reports cookxu
Lot Bheaticst o Bl and cakes arrived in Pittsburgh
DR e m‘“m“ bowitng and ust m“ﬁ'“ fiager J| along with the snowstorm. but
°?3n§" e, 3 "cﬁ"m balls far n::n.: und. Wrikes. 836 s u:hnl freight docks got so loaded with
bounng Fully sutomatic! Buz-free. troubte-proof! snow that for a time the merchan-

For equ!pment thut H rotits -oaner—tum-»mnmr buy Cvans' dise couldn’t be moved.
1951 jmproved Z! Thousands ol oﬂg\ pre-war TEN
are lml tn mlunn mnd sti)l prod ? ﬂublo oarn- Twi" ciﬁES‘
In.s proot positive of top appeal and quuuv.y‘ IO 1 TEN STRIKE :
uu nnm 5!\11)5 of skill for amusement only, gnlt-edgel If vou ate Coinmen were shocked to lcarng
Wonders™ on which ERFsc h-‘v our invest- of the sudden death Saturday (16) |

v 178 d\vmcnm not weeks or
ma:nu“!‘ml far yun?‘!ovm.ﬂ OR R!gl.AY MODEL of Leonard E. Vangen, Minneap-

olis operator for two decades, who

was found dead in his car, auto
ORDER FROM YOUR DISTRIBUTOR OR DIRECT keyss o s h;nd ne;:lr hie dattage

7, ’ ’ . 7 at f.‘.nrnson Minn Hls father-in-
groeneecsiney || (, BYANS  [lireas e T

§ Best uhsbzs 2 & 00 America. Vangen was 50 years

" old.
i for a 2 1556 W. CARROTL AVE. || Huold Lisberman head of
CHICACO 7, ILLINOIS cberman-Hy- usic 5 ol
a ein Btal‘ t is im Chicago on a buying 1ri| r
yb pp!’ﬂ SEE IVANS' CONSTELLATION iawelrli to ggt ;‘wayl from 'i‘he am- YEAR END CLEARANCE
t
&hm’&im’lw ADTOr EAOEIE! pmem:rss ] ;’cn':oggin‘: %o make | Ail Equipment Shopped and Guaranteed
more room %0 the wholesale dis-\} 7 3530 wuLiftzer Wallboxes
) g sribution of Coral. London; Bulletil} 23 sl 5c and 10¢ Late Modé] Walliosar - vonse
Brunswick reco Mait L =
QeS8 X o 'Eng,l of Mayfower Distributing | 117 Puckard Wallboxes ... ..o..........

1
| Company, reports the premium 83 Seeburg WIL56 Se Wallboxes (rnmplrlfly rrﬂllhhnl) 20
| business "has been exceedingly 2 Milla Comstclation (exceptiovally elean). .. ........ 195

Best Wishes for a lerry

(9{ I d S (bnskb'lhe ra st !e:\ v.:gks wllh a l:l Packard :lbn“:-l e Thoty od ..... ik 2:2
number of aperators buying Seeh ici
ol a)’ eason.. | miums as Chli’iilma gilla’fur mr % w.,.;:::,,, 1100 P eaasie 100
a l a ’frlends 3 Wurlitzer IDlS- 245
f Leo Bearth, St. Paul operator, SEND 1/3 OFPOSIT AND SHIPPING INSTRUCTIONS WITH ORDIR
rP‘TOSP(?TO‘MS )\Lew year }fagidfgg"aasﬂﬁfr‘uﬂg;pj;g S: EXCLUSIVE GOTTLIES, WILLIAMS AND STIBURG DISTRISUTORS
cessitated when he was burned Remomber
from the exhaust pipe tollowlng N NEW
an ident with his eut bile ENGLAND
several months ago. . . . Jonas { TS TRIMOUNT!

e EREreeaoeel
meahhﬁgihhhhﬁﬁﬁhm

essler. O iel rman. r:po s
i 5 D T p—
BEN co‘-EN icago n's Ban X, 1S get-| 40 WALTHAM STRI
ting ronsidcrable attention from
Carl Christiansen Mac Brier opé‘yator: . . . Dave Ziskin of '0530‘?’.:5; rﬁcss
Harold Saml Joc Sehuman lDavel Distributing Compnnr S s
Fred Skor Kitty Kanty anealplolg. nporuhbus‘n:n:ss beld/
. 1 2 up  wel espite  the cistinas
Ruth Warner Wiltic Belegal D R ieeRine solneidy
:"ll: ?l."ﬂl“'"-“kl :;"'"T.élﬁf 1o operators at a steady pace. ! 1y mone
sus Grillaert ‘ally Gormaa
Wally Lomy Willard Sundberg Operators who came to the T RECONDITIONED ONE BALLS RECOMDITFORED Cm‘
Twin Cities the past few days 10 | yew Uniewrsal Wisser WRITE Baity Covee Bl $395.00
buy equipment and finish up on | 4.1 ol Peote Fald €35000 Keeses Bonas Toier €3 i
,.‘\.% e Chgist sh i i Unlversal Phote Falus .§350.00 Keeney Boows Iwios. $:25¢ ...... 225.00
‘.,’c zludecd Sl::ler;m;duy::p;: 'Fr:d Billy Qhompics ..., ... 369.50 KEovaey Berws Single, S¢ ... ..... 14950
(Poven “Distributing (Company (e, e Lake S B SRR TS — R 1
. ) o G e | g il ncomma s
3 buey Jaey (New) . wriiftzer Madal 0 (Nt
AR DBBEB BB S B S S BRSSP EBEEE o Seoneer 1o Leon Vonzsser of || s 100 oo ) . WATE Wi e 1350 O
-t Kasson, Minn. . . Hy Sandler, Sooburg Model 1-47M . . +.+$350.00 Wuslilzer Model 1015 .. v
Licberman  satesman in Nocth Seaburg Model 1-48M . .. . 295.00 AMI Model 395,
" E;xlx‘;:;"wi:c k‘»i::d }fﬁ:\v &\é!; Smt Lireow Deloae (Late) ... .... 17450 Rec-Oia 1949 —Madel 1420, 395.00
S MARCH or DIMES | |-l i wip, wnie 22 5eq || Badger Sales Co., Inc.  Badger Novelly (o,
—— "t |stad, covering Southern Minne- | WEREY PICO BLVD. 2046 NORTH 30TM STAEET
JANUARY 3$5-31 sota, reports Wurlitzer 1250s seli- I_B‘ ANO.I.II:‘ g‘ll' MILW. AUKIIO‘“ \%Ii-
. — ing well in that territory. — ey ?
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Na

SEEING
15
BELIEVING

Here is @ 7-piece band for
every tavern, club, restau-
rant, department store and
a thousand and one other
locotions. The men play their
instruments, furn toward the

audience, all seemingly in

fime to any record played.

ENTIRE UNIT BRIGHTLY

ILLUMINATED ~GIVING

LIFELIKE APPEARANCE
TO ARIMATED MUSICIANS.

CURTAINS OPEN AND CLOSE WITH EACH RECORD

WHusie Openator: THIS SOLVES YOUR PROBLEM!

N :
BAND BOX CAN BE‘EON-
NECTED TO EITHER A REGULAR
PHONOGRAPH OR A HIDE-
AWAY. EASILY INSTALLED 10
THE WALL TROUBLE-FREE
—TVESTED FOR 2 YEARS.

ITS ANIMATION
AMATES EVERYONE!

See the drummer hopupand
down in time to the music
—the violin and bass fiddle
ployer move their bows—
the trumpet and saxophone
ployers move in
thythm to the music. The
trombone player slidex the
trombone back and forth,
The piono ployer moves his
honds over the keys.

realistic

g

| MAYHLOWER | i
- SPECIALS

BALLY HOOK BOWLER .
PROVEN BEST BY TEST!

BAILY SHUFFRLE (HAMP
UNITED 4 PLAVER ALLEY

USED SHMLUFFLES 1
1200.00

WRITE—WIRE—-PHONE

NEW CLOSEQUTS
IN ORIGINAL CRATEN '

United Shotile Siugger .
Unied B s, 4, 3

Keaney & 8.C. Bow
Kesney Pin Boy
Walisms Oe Lu

=1 wing
13349 | RockOis Shuttle Lone
17508 | W iliams Deluae Sewier ..
L 156,00 | Mnited Bnustie Atiey ...

| wan Swing-Up Comvarsion ..
22908 |

3 With ehound Conversian
BALLY TURF KNG  »

BALLY TRIPLE Dllcl‘%alsnmnm .-.BlIE!

ha® g -~ g o
WE CARRY A LARGE STOCK OF ASSORTED PAEMIUM MERCHANDISE 1
AT AMAZING LOW PRICED. ALSO ALL ACCFSSORIES AND PARTS FOR
SHUPPLE GAMES.

A YRIAL ORDEN WILL CONVIMCE YOU GF OUR SUFERION SERVICE

ARCADE
OB P iass vy

14390

Hyrsib ...
Wew Quartesback |
Tosns Bal-oSiore
Williams All $tar
Fostette Jooieraraies
Chicope Coin Caalie ... o
Used Hellyerane o

| vrista 8ens
Balty Clue

Med. Va1 Wurtitzar .
Beil s

el

k28338283

go=cge

»
< s
Rock-Ola Commaende ..

Teams: ONS-THIRD DEPOSIT WITN ORDIR SALANCE C.0.0.

lower Distributing-Co.

Centect Office Nearsst Yow for Prempt Delivery—wWrive. Wire-Phane
P. 4 5. DIIT. CO  PASTER DIST. €O

MAvFLOWED maveLowEn

. ¢ LR LS e 10n 8, W W. Fens dv Lac
18 University & 1108 Dougian 30, .

B Pt ek ™ Omane, Mebratha  Ows Molnes. iywe  Milwivave, Wik

Teol: N 7981 Tal: AT 302 Tol. 49108 Yol. Hilep ¢3428

IF YOUR DISTRIBUTOR DOES NOT HAYE “BAND BOX"* WRITE DIRECT T0 CHICAGO COIN MACHINE CO. FOR NAME OF THE NEAREST DISTRIBUTOR

CHicaco CoiN

MACHINE

COMPANY

A-1 (ONDITION

6 JOCKEY SPECIALS. Ra.. .. .. § 59.50

S GO (UPS. Ea. ......... 95.00

7 SPECIAL ENTRYS. Ea...... 50.00

3 (TATIONS £a. ..., 183.00
£.0. 0. Miomi

Dixie Music Company

| 701 N. Micmd Ave., Miomi, floride

1725 DIVERSEY BOULEVARD
€HICAGO 14, 1LLINOIS

BE FIRST WITH TNE LATESY
IN THE WORLD'S MOST
LIBERAL'MOST MAGNETIC

CHICABO 74, IUINGIT

WANTED

AlL TYPES THEQULZ AND QUIZIER

MACHINES
Cive complete infurmation on
condithon and pricc in  flest

™ Magnolia
Amusemeni Co.

3316 11th Street
Guliport, Mies.

PHONOGRAPHS % |

DAVIS 6 POINT GUARANIEE

p” MECHANISM OVERNAULED ¥ SPRAKER INSPECTED
o TONEHEAD RENEWED
”* CABINET PROFESSIONALLY

o WORN PARTS REPLACED
L AMPURIER

WURLITZER

| SEEBURG
3409

Weite -00
. .00
cies $26500 5 ":,"'gg
MI4BM Midoaway . . 9.
ROCK-OLA M246M Miderway ... . 299.00
Va1 $21900 HI4EM Mideowsy . . 239.00

Phonographs Listed Bebow Avciloble In Conpicte and Gosd
Working Ordse At low Prices Quoted—Or With Duvis 8 Poim
Guaruntee far $35 Additione! per Machine.

SEIRURG WURLITZER ‘ ROCK-OLA

941 0.6 S <99 | Playmasrar ... . .58Y
o= iE R S
£ Tt o | Standea 39100000 50
C o L. g4 | Commands R o
Clamic (14 Y AIREON
Regat sy « 39 [ carened 400 ....$13%
WALL BOXES
3W2-1L56. 5¢ 3 Wire, Ratimishad Like
SEEBURG: New s, WISZT50
W1-L56, Se. Wll\:luzli V:o. gfasg sbrere 31.02
W1.L56, S¢. Used ... ... .$34.50 3-22, S8, Wirehens L ... 1.9
worz, Spions L v | B 10 Wiy Py &9
DS8.1Z, 5/10/23 12,00 | maved 150
( 147 Doma ... .. . $12.50 |

VERMS: 1/3 DEPOSIT WITH OADER, BALANCE €. O. .
WE SPECIALIZE N EXPORY TRADE

DAVIS DISTRIBUTING CORP,
1

SYRACUSE. N.Y.—PHONE 5-5194

Seeburg Factory Distributors
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EMPIRE’S &“ |
=gae. RIBBON

c Laase $ £9.50
addag Pin Conv. Iemtalled 129.50 UNITED SKEE ALLEY ©
Atley 99

W
£ - X
0 With Unllv‘ﬁb‘::wulu Pin Conv, Inytalled I';::g UNTED 4 PLAYIER. S.A. . K
e e s s hal o ahed 20950 UNITED SINCLE S.A. RE.
... 209.30 B0UND
CEl . 119.50 ’
M L B - - 99.50 UNIV. DELUXE TWIN
. 114.50 BOWLER b 1
° 179.50
.. 10930 CHICOIN ACE SOWLIR
oo 3 X

RECONDITIONED

LLEY
‘With United’s Dhappesring Pln Con:
UNITED 2-PLAVER SHUFFLE ALLIY EXPRI

UNITED SHUFFLE SLUGCER . .
o 17 STRIKE,

or 2 Playen

UMIVERSAL TWIN 8DWLER

UNIVIRSAL SUPER TWIN BOWLER

CHI COIN BOWLING ALLEY ..
With Dhappearing Pin Con

CM) COIN TROPMY BOWL .

CHICOIN BASENALL, ) or 2 Players. Asbound

CENCO BOWLING LEACUE, 8 Fr. or 94 FY.

With Disappesring Pin Comvenrion tnstaled
BALLY SHUPFLE BOWLER. 9% Fo
SALLY SPIID BOWLER i
NATION.- WIOE SHUFFLE POOL
COTTLIEE SOWLITTE ¥
WMS. DOUSLE HEADER. Like New . ..

Universal WINNER ‘
Bally TURF KING, F. P.

KENTUCKY, P.O. .. . $445.00
PHOTO S1MISH, F.P. o P.0.350.00

CMAMPIONS, F. 369.50
LIXINCTON, . 250%0
CITATION, P . 22930 |

TROTNY, p.0.
BALLY HOT ROD .
COLD CuP, kP

. 149.50

.
Srvtred pere

i el

s
(I

NEW COUNTER GAMES
Hil-aHomer ... $27.50) Gusher, Sc... $39.50 | ML 21 BELL I MILLS WILD DEUCES
Buddy Cig. Reels 24.50 | Non-Coin Comel. 39.50 MILS BLUE BELL

Groel. Skill Test. 45.00 Mite or Ciggy... 21.50
ABT Challenger . 47.50 | Nicker & Calther 37.50 | Jefnings Siors oveilablo. Wiite tor prices
ABT Model F... 47.50  Non-Cain Meteor 39.50
Tes! Quest .. ... 99.50‘ Imp, 1t or 5. 19.50 SAFES, STANDS, ETC.

Shipman Arishow 49.50 | Tili-Test, 1¢.... 27.50 | CMICACO METAL REVOLV-A-ROUND SAFES — DE-
Daval Skill Thrilt 22.50 | Acme Shocker .. 24.50
Groel., Kilx, Pok-0-Reel, Yankee, Wings, $38.50 | Sate. 3128.50. 5-WAY SR. COIN CHANGER—S$37.50.

J /ﬁa
PR
, ; ‘s; y
1%
4
"f” CMICOIN PIN-LITE e h E
:::: BALLY MOOK SOWLER J o~ ot
ae 83 -
. 14000 UNIY. HIGH SCORE ) a0t q}“
sowLeR oo SS
Co' M

UNMITEC DOUSLE 5.A. RI-
BGUND, Wih Dis-
appearing Pims, Plws

True Bowiag Seare
—Spacial Pricet

CONSOLES
NEW

UNIV, FIATURE BILL
GALLY CLOVER GELL
BAKER'S PACERS. 0.0.
V. COALTOWN
EVANS RACES
EVANS WINTIRBOOK
€V, BLACK O1AMOND

VANS BANC TAILS
EVANS CASIND HELL
IENN, CHALLENCER

5-18¢ Twin Bonus Super . .$249.50

Sally Trigie Bell . ........ 250.00 %

lann. Challengar, Late .. 265.00 '

S¢ Keensy Bonum Susar Sal 109.50

falty Do Lun® Ovaw Belt .. 169.50 -

Bally Draw Belt, Reg . 12950

Twia Super Bell.
5-25¢, Pre War 10%.50

Mills jumbo, Late
Head

fead LIRS . B

Mifhs 3 Belly, Larene
Mod. o B

Clever
Like

JENNINGS SWEEPSTAXES
Complete Sets 5-10-25-50c in Stock

All Past-Was Modsls Retonditionsd Milly and

whife prices ors Jow!

FLIPPER TYPE 5 BALLS BY THE
TRUC AD'

NO CRATING NECESSARY.
SEND L1ST TODAY

————— e

M A C H ' N E . ONE-HALF OEPDSIT WITN
ORDER, DALANCE C. O, 0.

X C H A N G E OR SIGNT DRAFT. SIND

CNECK N FULL WiTH
OROERS LESS THAN $28,

LUXE Single—$132.50 ® Double—$192.00 ® Tripie—
$288.00. UNIVERSAL—Single Safe. $87.50 ® Double

Phone. EVERGLADE 4-2600
in ‘ srdetaeibborebbienncat tagita




i ’ b, Be 1y A
DECEMBER 30, 1950 THE BILLBOARD COIN MACHIN‘ES 61

v BOOK BIGGER MR “g\\\\
R mom.s" J

WITH THESE
UNIVERSAL
PRODUCTS

° ®
o
- : PINS -
Y PERFECT SCORE [
: 1000 »
L NEW SCORING :
[ PRINCIPLE
® UNIVERSALS TiME PROVEN o
MECHANISM EVEN SIMPLER @
[ ] THAN EVER BEFORE! o
®
e OPERATORS’ REPORTS PROVE °
o
e GREATER CASH BOX EARNINGS
aes For SREATEE pROFI o : BY 4 TO 6 TIMES ©
T\ nner,
v uB e h,:‘.\n-: . ® EARNINGS SURPASS ANY PEAKS OF THE PAST YEAR! »
Mp(DO| %50 et o 318 " o 'Y
NEW UNIVERSAL'S ""SHUFFLE TOURNAMENT" L
® Converts your shuffleboards into ®
® 2 Super Twin Bowlars s
@
¢ L]
o HOLIDAY 'y
+( GREETINGS .
® and Best Wishes »
® for a Presperous :
@
- 1951 5
§  SHUFRLE. )
= ‘AS MANY AS 4 PlA\'E:S?ARDS o

UNIVERSAL INDUSTRIES, i

Designers end Manwfacturers of America’s Most Profitable Coin Operated Equipment
5737 NORTH BROADWAY -+ Telephone UPtown 8-2345 - CHICAGO 40, ILLINOIS

See Your Unlversal Distributor
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PEP UP SHUFFLE-PROFITS WITH

H0KBOWLER

- ONE pL 7B il RS i
‘ AYER [/} yWO PLAYE o

. 10¢ [A 20¢ 1)

T\

e~
— \ A
kL 1 |

©
\
\ =1

5" ¥ New Hook-Action

INSURES TRUE-BOWLING APPEAL

New Power-Rebound

RETURNS SLOWEST SHOTS LIKE LIGHTNING

New Faster-Scoring

AND NO-WAIT UPRIGHT FLY-AWAY PINS
SPEEDS UP PLAY...STEPS UP PROFIT. ...

|

14

8 AMAZING NEW

HOOK-SHOT FEATURE
SHOOT a puck through the Hook-Lane at propet speed ...

sad see the puck actually swerve into the pins for s smashing

high-scote hook-shot! Watch the players fiock to the oaly

shuffle-bowling game that peemits all styles of bowling
the

skill. including hook-shots and straight-shots .

‘9% FY. LONG, 2 FT. WIDE
Methnnism Ensily only game that brings out players’ specd control skill a1
A(([ss‘sl[ well as aiming skilll Wacch the lighining speed of
Throggh Back-Box puck-cebound, score-towlizes and pin-reset! You'll quickly
and e see why HOOK-BOWIER fs the fastest profit- producet
Slide-Up Pin Punel g iorthe shuffle-class. Order HOOK-BOWLER todsy!

(outly,
Tllm:?li & ad

Press a button . . . and your favorite featutes pop out at you

in concentrated biilliance on the backglass. Selecrions!

0Odds! Double Scores! Feature! The revolutionary new

Player’s Choice idea permits every player play the game

his way . . . to test his judgment before the final skill-test of
shooting the ball. The result is complete player-satisfaction

2nd the greatest earning-power in pinball history.

-

MANUFACTURING COMPANY

pivision Of LIOW WAHUFACTURING CONPORATION
2640 BILMONT AVENUE, CHICAGO 18, ILLINOIS
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“lkee ey

e Jertrg Styft-<Tpe il

9Y2 FT. BY 2 FT.

SEE YOUR DISTRIBUTOR
e flerry Xmas
_- and a
Bappy
New Year




Tha world's first 100 seloc-
tion music system for the
playing of both 10 and 12-
Inch 78 RPM racords.

%

The waorid's first 100 selec-
Hon music system dasigned
exclusively for the playing
nf T-inch 45 RPM raecords.

"‘
F

. 2

f;’\m
| F (XY '47'!‘
L]

"‘r—“---‘u,- ey
—a I
oy = ‘

——
f ===
;:-.-‘“5 % "

| ‘
/ < . I
ey sesee &S elect-o0- matic '

| I
L“"‘ﬁ MUSIC SYSTEMS OFFER 100 SELECTIONS

(el

74
Sd.ﬁ ?_f;}lﬂc

\ THE wOSP WIBHY PURIICITED BECRARNSE:
i e THE PEMING OF BiOROES wysi

o:umul! MUSIC SPATEME 1iNCa 90w
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You pay for 4 — You get 4 FREE

Here’s where your dollar buys some old-time -—— i inti - wn
value. Think of it—8 big issues, including such 1 The NEW Bilboard Subscriplion Order Forrm
‘Fhe Biliboard 4128

“specials” as Cavalcade of Fairs, Christmas and B el S
other special numbers—at half the single copy Cincinnati 22, Ohio

cost. You sav .
= e s] Yes, 1 want 1o try the NEW Billhoard on ssbecription at
the Special Intrestuctory HALF-PRICE rates . . . 8 IMPOR-

?
Why this special affer? To introduce the first T AN IS DNLY §1.

really NEW Billboard in 56 years. EVERYONE
whose time, talent or money is invested in the
amusement business should use the NEW

.............................................

— e TR WS e e s GERs
]
.——-—-———

Billboard. Y Xt 2 4B D60 5800000 JD 0000000003 00030060 100000000
The NEW Billboard is NEW from cover to cover. SV wcicisle TR el T CRE TN ZEag.ipState shARy 6L
Try it. Buy it. Save 50%. Mail coupon with Occupation or Business ...ovvvvirneceieeareonaaansine
$1 cosh.

November 25, 1950 The Bilnasrd Cavaicade of Bairs Page 117




THE FINEST EQUIP-
MENT INCLUDING

70 MONEY

MARING RIDES |/

DEPENDABILITY

A EXPERIENCED LIGHT TOWERS
ORGANIZATION WITH o
4 REPUTATION FOR Somecklite.
:}“" AT sl -""f/ |




